Betriebsanleitung | Operating instructions | Notice d’instruction

Istruzioni per l'uso | Instrucciones de servicio | Bruksanvisning | i i /it | Manual de
instrucoes

R412028475-BAL-001-AE
2022-12; Replaces: 2022-05

AVENTICS™ SPRA DE/ENFR/IT/ES/SV/ZH/PT

Elektrischer Antrieb mit Kolbenstange

Rod-style electrical actuator

Entrainement électrique avec tige de piston
Azionamento elettrico con asta pistone
Accionamiento eléctrico con vastago de émbolo
Elektrisk drivning med kolvstang

s ZE AT HY B 3K B e B

Acionamento elétrico com haste de pistao

EMERSON



Inhaltsverzeichnis

1 Zudieser Dokumentation

1.1 GUIEIGKETT AEr DOKUMENTALION ...viutitiieiirieiieteteietetst ettt ettt ettt et st e e be e se st e s e sse st st e st eb et ese s eaeese st s s entes et ese s eseeseneebenteb et e st et entese st ebentesesenesseneesensesensenes
1.2 ZUSEtZIIChe DOKUMENTATIONEN ..ottt ettt bbbt b et bt bbbt b e s et b et e bbbt e bt b et e b et e b et e b et e st st e b ebe e ebenenes
1.2.1  Zusétzliche Dokumentation flr ProdUKE ONNE IMOTOT.......co.ciiiiiiiicirictrect ettt ettt ettt ettt et a et b et be et
1.2.2  Zusétzliche Dokumentation flr PrOAUKE MIT IMOTOT ....co.iiiueieeiie ettt ettt sttt b ettt b et b bbb e s b et e b et ebe s esenbeneas
L AT - 1 w4 [Tal s T e sl Ty 1<) o DO TR SRS
1.3 Darstellung VON INFOMMEtIONEN ....cveuirieiirieietiteert ettt ettt ettt sttt et e st e s e se st s be st es et ese st e st ese st esens et easeseese st es e st ese st es et ene et e st ese st esentesenseneebeneesentesensenes

1.3.1  Warnhinweise ..
1.3.2  Symbole.................

1.4 Verwendete BEZEICAMUNGEN ......cveiiieieieietetetesteste e s e steste e e e st eseeseeseessessesaessansessessansessessansesseeseesseseesseneessessansessansansensansassessansenseesaaseessessansessensansensansans

2 Sicherheit

2.7 ZU AIESEM KAPITE .ttt ettt ettt ettt et et bt s e bt e a e b e st e b e st eh et e st et ea e b et e b e et e st b e Rt e b e Rt e A et e b et e Rt et e At e b eatehe b e s e b entebe st e b et ebenbeneebeneas
2.2 BeStimMMUNGSGEMEARE VEIWENAUNG....euerveuiererieterietirteststentetertesesseststestesestesessesesseseasesessansesessesessentesensesessestsesessentesentesensestssentesensesensesenseseesensesensesessesensenes
2.3 Nicht bestimmuNgSGeMERE VEMWENAUNG ....ceueiuieieieieieiestertestestesteete st et eut et et etetetese st essessessessesseaseeseeseessentensentantensensensensensessesseesesaeeseestentensensensensanee
2.4 PHICHEEN @S BETEIDETS........eveuirteeietiteiete ettt ettt ettt et b et s bt b et e bt e st b et e b et e st b es et e et e b et e b et e st e b e st e b et e b et e b et entebe st e b et ebestebententas
2.4.1  Kennzeichnungen und WarnSChilder @M PrOAUKE .......ccueevieieeieieieiee ettt ettt e st e e et e se st e st essesseeseeseeseeseensensensensensanen
2,42 MONTAGE UNA INSTAITATION ..vuetiieiiieiiete ettt ettt h ettt e e e b et e b et e st b e st e b e st e b et e s et e st b e st e b eatebe b e st st e st ebe st ebentenestenesbentenenene
2.43  Inbetriebnahme............
2.4.4  Pflichten des Betreibers
2.4.5  ReiNIGUNG, WartUNG, REPATATUT....ci ittt ettt te e et e et e s st e e st e e e st e e st e e st e e eaeeeesbeesaseeesaeeeemseeeaseesaneeeemseeemseesaseeeanseeanseeaareeaneen
2.5 QUAIITIKATION AES PEISONAIS ......eveeeieetieie ettt ettt ettt et ete et e et e eteeese e aeeeseeseesseeaseesseeseesseseenseeasaessaesseessanssenseeasaesseesseessessenseenseenseesseessenssenseenseenseans
2.6 GEfANTENGUEITIEN ...ttt ettt ettt e a et st e st e b e st e b e st e s et e s et ea e e s et e b e m e e st s e stk ea e e s et e R et e At be At e b e n e e he b e R e b e st ete st e b et esenteneetenees
2.6.T  VErlOtZUNGSGOTANT ...ttt ettt ettt e st st et et e s et e s et e st e se s e e b e st e s et e s et e st s e ne e b e st e ket ene b e st ese e et et e st ete st et enneneneene
2.6.2  MAtEMAISCREAEN ...ttt ettt b et bbbttt et b et e bttt bbb et bt b e bRttt b et bbbt b e Rt b et b et bttt b et ne e ene

3 Lieferumfang

4 Transport und Lagerung

4.1 PrOAUKE ETANSPOTIEIEN. ... cueeuveteteiertestestestestesteetesteeeesteseeseesteseesteseensensessensansessessessesseeseeseeseeseeseeseensentensensansensansansensansessensensesseeseeseeneeneeneeneentensensansensansanen
B o e UGl =T =T o RSP TSRPSTSTRSRSNS
4.3 PrOAUKE ZUMTCKSENAEN .....eeeieeieeeieieeteete sttt ete et e et e e e st et ess et et e aesse s e s asseasassesseesaeseaseesaeseessessensessensassansansans et anseaseasaeseeseesaessessessensessensensensansensansanen

5 Produktbeschreibung
5.1 Kurzbeschreibung.......ccccocecveuenenne

5.2 Kennzeichnung und Identifikation ..

5.3 WarNSCHIIAET @M PrOGUKL. .....etiteietiieieeteet ettt ettt ettt b et b et bt bt e e bt e b et e st e st et e et e b et e b et e st b e st e b et e b et e b et e st ebenenbe e ebetesenteneas
5.4 Produktibersicht (BAaUGIORE 32/40/63 IMIM) ....eeverueierrertertertesessesessessessaeseeseessesessessessessessassassessessessessessessesssessensensensessensessessessessessessessesseessessessessessessanse
SuA T ANETIED ¢ttt ettt h et h AR e bt e b et ekt R e A e At e b et e b et ek et e neeAea e ek e at e bt ekt et en e e A e Rt e b et e b et e h e bentebe st ebe b ene b enes
5.4.2  EINDAUZUDENOT ...ttt ettt b b et b bttt h bttt e bttt bbbttt a e neee
5.5  Produktlbersicht (BAUGIORE TOO MIM)...ceueeteuteeetetetertersessessessessessessessessteseessentensensensensensessessessessessessessesseessentensensensensensensessessessessessessesseeseesensensensensanse
55T ANEIIED ettt h e e R bbbt e s ARt bR eh et e R e R A et R e e bt b et e Rt R e Rt b et e bbbt et et e bt b et e st enes
5.5.2  EIND@UZUDENOT « ..ttt ettt h et s ettt e b et bt e st e e a e b et e et e bt e Rt Ao a e b e At bt e b et en e Eea e b et e b et e bt et et b entebe b ene b enes
5.6 FUNKEION UNA ANWENAUNG ...ctiuiitiietiieiietetetet ettt ettt ettt sttt et e be e s et e s et eatese st e b estes et e st b e st esentebeme e st s e st et eatesenteb et e st e se st et entebe s e s e bentebentebentesebesensaneas

6 Montage und Installation

6.1  Planung

6.1.1  EINDAUDEAINGUNGEN ...ttt ettt ettt et et et e b et e st e s b e e b e e st e a e e st est e st es s eatent et e st et esense st essesaesaeeseeneensententensensensensanen
6.1.2  Benotigtes ZUDEhOr, Material UNA WETKZEUG ....ccvevvireeeeeeeeeeeeteeeeeetee ettt et s e st e s st e e st e s e s e ese e e et ense st anaesessensassesseesesseeneeneensensensensensanen
5.2 VOTDEIEITUNG .eueeeieieieiestes et te ettt et et et et et e e et e e se s e sessassessesseeseeseesaeseassessassessensansess et ansenseeseeseeseesaeseeseensansansansensansansanseaseasenseeseesennsessansensensansensansanen
6.2.7  Produkt auSPACKEN UNG PrlUFEN....c.eeueuietiirieieteete ettt ettt et h ettt e e b et e b et e st et e st e b et e b et e b e b e st b e st e b e st eb et ese st e st ebentebenbenestenesbenteseneane
6.2.2  SchutzmaRnahmen dUFCHITRTEN.......cccoi ittt ettt ettt b bttt ettt b ettt b et eaesenenes
6.3 EINDAU AT LINEATEINNEIL. .....coveuiiteietiicietetet ettt ettt b ettt b et bbb e st b et e b et e b et e st et e st e b et e b et e bt b e st eb et e b et ebe b ebensentas
6.4  Montage Inline-Motoranbausatz (BaugroRe 32/40/63 IMIM)...cc.ecuerererereeereeeeteeestesteseessessessessassessessassessessasseessessessensensessessessessessessessessessesseessensessensanes
6.4.T  MIOTOTANDAUSALZ ...ttt et b ettt st et b et e b et eh b e st e b e st e b et e bt s ea e e b ea e e b e et e b et e st b ea e b ea e e b et e b et e st ebea e et et e b et ene et e st et et ene e ene
6.4.2  Schrauben UNd ANZUGSIMOMENTE My c.coveutrueuieuiteieriesieteststeteuestesestestesestesetesessesestestesentesessestesesessesteseneesetestesentssentesesesessenteseneesentesesenessentesanene
6.4.3  MONTAGE AT KUPPIUNG wevtteeietiieiirtetietet ettt te e te st ete st es e te e st e eese st et asseseesese st aneesanteserseseaseneesensesenses et eseeseneesassesensesessaneeseneesensenesenessansasensane

AVENTICS™ SPRA | R412028475-BAL-001-AE | Deutsch



6.4.4  MONtAge AES MOLOTANDAUSALZES .....eueeueeiieieieiesiestesteeteseeeeteeee e estesseteseestesessessassassessaesesseesaaseeseessassensensansensasensessensansesseesenseessessensensensensensanen 10

6.5 Montage Parallel-Motoranbausatz (BaugrofRe 32/40/63 IMIM) ...c..euirueuerieieuertrieteuerteststestetetetestestete st stestesetesessesesseststestesestesesteseesentesentesestesesteneesentesensesens 10
6.5.T  VEITWENAUNGSZWECK ...ttt ettt ettt a et s b et e b et e s et es et e st et e st es et e s et eseese st e s e st e s et e s et estese st esentese s e st sbaseeseneesanseneasenessantesansne 10

6.5.2  Schrauben und Anzugsmomente M,.... 10

6.5.3  Montage der Zwischenplatte... 10

6.5.4  Montage des Zahnriemens...... 11

6.5.5  MONTAgE dES GELMEDEAECKELS .......eveuiteiitetee ettt b et b et h st e et et e bt b et e st et e b et e b et e st st e st ebe st e b et enesteneebentesentne 11

6.6 MONtAge (BAUGIORE TOO MIM)..eteetertirteruerteeiteueeitetestestetesessessessessessessesseesteutessestessensansensentensensesseeseeseeseesteseeateateasentententensensenbessenseeseeseeaeeseenteatensensensensanee 12
6.6.T  IMOTOTANDAUSALZ ...ttt ettt ettt b et h et b et bbbt b et bt e b et eb et a e bt b et bt bbb et bt e b et bttt b et ne e ene 12

Lo S/ FoT a1 =Y T« T o ST o] o) [ OO 12

6.6.3  MoNtage des ININE-NMOtOrANDAUSALZES. .......ccvecierreriesieeteeeeeeeeeetetetetetetestesestassassessassesseesaeseessessassessensassessasansessansessesseesenseessessensessensensensanen 12

6.6.4  Montage des Parallel-MOtOranbaUSALzZes...........c.cucuiririrueuiiririeicetr ettt ettt ettt sttt ettt a et b ettt b et e e s neaes 13

6.6.5  Erkennung der MechanisChen ENAANSCRIEGE ... ....oouiieuiiiiieie ittt ettt ettt be et e e ese s e se st eseeseneesensesasesesseneesenenn 13

6.7 VIONTAGE AET SENMSOTEN ...euteueeierteeterteeteeutettesteutetetetestesessessassessesseaseeseeseesteseeseentensensansensensansessesseeseeseeseesteseensensensensansensansansessesseeseeseeseeneeneeneensensansensensanen 14

7 Inbetriebnahme 14
7.1 Grundlegende Vorgaben 14

7.2 HINWEISE ZUN SICREINEIT ...ttt ettt ettt et et b et bt ae bt e b et e bt b e h et e st e b et e b e et e st s es et e at e s et eh et e st e s entebeateb et e s et eneebentebe s ebeabesenseneas 14

7.3 VOTDEIEITUNG vttt ettt ettt ettt ettt st et e b et e b et e ae s e st ese st s be st es et e s et eates e st e b eatese s e st et eatesen e e s emt e st s es e ebeateseates et e st ebentebentese s e s e beneesentebentesesbenenseneas 14

7.4 SChrittweise INDETMHEDNANMIE ....c.covvitiiiieet ettt ettt b bttt e b bt b bttt b e bttt et e b ese e n e e e bttt etebebenetneen 14

8 Betrieb 14
8.1 GrUNAIEGENAE VOIGADEN....ueeiiieieeieeteeeeiet ettt et e sttt e e a et e e e et e at e st et en s et e s se st et e sess e st eeaeesees e e st eseen s eatensentensen s e s ensesbesseeseeseeseeaeeseententensensensensanes 14

8.2 EINSCRAIEN/AUSSCRAITEN ...ttt et s et et eeae et e s e et e st e s e et e s e e s ensense s e sessesseeseeseeseeseeseenseneensansans et ansansesseaseeseeseaseeneeseeneensensansensansanen 14

9 Instandhaltung 14
9.7 HINWEISE ZUT SICREINEIE ...ttt ettt h et bbbttt s bt e b et e bt et ea e b et eb et e st b e st b e aees et e b et e st e s es e e b et e b et ebe b e st ebentebentebe s enensentas 14

0.2 UDEISICRL cuueveveieiecee ettt ettt bttt a et a st b s s s b a e bt b st e bt b e e e bt a s A b e A A st b A bt b et et a e b e e s a e st bt ae bbb e bt b st st s st nee 14

9.3 INSPEKEION .ttt ettt ettt ettt et et et st e e et et ea et e s et e st et ene e b et e s et R et e Rt A e st b en s e Rt e Rtk ea e ek et s en s e Rt b e st ke Rt oA et e R et e Rt Ae Rt e b enteRe s e s e be st ebe st e R et esenteneetanees 14
9.3.1  AllGEMEINE VOTGADEN. ...ttt ettt ettt ettt et et et e e et et e e e s e st e s s e s seeseeseeaeeseestes e e st eatens et ens et e sensesbeabeeaeeaeeseeneen s e st ent et etententenee 14

LS80 20 Vo a1 =T o SRRSO 15

9.4 REIMIGUIIG teuitteeuiieeite ettt et e ettt ettt e et e e e st e s eseeesubeeeasteeasee e st eeaaseeaaseesasee e st e e en st eaaseeeaseeeaas e e neeeeaseeeasee e neeeeaseeeasteaes e e e seeeaaseeeasaeeasee e abeeeasteeneeeanbeeenseennneenans 15
94T AllGEMEINE VOTGADEN......uiiiuietiieiiteiiete ettt ettt et ettt et e st s b et e s et e b et es et e st st enteb et e s et es et e st e b entese e e s et e st s en e e b eatese b e st sbentese st ebentenesseneebentesenene 15

942 VOTGENEN ..ottt ettt ettt et te s et e s et e st se st st e st e s et e s et e s et e st et enteh et e R et e Rt e s e Rt e A e Rt oA et e Rk e Rt s ene A enten et e Rt ek e st ese st e s et enteteneetentenentene 15

0.5 WWATTUNG ettt ettt sttt et e et et et e e e s bt eesb e e s bt e e be e e s bt e e ab et e bt e e be e e R ae e SR b e e e R et e be e e e R b e e oAb e e e b et e bae e e bt e e b e e e b et e e R b e e e bt e e bne s bbeeenaeeenreesan 15
9.5.1  Produkt nachschmieren (BaugroRe TOO MIM) ....cc.eeeeeeereeeeeeeeeeeeeeetessesessessessassassessassessessessesseessessessensenssensensessessessessessessesseessessessensensensensanes 16

9.5.2  Wartungskontrollen... 16

9.6 NaCh dEr INSEANANAIUNG ...v ettt ettt et b et b et eh et e s et e st e be st e b e st e st b e s et e st es et es et e st e s e st ek entese st e s e beneesentebensesebenesaneas 16

10 Demontage und Austausch 16
10.1T  GrUNAIEGENAE VOTGADEN.......cviiiiieieiiie ettt ettt et st e et et e et e st e b e st s b e st e b et ese et enees e e e s e st e s et e st et e st es e st e s e st e s e s e st ese st esentesentesensenesseneesansesensenes 16
10.2  HINWEISE ZUF SICRETREIL ... ettt ettt b et a et bt b et bt b e s e et bt e bt bt e st b et b et e b et e b et e st st et b et ebenenes 16
T0.3 VOTDEIEITUNG w.uveutenteiesteeteseeteeteeee et et e et e et et e e e ae st essessessesseeseeseeseeneenseneeneensensessansansessessanseeseeseeseeaeesseneensensensensansansensansansessaeseeseeseeneenteneansensensansensansans 16
10.4  LiN@areiNNEIt ABMONMTIEIEN.....e ettt ettt et h et h ettt e e bt e b et eh e et ea e e b et e b et e st e e a e e s et e e easeh e e eae e e ea e b et ebea b e b et es e et eateb et eb et e b et e st et e st ebe e ebentens 17

11 Entsorgung 17
12 Fehlersuche UNd FERIErDEREDUNG .....c..veeeiieeeeee ettt st e e s e s see s s e e s s se st e s aesssne s sa s seessssesssasessassssssnsesssessssesssessnsesastesseessnnesssenernanns 17
12,1 GrUNAIEGENAE VOTGADEN..c....ceiuiiiieiite ettt ettt ettt h et bt h et e s b et e b et e st et e st e b et e b et e bt e e st e E e st e b et e b et e b et e st ebea b e b et eb et ebe b e st et et ebentebetens 17
12.2 HINWEISE ZUE SICREINEIE ...ttt ettt sttt e bttt b bt e b e e st e bbbt e b e sttt et ebea et st ebeneatasenenene 17
T2.3 VOTGENEN ...ttt ettt et et e ae st e st e s st st e e st eae e st e st e st ea s e st e et en s easemtem s e s e s e e s e st eh e es e eaeeaeesteat e At e nEea b e st et et et e te bt eh e seeh e eheeneea e e st ententententesetans 17
1204 FERIEIDIIACT ..ttt ettt b b e h et et s bt e b et e st E et e b e e e st e b et e s Rt h et b e bt e R Rt b et e bt e bttt s b et b et ese e enes 17

13 Technische Daten 17
14 Zubehor 17

AVENTICS™ SPRA | R412028475-BAL-001-AE | Deutsch 3



1 Zudieser Dokumentation

Lesen Sie diese Dokumentation vollstdndig und insbesondere das Kapitel - 2. Si-
cherheit, bevor Sie mit dem Produkt arbeiten.

Diese Anleitung enthdlt wichtige Informationen, um das Produkt sicher und sach-
gerecht zu montieren, zu bedienen, zu warten und einfache Stérungen selbst zu
beseitigen.

1.1 Giiltigkeit der Dokumentation

Diese Dokumentation gilt fiir die Lineareinheit der Serie SPRA und Produkte, in
denen die Lineareinheit der Serie SPRA verbaut ist.

Diese Betriebsanleitung gilt gleichzeitig als Montageanleitung.
Diese Dokumentation richtet sich an:

Anlagenbetreiber, Anlagenplaner, Maschinenhersteller, Monteure
1.2 Zusatzliche Dokumentationen

1.2.1 Zusatzliche Dokumentation fiir Produkt ohne Motor

Neben dieser Dokumentation erhalten Sie keine weiteren Unterlagen zum Pro-
dukt oder zur Anlage/zur Maschine, in die das Produkt eingebaut wird.

Beachten Sie jedoch folgende mitgeltende Dokumentationen:
* Anlagendokumentation des Herstellers

1.2.2 Zusatzliche Dokumentation fiir Produkt mit Motor

Neben dieser Dokumentation erhalten Sie weitere Unterlagen zum Produkt oder
zur Anlage bzw. Maschine, in die das Produkt eingebaut wird.

» Alle Unterlagen, die mit der Anlage oder Maschine mitgeliefert werden, be-
achten.

Fir das konfigurierte Produkt mit Motor zusatzlich folgende mitgeltende Doku-
mentation beachten:

Produkt Dokumentnummer Dokumentart

PACMotion™ Rotary Servo Motors GFK-3169C Installation and User manual

1.2.3 Zusétzliche Vorschriften
Zusétzlich immer folgende Vorschriften beachten:

* Allgemein giiltige, gesetzliche und sonstige verbindliche Regelungen der eu-
ropdischen bzw. nationalen Gesetzgebung.

* Gliltige Vorschriften zur Unfallverhiitung und zum Umweltschutz.
1.3 Darstellung von Informationen

1.3.1 Warnhinweise

Darstellung als Hervorhebungskasten

Warnhinweise, die in Form von Hervorhebungskasten dargestellt werden, bezie-
hen sich auf das jeweils nachfolgende Kapitel. Hervorhebungskasten haben fol-
genden Aufbau:

3 Risk of injury due to uncontrolled actuator movements when the pneumat-
‘ ics are switched on!

‘ There is a danger of personal injury if the system is in an undefined state.
> Put the system in a defined state before switching it on.

2 Artund Quelle der Gefahr
4 Abhilfe

1 Signalwort
3 Folgen bei Nichtbeachtung

Darstellung mit hervorgehobenem Signalwort

In Handlungsanweisungen und Auflistungen sind Warnhinweise oftmals in den
Text integriert, um eine gute Lesbarkeit zu gewahrleisten. Integrierte Warnhin-
weise haben folgenden Aufbau:

AVENTICS™ SPRA | R412028475-BAL-001-AE | Deutsch

1 2 3
NOTiX

OTIXCE! Seals age faster Mr aggressive ambient conditions. Detective seals
will lead to pneumatic leaks and non-compliance with the degree of protection.
Inspect seals more frequently.

1 Signalwort 2 Sicherheitsrelevante Information

3 Zusatzinformationen

Bedeutung der Signalworter

Signalwort Bedeutung

Gefahr Unmittelbar drohende Gefahr fiir das Leben und die Gesundheit von Perso-
nen.
Das Nichtbeachten dieser Hinweise hat schwere gesundheitliche Auswir-
kungen zur Folge, bis hin zum Tod.

» Im Nachfolgenden alle Vorgaben beachten, die mit ,,Explosionsschutz*
und [ oder ,Unfallschutz“ gekennzeichnet sind.
Beispiel: Nicht funkendes Werkzeug verwenden (Explosionsschutz).

Warnung Mdglicherweise drohende Gefahr fiir das Leben und die Gesundheit von

Personen.
Das Nichtbeachten dieser Hinweise kann schwere gesundheitliche Auswir-
kungen zur Folge haben, bis hin zum Tod.
P Im Nachfolgenden alle Vorgaben beachten, die mit ,,Unfallschutz” ge-
kennzeichnet sind.
Beispiel: PSA anlegen (Unfallschutz).

Achtung Madglichkeit von Sachbeschadigungen oder Funktionsstérungen.

Das Nichtbeachten dieser Hinweise kann Sachbeschddigungen oder Funk-
tionsstorungen zur Folge haben, jedoch keine Personenschaden.

» Im Nachfolgenden alle Vorgaben beachten, die mit ,,Materialschutz*
gekennzeichnet sind.
Beispiel: Verschmutzte Teile reinigen (Materialschutz).

1.3.2 Symbole

1.4 Verwendete Bezeichnungen

Empfehlung fiir den optimalen Einsatz unserer Produkte.

Beachten Sie diese Informationen, um einen moglichst reibungslosen
Betriebsablauf zu gewdhrleisten.

In dieser Dokumentation werden folgende Bezeichnungen verwendet:

Bezeichnung Bedeutung

Lineareinheit Elektrischer Antrieb mit Kolbenstange der Serie SPRA
Aktor Lineareinheit der Serie SPRA inklusive Motoranbausatz und (Servo-)Motor

2 Sicherheit

2.1 Zudiesem Kapitel
* Lesen Sie dieses Kapitel sowie die gesamte Dokumentation griindlich und
vollstdndig, bevor Sie mit dem Produkt arbeiten.

» Bewahren Sie die Dokumentation so auf, dass sie jederzeit fiir alle Benutzer
zuganglich ist.

2.2 Bestimmungsgemaf3e Verwendung

Einsatzzwecke
e Ausflihrung linearer Bewegungen
» Das Produkt ist ausschlieRlich fir den professionellen Gebrauch bestimmt.

* Das Produkt ist ausschlieBlich dazu bestimmt, in ein Endprodukt (eine An-
lage [ Maschine) eingebaut oder mit anderen Komponenten zu einem End-
produkt zusammengefiigt zu werden.

Einsatzbereich und Einsatzort
¢ Industriebereich

¢ |nnenrdaume

* Die Einsatzgrenzen des Produkts innerhalb der Anlage/der Maschine des An-
wenders missen durch eine Risikobeurteilung definiert werden. In der Risiko-
beurteilung miissen die individuellen Gegebenheiten beim Anwender bertick-
sichtigt werden.



INFO: Wenn das Produkt in einem anderen Bereich eingesetzt werden soll:
Einzelgenehmigung beim Hersteller einholen.
Hinweise

e Das Produkt ist eine unvollstandige Maschine nach Maschinenrichtlinie
2006/42/EC.

2.3 Nicht bestimmungsgemaf3e Verwendung

Eine vorhersehbare Fehlanwendung liegt vor bei jeglicher Zweckentfremdung
der unvollstdndigen Maschine und Einsatz unter Abweichung der Bedingungen,
die in dieser Dokumentation genannt werden.

Das Produkt ist nicht fiir den Einsatz in explosionsgefdhrdeten Bereichen be-
stimmt (Explosionsschutz).

2.4 Pflichten des Betreibers

2.4.1 Kennzeichnungen und Warnschilder am Produkt

Als Betreiber sicherstellen, dass Kennzeichnungen und Warnungen am Produkt
stets gut lesbar sind.

2.4.2 Montage und Installation

Anschluss an NOT-HALT-System
Das Produkt hat kein eigenes NOT-HALT-System. Der Betreiber muss entschei-
den, ob der Anschluss an ein NOT-HALT-System notwendig ist.

Als Betreiber sicherstellen, dass das Produkt, falls erforderlich, an ein NOT-HALT-
System angeschlossen wird.

243

e Das Produkt darf erst in Betrieb genommen werden, wenn festgestellt wurde,
dass die gesamte Anlage/Maschine den Bestimmungen der Maschinenrichtli-
nie 2006/42/EG entspricht.

» Der Betreiber muss eine Risikobeurteilung fiir die Anlage/Maschine erstellen
und fiir die Umsetzung der geforderten MaBnahmen sorgen.

Inbetriebnahme

2.4.4 Pflichten des Betreibers

¢ Der Betreiber muss sicherstellen, dass Personen, die das Produkt montieren,
bedienen, demontieren oder warten, nicht unter dem Einfluss von Alkohol,
sonstigen Drogen oder Medikamenten stehen, die die Reaktionsfahigkeit be-
einflussen.

e Der Betreiber muss den Einsatz von PSA gewdhrleisten. Vorgaben der Ge-
samtanlage beachten.

2.4.5 Reinigung, Wartung, Reparatur

Der Betreiber muss sicherstellen, dass folgende Voraussetzungen eingehalten
werden:

¢ Reinigungsintervalle werden gemaR den Umweltbeanspruchungen am Ein-
satzort festgelegt und eingehalten.

 Beieinem aufgetretenen Defekt werden keine eigenmaéchtigen Reparaturver-
suche durch Mitarbeiter des Betreibers unternommen.

2.5 Qualifikation des Personals

Die in dieser Dokumentation beschriebenen Tatigkeiten erfordern grundlegende
Kenntnisse in folgenden Bereichen sowie Kenntnisse der zugehérigen Fachbegrif-
fe:

e Mechanik
e Elektrik

Die in dieser Dokumentation beschriebenen Tatigkeiten diirfen nur von folgen-
den Personen durchgefiihrt werden:

 Von einer Fachkraft, oder
* Von einer unterwiesenen Person unter Leitung und Aufsicht einer Fachkraft

Definition Fachkraft

Eine Fachkraft ist, wer aufgrund seiner fachlichen Ausbildung, seiner
Kenntnisse und Erfahrungen sowie seiner Kenntnisse der einschlagi-
gen Bestimmungen die ihm ibertragenen Arbeiten beurteilen, mogli-
che Gefahren erkennen und geeignete SicherheitsmaRnahmen treffen
kann. Eine Fachkraft muss die einschldgigen fachspezifischen Regeln
einhalten.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Deutsch

2.6 Gefahrenquellen

2.6.1 Verletzungsgefahr

Stolpergefahr durch unsachgemag verlegte Kabel und Leitungen

e Kabel und Druckluftleitungen so verlegen, dass niemand dartiber stolpern
kann.

Mechanische Gefdhrdungen

e Gefahr durch Quetschen oder StoRen oder andere Verletzungen (je nach ver-
wendeten Anbauteilen).

¢ Die Lineareinheit ist nicht selbsthemmend.

* Beider Einwirkung von duBeren Kréften kdnnen die Kolbenstange und ange-
baute Teile unerwartet in Bewegung geraten und Gefdhrdungen verursachen.

e Beischrdgem oder vertikalem Einbau (Gewichtskraft) oder beim Einwirken an-
derer Krafte Lineareinheit mit einer geeigneten Bremse versehen oder andere
geeignete Vorkehrungen treffen.

2.6.2 Materialschaden

Beschddigung durch zu hohe mechanische Belastungen
Durch zu hohe mechanische Belastungen kann das Produkt beschadigt werden.
e Das Produkt niemals verdrehen, biegen oder unter Spannung befestigen.

 Das Produkt nicht seitlich belasten: Seitliche Belastung durch entsprechende
Fiihrung und Installation verhindern.

» Das Produkt nicht als Griff oder Stufe verwenden.

» Keine Gegenstdnde auf dem Produkt abstellen.

» Darauf achten, dass das Produkt nicht durch herabfallende Teile oder den
falschen Umgang mit Werkzeugen beschédigt wird. Insbesondere Schubrohr
und Dichtungen diirfen nicht beschddigt werden. Das Produkt ggf. durch eine
Abdeckung geschiitzt einbauen.

Beschadigung durch zu hohe Oberflachentemperatur

Zu hohe Oberflaichentemperatur verringert die Produktlebensdauer.

* Die Oberflaichentemperatur darf 60 °C nicht ibersteigen.

3 Lieferumfang

e Bestellung: Lineareinheit
- 1xLineareinheit (siehe: Bestellung)
- T1xMontageanleitung
¢ Bestellung: Motoranbausatz
- 1xMotoranbausatz (siehe: Bestellung)
- TIxMontageanleitung
e Bestellung: konfiguriertes Produkt. Siehe folgende Tabelle.
Tab. 1: Konfigurationstypen

Typ1 Typ2 Typ3 Typ4

Produkt- Lineareinheit X X X X
umfang Motoranbau- X X X

satz

Motor X X

Montage- X X

zubehor

Dokumentati- 1x Monta- 1x Monta- 2x Monta- 2x Monta-

on geanleitung  geanleitung  geanleitung  geanleitung
Lieferzustand Einzelteile Einzelteile ~ Vormontiert Vormontiert

4 Transport und Lagerung

4.1 Produkt transportieren

Gefahrdungen wdhrend des Transports

» Wahrend des Entladens und des Transports des verpackten Produkts zum
Zielort vorsichtig vorgehen und die Informationen auf der Verpackung beach-
ten.



e Das Produkt erst unmittelbar vor der Installation aus der Verpackung neh-
men.

¢ Sicherstellen, dass das Produkt nicht herunterfallen kann, bevor das Produkt
aus den Befestigungen gel6st wird.

* Vorkehrungen treffen, um Beschddigungen beim Anheben des Produkts zu
vermeiden.

¢ Niemals unter schwebende Lasten treten.

e Schwere Produkte und Komponenten miissen von zwei Personen oder von ei-
ner Person mit Hebegeréten getragen werden.

e PSAtragen.

4.2 Produktlagern

Beschadigung durch falsche Lagerung

Ungiinstige Lagerbedingungen kénnen zu Korrosion und Werkstoffalterung fiih-
ren.

e Das Produkt nur an Orten lagern, die trocken und kiihl sind.

 Produkt vor direkter Sonneneinstrahlung und UV-Strahlung schiitzen.

e Staubfreilagern.

¢ Von aggressiven Medien entfernt lagern.

e Mechanische Erschiitterungen vermeiden.

e Das Produkt in der Verpackung bis zum Zeitpunkt des Einbaus aufbewahren.

e Wenn das Produkt ldnger als 3 Monate gelagert wird: Monatlich den allgemei-
nen Zustand aller Teile priifen. Falls erforderlich: Schutz auffrischen oder er-
neuern.

4.3 Produkt zuriicksenden

e Vor Ricksendung des Produkts: Wenden Sie sich an unsere Kontaktadresse.
Siehe Riickseite.

* Bis zur Riicksendung Lagerbedingungen berticksichtigen.

5 Produktbeschreibung

5.1 Kurzbeschreibung

Das Produkt ist ein mechanischer Antrieb fiir Automatisierungstechnik. Die Li-
neareinheit ist ausschlieBlich fir mittige Zug- und Druckhiibe geeignet.

5.2 Kennzeichnung und Identifikation

Typenschild
Auf dem Typenschild finden Sie folgende Informationen:

3 45 6
l/ l/

L L
[ !
| I |
Ll |

r

12
!
|

T

—— \ \
(S —— —
I \ \ \
13 12 11 10 9 8
Abb. 1: Typenschild (Muster)
1 Herstellerlogo 2 Materialnummer (MNR)
3 Max. Axialkraft 4 Materialbeschriftung
5 Hubldnge 6 Spindelsteigung
7 QR-Code fiir weitere Informationen 8 Fertigungsdatum
9 Max. Drehmoment 10 Max. Beschleunigung
11 Max. lineare Geschwindigkeit 12 Fertigendes Werk
13 Hergestelltin
Produktidentifikation

Das bestellte Produkt wird anhand der Materialnummer eindeutig identifiziert.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Deutsch

Produktidentifikation

Das bestellte Produkt wird anhand der Materialnummer eindeutig identifiziert.
Die Materialnummer finden Sie an folgender Stelle:

e Aufder Riickseite des Produkts.
e Aufdem Typenschild.

5.3 Warnschilder am Produkt

Aufkleber Erlduterung

Das Symbol ist in der Ndhe einer moglicherweise heiRen Oberflache
angebracht.

HeiRe Oberflachen kdnnen Verbrennungen verursachen.
e Oberflache nicht beriihren.

¢ Falls erforderlich, SchutzmaRnahmen gegen zuféllige Beriihrung
treffen.

5.4 Produktiibersicht (Baugréf3e 32/40/63 mm)

5.4.1 Antrieb
Elektrischer Antrieb mit Kolbenstange (BaugroRe 32/40/63 mm)

6

5
3 4 \ y
\ \ n &.ja\

Abb. 2: Uberblick (BaugroRe 32/40/63 mm)

1 Gewinde fiir Kopfbefestigung 2 Mantelrohr

3 Kupplungsgehduse (Option) 4 Motorflansch (Option)
5 Kupplung (Option) 6 Motor (Option)

7 Lineareinheit 8 Schubrohr



5.4.2 Einbauzubehor 5.5 Produktiibersicht (BaugréRe 100 mm)

Zubehor fiir elektrischen Antrieb mit Kolbenstange
(BaugroRe 32/40/63 mm) 5.5.1 Antrieb

Elektrischer Antrieb mit Kolbenstange (BaugréfZe 100 mm)

8
Abb. 3: Zubehor (fiir BaugréRe 32/40/63 mm)
1 Lineareinheit 2 Néaherungssensor Abb. 5: Uberblick (BaugréRe 100 mm)
3 FuBbeJ?sEgungssatz axial 4 ert]tensihwefnktt))ei;esn.gung 1 Gewinde fiir Kopfbefestigung 2 Mantelrohr
> Llager hoc € 6 Sclwekr:( zafp enbefestigung vorne 3 Inline-Getriebe (Option) 4 Motoradapter (Option)
7 Flanschvorne 8 Gelenkkop 5 Kupplung (Option) 6 Motor (Option)
9 Gabelkopf 7 Lineareinheit 8 Schubrohr

Parallel-Motoranbausatz (fiir BaugroRe 32/40/63 mm) 552 Einbauzubehdr

Zubehor fiir elektrischen Antrieb mit Kolbenstange
(BaugroRe 100 mm)

S

5
9
Abb. 4: Parallel-Motoranbausatz (fiir BaugroRe 32/40/63 mm)
1 Zwischenplatte 2 Getriebedeckel
3 Gabelbefestigun
gung Abb. 6: Zubehor (fiir BaugréBe 100 mm)
1 Lineareinheit 2 Néherungssensor
3 FuRbefestigung 4 Schwenkzapfen (Paar)
5 Schwenkzapfenlager zentrisch (Paar) 6 Schwenkzapfenlager exzentrisch
(Paar)

7 Flanschvorne 8 Gelenkkopf
9 Gabelkopf

5.6 Funktion und Anwendung
Abbildungen:

 Fiir BaugroRe 32/40/63 mm. Siehe > Abb. 2.
e FlrBaugroRe 100 mm. Siehe = Abb. 5.

Die Lineareinheit (7) wird Giber eine Kupplung (5) von einem Motor (6) angetrie-
ben. Der Motor (6) steuert als Direktantrieb einen Gewindetrieb (Trapezgewinde,
Rollengewinde oder Kugelgewinde). Die Spindel wandelt die Drehbewegung des
Motors (6) in die Linearbewegung des Schubrohrs (8) um. Uber das Schubrohr
und weitere Zubehorelemente wird die Antriebsleistung im Anwendungsfall be-
reitgestellt.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Deutsch 7



Drehrichtung des Motors beim Ausfahren der Lineareinheit

AT
P E | e
|// | = / }

7RI

~ E+ /_/ - s
e e

N\ 47 il

VT o

Abb. 7: Drehrichtung des Motors beim Ausfahren der Lineareinheit

E- Drehrichtung des Motors E+ Linearrichtung Schubrohr

6 Montage und Installation

Bevor Sie mit dem Einbau anfangen: Machen Sie sich moglichst frithzeitig im Vor-
feld mit den grundlegenden Vorgaben fiir die Montage vertraut. Siehe = 6.1 Pla-
nung und - 6.2 Vorbereitung.

6.1 Planung

6.1.1 Einbaubedingungen

Allgemeine Vorgaben

* Sicherstellen, dass das Produkt gegen jegliche mechanische Belastung ge-
schiitzt eingebaut ist.

o Sicherstellen, dass das Produkt nicht durch herabfallende Teile oder den
falschen Umgang mit Werkzeugen beschédigt wird. Insbesondere Schubrohr
und Dichtungen dirfen nicht beschddigt werden. Das Produkt ggf. durch eine
Abdeckung geschiitzt einbauen.

 Sicherstellen, dass ausreichend Platz zur Verfligung steht.

Vorgaben fiir das Produkt
* Einbaulage. Siehe = 13. Technische Daten.

¢ Die Lineareinheit kann beschddigt werden, wenn wdhrend der Linearbewe-
gung Flissigkeiten eindringen. Produkt so einbauen, dass die Lineareinheit
vor Flissigkeiten geschiitzt ist (Materialschutz).

¢ Anschluss an ein NOT-HALT-System: Das Produkt hat kein eigenes NOT-HALT-
System. Der Betreiber muss entscheiden, ob der Anschluss an ein NOT-HALT-
System notwendig ist.
Falls der Anschluss an ein NOT-HALT-System notwendig ist: Das Produkt so an
das NOT-HALT-System anschlieRen, dass eine Unterbrechung der Stromver-
sorgung bzw. das Wiedereinschalten der Stromversorgung nach einem
Stromausfall kein Beschddigungs- und Verletzungsrisiko darstellen kann.

Umgebungsbedingungen

» Das Produkt niemals in 6lhaltiger Atmosphare betreiben (Materialschutz).

e Das Produkt vor dem Einbau einige Stunden akklimatisieren lassen. Ansons-
ten kann sich Kondenswasser im Gehduse bilden.

* Der Einbauort muss frei von Vibration sein.
e Produkt vor direkter Sonneneinstrahlung und UV-Strahlung schiitzen.

e Erhohte Toleranzen des Ausgangsdrucks vermeiden: Sicherstellen, dass hoch-
frequente Einstrahlungen durch stéraussendende Gerdte vom Produkt fern-
gehalten werden.

6.1.2 Bendétigtes Zubehor, Material und Werkzeug

Wahlen Sie Material und Werkzeug passend zu lhrer Produktkonfiguration. Je
nach Konfiguration benétigen Sie weiteres Zubehor.

Befestigungsmaterial

Fiir die Befestigung konnen Sie eigenes Befestigungsmaterial oder AVENTICS-Be-
festigungsmaterial verwenden. MaRe und Anzugsmomente beachten.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Deutsch

Werkzeug

Zubehorteile

» AusschlieBlich vom Hersteller freigegebenes Zubehor verwenden. Siehe
- 14. Zubehor.

6.2 Vorbereitung

6.2.1 Produkt auspacken und priifen

1. Anhand der Materialnummer priifen, ob das Produkt mit Ihrer Bestellung
ibereinstimmt.

2. Produkt auf Transportschaden und Lagerungsschdden priifen.
Ein beschadigtes Produkt darf nicht montiert werden. Beschadigte Produkte
zusammen mit den Lieferunterlagen zuriickschicken. Siehe = 4.3 Produkt zu-
riicksenden.

3. Bendtigtes Zubehor, Material und Werkzeug bereitlegen.

6.2.2 SchutzmaRnahmen durchfiihren

Vorgehen

. Waéhrend der Vorbereitungen keine Arbeiten an der Anlage vornehmen.
. Die Gefahrenbereiche absperren.

. Anlage bzw. Anlagenteil drucklos und spannungsfrei schalten.

. Anlage gegen Wiedereinschalten sichern.

. Das Produkt und benachbarte Anlagenteile abkiihlen lassen.

A Ul A W N =

. PSAanlegen.

6.3 Einbau der Lineareinheit

Voraussetzungen
* Alle Vorgaben aus der Planung kdnnen umgesetzt werden.
* Die Vorbereitung ist abgeschlossen.

Hinweise

 Gefahren bei vertikalem Einbau der Lineareinheit aufgrund von Schwerkraft
oder unerwartetem Anlauf vermeiden: Sicherheitshinweise beachten. Siehe
- 2.6 Gefahrenquellen.

e Gefahr durch unkontrollierte Bewegungen.

ACHTUNG! Wenn kein Eingangsdrehmoment wirkt, kann das Schubrohr von
Hand oder durch die Schwerkraft bewegt werden.

Vorgehen
Die Lineareinheit wird mittels Schubrohr und BefestigungsfuR gesichert.

1. Wenn das Produkt nicht vormontiert ist: Den Motor mit der Lineareinheit ver-
binden.
- Inline-Motoranbausatz fiir BaugroRe 32/40/63 mm. Siehe - 6.4 Montage In-
line-Motoranbausatz (BaugroRe 32/40/63 mm).
- Parallel-Motoranbausatz fiir BaugréRe 32/40/63 mm. Siehe - 6.5 Montage
Parallel-Motoranbausatz (Baugrée 32/40/63 mm).
- Fiir BaugréRe 100 mm. Siehe - 6.6 Montage (BaugréRe 100 mm).

2. Gabelkopf oder Gelenkkopf (2) am Schubrohr befestigen. Siehe = Abb. 8.
Schliisselfliche des Schubrohrs zum Gegenhalten nutzen.

Abb. 8: Gelenkkopf am Schubrohr befestigen
2 Gelenkkopf
3. Einbauzubehor mit der Lineareinheit verschrauben.

- Fir BaugroRe 32/40/63 mm. Siehe = 5.4.2 Einbauzubehor.
- Fir BaugroRe 100 mm. Siehe = 5.5.2 Einbauzubehér.




4. Teile der Maschine bzw. Anlage sichern, in die die Lineareinheit eingebaut Tab. 3: Montage Inline-Motoranbausatz: Schrauben und Anzugsmomente M, fiir

werden soll. Kupplungsgeh&use und Kupplung
5. Gelenkkopf (2) und Einbauzubehor (1) an der Maschine bzw. Anlage fest- Kupplungsgehéuse (9) Kupplung (12)

schrauben. Siehe - Abb. 9.

MaRe der Bohrlcher fiir die Befestigungsschrauben. Siehe Online-Katalog. LA T S Lhhi] - B L)
R412028538  SPRA-32/ 1FK7015 M6x20 4,0£0,5 M2x6 0,6+0,2
R412028539  SPRA-32/ 1FK7022 M6x%30 4,005 M4x12 4,0+0,5
R412028542  SPRA-40 [ 1FK7022 M6x30 40+0,5 M4x12 4,0+0,5
R412028543 SPRA-40 [ TFK7034 M6x%30 4,0£0,5 M4x12 4,0+0,5
R412028545  SPRA-63 [ 1FK7034 M8x30 8,0£0,8 M5x18 8,0+£0,8
R412028546  SPRA-63 [ TFK7044 M8x30 8,0£0,8 M5x%18 8,0+£0,8
R412028526  SPRA-32/1C830M2xx-Kx M6x30 4,0£0,5 M4x12 3,0+£0,3
R412028528  SPRA-40 [ 1C830M2xx-Cx M6x30 4,0£0,5 M4x12 4,0+0,5
R412028530  SPRA-63 /1C830M4xx-Gx M8x30 8,0£0,8 M5x18 8,0+£0,8

6.4.3 Montage der Kupplung

Abb. 9: Gelenkkopf und Einbauzubehor festschrauben

1 Einbauzubehor 2 Gelenkkopf

6. Wdhrend des Einbaus darauf achten, dass die Einbaukrdfte immer nur direkt
auf die Mitte der Lineareinheit wirken.

7. Sicherstellen, dass die Lineareinheit sich (iber den gesamten Hubweg unbe-
hindert bewegen kann. Bei Bedarf eine Kollisionspriifung durchfiihren.

8. Einhaltung der Einbauanforderungen fiir die Optionen kontrollieren.

9. Falls erforderlich: Verbots- und Warnschilder der Maschine oder Anlage an der ~ Abb. 11: Montage der Kupplung
Lineareinheit anbringen. Siehe - 2.4.1 Kennzeichnungen und Warnschilder
am Produkt.

12 Schrauben

6.4 Montage Inline-Motoranbausatz 1. Kupplungshalften trennen.

o 2. Kupplungshélften zur Welle an Motor und Lineareinheit ausrichten.
(Baugr6Re 32/40/63 mm) Dabei die Angaben zu den LagemaRen beachten:
- Fiir Kupplung ohne FuRbefestigung. Siehe = Abb. 12 und - Tab. 4.

6.4.1 Motoranbausatz - Fir Kupplung mit FuBbefestigung. Siehe = Abb. 13 und - Tab. 5.
Der Motoranbausatz ermdglicht einen axialen Anbau der angegebenen Servomo- 3. Schrauben (12) anziehen.
toren. Anzugsmomente. Siehe = Tab. 3.

6.4.2 Schrauben und Anzugsmomente M, LagemaRe fiir Kupplung ohne FuRBbefestigung

X1 Y1
- |
P ec

© Ezr
lﬁ 7

Abb. 12: LagemaRe fiir Kupplung ohne FuBbefestigung

Abb. 10: Inline-Motoranbausatz: Position der Schrauben

Tab. 4: L fur Kuppl hne F festi
Tab. 2: Montage Inline-Motoranbausatz: Schrauben und Anzugsmomente M, fiir ab agemae fiir Kupplung ohne FuRbefestigung

Motoradapter und Motor Motoranbausatz Standard Lineareinheit Y1
Motor X1 [mm]
Motoradapter (3) Motor (11) [mm]

Motoranbausatz Schraube M, [Nm] Schraube M,[Nm] R412028538  SPRA-32 [ 1FK7015 18,5 16,2
R412028538  SPRA-32/ 1FK7015 M3x12 1,3:0,2 M4x16  3,0:0,3 R412028539  SPRA-32/1FK7022 20,0 18,3
R412028539  SPRA-32/ 1FK7022 M4x12 3,0:0,5 M5x20  59:0,8 R412028542  SPRA-40 [ 1FK7022 20,2 18,2
R412028542  SPRA-40 | 1FK7022 M4x12 3,0:0,5 M5x20  59:0,8 R412028543  SPRA-40/1FK7034 26,5 147
R412028543  SPRA-40 | 1FK7034 M4x12 3,0:0,5 M6x20 10,1:08  RA412028545 SPRA-63/1FK7034 23,8 23,5
R412028545  SPRA-63/ 1FK7034 M6x16 10,1£0,8 M6x20  10,1:0,8  R412028546 SPRA-63/1FK7044 32,2 235
R412028546  SPRA-63 | 1FK7044 M6x25 10,1:0,8 M6x25  10,1:0,8  R412028526  SPRA-32/IC830M2xx-Kx 21,1 18,2
R412028526  SPRA-32/IC830M2xx-Kx M4x12 3,0:0,5 M5x18  59:0,8 R412028528  SPRA-40 [ IC830M2xx-Cx 24,6 147
R412028528  SPRA-40/IC830M2xx-Cx M4x12 3,0:0,5 M5x18  59:0,8 R412028530  SPRA-63 /I1C830M4xx-Gx 25,2 235
R412028530  SPRA-63 /IC830Md4xx-Gx M6x16 10,1+0,8 M6x25  10,1+0,8

AVENTICS™ SPRA | R412028475-BAL-001-AE | Deutsch 9



Lagemal3e fiir Kupplung mit FuRbefestigung

= —

L z%tl
lr zw
:ﬁz

Abb. 13: LagemaRe fiir Kupplung mit FuBbefestigung

Tab. 5: LagemaRe fiir Kupplung mit FuRbefestigung

Motoranbausatz Standard Linearein- Z
Motor X2 heit Y2
[mm] [mm]
R412028538  SPRA-32/ 1FK7015 20,9 18,1 4
R412028539  SPRA-32/ 1FK7022 23,7 18,9 4
R412028542  SPRA-40 [ 1FK7022 22,5 20,2 4
R412028543  SPRA-40/ 1FK7034 30,8 14,7 4
R412028545  SPRA-63 [ TFK7034 29,1 23,5 5
R412028546  SPRA-63 [ 1FK7044 37,5 23,5 5
R412028526  SPRA-32 [ 1C830M2xx-Kx 25,4 18,2 4
R412028528  SPRA-40 [ IC830M2xx-Cx 28,9 14,7 4
R412028530  SPRA-63 [ IC830M4xx-Gx 30,5 23,5 5

6.4.4 Montage des Motoranbausatzes

Abb. 14: Montage des Motoranbausatzes

1 Motor 2 Dichtung

3 Schraube 4 Runddichtung

5 Vierkantdichtung mit Aussparung 5b  Vierkantdichtung mit Aussparung
(nur Option mit FuBbefestigung)

6 Lineareinheit 7 FuBbefestigung (nur Option mit FuRk-
befestigung)

8 Kupplungsgehduse 9 Inbusschrauben

10 Motorflansch 11 Schraube

INFO: Dichtungen zwischen den Einzelkomponenten sind notwendig, damit die
erforderliche IP-Schutzart gewahrleistet ist.

1. Kupplungsgehause (8) an Lineareinheit (6) montieren — ohne Verwendung
der FuRbefestigung (Option):
Vierkantdichtung mit Aussparung (5) zwischen beide Komponenten einset-
zen und Gehduse (8) durch Festziehen der 4 Inbusschrauben (9) an der Linear-
einheit (6) befestigen.

2. Kupplungsgehduse (8) an Lineareinheit (6) montieren — mit Verwendung der
FuRbefestigung (Option):
FuBbefestigung (7) zuerst an die Lineareinheit (6) und dann ans Kupplungsge-
hduse (8) montieren: Je eine Vierkantdichtung mit Aussparung (5) zwischen
alle Komponenten einsetzen und Gehduse (8) durch Festziehen der 4 Inbus-
schrauben (9) an der Lineareinheit (6) befestigen.

3. Motorflansch (10) an Kupplungsgehduse (8) montieren: Runddichtung (4)
zwischen Motorflansch und Kupplungsgehduse einsetzen und mit 4 Schrau-

AVENTICS™ SPRA | R412028475-BAL-001-AE | Deutsch

ben (3) festziehen.

Sicherstellen, dass die Kupplung je nach Konfiguration (mit/ohne FuRBbefesti-
gungssatz) entsprechend der Angaben zu den LagemalRen montiert wird:

- Fiir Kupplung ohne FuBbefestigung. Siehe = Tab. 4.

- Fir Kupplung mit FuRbefestigung. Siehe = Tab. 5.

- Anzugsmomente ftr Schrauben. Siehe = Tab. 2.

4. Motorflansch (10) an Motor (1) montieren: Dichtung (2) zwischen beide Kom-
ponenten einsetzen und mit 4 Schrauben (11) festziehen.

6.5 Montage Parallel-Motoranbausatz (Baugré3e
32/40/63 mm)

6.5.1 Verwendungszweck

Der Parallel-Motoranbausatz ermdglicht einen parallelen Motoranbau an eine Li-
neareinheit der Serie SPRA.

6.5.2 Schrauben und Anzugsmomente M,
Position der Schrauben. Siehe = Abb. 15

Tab. 6: Montage Parallel-Motoranbausatz: Schrauben und Anzugsmomente M,
fiir Motor und Zwischenplatte

Motor (1)
Schraube M, [Nm]

Zwischenplatte (12)

Schraube M, [Nm]

Motoranbausatz

R412028537 SPRA-32/1FK7015 M4x16 3,0£0,3 M6x20 59+0,8
R412028540 SPRA-40 [ 1FK7022 M5x20 59+0,8 M6%20 59+0,8
R412028541 SPRA-40/ 1FK7034 M6x20 10,1+£0,8 M6x16 59+0,8
R412028544 SPRA-63 [ 1FK7034 M6x20 10,1+£0,8 M8x24 10,1+£0,8
R412028525 SPRA-32/1C830M2xx-Kx ~ M5x16 4,0 M6x16 5,9
R412028527 SPRA-40/1C830M2xx-Cx  M5x16 4,0 M6x16 5,9
R412028529 SPRA-63/1C830M4xx-Cx  M6x20 4,0 M8x25 59

Tab. 7: Montage Parallel-Motoranbausatz: Schrauben und Anzugsmomente M,
fur Getriebedeckel (9) und (10)

Getriebedeckel (9)

Getriebedeckel (10)

Motoranbausatz Schraube M,[Nm] Schraube M,[Nm]

R412028537 SPRA-32/1FK7015 M4x30 4,0+£0,5 M6%20 4,0£0,5
R412028540 SPRA-40 [ 1FK7022 M4x35 4,0+0,5 M6%20 4,0+0,5
R412028541 SPRA-40 [ 1FK7034 M6x20 10,1+0,8 M6x16 59+0,8
R412028544 SPRA-63 [ 1FK7034 M4x45 4,0£0,5 M8x24 59+0,8
R412028525 SPRA-32/1C830M2xx-Kx  M4x45 4,0 M8x50 59
R412028527 SPRA-40/1C830M2xx-Cx  M4x45 4,0 M8x50 5,9
R412028529 SPRA-63/1C830M4xx-Gx  M8x70 4,0 M8x70 4,0

6.5.3 Montage der Zwischenplatte

Abb. 15: Einbau der Zwischenplatte

1 Inbusschraube 2 Motor

3 Vierkantdichtung ohne Ausschnitt 4 Zwischenplatte

5 Ausrichtmarke 6 Zahnriemen

7 Zahnriemenscheibe 8 Flachdichtung

9 Schraube 10 Schraube

11 Zahnriemenscheibe mit Bordscheibe 12 Spezialschraube

13 Vorspannschraube 14 Vierkantdichtung mit Ausschnitt

15 Lineareinheit

10



1. Motor (2) auf Zwischenplatte (4) montieren: Vierkantdichtung ohne Aus-
schnitt (3) einsetzen und alle Inbusschrauben (1) anziehen.
Dabei die Ausrichtmarke (5) auf der Zwischenplatte beachten.

2. Lineareinheit (15) an Zwischenplatte (4) montieren: Vierkantdichtung mit
Ausschnitt (14) einsetzen und mit den 4 Spezialschrauben (12) sichern.
Wichtig: Die Schrauben (12) noch nicht fest anziehen!

6.5.4 Montage des Zahnriemens
Positionsnummern bis 15. Siehe = Abb. 15.

Abb. 16: Einbau des Zahnriemens

16 Spannhiilse 17 Montagewerkzeug

Abb. 17: Zahnriemenscheiben (Detailansicht)

11 Zahnriemenscheibe mit Bordscheibe
Y3 Abstand Y3

7 Zahnriemenscheibe
X3 Abstand X3

1. Lineareinheit (15) so weit wie mdglich an den Motor (2) schieben und die
Schrauben (12) von Hand anziehen.

2. |e eine Spannhlilse (16) auf die Welle der Lineareinheit und die Welle des Mo-
tors setzen.

3. Zahnriemenscheiben (7/11) in den Zahnriemen (6) einlegen.
4. Zahnriemenscheiben (7/11) tiber die Spannhitilsen (16) schieben.
5. Zahnriemenscheibe (11) und Spannhiilse ausrichten: siehe folgende Tabelle.

Tab. 8: Ausrichtung der Zahnriemenscheibe (11) auf der Welle der Lineareinheit

MNR Motoranbausatz Zahnriemenscheibe mit Bordscheibe (11)

R412028537  SPRA-32/ 1FK7015 Zahnriemenscheibe so weit wie maglich vor-

R412028540  SPRA-40 | 1FK7022 schieben.

R412028544  SPRA-63 [ 1FK7034

R412028525  SPRA-32/1C830M2xx-Kx

R412028541  SPRA-40/ 1FK7034 Abstand X3 Welle - Spannhitilse beachten. Sie-
he = Abb. 17: X3 =21,6 mm

R412028527  SPRA-40/1C830M2xx-Cx Abstand X3 Welle - Spannhitilse beachten. Sie-

he = Abb. 17: X3 = 24,5 mm

R412028529  SPRA-63[1C830M4xx-Gx Abstand X3 Welle - Spannhiilse beachten. Sie-

he = Abb. 17: X3 =33,8 mm

AVENTICS™ SPRA | R412028475-BAL-001-AE | Deutsch

6. Zahnriemenscheibe (7) und zweite Spannhiilse auf der Motorseite ausrichten.
Siehe folgende Tabelle.

Tab. 9: Ausrichtung der Zahnriemenscheibe (7) auf der Motorseite
MNR Motoranbausatz
R412028537  SPRA-32/ 1FK7015

Zahnriemenscheibe (7)

Zahnriemenscheibe so weit wie moglich vor-

schieben.

R412028540  SPRA-40 [ 1FK7022 Zahnriemenscheibe durch Aufsetzen des Mon-

R412028544  SPRA-63 | 1FK7034 tagewerkzeugs (17) auf die Zwischenplatte po-
sitionieren und die Zahnriemenscheibe so weit
wie maoglich vorschieben.

R412028541 SPRA-40 [ 1FK7034 Abstand Y3 beachten. Siehe = Abb. 17:
Y3=10,2mm

R412028525  SPRA-32/1C830M2xx-Kx Abstand Y3 beachten. Siehe = Abb. 17:
Y3=19,1mm

R412028527  SPRA-40[1C830M2xx-Cx Abstand Y3 beachten. Siehe = Abb. 17:
Y3=14,1mm

R412028529  SPRA-63[1C830M4xx-Gx Abstand Y3 beachten. Siehe = Abb. 17:
Y3=27,5mm

7. Zahnriemenscheiben (7/11) durch Anziehen der Mutter sichern.
Dabei mit Sechskantschliissel gegenhalten.
Anzugsmoment. Siehe folgende Tabelle.

Tab. 10: Befestigung der Zahnriemenscheiben: Anzugsmoment M,

MNR Motoranbausatz Zahnriemenscheibe M, [Nm]
R412028537  SPRA-32 [ 1FK7015 GT3-3M-Z18 5
R412028540  SPRA-40 [ 1FK7022 GT3-3M-224 20
R412028541 SPRA-40 [ TFK7034 GT3-5M-222 40
R412028544  SPRA-63 [ 1FK7034 GT3-5M-7222 40
R412028525  SPRA-32/1C830M2xx-Kx GT3-5M-Z22 40
R412028527  SPRA-40/1C830M2xx-Cx GT3-5M-Z22 40
R412028529  SPRA-63 [ 1C830M4xx-Gx GT3-5M-Z44 70

8. Vorspannschraube (13) in die Seitenbohrung der Zwischenplatte (4) stecken
und Zahnriemen (6) mit der Vorspannschraube anziehen, bis beide Fiihrun-
gen gerade und parallel verlaufen.

Wichtig: Wenn sich der Zahnriemen nicht anziehen ldsst: Spezialschraube
(12) losen.

9. Zahnriemenspannung mit einem geeigneten Frequenzmessgerat messen.

10.Vorspannschraube (13) einstellen, bis die gew(inschte Riemenspannung er-
reicht ist.

11.Spezialschrauben (12) anziehen.
Anzugsmomente. Siehe = Tab. 6.
ACHTUNG! Durch Anziehen der Vorspannschraube (13) erh6ht sich die Eigen-
frequenz des Zahnriemens. Siehe = Tab. 11. Zu hohe Vorspannungen kénnen
zu erhdhtem VerschleiB in der Lagerung der Lineareinheit oder des Motors
aufgrund der radialen Belastung fiihren (Materialschutz).

Tab. 11: Eigenfrequenz/Trumdurchbiegung

MNR Motoranbausatz Eigenfrequenz  Trumdurchbiegung
R412028537  SPRA-32/1FK7015 557...573Hz 8N@1mm

R412028540  SPRA-40/ 1FK7022 517...533 Hz 1I5N@1,2mm
R412028541 SPRA-40 [ TFK7034 345+ [ -8Hz 20N@1,6 mm
R412028544  SPRA-63 [ 1FK7034 337...353Hz 20N@ 1,6 mm
R412028525  SPRA-32/1C830M2xx-Kx 193...203 Hz 6,01...6,41N@ 1,29 mm
R412028527  SPRA-40[1C830M2xx-Cx  276...290 Hz 10,1...10,9N@ 1,29 mm
R412028529  SPRA-63[1C830M4xx-Gx 199 ...208 Hz 14,1...153N @ 1,88 mm

12.Sobald die richtige Frequenz eingestellt ist: Spezialschrauben (12) sichern und
Zahnriemenfrequenz erneut tiberpriifen.

¢ Austauschintervall fiir alle Zahnriemen: 2 Mio. Zyklen

¢ Einbau von Fremdmotoren: Die Eigenfrequenz eines Fremdmotors
kann von den angegebenen Werten abweichen. Die Frequenz wird
in der Regel durch die max. zuldssige radiale Belastung der Motor-
welle begrenzt.

6.5.5 Montage des Getriebedeckels

Positionsnummern bis 15. Siehe = Abb. 15.

11



6.6 Montage (Baugroe 100 mm)

6.6.1 Motoranbausatz
Der Motoranbausatz ermdglicht den Anbau eines Motors mit axialem Schaft.

6.6.2 Montage der Kupplung

Abb. 18: Einbau des Getriebedeckels

18 Dichtscheibe 19 Getriebedeckel

1. Flachdichtung (8) zwischen Getriebedeckel (19) und Zwischenplatte (4) le-
gen.

2. Dichtscheiben (18) liber die Inbusschrauben (9/10) schieben. Abb. 20: Montage der Kupplung

3. Getriebedeckel befestigen. Siehe = Abb. 18.
Schrauben und Anzugsmomente. Siehe —Schrauben und Anzugsmomente
M.

13 Schrauben

. . 1. Die erste Kupplungsnabe mit Verzahnung so weit wie moglich auf die Gewin-
Optionales Befestigungselement despindel der Lineareinheit schieben.

2. Kupplungsnabe auf die Motorwelle schieben und Kupplungsbohrung auf das
Ende der Motorwelle ausrichten.

3. Schrauben (13) anziehen.
Anzugsmomente:
- Fir Inline-Motoranbausatz. Siehe - Tab. 14.
- Fiir Parallel-Motoranbausatz. Siehe = Tab. 16.

6.6.3 Montage des Inline-Motoranbausatzes

Abb. 21: Montage des Inline-Motoranbausatzes

1 Schraube 2 Dichtung
Abb. 19: Einbau mit Befestigungselement (Option) 3 Schraube 4 Dichtung
1 Dichtung 2 Inbusschraube 5 Schraube 6 Dichtung
3 Dichtring 7 Lineareinheit 8 Kupplung
9 Inline-Getriebe 10 Motoradapter
1. Dichtringe (3) zwischen Getriebedeckel und Befestigungselement ausrichten. 11 Kupplung 12 Motor
2. Dichtungen (1) iiber die Inbusschrauben (2) schieben.
3. Befestigungselement durch Anziehen der Inbusschrauben (2) sichern.
Anzugsmomente. Siehe folgende Tabelle.
Tab. 12: Anzugsmomente M, der Inbusschrauben (2) fiir das Befestigungsele-
ment
Motoranbausatz Befestigungselement
MF1, MP2, MS1
SPRA-32 [ TFK7015 M6x30 5:0,5
SPRA-40 [ TFK7022  M6x30 M6x35 5+0,5
SPRA-40 [ TFK7034  M8x70 8:0,8
SPRA-63 [ TFK7034 M8x35 M8x40 8:0,8
SPRA-32/ M8x70 8+0,8
1C830M2xx-Kx
|SCPSR3/.\(;:/|02{<X-CX M8x70 808 Abb. 22: Montage des Inline-Motoranbausatzes: Position der Schrauben
SPRA-63 | M8x70 8+0,8 13 Schraube

1C830M4xx-Gx

AVENTICS™ SPRA | R412028475-BAL-001-AE | Deutsch 12



Tab. 13: Montage des Inline-Motoranbausatzes: Schrauben und Anzugsmomen-
te M, fiir Motor und Motoradapter

Motor (1) Motoradapter (3)
Motoranbausatz Schraube M,[Nm] Schraube M,[Nm]
R412028547 SPRA-100 [ TFK704x M6x30 10 M8x30 20
R412028548 SPRA-100 [ TFK706x M8x30 20 M8x30 20
R412028549 SPRA-100/ TFK708x M10x30 40 M8x30 20
R412028550 SPRA-100/ TFK710x M12x40 75 M8x30 20
R412028535 SPRA-100/1C830M6xx-BK M8%30 20 M8x30 20
R412028536 SPRA-100/1C830M7xx-KK M12x35 75 M8x30 20

Tab. 14: Montage des Inline-Motoranbausatzes: Schrauben und Anzugsmomen-
te M, fiir Getriebe und Kupplung

Getriebe (5) Kupplung (13)
Motoranbausatz Schraube M,[Nm] Schraube M,[Nm]

R412028547 SPRA-100 [ TFK704x M12x40 75 M6x%20 15
R412028548 SPRA-100/ TFK706x M12x40 75 M6x20 15
R412028549 SPRA-100/ TFK708x M12x40 75 M6x%20 15
R412028550 SPRA-100/ TFK710x M12x40 75 M6x%20 15
R412028535 SPRA-100 /1C830M6xx-BK M12x40 75 M6x%20 15
R412028536 SPRA-100/1C830M7xx-KK M12x40 75 M6x20 15
Vorgehen

1. Kupplung (8) mit Schraube (13) an der Lineareinheit (7) befestigen. Siehe Ka-
pitel = 6.6.2 Montage der Kupplung.

2. Inline-Getriebe (9) auf die Lineareinheit (7) montieren: Dichtung (6) zwischen
beide Komponenten einlegen und Gehduse mit 4 Schrauben (5) festziehen.

3. Dichtung (4) auf das Inline-Getriebe (9) legen, dann Motoradapter (10) am In-
line-Getriebe anbringen und Schrauben (3) anziehen.

4. Kupplung (11) mit Schraube (13) am Motor (12) befestigen.
5. Dichtung (2) in die Nut im Motoradapter (10) legen.
6. Motor (12) am Motoradapter (10) befestigen: Schrauben (1) anziehen.

6.6.4 Montage des Parallel-Motoranbausatzes

Abb. 23: Montage des Parallel-Motoranbausatzes

1 Schraube 2 Getriebe
3 Kupplung 4 Dichtung
5 Motoradapter 6 Schraube
7 Dichtung 8 Motor

9 Schraube 10 Kupplung
11 Lineareinheit 12 Dichtung

AVENTICS™ SPRA | R412028475-BAL-001-AE | Deutsch

13 1

0 ]
S
—)

_—

& o

Abb. 24: Montage des Parallel-Motoranbausatzes: Position der Schrauben

13 Schraube

Tab. 15: Montage des Parallel-Motoranbausatzes: Schrauben und Anzugsmo-
mente M, fiir Getriebe und Motoradapter

Getriebe (1) Motoradapter (6)

Motoranbausatz Schraube Schraube

M, [Nm]

M, [Nm]

R412028547 SPRA-100 [ TFK704x M12x110- 40..75 M8x30 20
M12x140

R412028548 SPRA-100 [ TFK706x M12x110- 40..75 M8x30 20
M12x140

R412028549 SPRA-100 [ TFK708x M12x110- 40..75 M8x30 20
M12x140

R412028550 SPRA-100/ TFK710x M12x110- 40...75  M8x30 20
M12x140

R412028535 SPRA-100/1C830M6xx-BK M12x110- 40...75  M8x30 20
M12x140

R412028536 SPRA-100/1C830M7xx-KK M12x110- 40..75  M8x30 20
M12x140

Tab. 16: Montage des Parallel-Motoranbausatzes: Schrauben und Anzugsmo-
mente M, fir Motor und Kupplung

Motor (9) Kupplung (13)
Motoranbausatz Schraube M, [Nm] Schraube M,[Nm]

R412028547 SPRA-100 [ 1FK704x M6%30 10 M6%20 15
R412028548 SPRA-100 [ 1FK706x M8x30 20 M6%20 15
R412028549 SPRA-100 / 1FK708x M10%30 40 M6x20 15
R412028550 SPRA-100 / 1FK710x M12x40 75 M6%20 15
R412028535 SPRA-100 /1C830M6xx-BK M8%30 20 M6%20 15
R412028536 SPRA-100 [ IC830M7xx-KK M12x35 75 M6x20 15
Vorgehen

1. Lineareinheit (11) auf das Getriebe (2) montieren: Dichtung (12) zwischen
beide Komponenten einlegen und Schrauben (1) anziehen.

2. Kupplung (10) mit Schraube (13) am Motor (8) befestigen. Siehe Kapitel
- 6.6.2 Montage der Kupplung.

3. Motoradapter (5) auf das Getriebe (2) montieren: Dichtung (4) zwischen bei-
de Bauteile einlegen und Schrauben (6) anziehen.

4. Dichtung (7) in die Aussparung im Motoradapter (5) einsetzen und Motorad-
apter mit 4 Schrauben (9) festziehen.

6.6.5 Erkennung der mechanischen Endanschldge

 Die mechanischen Endanschldge der Lineareinheit sind bei normalem Ge-
brauch nicht dafiir ausgelegt, StoRe abzufangen:

- Endschalter so anbringen, dass die Endanschldge bei normalem Gebrauch
nicht angestoRen werden (Materialschutz).

- BeiderInstallation der Endschalter: Sicherheitsabstand fiir einen ausrei-
chenden Nachlaufweg berticksichtigen.

13



6.7 Montage der Sensoren

Abb. 25: Montage der Sensoren

Die Sensoren von oben montieren:
1. Die Kabelenden in Richtung des Motors ausrichten.

2. Sensoren von oben an die gewiinschte Stelle in die Nut einsetzen und mit Ex-
zenterschraube fixieren.

3. Kabel entlang der Profilnut fiihren.

4. Kabelin die Nuten der Kunststoffabdeckungen einfiihren und die Abdeckung
zusammen mit dem Kabel in die Nut schieben.

Weitere Informationen. Siehe Aufdruck auf der Sensorverpackung sowie Online-
Katalog.

7 Inbetriebnahme

7.1 Grundlegende Vorgaben

Vorgaben fiir das Produkt

¢ Falls ein Anschluss der Lineareinheit an ein NOT-HALT-System erforderlich ist:
Sicherstellen, dass die Lineareinheit an ein NOT-HALT-System angeschlossen
ist.

7.2 Hinweise zur Sicherheit

Um Gefahrdungen wahrend der Inbetriebnahme auszuschlieRen, beachten Sie
die Hinweise zur Sicherheit. Siehe = 2. Sicherheit.

7.3 Vorbereitung

Allgemeine Vorgaben
* Verschmutzte Teile reinigen (Materialschutz). Siehe Kapitel = 9.4 Reinigung.

7.4 Schrittweise Inbetriebnahme

1. Einrichtung fir Referenzfahrt mit begrenzter Belastung und Drehzahl begin-
nen.

ACHTUNG! Im Betrieb diirfen die mechanischen Endanschldge der Linearein-
heit nicht erreicht werden. Andernfalls wird die Lineareinheit dauerhaft be-
schadigt (Materialschutz).

2. Sicherstellen, dass die unten angegebene maximale kinetische Energie pro
BaugroRe bei der Referenzfahrt nicht tiberschritten wird. Die kinetische Ener-
gie der Lineareinheit wird wie folgt berechnet: E= 1 * m * v2
m: bewegte Masse in kg
v: lineare Geschwindigkeit in m/s

Die maximale Geschwindigkeit fiir die Referenzfahrt ist also abhédngig von der be-
wegten Masse der konkreten Applikation. Die bewegte Masse der Lineareinheit
muss dabei mitberiicksichtigt werden.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Deutsch

Maximale kinetische Energie in | (Joule)

32mm Max. 0,1x107)
40 mm Max. 0,2x1073)
63 mm Max. 0,4x 107
100 mm Max. 1x 1073 |
8 Betrieb

8.1 Grundlegende Vorgaben

Allgemeine Vorgaben

+ Uberhitzung vermeiden: Integrierte Warmeschutzschalter verwenden (Mate-
rialschutz).

 Schutzvorrichtungen nie ausschalten, modifizieren oder umgehen.

Bei Storungen im laufenden Betrieb

* Bei Auftreten einer Stérung, die eine unmittelbare Gefahr fiir Mitarbeiter oder
Anlagen darstellt: Produkt ausschalten.

8.2 Einschalten/Ausschalten

Das Produkt verfligt nicht tiber eigene Kontrollelemente fiir den Betrieb. Der Be-
trieb wird (iber ein separates Kontrollelement gesteuert. Siehe separates Hand-
buch.

9 Instandhaltung

9.1 Hinweise zur Sicherheit

Um Gefahrdungen wahrend der Instandhaltung auszuschlieRen, beachten Sie die
Hinweise zur Sicherheit. Siehe = 2. Sicherheit.

9.2 Ubersicht

Allgemeine Vorgaben

 Beierh6htem VerschleiR: Wartungsintervalle dem VerschleiRgrad entspre-
chend verkiirzen.

* Wenn die Lineareinheit auRerhalb der in dieser Anleitung angegebenen Um-
gebungsbedingungen betrieben wird: Komponenten einmal im Monat auf
sichtbare Veranderungen priifen (Oxidation, Verschmutzung usw.).

Wartungstatigkeiten
Tab. 17: Wartungsintervalle
Intervall Tatigkeit Auszufithren  Details
von
Téglich Lineareinheit auf sichtbare Schdden  Unterwiesene  Siehe Kapitel
prifen. Person - 9.3.2 Vorgehen
Lineareinheit reinigen. Unterwiesene  Siehe Kapitel
Person - 9.4.2 Vorgehen
Monatlich ~ Schubstange und Anbauteile auf fes-  Fachkraft
ten Sitz priifen, ggf. korrigieren.
Anschluss auf festen Sitz priifen. Fachkraft
Baugr6Re 100 mm: Nachschmierin-  Fachkraft Siehe Kapitel
tervall priifen. - 9.5.1 Produkt nach-
schmieren (BaugroRe
100 mm)
Halbjdhrlich Alle Teile auf sichtbare Schaden prii-  Fachkraft Siehe Kapitel
fen. - 9.3.2 Vorgehen
Jahrlich Schilder und Warnhinweise auf Les-  Fachkraft
barkeit priifen und ggf. ersetzen.
Dichtungen auf Beschddigungen prii- Fachkraft Siehe Kapitel
fen. - 9.3.2 Vorgehen

9.3 Inspektion

9.3.1 Allgemeine Vorgaben

Einsatz unter normalen Umgebungsbedingungen

* Die Priifung des Produkts und der Gesamtanlage liegt im Verantwortungsbe-
reich des Betreibers.

14



Einsatz unter aggressiven Umgebungsbedingungen
Aggressive Umgebungsbedingungen sind z. B.:

¢ Hohe Temperaturbelastung

e Starker Schmutzanfall

e Ndhe zu fettlésenden Fliissigkeiten oder Dampfen

Als Folge von aggressiven Umgebungsbedingungen ergeben sich weitere Vorga-
ben fiir die Inspektion:

e Prifintervall fiir Dichtungen an die Umgebungsbedingungen anpassen.

ACHTUNG! Unter aggressiven Umgebungsbedingungen altern Dichtungen
schneller. Defekte Dichtungen fiihren zu pneumatischen Leckagen und zum
Verlust der Schutzart. Dichtungen héaufiger priifen (Materialschutz).

e Angepasste Priifintervalle in den anlagenspezifischen Wartungsplan eintragen
(Unfallschutz, Materialschutz).

9.3.2 Vorgehen

Vorbereitung

. Wahrend der Vorbereitungen keine Arbeiten an der Anlage vornehmen.
. Die Gefahrenbereiche absperren.

. Anlage bzw. Anlagenteil drucklos und spannungsfrei schalten.

. Anlage gegen Wiedereinschalten sichern.

. Das Produkt und benachbarte Anlagenteile abkiihlen lassen.

. PSA anlegen.

AU A W N =

Sichtkontrolle
» Eine Sichtkontrolle auf Unversehrtheit durchfiihren.

Abb. 26: Sichtkontrolle durchfiihren

1 Gehduse 2 Profil

3 Schubrohr

e Gehduse (1) auf Risse und Spalten priifen.
e Profil (2) auf Risse, Spalten und Beschddigungen priifen.
 Schubrohr (3) auf Kratzer und Eindriickungen priifen.

Detailpriifung

e Kennzeichnungen und Warnungen am Produkt: Der Betreiber muss schwer
lesbare Kennzeichnungen oder Warnungen umgehend ersetzen.

 Alle Schraubverbindungen auf festen Sitz kontrollieren.
e Schutzvorrichtungen der Anlage kontrollieren.
¢ Produktfunktionen kontrollieren.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Deutsch

Uberpriifung der Dichtungen

Abb. 27: Dichtungen priifen

1 Dichtung
3 Flachdichtung

2 Anschluss

ACHTUNG! Bei beschddigten oder falschen Dichtringen ist die Schutzart IP54S
nicht mehr gewdhrleistet. Daher: Beschddigte Dichtringe sofort austauschen las-
sen.

. Dichtungen (1) auf Schdden priifen.
. Anschluss (2) auf Schaden priifen.
. Flachdichtung (3) auf Schaden priifen.

A W N =

. Produkt auf Lecks priifen.
9.4 Reinigung

9.4.1 Allgemeine Vorgaben

Reinigungsintervalle

* Die Reinigungsintervalle legt der Betreiber gemaR der Umweltbeanspruchung
am Einsatzort fest.

* Angaben in der Anlagendokumentation beachten.

Hilfsmittel
 Das Produkt ausschlieRlich mit feuchten Tiichern reinigen.

* Fur die Reinigung ausschlieRlich Wasser und ggf. ein mildes Reinigungsmittel
verwenden (Materialschutz).

* Das zur Reinigung verwendete Wasser (einschlieBlich chemischer Zusatzstof-
fe) muss pH-neutral sein.
Hinweise

* Eindringende Fliissigkeiten zerstéren Dichtungen und fiihren zu Beschéddigun-
gen des Produkts (Materialschutz).

* Sicherstellen, dass die Lineareinheit nicht mit Fliissigkeiten in Kontakt kommt.

9.4.2 Vorgehen

1. Alle Offnungen mit geeigneten Schutzeinrichtungen verschlieRen, damit kein
Reinigungsmittel ins System eindringen kann.

2. Alle Staubablagerungen auf dem Produkt und den benachbarten Anlagentei-
len entfernen.

3. Ggf. andere produktionsbedingte Ablagerungen auf dem Produkt und den
benachbarten Anlagenteilen entfernen.

9.5 Wartung

Hinweise

e Wartungsplan fiir die Gesamtanlage beachten: Aus dem Wartungsplan fir die
Gesamtanlage und den dort vorgegebenen Wartungsintervallen kénnen sich
weitere Wartungsarbeiten ergeben.

15




9.5.1 Produkt nachschmieren (Baugré8e 100 mm)

Abb. 28: Nachschmierstopfen am Schutzrohr

Vorbereitung

1. Die Gefahrenbereiche absperren (Unfallschutz).
2. Lineareinheit in die Nachschmierposition fahren.

3. Anlage bzw. Anlagenteil drucklos und spannungsfrei schalten (Unfallschutz,
Materialschutz).

4. Anlage gegen Wiedereinschalten sichern (Unfallschutz).
5. Das Produkt und benachbarte Anlagenteile abkiihlen lassen (Unfallschutz).

6. Schutzkleidung anlegen (Unfallschutz).

Vorgehen

1. Stopfen (1) 6ffnen.

2. Produkt nachschmieren.
Art und Menge des Schmiermittels. Siehe - Tab. 18.

Die Kompatibilitat kann nicht gewahrleistet werden, wenn andere Fette ver-

wendet werden.

VORSICHT! Gefahr durch unvertrdgliche Inhaltsstoffe! Beim Umgang mit
Schmierstoffen das Sicherheitsdatenblatt des Herstellers des Schmierstoffs

beachten.

» Nachschmierbohrung verschlieRen.
Tab. 18: Nachschmierintervall SPRA-100

Motoranbausatz

SPRA-BS-100 Nachschmier-  Nennhub: 40 mm
position Ab mechanischem 41 mm
Endanschlag:
Nachschmierintervall Alle 10 Mrev* oder 100 km
Menge Schmierstoff 8cm?
Schmierstoff BERUTOX FH 28 EPK [ I
Hersteller: Bechem
Schraube BS 32x10
SPRA-BN-100 Nachschmier-  Nennhub: 15,5mm
position Ab mechanischem 18,5 mm
Endanschlag:
Nachschmierintervall Alle 5 Mrev* oder 50 km
Menge Schmierstoff 17 cm?
Schmierstoff BERUTOX FH 28 EPK [ Il
Hersteller: Bechem
Schraube BS 40%10
SPRA-BL-100 Nachschmier-  Nennhub: 3mm
position Ab mechanischem 6 mm
Endanschlag:
Nachschmierintervall Alle 5 Mrev* oder 100 km
Menge Schmierstoff 7 cm3
Schmierstoff BERUTOX FH 28 EPK [ Il
Hersteller: Bechem
Schraube BS 40%20
SPRA-RN-100 Nachschmier-  Nennhub: 2mm
position Ab mechanischem 5 mm

Endanschlag:

Nachschmierintervall

Alle 20 Mrev* oder 200 km* *

Menge Schmierstoff

14 cm?

Schmierstoff

STABUTHERM GH 461
Hersteller: Klueber

AVENTICS™ SPRA | R412028475-BAL-001-AE | Deutsch

Motoranbausatz

Schraube RS 30%10
* Mrev = Millionen Umdrehungen

** Erste Nachschmierung nach 100.000 Umdrehungen.

9.5.2 Wartungskontrollen

Bei jedem Wartungsintervall folgende Uberpriifungen durchfiihren:

* Gleitspindel ,,LS“: Das Axialspiel muss kleiner als die folgenden Werte sein:
- BaugrofRe 32 mm: 0,35 mm
- BaugrofRe 40 mm: 0,6 mm
- BaugroRe 63 mm: 1,0 mm

Wenn das Spiel iiber den angegebenen Werten liegt: Lineareinheit austau-
schen (Unfallschutz).

WARNUNG! Bei Nichtaustausch kann es zu einem Totalausfall der Anlage
kommen (unkontrollierte Bewegung einer bewegten Masse).

 Kugelgewindetrieb ,BS/BN/BL“: UbermaRiger VerschleiR der Kugelumlauf-
spindel kann zu einer Gerduschzunahme und einer méglichen Blockierung der
Lineareinheit fiihren.
¢ Bei U-Form (Riemenantrieb) folgende Priifungen vornehmen:
- Zahnriemen auf Anzeichen von vorzeitiger Ermiidung (Risse und/oder star-
ker VerschleiR) prifen.

- Nach 2 Millionen Zyklen ohne Beriicksichtigung des VerschleiRes austau-
schen.

Einstellhinweise. Siehe = 6.5.4 Montage des Zahnriemens.

9.6 Nach der Instandhaltung

Fiihren Sie nach Abschluss der Instandhaltungstdtigkeiten die folgenden Schritte
durch:

1. Alle Werkzeuge und Geréte aus dem Arbeitsbereich entfernen.
2. Alle angebrachten Barrieren und Hinweise wieder entfernen.

3. Arbeitsbereich reinigen, Fliissigkeiten aufwischen und Arbeitsmaterialien ent-
fernen.

4. Instandhaltungstatigkeiten im entsprechenden Plan protokollieren.

Wenn keine Schadden festgestellt wurden und der Betreiber keine Stérungen ge-
meldet hat, kann das Produkt wieder an die Stromversorgung angeschlossen und
in Betrieb genommen werden.

10 Demontage und Austausch

Ein Ausbau ist nur erforderlich, wenn das Produkt ausgetauscht, anderenorts ein-
gebaut oder entsorgt werden muss.

10.1 Grundlegende Vorgaben

Umgang mit schweren Produkten und Komponenten

¢ Sicherstellen, dass das Produkt nicht herunterfallen kann, bevor das Produkt
aus den Befestigungen gel6st wird.

* Vorkehrungen treffen, um Beschddigungen beim Anheben des Produkts zu
vermeiden.

» Schwere Produkte und Komponenten miissen von zwei Personen oder von ei-
ner Person mit Hebegerdten getragen werden.

» GroRere Produktteile oder Anlagenteile so sichern, dass sie nicht herunterfal-
len oder umkippen kdnnen (Unfallschutz).

10.2 Hinweise zur Sicherheit

Um Gefahrdungen wahrend der Demontage auszuschlieBen, beachten Sie die
Hinweise zur Sicherheit. Siehe = 2. Sicherheit.

10.3 Vorbereitung

1. Die Gefahrenbereiche absperren (Unfallschutz).

2. Anlage bzw. Anlagenteil drucklos und spannungsfrei schalten.
Die Anlage langsam entliiften, um unkontrollierte Bewegungen der Anlagen-
komponenten zu vermeiden.

3. Anlage gegen Wiedereinschalten sichern (Unfallschutz).
4. Das Produkt und benachbarte Anlagenteile abkiihlen lassen (Unfallschutz).
5. Schutzkleidung anlegen (Unfallschutz).

16



10.4 Lineareinheit demontieren

1. Die Teile der Maschine bzw. Anlage so sichern, dass keine Belastungen auf die
Gabel und den Scharnierkopf der Lineareinheit wirken kénnen.
Befestigungsschrauben an den Zapfen, Flanschen und Stangen I6sen.
Produkt aus der Maschine bzw. Anlage ausbauen.

Produkt reinigen.

s WwN

Produkt vorsichtig transportfertig einpacken.

11 Entsorgung

Nicht bestimmungsgemaRes Entsorgen des Produkts und der Verpackung fiihrt
zu Umweltverschmutzungen. Rohstoffe konnen dann nicht mehr wiederverwer-
tet werden.

» Das Produkt und die Verpackung nach den geltenden Landesbestimmungen
entsorgen.

12 Fehlersuche und Fehlerbehebung

12.1 Grundlegende Vorgaben

Allgemeine Vorgaben fiir Instandsetzung

e Produkt niemals zerlegen oder umbauen (Unfallschutz, Materialschutz).

* Keine eigenmdchtigen Reparaturversuche durchfiihren (Unfallschutz, Materi-
alschutz).

Zuldssige Ersatzteile und Austauschbausdtze

e AusschlieRlich Ersatzteile oder Austauschbausatze aus dem Online-Katalog
verwenden (Unfallschutz, Materialschutz).

12.2 Hinweise zur Sicherheit

Um Gefdhrdungen wahrend der Fehlersuche und Fehlerbehebung auszuschlie-
Ren, beachten Sie die Hinweise zur Sicherheit. Siehe = 2. Sicherheit.

12.3 Vorgehen

Schritt 1: Anlage priifen

» Bei Stérungen zuerst die Anlage priifen bzw. den Anlagenteil, in den das Pro-
dukt verbaut ist. Folgende Punkte priifen:

* Alle Anschliisse
* Einstellungen. Siehe - 13. Technische Daten.

Schritt 2: Produkt priifen
1. Anlage bzw. Anlagenteil drucklos und spannungsfrei schalten.
2. Produkt priifen anhand der nachfolgend beschriebenen Fehlerbilder.

3. Stoérungsbehebung durchfiihren mithilfe der Informationen unter , Abhilfe*.
Wenn sich die Storung nicht wie beschrieben beheben lasst: Produkt demon-
tieren und zuriicksenden. Siehe - 4.3 Produkt zuriicksenden.

4. Wenn die Stérung behoben wurde: Anlage und Produkt wieder in Betrieb neh-
men.

12.4 Fehlerbilder

Lineareinheit bewegt sich nicht

Magliche Ursache Abhilfe (Ausfithrender)

Fremdkorper im Hubweg der Li- Fremdkorper im Hubweg entfernen (Unterwiesene Per-
neareinheit son).

Unzuldssige Belastung Statische und dynamische Belastung messen und mit den
Angaben auf dem Typenschild vergleichen.

Wenn die Tragfahigkeit tiberschritten wird: Nennlast prii-
fen und ggf. eine starkere Lineareinheit einbauen (Fach-

kraft).
Siehe Leistungsdiagramm im Online-Katalog (Fachkraft).

Lebensdauer des Produkts ist
iberschritten

Lineareinheit ldsst sich durch
keine der aufgefiihrten MaR-
nahmen wieder in Betrieb neh-
men

Produkt austauschen (Fachkraft).

AVENTICS™ SPRA | R412028475-BAL-001-AE | Deutsch

Hubbewegung gestort

Mogliche Ursache Abhilfe (Ausfiithrender)

Fremdkorper im Hubweg der Li- Fremdkorper im Hubweg entfernen (Unterwiesene Per-
neareinheit son).

Unzuldssige Belastung Alle Belastungen entfernen, die auf die Elemente wirken

(Unterwiesene Person).
Produkt austauschen (Fachkraft).

Umlaufmutter beschadigt

Geschwindigkeit deutlich zu niedrig

Magliche Ursache Abhilfe (Ausfithrender)

Fremdkorper im Hubweg der Li- Fremdkérper im Hubweg entfernen (Unterwiesene Per-
neareinheit son).

Unzuldssige Belastung Alle Belastungen entfernen, die auf die Elemente wirken

(Unterwiesene Person).
Produkt austauschen (Fachkraft).

Motor, Getriebe oder Umlauf-
mutter beschédigt

Deutlich erhéhtes Betriebsgerausch

Mogliche Ursache Abhilfe (Ausfiihrender)

Fremdkérper im Hubweg der Li- Fremdkorper im Hubweg entfernen (Unterwiesene Per-
neareinheit son).

Unzuldssige Belastung Alle Belastungen entfernen, die auf die Elemente wirken

(Unterwiesene Person).

Motor, Getriebe oder Kugelum- Produkt austauschen (Fachkraft).
laufmutter beschadigt

13 Technische Daten

Dieses Kapitel enthalt einen Auszug der wichtigsten Technischen Daten. Weitere
Technische Daten finden Sie auf der Produktseite im Emerson Store.

Allgemein
BaugroRe 32mm 40 mm 63 mm 100 mm
Temperaturbereich 0...+50°C 0...+50°C 0..+50°C  -10...+50°C

Relative Luftfeuchtigkeit
(Betrieb)

Relative Luftfeuchtigkeit
(Lagerung)

Max. 95 % (nicht kondensierend)

Max. 90 % (nicht kondensierend)

Montage
Spezifikation

Einbaulage Beliebig

14 Zubehor

Hinweise zu Zubehor finden Sie auf der Produktseite im Emerson Store.



Contents

1

3

4

6

About this documentation 20
1.1 DOCUMENTALION VAlIAILY .eveuietenieiiieiirte sttt ettt ettt ettt et st e e bt ese st e s e ebe st s b et eb et ese s eaeese st esenses et e st s e st eseneeb e st e s et eneebentese st ebe st esesenesbensesensesensenes 20
1.2 Aditional dOCUMENTALION ...cviuiiiiiiiiic ittt ettt st b bbbt b et b et bt e bt s et b et e bbbt e bt e b et b et e b et e be b e st st e e ebe e ebensenes 20
1.2.1  Additional documentation for ProdUCt WitROUL MO0 c.....eeueeuiieieieieeee ettt et et e s st et e s e st e seeneeneeneeneeneeneensensens 20
1.2.2  Additional documentation fOr ProAUCE With IMOTOT......cc.iiieieeieieieie ettt e e e e et e se st et ase st assessessansesseesaensensensensensensens 20
1.2.3  AAIIONAl TEGUIRTIONS ...ttt ettt ettt h et h et e st e b et e be s ek bea e st e st e b et e s et e b et ea e e b e st e b et ese b e s e et entebentebe b ene s enesteneas 20
1.3 Presentation Of INFOMMIELION ......coo ittt bttt bbbttt b bttt h ettt a sttt e b e sttt et b eae e st ebeneatatenenene 20
1.3.1  Warnings... 20
1.3.2  Symbols.... 20
I S T Ta g - 1o E VY=Y« TSRS 20
Safety 20
2.7 ADOUL EhIS CRAPTET ..ttt ettt ettt b et h et b et e a e b et e b e s e b et e h et e a e e b et e b e m b e h et e st b e Rt e s et e b et e Rt b e Rt e b e a e e bt b e R et e a e et et ehe e ebe et ene et enees 20
2.2 INEENAEA USE ..ttt ettt ettt ettt bbb bttt a bt e b st e b s et e d b st E e h bt £t b st E b h e bbb h bttt bttt b bttt b bt eaen 20
2.3 IMIPTOPET USE ...ttt ettt ettt ettt et e bttt eat e e st e e bt e b e e bt s ateea b e es s e eh e e st e st e abeeaseeateeateebe e st e st e s e eas e Sabeea e e eh e e st e b e e a bt e abeea b e e h b e ehe e bt e bt e b e e a b e ehbeeat e bt e bt e ebeereeas 20
D O o) [T F= o] o) A TN o0y o SOOI 21
2.4.1  Identifications and warning SigNs 0N the PrOAUCT .......ecueeueeieieieieiee ettt ettt e e e e et e s e s e s e aese st e st essesseesenseeseeseensensensensensanen 21
2,42 ASSEMDBIY AN INSTAIIATION ...vuttiteiiteiiete ettt ettt b ettt e bt e b et e st e st b et e bt b et e Rt e e b et bt bRt b e ntebe e e b et e st et e e et et eneneene 21
2.43  Commissioning .......cccceeueenee. e 21
2.4.4  Obligations of the operator-..... e 21
2.4.5  Cleaning, MaiNtENanCe, TP . uereeerertertertertestertessessesseesesseeseeseeseessessensessassansessassassessessessesseeseessessessensensessensensessessessessesseesesseessesesensensensensanes 21
2.5 PerSONNE! QUANTICATIONS ...vueeeuiiteietete ettt ettt et et b et ettt et e b et e bt e e b et e st e b et e b et e st b es e e b e et e s et eh et e st e s e st e b eat e s et e b et e st ebe st eb et ebe b ebenseneas 21
2.8 HAZATAS ottt h et h s ARt A bRt R ARt £ AR sttt A b st e s Rttt b sttt e bttt a sttt b ene et enen 21
2.6.T  DANGET OF INJUNY tutetiteeieteieteietis e te et et ete ettt teees et ssessesesses e st eseeseneesesseseeseseesaneesanees et eseeseneesansesenses et es et eneesesseseseseesaseeseneesenseneseneesansasansane 21
B S A . 1Ty =1 e = 0 =T <SSO OO SRRSRRRSRRSTRSRRRRRONt 21
Scope of delivery 21
Transport and storage 21
4.1 TranSPOTtING the PrOAUCT ......eeieieieeeses ettt ettt et et et et et e st e s ae st e s s essesseeseeseeseeseeseeseeneensensensentansansensansesseasaeseeseeseeseeseeneeneeneententensensensansanen 21
B o T eI 3T Yo e [ RSP STRSTRSRSNS 21
4.3 RETUMMING ThE PrOAUCE «..veuiiinieiiieieete ettt ettt h et h ettt e et et e b et e st e s e st e b e st e b et eh et e st b en s ebeatese s eheeb e st e s e st eb e s e st et entebentebe st e b et e st ebe st ebentesetens 22
Product description 22
5.1  Brief description.... e 22
5.2 lIdentification .... 22
5.3 Warning SIGNS ON the PrOAUCE ..cveeueeuieeeeeeieeeee et ettt e s e st st ete et e s e et e st e st et esee s e sense s e sesseeseeseeseeseeseeseenseneensensans et ensensessesseeseeseeseeneeseeneensensensensensanen 22
5.4 Product OVEIVIEW (SIZE€S 324063 IMIM) ...eeuieeeieieeeeetestessestessessessessessessaesesssessessessessessassessassessessessessessessesssessessensensessessessessessensessessessesseessessessessensessessanss 22
5.4.1 LAY AU o] OSSP P RO P U SRURTPOPPRPPROP 22
5.4.2  INSTAllAtiON QCCESSOMIES.......cuvueteveuierteteuetrteteteit ettt et e bttt sttt b st s e e s et et b es et et h e b s et s e b sttt e s e h et b et b b et s e b ettt e b e b ettt bese et eaeneneaes 22
5.5  Product OVEIVIEW (SIZE€ TOO MM .evertirtieueruieeeetetetetetetessessessessessessessessesseeseessentensensensensensassessessessessessessesseensentensensensensensensessessessessessessesseesesensensensensanse 23
5.5.1 YL KT o PP 23
5.5.2  INSTAllatiON QCCESSOTIES . .uuieeueteuietetet ettt ettt ettt ettt st et b et s et e st et e st s b et e b et e st s e e st e b et es et eh et e st eeea e e b eat e b eabeb et eneebea e e b et eb et e bt beneebe st ebe b ene b ens 23
5.6 FUNCEON QN QPPICATION ...ttt ettt ettt ettt b et b et b et eatebe st e b e st e b et e st b eateben e e b emt e st s e st et ea e esenteb et e st e ben e et e st ebe b e s et eneesentebentesetenensaneas 23
Assembly and installation 23
6.1  Planning 23
6.1.7  INSEAllAtiON CONAITIONS ...etveiititiiiteiit ettt ettt ettt b et bt e b bbbt s b et bbbt bbbt et e b et bbbt s b et e b et e b et e bt st e st st esnenentne 23
6.1.2  Required accessories, MAterials ANA LOOIS .......cuecerirerireeeeeeee ettt e s et s e e ae s et et e e st et e s e e st ess et enee st enaensessensessesseesesneenaentensensensensensenen 24
6.2 PrEPAATION .ttt ettt ettt ettt e et e ettt s h e et e e et e e bt e e h e e e e a bt e e aa e e e bt e e he e e easeeeas e e e neeeeat e e aeeeeabeeeanee e ene e e eabe e e st e e st e e Rt e e eas e e e Reeeeneeeeabe e e st e e neeeeneeeereeenneenane 24
6.2.1  Unpacking and checking the PrOGUCE .........cccoiriieueiiieieceet ettt ettt ettt bttt e s neaes 24
6.2.2  IMPlEmMENtING SAfELY MEASUIES .....eeveuieteiirieietirteierie et et et ettt st e e te st et et e st te e st esees et e s e sesesseseeseseesentes et estesenessantesensese st eseeseneesenseneseneeseneasansne 24
6.3 INSTAIlING the IMEAT UNIT...iteieieeieeeeee ettt ettt e et ettt et e st et et et et e se s et e sesse et eeaeeseese e st e st enteneensentans et e s ensessesseeseeseeseeaeeneententensensensansanee 24
6.4  Assembling the inline motor attachment Kit (SIZeS 32/40/63 IMIM) ..c.veeuiruieirieieteieeetee st estest e st e ste s e sees e sseesaesesseeseeseessansensensensessessassassessessessesseeneessensanes 24
6.4.T  MOTOT QEEACKIMENT KIT..c.veueteiietitet ettt ettt ettt b et bt et b et e b et e b et ea e b e st e b e st e b et e b et e st b eae e b eabeb et e st ebentebe st eb et ene st enententesentene 24
6.4.2  Screws and tightENING tONGUES My ....c.eeuiuirueieiiieiirieietert sttt st et e te st et et eue st et st et es et e b e s ese st eseebestes et e s et es e s e st ebentese b esessaseesentebentesesenessentesentne 25
6.4.3  ASSEMDBIING ThE COUPIING ..cviuietiieiiieiieteteiete ettt ettt ettt ettt et et e st et et et e st es et e s e se st eseneesessesenses e s eseeseneesansesesese st aneeseneesensesenseneesansasenene 25

AVENTICS™ SPRA | R412028475-BAL-001-AE | English 18



6.4.4  Assembling the MOtOr atEAChMENT Kit......ccuiieieeeeeeeeeee ettt et e st et e e e se e e e s e ee s eaensessensassesseeseeseesseneensensensensensanen 26
6.5 Assembling the parallel motor attachment kit (SiZes 32/40/63 MIM) ...cveutruiirierieirieierteiietert ettt ettt ettt ettt et se st et st et e b et ese st e st ese st ebestese st esesteseesentssensenens 26
6.5.1 PUIPOSE ..ttt ettt e et e h e bt b e et e b e e ab e e he e bt e bt e bt e b e e Rb e e a b e e h e e e b e e b e e bt e bt et e e Rt e e he e e a e eb e e bt e b e et e e hbeeateebe e bt e ebeebeeas 26

6.5.2  Screws and tightening torques M,..... e 26

6.5.3  Assembling the intermediate plate ... 26

6.5.4  Assembling the toothed belt......... e 26

6.5.5  ASSEMDbIING The GRAMDOX COVET ....viuiiiiiiiiteetet ettt ettt b et b et a et et e b et e b et e s et e st et e st e b e st e b et ese st e st ebe e ebe st ene st esesbenteseneane 27

6.6 ASSEMDIY (SIZE TOO IMIM) c.tuitenietenietirteseetetetetetestetestestsseseesestesessestssesessessesensesesseneasessssansesensesessentesensesansestnsessssensesensesensesessensesensesensesenseseesensesensesessesensanees 28
6.6.T  MOTOT QEEACKIMENT Kt ..ceveuiteiietiieieteiet ettt bbb bbbt b et bt bt a b et b et bt e st s b e st ebe e e b et e bt b ese st entenentene 28

6.6.2  ASSEMDIING the COUPING .euiriietiiieeeieee ettt e et et et e st e st e s s e et eeseeseeseeseeseesseneensensensensesesesseasesseeseeseeseenseneensensensensensanen 28

6.6.3  Assembling the inline MOTOr AtEAChMENT KIL .....ecveiiiiieeieeeee ettt ettt et teete e e st e e e ssese e s e s e ae s eaesessensessesseesenseesseseessessensensensanen 28

6.6.4  Assembling the parallel MOtOr AttaChMENT Kit......co.eieueririeieiie ettt ettt ettt ettt e st e be e be b ese st e e st eseesenene 29

6.6.5  Detection Of MECHANICAI ENA SOPS ....ioveuiriiieiiieerie ettt ettt ettt ettt e s et e s e s se s e e b e st ese e et et ese et enessastesesesessaseeseneesansesesenensanaasanesn 29

6.7 ASSEIMIDIING T8 SENMSOTS. ..cuteuteiieteeteetiet e ettt ettt et e st e st e st e st e e s e et e es e e st eaeeseentenee st ensense st e sease st aeseesees e e st e st ententensentans et e s ense et esseeseeseeneeneeneentensentensensensanee 29

7 Commissioning 29
7.1 Basicrequirements 29

7.2 NOTES ON SATOLY curiuieieieteseste e te ettt et et e e et e et e et e s e sessassesse st easeeseesseseessessassessensansess et ansaaseeseeseeseesaeseessensensensensensen s et ase et e et eeseeseeseeneeseeneensensesensesanen 30

280 T =Y o= - 1 T OO RNS 30

T4 STEP-DY-STEP COMMUISSIONING .. titeietirteiieieietetetertetesteeete e etest e e te st etesestesteseseseseseesese et ansesesses et aneesensesanseseases et aneesentesarseseaseneesensesenseseseneasensesansesesesensaneas 30

8 Operation 30
8.1 BaSIC TEOUITEIMENTS ..ttt ettt h et e et e et e e st e e st e s h e e st e st e st e e e easeeateebe e st e et e s e easesatees e e ebe e st e b e eas e e abeem b e ehbeeat e bt e st e b e e st e embeeatenbeeseebeentenas 30

8.2 SWILCRING ONJOF .ottt s e st sa e st e e st et e s e e st e st e s e et e s sentens e se s e sesseesaeseeseeseeneeseensensensensans et e s eseeseaseeseeseeneeneeneentententensensentanee 30

9 Service 30
9.7 INOTES ON SAELY vttt ettt ettt ettt e bt bt et e st s b et e s e e e b et e at e b e st e b eates e e e st et eatebeatebeat e st b e st et e a e e s et e b e b e Rt e R ea e e b et e b et e b et en et et e b et e bt et enenbeneas 30

0.2 OVEIVIBW... ittt ettt ettt ettt b e et s it e b e s bt e b e e bt s bt e s b e ea s e e h e e ebe e st e bt et e e e st e R e e ebe e b e e bt e b e e Rb e SaE e e R e e e R e e b e e b e e bt e b e e R R e hs e e R e e ebe e bt e b e e b e eaneeateebe e bt e ebeere e 30

1SR T | N oY=t [0 3 OO O OO O OO OO OO P TSRO PP PO PTPURUPOPPRPPON 30
9.3.1  GENETAl TEQUITEIMENLS ..euvetieiieiietieitetetetet et et e st e st e st este st eeseeue e s e e st euteseeatense st ensenses s e sesseeseeseeaeeseesteaten s e st ensensensensensenseaseaseeseeseeseeneensententensensensensanen 30

9.3.2  PrOCEAUTE ...ttt ettt ettt ettt et b et st e st s e e b e b et e b et e st b e st e e et e b et e b et e R et e R e e E et bt e st R e Rt bR h et b et e st s hea e b et b et e bt et e st et e e eneeene 30

L TR S G =T T o e RO STRSRRNS 31
94T GENETAI TEQUITEIMENTS ..uveutteuietiteteetettetetetete st etestettete st ebestesetesestestesentes et ese s es e et entes et es et es et entebest e s et es et en e s entebentebe s e st st e st ebenteb et enessenesbentasenene 31

9.4.2 PrOCEAUNE ...ttt ettt ettt h ettt b ettt b sttt b e bt e e 4 bt et e b bttt et b b et e e sttt e b b e e et st e b s ettt b e sttt et bene et a st eaee 31

LS TR |V = 11311 1 T 1T TN 31
9.5.1  Relubricating the product (SIZ€ TOO MIM) ....ccverieeeereeerereeeeeeeeee et et et et erteseesestessessessassesseesaeseeseessaseensensansensansensesseasessesseesenseessensensensensensensanen 31

9.5.2  Maintenance checks... 32

0.8 ATLEI SEIVICE ettt ettt ettt ettt ettt b ettt b st e e a b e st e e e bttt h bt E ARt e e b st s e bRt e bRttt b bttt e bttt ae sttt et b se et eaen 32

10 Disassembly and exchange 32
O TR T - = T Tl e [N =T o =] 3 TP 32
10,2 NOEES ON SAFELY 1.ueeuteieieeteeteee ettt ettt e s e st st e e aeeae e st e st e st ea e e st e st e st eaeess et e s et e st e seeseeseeaeeaees e enten e e st ensententense s et enseebeeseeseeseeneen e e st entent et entensentans 32
L T <o T L= (o 3 (OO RO PSSP P R TSPTROPPTRPRRPI 32
10.4  Disass@MbDIING ThE INEAT UNIE ....ecueeieieieieieteteitestes e e s e st s e e e e st e teese et esseseessessessessessasessessassesseeseeseessessaseessessassassansassansansansessansenseesaasenssessassensensansensansans 32

11 Disposal 32
12 Troubleshooting 32
12,1 BaSICTEQUITEIMENTS ..ottt ettt ettt ettt et a bt e bt bt st e e as e s heesb e e bt e bt e b e e as e e as e st e b e e bt e b e e b e e ab e e ab e be e bt et e e b e e abeeabeeaeeebeebeebeeab e e b eennesanenneenrees 32
12,2 NOLES ON SAFELY 1.ttt ettt sttt bt e st et s b e st e b et ese s e st b e st e b en s e b et e st et ea e et et e s ea s e s et e st e b en e e b e at e b et e bt s e Rt b e nt e b et ebe b e s et eneebentebe e esetenes 32
T2.3 PrOCEAUNE ..ttt ettt ettt b ettt e h et bbbt b e h et et s b et e b et s e s e et e b et e e et e bt b e bt s b et b et e b e bbb e st e b et b et e bt bttt s b e b et bt as 32
T2.4  MAIFUNCEIONS ..ttt ettt ettt et h et et s et b et e bt s e h e e b et s b et e b et e st e e et e b e e e s et e b et ea e s e e et e b et e b et e b et eme e b e et e b et eb et ebe b e st nbeneebeneeneeens 32

13 Technical data 33
14 Accessories 33

AVENTICS™ SPRA | R412028475-BAL-001-AE | English 19



1 About this documentation
Read this documentation completely, especially chapter - 2. Safety before work-
ing with the product.

These instructions contain important information on the safe and appropriate as-
sembly, operation, and maintenance of the product and how to remedy simple
malfunctions yourself.

1.1 Documentation validity

This documentation applies to the series SPRA linear unit and products where the
series SPRA linear unit is installed.

These operating instructions are also intended to be used as assembly instruc-
tions.

This documentation is intended for:
System owners, system planning engineers, machine manufacturers, installers

1.2 Additional documentation

1.2.1 Additional documentation for product without motor

Apart from this documentation, you will not receive any further documentation
on the product or on the system or machine in which the product is installed.

However, observe the following related documents:
e Manufacturer’s system documentation

1.2.2 Additional documentation for product with motor

In addition to this documentation, you will obtain further documents on the
product or the machine/system where it is installed.

» Observe all documents supplied with the system or machine.

For the configured product with motor, also observe the following related docu-

mentation:
Product Document number

PACMotion™ Rotary Servo Motors GFK-3169C

Document type

Installation and User manual

1.2.3 Additional regulations

Additionally always observe the following regulations:

e General, statutory and other binding rules of the European and national laws.
e Applicable regulations for accident prevention and environmental protection.

1.3 Presentation of information

1.3.1 Warnings

Display as highlighted box
Warnings that are displayed in the form of highlighted boxes refer to the subse-
quent section. Highlighted boxes are structured as follows:

1

3 Risk of injury due to uncontrolled actuator movements when the pneumat-
‘ ics are switched on!

‘ There is a danger of personal injury if the system is in an undefined state.
> Put the system in a defined state before switching it on.

1 Signal word 2 Hazard type and source

3 Consequences of non-observance 4 Remedy
Presentation with highlighted signal word

Instructions and lists often contain warnings that are integrated into the text in
order to ensure good readability. Integrated warnings are structured as follows:

1 2 3
NOTiX

OTIXE! Seals age faster Mr aggressive ambient conditions. DeTective seals
will lead to pneumatic leaks and non-compliance with the degree of protection.

Inspect seals more frequently.

1 Signalword 2 Safety-relevant information

3 Additional information

AVENTICS™ SPRA | R412028475-BAL-001-AE | English

Meaning of the signal words

Signalword  Meaning

Danger Immediate danger to the life and health of persons.
Failure to observe these notices will result in serious health consequences,
including death.

P In the following, observe all specifications marked with “explosion pro-
tection” and/or “accident prevention”.
Example: Use non-sparking tools (explosion protection).

Warning Possible danger to the life and health of persons.

Failure to observe these notices can result in serious health consequences,
including death.

» In the following, observe all specifications marked with “accident pre-
vention”.
Example: Wear PPE (accident prevention).

Notice Possibility of damage to property or malfunction.

Failure to observe these notices may result in damage to property or mal-
functions, but not in personal injury.

P Inthe following, observe all specifications marked with “material pro-
tection”.
Example: Clean contaminated parts (material protection).

1.3.2 Symbols

1.4 Designations used

Recommendation for the optimum use of our products.
Observe this information to ensure the smoothest possible operation.

This documentation uses the following designations:

Designation Meaning

Linear unit Series SPRA rod-style electrical actuator
Actuator Series SPRA linear unit including motor attachment kit and (servo) motor
2 Safety

2.1 About this chapter

* Read this chapter and this documentation completely before working with
the product.

» Keep this documentation in a location where it is accessible to all users at all
times.

2.2
Applications

* Performing linear movements

Intended use

e The productis intended for solely for professional use.

e The product is exclusively intended to be installed in an end product (a sys-
tem/machine) or to be assembled with other components to form an end
product.

Application area and location

* Industrial applications

* Indoor areas

 The limitations of use for the product within the user's system/machine must
be defined by means of a risk assessment. The risk assessment must take the
individual conditions at the user's site into account.

INFO: If the product is to be used in a different area: Obtain an individual li-
cense from the manufacturer.
Notes

» The product s a partly completed machine according to Machinery Directive
2006/42/EG.

2.3

Foreseeable misuse is defined as any improper use of the partly completed ma-
chine and use under conditions other than those specified in this documentation.

Improper use

The product is not intended for use in explosive areas (explosion protection).

20



2.4 Obligations of the operator

2.4.1

As owner, ensure that identifications and warning signs on the product are clearly
legible.

Identifications and warning signs on the product

2.4.2 Assembly and installation

Connection to emergency STOP system

The product does not have its own emergency STOP system. The operator must
decide whether connection to an emergency STOP system is necessary.

As the operator, ensure that the product is connected to an emergency STOP sys-
tem, if required.

2.4.3 Commissioning

e The product must not be put into operation until it has been established that
the entire system/machine complies with the provisions of the Machinery Di-
rective 2006/42[EC.

e The operator must prepare a risk assessment for the system/machine and en-
sure that the required measures are implemented.

2.4.4 Obligations of the operator

e The owner must ensure that persons who assemble, operate, disassemble, or
maintain products must not consume any alcohol, drugs, or pharmaceuticals
that may affect their ability to respond.

e The owner must ensure that PPE is used. Observe all specifications for the
overall system.

2.4.5 Cleaning, maintenance, repair
The operator must ensure that the following prerequisites are complied with:

e (leaning intervals are determined and complied with according to environ-
mental stress factors at the operating site.

¢ No unauthorized repairs are attempted by employees of the operator if there
is a malfunction.

2.5 Personnel qualifications

The work described in this documentation requires basic knowledge in the fol-
lowing areas, as well as knowledge of the appropriate technical terms:

¢ Mechanics
e Electrics

The activities described in this documentation may only be carried out by the fol-
lowing persons:

e by aqualified person or

e byaninstructed person under the direction and supervision of a qualified per-
son

Definition of qualified person

Qualified persons are those who can recognize possible hazards and
institute the appropriate safety measures due to their professional
training, knowledge, and experience, as well as their understanding of
the relevant conditions pertaining to the work to be done. Qualified
persons must observe the rules relevant to the subject area.

2.6 Hazards

2.6.1 Danger of injury

Trip hazard due to improperly laid cables and lines
* lay the cables and lines so that no one can trip over them.

Mechanical hazards

» Danger of crushing or impact or other injuries (depending on the add-on-
parts used).

e Thelinear unitis not self-locking.

* When external forces are applied, the piston rod and attached parts can start
moving unexpectedly and cause hazards.

¢ Incase of inclined or vertical installation (weight force) or when other forces
act, provide the linear unit with a suitable brake or take other suitable precau-
tions.

AVENTICS™ SPRA | R412028475-BAL-001-AE | English

2.6.2 Material damage

Damage due to too high mechanical loads
The product can be damaged by too high mechanical loads.
* Never twist or bend the product, or mount it when it is under tension.

* Do not apply lateral loads on the product: Prevent lateral loading through ap-
propriate guides and installation.

* Do not use the product as a handle or step.

* Do not position any objects on the product.

* Make sure that the product is not damaged by falling parts or incorrect tool
usage. The push rod and seals in particular must not be damaged. If neces-
sary, install the product so that it is protected by a cover.

Damage due to excessive surface temperature

Excessive surface temperature reduces the product service life.

e The surface temperature must not exceed 60 °C.

3 Scope of delivery

e Order: linear unit
- 1xLinear unit (see: Order)
- TIxAssembly instructions
* Order: motor attachment kit
- 1xmotor attachment kit (see: Order)
- TIxAssembly instructions
e Order: configured product. See table below.

Table 1: Configuration types

Type 1 Type 2 Type3 Type 4

Product scope Linear unit X X X X

Motor attach- X X X

ment kit

Motor X X

Assembly ac- X X

cessories

Documenta- 1xAssembly  1xAssembly 2x Assembly  2x Assembly

tion instructions  instructions  instructions  instructions
Condition on delivery Individual Individual ~ Preassembled Preassembled

parts parts

4 Transport and storage

4.1 Transporting the product

Hazards during transportation

* Proceed with caution and observe the information on the packaging when un-
loading and transporting the packaged product to the destination.

* Only remove the product from its packaging immediately before installation.

* Ensure that the product cannot fall down before the product is released from
the mountings.

» Take steps to avoid damage when lifting the product.
e Do not stand under suspended loads.

* Heavy products and components must be carried by two people or by one
person with lifting aids.

e Wear PPE.

4.2 Storing the product

Damage due to incorrect storage

Unfavorable storage conditions can result in corrosion and material deteriora-
tion.

e Only store the product in locations which are dry and cool.
* Protect the product from direct sunlight and UV radiation.
* Store dust-free.

* Store away from aggressive media.

* Avoid mechanical shock.

21



¢ Keep the product in its packaging until the time of installation.

* Ifthe product is stored for more than 3 months: Check the general condition
of all parts monthly. If required: Recondition or renew the protective treat-

ment.

4.3 Returning the product

¢ Before returning the product: Get in touch with our contact address. See back

cover.

e Observe the storage conditions until such time as you return the product.

5 Product description

5.1 Brief description

The product is a mechanical actuator for use in automation technology. The lin-

ear unit is exclusively suited for centered pull and push strokes.

5.2 Identification

Name plate
On the name plate, you will find the following information:

/

/

L L]
[ /
| I |
Ll L

1 2 3 4 5 6 7
| / / /|
| 7. 7. 1A
| |

r

|
CL—1
E=== I
= \ | \
131211 10 9 8

Fig. 1: Name plate (sample)

1 Manufacturerlogo 2 Material number (MNR)
3 Max. axial force 4 Material designation
5 Stroke length 6 Screw lead
7 QR code for further information 8 Date of manufacture
9 Max. torque 10 Max. acceleration
11 Max. linear speed 12 Manufacturing plant
13 Manufacturedin

Product identification
The ordered product is clearly identified by the material number.

Product identification

The ordered product is clearly identified by the material number. The material

number can be found in these locations:
e Onthe back side of the product.
e Onthe name plate.

5.3 Warning signs on the product

Sticker Explanation

The symbol is placed near a potentially hot surface.
Hot surfaces can cause burns.
¢ Do not touch the surface.

* If required, take protective measures against accidental contact.

5.4 Product overview (sizes 32/40/63 mm)

5.4.1 Actuator
Rod-style electrical actuator (sizes 32/40/63 mm)

Fig. 2: Overview (sizes 32/40/63 mm)

1 Thread for end mounting 2 Protection tube

3 Coupling housing (option) 4 Motor flange (option)
5 Coupling (option) 6 Motor (option)

7 Linearunit 8 Pushrod

5.4.2 Installation accessories

Accessories for rod-style electrical actuator (size 32/40/63 mm)

AVENTICS™ SPRA | R412028475-BAL-001-AE | English

Fig. 3: Accessories (for sizes 32/40/63 mm)

1 Linear unit 2 Proximity sensor

3 Foot mounting kit, axial 4 Center trunnion mounting
5 Bearing blocks 6 Front trunnion mounting
7 Frontflange 8 Balleyerodend

9 Rod clevis

22




Parallel motor attachment kit (for sizes 32/40/63 mm)

Fig. 4: Parallel motor attachment kit (for sizes 32/40/63 mm)

1 Intermediate plate 2 Gearbox cover

3 (levis mounting

5.5 Product overview (size 100 mm)

5.5.1 Actuator

Rod-style electrical actuator (size 100 mm)

Fig. 5: Overview (size 100 mm)

1 Thread for end mounting 2 Protection tube

3 Inline gearbox (option) 4 Motor adapter (option)
5 Coupling (option) 6 Motor (option)

7 Linear unit 8 Pushrod

AVENTICS™ SPRA | R412028475-BAL-001-AE | English

5.5.2 Installation accessories

Accessories for rod-style electrical actuator (size 100 mm)

2

i

Fig. 6: Accessories (for size 100 mm)

Linear unit 2 Proximity sensor

3 Foot mounting 4 Trunnion (pair)
Bearing for trunnion mounting, cen- 6 Bearing for trunnion mounting, ec-
tric (pair) centric (pair)

7 Frontflange 8 Balleyerod end

9 Rod clevis

5.6 Function and application
Figures:

* Forsize 32/40/63 mm. See - Fig. 2.
* Forsize 100 mm. See - Fig. 5.

The linear unit (7) is driven by a motor (6) via a coupling (5). The motor (6) acts as
a direct drive and controls a screw (acme screw, roller screw or ball screw). The
spindle converts the rotary motion of the motor (6) into the linear motion of the
push rod (8). The actuating power is provided in the application via the push rod
and other accessory elements.

Direction of rotation of the motor when the linear unit is extended

Fig. 7: Direction of rotation of the motor when the linear unit is extended

E- Direction of rotation of the motor E+ Linear direction of push rod

6 Assembly and installation

Before you start with the installation: Familiarize yourself with the basic specifica-
tions for assembly as early as possible in advance. See = 6.1 Planning and
— 6.2 Preparation.

6.1 Planning

6.1.1 Installation conditions

General requirements

* Make sure that the product is installed in a manner that protects it from all
types of mechanical loads.

23



e Make sure that the product is not damaged by falling parts or incorrect tool
usage. The push rod and seals in particular must not be damaged. If neces-
sary, install the product so that it is protected by a cover.

* Make sure that there is sufficient space.

Product-specific requirements
e Mounting orientation. See = 13. Technical data.

¢ The linear unit may be damaged if liquids penetrate the actuator during linear
motion. Install the product so that the linear unit is protected from liquids
(material protection).

e Connection to an emergency STOP system: The product does not have its
own emergency STOP system. The operator must decide whether connection
to an emergency STOP system is necessary.

If connection to an emergency STOP system is required: Connect the product
to the emergency STOP system in such a way that an interruption of the
power supply or reconnection of the power supply after a power failure can-
not pose a risk of damage or injury.

Ambient conditions

¢ Never operate the product in an atmosphere containing oil (material protec-
tion).

e Let the product acclimatize for a few hours before installation. Otherwise wa-
ter may condense in the housing.

* Keep the installation location free from vibration.
e Protect the product from direct sunlight and UV radiation.

* Avoid increased output pressure tolerances: Make sure that high-frequency
radiation from interference-emitting devices is kept away from the product.

6.1.2 Required accessories, materials and tools

Select material and tools that are suitable for your product configuration. De-
pending on the configuration, you will need further accessories.

Mounting material

For mounting, you can use your own mounting material or AVENTICS mounting
material. Respect dimensions and tightening torques.

Tools

Accessory parts
e Only use accessories approved by the manufacturer. See = 14. Accessories.

6.2 Preparation

6.2.1 Unpacking and checking the product
1. Check the material number to see if the product matches your order.

2. Check the product for transport and storage damage.
Do not install a damaged product. Return damaged products together with
the delivery documents. See = 4.3 Returning the product.

3. Prepare required accessories, materials and tools.

6.2.2 Implementing safety measures

Procedure

. Do not carry out any work on the system during preparation.

. Close off dangerous areas.

. Make sure the system or system part is not under pressure or voltage.
. Protect the system against being restarted.

. Allow the product and adjacent system parts to cool down.

. Wear PPE.

AU A W N =

6.3 Installing the linear unit

Prerequisites
* All specifications from planning can be implemented.
e Preparations have been completed.

Notes

* When installing the linear unit vertically, avoid hazards due to gravity or unex-
pected start-up: Observe the safety instructions. See = 2.6 Hazards.

¢ Danger due to uncontrolled movements.

AVENTICS™ SPRA | R412028475-BAL-001-AE | English

NOTICE! If no input torque is applied, the push rod can be moved by hand or
by gravity.

Procedure
The linear unit is secured via the push rod and mounting foot.

1. Ifthe product s not preassembled: Connect the motor to the linear unit.
- Inline motor attachment kit for size 32/40/63 mm. See = 6.4 Assembling
the inline motor attachment kit (sizes 32/40/63 mm).
- Parallel motor attachment kit for size 32/40/63 mm. See - 6.5 Assembling
the parallel motor attachment kit (sizes 32/40/63 mm).
- For size 100 mm. See — 6.6 Assembly (size 100 mm).

2. Mount the rod clevis or ball eye rod end (2) on the push rod. See - Fig. 8.
Use the wrench flats of the push rod for countering.

Fig. 8: Mounting the ball eye rod end on the push rod

2 Balleyerodend

3. Tighten the installation accessories to the linear unit.
- For size 32/40/63 mm. See = 5.4.2 Installation accessories.
- For size 100 mm. See — 5.5.2 Installation accessories.

4. Secure the machine or system parts where the linear unit is to be installed.

5. Tighten the ball eye rod end (2) and installation accessories (1) to the ma-
chine or system. See - Fig. 9.
Bore hole dimensions for mounting screws. See online catalog.

Fig. 9: Tightening the ball eye rod end and installation accessories

1 Installation accessories 2 Balleyerod end

6. During installation, make sure that the installation forces only ever act directly
on the center of the linear unit.

7. Make sure that the linear unit can move freely over the entire stroke path. If
necessary, perform a collision check.

8. Check that the installation requirements for the options are complied with.

9. If required: Apply prohibition and warning signs of the machine or system on
the linear unit. See - 2.4.1 Identifications and warning signs on the product.

6.4 Assembling the inline motor attachment kit
(sizes 32/40/63 mm)

6.4.1 Motor attachment kit

The motor attachment kit enables axial attachment of the indicated servo mo-
tors.

24



6.4.2 Screws and tightening torques M, Positioning dimensions for coupling without foot mounting

1 :
===l
e E]

- 7

Fig. 10: Inline motor attachment kit: screw position Fig. 12: Positioning dimensions for coupling without foot mounting
Table 2: Assembling the inline motor attachment kit: screws and tightening Table 4: Positioning dimensions for coupling without foot mounting
torques M, for motor adapter and motor Motor attachment kit Standard Linear unit Y1
Motor adapter (3) Motor (11) Motor X1 [mm]

Motor attachment kit  Screw M, [Nm] Screw M, [Nm] R412028538  SPRA-32 | 1FK7015 . 16.2
R412028538  SPRA-32/ 1FK7015 M3x12  1.3:02 M4x16  3.0:0.3 R412028530  SPRA-32/ 1FK7022 200 183
R412028539  SPRA-32/ 1FK7022 M4x12  3.0:0.5 M5x20 59:0.8 RA12028542  SPRA-40 | 1FK7022 202 182
R412028542  SPRA-40 | TFK7022 M4x12  3.0:0.5 M5x20 59:0.8 R412028543  SPRA-40 ] 1FK7034 %65 147
R412028543  SPRA-40 [ 1FK7034 M4x12  3.0:05 M6x20  10.1:0.8 417028545 SPRA63 1FK7034 38 735
R412028545  SPRA-63 | TFK7034 M6x16  10.1:0.8 M6x20  10.1:0.8  Ra12028546 SPRA-63 1FK7044 322 735
R412028546  SPRA-63 | TFK7044 M6x25  10.1:0.8 M6x25  10.1:0.8  R412028526  SPRA-32/1C830M2xxKx 711 18.2
R412028526  SPRA-32/IC830M2xx-Kx M4x12  3.0:0.5 M5x18  59:0.8 R412028528  SPRA-40 | IC830M2xx-Cx 246 147
R412028528  SPRA-40[IC830M2xx-Cx M4x12  3.0:0.5 M5x18  59:0.8 RA12028530  SPRA-63 [ IC830MAxcGx  25.2 735
R412028530  SPRA-63 /1C830M4xx-Gx M6%16 10.1+0.8 M6x%25 10.1+0.8

Positioning dimensions for coupling with foot mounting

Table 3: Assembling the inline motor attachment kit: screws and tightening
torques M, for coupling housing and coupling X2 Y2
Coupling housing (9) Coupling (12)

Motor attachment kit  Screw M,[Nm] Screw M, [Nm] j: | —
R412028538  SPRA-32/ 1FK7015 M6x20 4.0:0.5 M2x6 0.6+0.2 L — E |: j
R412028539  SPRA-32/ 1FK7022 M6x30 40+0.5 M4x12 4.0+0.5 ' ] E '
R412028542  SPRA-40 [ 1FK7022 M6x30 40+0.5 M4x12 4.0+0.5 J> - <”
R412028543  SPRA-40 | 1FK7034 M6x30  4.0:0.5 M4x12  4.0:0.5 1] .
R412028545  SPRA-63 [ 1FK7034 M8x30 8.0+0.8 M5x18 8.0+0.8 |:ﬁ
R412028546  SPRA-63 [ TFK7044 M8x30 8.0+0.8 M5x18 8.0+0.8 _ i
R412028526  SPRA-32/1C830M2xx-Kx M6%30 4.0:0.5 M4x12 3.0+03
RA12028528  SPRA-40 [ IC830M2xx-Cx M6x30 20205 MAxl2 40205 Fig. 13: Positioning dimensions for coupling with foot mounting
R412028530  SPRA-63/1C830M4xx-Gx M8x30 8.0:0.8 M5x18  8.0:0.8 Table 5: Positioning dimensions for coupling with foot mounting

Motor attachment kit Standard Linearunit Z
6.4.3 Assembling the coupling '[";:’:3”(2 ;{nzm]

R412028538  SPRA-32/1FK7015 20.9 18.1 4
R412028539  SPRA-32 [ 1FK7022 23.7 18.9 4
R412028542  SPRA-40 [ 1FK7022 22.5 20.2 4
R412028543  SPRA-40 [ 1FK7034 30.8 14.7 4
R412028545  SPRA-63 [ 1FK7034 29.1 23.5 5
R412028546  SPRA-63 [ 1FK7044 37.5 23.5 5
R412028526  SPRA-32[1C830M2xx-Kx 254 18.2 4
R412028528  SPRA-40 [ IC830M2xx-Cx 28.9 14.7 4
R412028530  SPRA-63 [ 1C830M4xx-Gx 30.5 23.5 5

Fig. 11: Assembling the coupling

12 Screws

1. Separate the coupling halves.

2. Align the coupling halves with the shaft on the motor and linear unit.
In doing so, observe the information on the positioning dimensions:
- For coupling without foot mounting. See - Fig. 12 and - Table 4.
- For coupling with foot mounting. See = Fig. 13 and - Table 5.

3. Tighten the screws (12).
Tightening torques. See = Table 3.

AVENTICS™ SPRA | R412028475-BAL-001-AE | English 25



6.4.4 Assembling the motor attachment kit Motor (1) Intermediate plate
(12)

Motor attachment kit Screw Screw M, [Nm]

R412028525 SPRA-32/1C830M2xx-Kx  M5x16 4.0 M6x16 5.9
R412028527 SPRA-40/1C830M2xx-Cx  M5%16 4.0 M6x16 5.9
R412028529 SPRA-63[1C830M4xx-Gx  M6x20 4.0 M8x25 5.9

Table 7: Assembling the parallel motor attachment kit: screws and tightening
torques M, for gearbox covers (9) and (10)

Gearbox cover (9) Gearbox cover (10)

Motor attachment kit Screw M,[Nm] Screw M, [Nm]

R412028537 SPRA-32/1FK7015 M4x30 4.0+0.5 M6%20 4.0:0.5
R412028540 SPRA-40 [ 1FK7022 M4x35 4.0+0.5 M6%20 4.0+0.5
R412028541 SPRA-40 [ 1FK7034 M6x20 10.1+0.8 M6x16 5.9:0.8
R412028544 SPRA-63 [ 1FK7034 M4x45 4.0+0.5 M8x24 59+0.8
R412028525 SPRA-32 [1C830M2xx-Kx M4x45 4.0 M8x50 5.9
Fig. 14: Assembling the motor attachment kit R412028527 SPRA-40/IC830M2xx-Cx  M4xd5 4.0 M8x50 5.9

1 Motor 2 Seal R412028529 SPRA-63 [ IC830M4xx-Gx M8x70 4.0 M8x70 4.0

3 Screw 4 Round seal

5 Square seal with cut-out 5b Square seal with cut-out (option with 6.5.3 Assembling the intermediate plate

foot mounting only)

6 Linear unit 7 Foot mounting (option with foot
mounting only)

8 Coupling housing 9 Hexagon socket screws

10 Motorflange 11 Screw

INFO: Seals are required between the individual components to ensure the re-
quired degree of IP protection.

1. Mount the coupling housing (8) to the linear unit (6) - without using the foot
mounting (option):
Insert a square seal with cut-out (5) between both components and mount
the housing (8) to the linear unit (6) by tightening the 4 hexagon socket
screws (9).

2. Mount the coupling housing (8) to the linear unit (6) — with the foot mount-
ing (option): Fig. 15: Installing the intermediate plate
First mount the foot mounting (7) to the linear unit (6) and then to the cou-

pling housing (8): Insert one square seal with cut-out (5) each between all 1 Hexagon SOCk_et screw 2 Motor .
components and mount the housing (8) to the linear unit (6) by tightening 3 Square seal without cut-out 4 Intermediate plate
the 4 hexagon socket screws (9). 5 Alignment mark 6 Toothed belt
3. Mount the motor flange (10) to the coupling housing (8): Insert a round seal 7 Pulley 8 Flat gasket
(4) between the motor flange and the coupling housing and tighten with 9 Screw 10 Screw
4 screws (3). o o ] o ] ) 11 Pulley with flanged wheel 12 Special screw
Make sure that'the cpupllng is mountgd in I!ne with thg positioning d!men5|on 13 Pretensioning screw 14 Square seal with cut-out
information (with/without foot mounting kit) depending on the configura- ) .
tion: 15 Linear unit
- For coupling without foot mounting. See - Table 4.
- For coupling with foot mounting. See = Table 5. 1. Mount the motor (2) to the intermediate plate (4): Insert the square seal with-
- Tightening torques for screws. See = Table 2. out recess (3) and tighten all hexagon socket screws (1).
4. Mount the motor flange (10) to the motor (1): Insert the seal (2) between the In doing so, observe the alignment mark (5) on the intermediate plate.
two components and tighten with 4 screws (11). 2. Mount the linear unit (15) to the intermediate plate (4): Insert the square seal

with recess (14) and secure with the 4 hexagon socket screws (12).

. . Important: Do not tighten th 12) yet!
6.5 Assembling the parallel motor attachment kit mportant: Do not tighten the screws (12) ye

(sizes 32/40/63 mm) 6.5.4 Assembling the toothed belt
Items up to number 15. See - Fig. 15.

6.5.1 Purpose

The parallel motor attachment kit enables parallel motor attachment to an SPRA
series linear unit.

6.5.2 Screws and tightening torques M,
Screw positions. See = Fig. 15

Table 6: Assembling the parallel motor attachment kit: screws and tightening
torques M, for motor and intermediate plate

Motor (1) Intermediate plate
(12)
Motor attachment kit Screw M,[Nm] Screw M, [Nm]
R412028537 SPRA-32[1FK7015 M4x16 3.0£0.3 M6%20 59+0.8
R412028540 SPRA-40 | 1FK7022 M5x20  59:0.8 M6x20 5.9:0.8 Fig. 16: Installing the toothed belt
R412028541 SPRA-40 [ 1FK7034 M6x20 10.1+0.8 M6x16 59:0.8
16 Connector sleeve 17 Assembly tool
R412028544 SPRA-63 [ 1FK7034 M6x%20 10.1+0.8 M8x24 10.1+£0.8

AVENTICS™ SPRA | R412028475-BAL-001-AE | English 26



Fig. 17: Pulleys (detailed view)

7 Pulley
X3 Distance X3

11 Pulley with flanged wheel
Y3 Distance Y3

—_

. Push the linear unit (15) up to the motor (2) as far as possible and tighten the
screws (12) by hand.

N

. Set one connector sleeve each (16) on the linear unit shaft and the motor
shaft.

3. Place the pulleys (7/11) into the toothed belt (6).

4. Push the pulleys (7/11) over the connector sleeves (16).
5. Adjust pulley (11) and connector sleeve: see table below.
Table 8: Adjusting the pulley (11) on the linear unit shaft

MNR Motor attachment kit  Pulley with flanged wheel (11)

R412028537  SPRA-32/ 1FK7015 Push the pulley as far forward as possible.

R412028540  SPRA-40 [ 1FK7022

R412028544  SPRA-63 [ 1FK7034

R412028525  SPRA-32/1C830M2xx-Kx

R412028541  SPRA-40/ 1FK7034 Observe the distance X3 between shaft and
connector sleeve. See = Fig. 17: X3 =21.6 mm

R412028527  SPRA-40/1C830M2xx-Cx Observe the distance X3 between shaft and

connector sleeve. See = Fig. 17: X3 =24.5 mm

MNR Motor attachmentkit  Pulley M, [Nm]
R412028525  SPRA-32/1C830M2xx-Kx GT3-5M-Z22 40
R412028527  SPRA-40 [ IC830M2xx-Cx GT3-5M-Z22 40
R412028529  SPRA-631C830M4xx-Cx GT3-5M-Z44 70

8. Insert the pretensioning screw (13) into the side hole of the intermediate
plate (4) and tighten the toothed belt (6) with the pretensioning screw until
both guides are straight and parallel.

Important: If the toothed belt cannot be tightened: Loosen the special screw
(12).
9. Measure the toothed belt tension with a suitable frequency meter.

10.Adjust the pretensioning screw (13) until the required belt tension has been
reached.

11.Tighten the special screws (12).
Tightening torques. See = Table 6.
NOTICE! Tightening the pretension screw (13) increases the natural fre-
quency of the toothed belt. See = Table 11. Excessive pretensioning can lead
to increased wear in the bearing of the linear unit or motor due to radial load-
ing (material protection).

Table 11: Natural frequency/strand deflection

MNR Motor attachment kit Natural fre- Strand deflection
quency

R412028537  SPRA-32/1FK7015 557 ...573 Hz 8N@1mm

R412028540  SPRA-40 [ 1FK7022 517 ...533 Hz 15N@1.2mm

R412028541  SPRA-40 [ 1FK7034 345+ [ -8Hz 20N@ 1.6 mm

R412028544  SPRA-63 [ 1FK7034 337..353Hz 20N@1.6mm

R412028525  SPRA-32/1C830M2xx-Kx 193..203Hz  6.01..6.41N@ 1.29 mm

R412028527  SPRA-40 [ 1C830M2xx-Cx  276...290 Hz 10.1...10.9N @ 1.29 mm

R412028529  SPRA-63[1C830M4xx-Gx 199 ... 208 Hz 14.1...15.3N@ 1.88 mm

12.0nce the correct frequency is set, secure the special screws (12) and check
the toothed belt frequency.

¢ Replace interval for all timing belts: 2 million cycles

¢ Installation of third-party motors: The natural frequency of third-
party motors can deviate from the indicated values. The frequency
is normally limited by the max. permissible radial load of the motor
shaft.

6.5.5 Assembling the gearbox cover
Items up to number 15. See - Fig. 15.

R412028529  SPRA-63/1C830M4xx-Gx Observe the distance X3 between shaft and

connector sleeve. See = Fig. 17: X3 =33.8 mm

6. Adjust pulley (7) and second connector sleeve on the motor side. See table
below.

Table 9: Adjusting the pulley (7) on the motor side

MNR Motor attachment kit  Pulley (7)

R412028537  SPRA-32/ 1FK7015 Push the pulley as far forward as possible.

R412028540  SPRA-40 [ 1FK7022 Position the pulley on the intermediate plate by

R412028544  SPRA-63 | 1FK7034 using the assembly tool (17) and push the pul-
ley as far forward as possible.

R412028541  SPRA-40 [ 1FK7034 Observe distance Y3. See - Fig. 17:
Y3 =10.2mm

R412028525  SPRA-32/1C830M2xx-Kx Observe distance Y3. See - Fig. 17:
Y3=19.1mm

R412028527  SPRA-40[1C830M2xx-Cx Observe distance Y3. See - Fig. 17:
Y3 =14.1mm

R412028529  SPRA-63/1C830M4xx-Gx Observe distance Y3. See = Fig. 17:
Y3=27.5mm

7. Secure the pulleys (7/11) by tightening the nut.
Use a hexagonal wrench for countering.
Tightening torque. See table below.

Table 10: Mounting the pulleys: tightening torque M,

MNR Motor attachmentkit  Pulley M, [Nm]
R412028537  SPRA-32/ 1FK7015 GT3-3M-Z18 5
R412028540  SPRA-40 [ 1FK7022 GT3-3M-224 20
R412028541 SPRA-40 [ TFK7034 GT3-5M-222 40
R412028544  SPRA-63 [ TFK7034 GT3-5M-222 40

AVENTICS™ SPRA | R412028475-BAL-001-AE | English

Fig. 18: Installing the gearbox cover

18 Seal disk 19 Gearbox cover

1. Place the flat gasket (8) between the gearbox cover (19) and the intermediate
plate (4).
2. Push the seal disks (18) over the hexagon socket screws (9/10).

3. Fasten the gearbox cover. See - Fig. 18.
Screws and tightening torques. See =Screws and tightening torques M,.

27



Optional mounting element

Fig. 19: Installation with mounting element (option)

1 Seal
3 Sealingring

2 Hexagon socket screw

1. Align the sealing rings (3) between the gearbox cover and the mounting ele-
ment.

2. Push the seals (1) over the hexagon socket screws (2).

3. Secure the mounting element by tightening the hexagon socket screws (2).
Tightening torques. See table below.

Table 12: Tightening torques M, of the hexagon socket screws (2) for the mount-

ing element

Motor attachment  Mounting element
kit

MF1, MP2, MS1
SPRA-32 [ TFK7015  M6x30 5+0.5
SPRA-40 [ TFK7022  M6x30 M6x35 5+0.5
SPRA-40 [ 1FK7034  M8x70 8:0.8
SPRA-63 | TFK7034  M8x35 M8x40 8+0.8
SPRA-32/ M8x70 8+0.8
1C830M2xx-Kx
SPRA-40 | M8x70 8+0.8
1C830M2xx-Cx
SPRA-63 | M8x70 8+0.8

1C830M4xx-Gx

6.6 Assembly (size 100 mm)

6.6.1 Motor attachment kit
The motor attachment kit enables attachment of a motor with axial shaft.

6.6.2 Assembling the coupling

13

Fig. 20: Assembling the coupling

13 Screws

1. Push the first coupling hub with teeth as far as possible onto the threaded
spindle of the linear unit.

AVENTICS™ SPRA | R412028475-BAL-001-AE | English

2. Push the coupling hub onto the motor shaft and align the coupling hole with
the end of the motor shaft.

3. Tighten the screws (13).
Tightening torques:
- Forinline motor attachment kit. See - Table 14.
- For parallel motor attachment kit. See = Table 16.

6.6.3 Assembling the inline motor attachment kit

==

Fig. 21: Assembling the inline motor attachment kit

1 Screw 2 Seal

3 Screw 4 Seal

5 Screw 6 Seal

7 Linearunit 8 Coupling

9 Inline gearbox 10 Motor adapter
11 Coupling 12 Motor

Fig. 22: Assembling the inline motor attachment kit: screw position

13 Screw

Table 13: Assembling the inline motor attachment kit: screws and tightening

torques M, for motor and motor adapter
Motor (1) Motor adapter (3)

Screw

M, [Nm]

Motor attachment kit Screw

R412028547 SPRA-100 [ TFK704x M6x30 10 M8x30 20
R412028548 SPRA-100 [ TFK706x M8x30 20 M8x30 20
R412028549 SPRA-100 [ TFK708x M10x30 40 M8x30 20
R412028550 SPRA-100/ TFK710x M12x40 75 M8x30 20
R412028535 SPRA-100 [1C830M6xx-BK M8%30 20 M8x30 20
R412028536 SPRA-100 /IC830M7xx-KK M12x35 75 M8x30 20

Table 14: Assembling the inline motor attachment kit: screws and tightening

torques M, for gearbox and coupling
Gearbox (5) Coupling (13)

Screw

M, [Nm]

Motor attachment kit Screw

R412028547 SPRA-100 | 1FK704x M12x40 75 M6x20 15
R412028548 SPRA-100 / 1FK706x M12x40 75 M6x%20 15
R412028549 SPRA-100 / TFK708x M12x40 75 M6x20 15
R412028550 SPRA-100 / 1FK710x M12x40 75 M6x20 15
R412028535 SPRA-100/1C830M6xx-BK M12x40 75 M6x%20 15
R412028536 SPRA-100/1C830M7xx-KK M12x40 75 M6x20 15
Procedure

1. Mount the coupling (8) with screw (13) to the linear unit (7). See section
- 6.6.2 Assembling the coupling.

28



2. Mount the inline gearbox (9) to the linear unit (7): Insert the seal (6) between Motor (9) Coupling (13)
the two components and tighten the housing with 4 screws (5).

Motor attachment kit Screw Screw M, [Nm]
3. Place the seal (4) on the inline gearbox (9), then attach the motor adapter
(10) to the inline gearbox and tighten the screws (3). R412028548 SPRA-100/1FK706x M8x30 20 M6x20 =
4. Mount the coupling (11) with screw (13) to the motor (12). R412028549 SPRA-100/ 1FK708x MI10x30 40 M6x20 =
5. Place the seal (2) in the slot on the motor adapter (10). RA12028550 SPRA-100/ TFK710x M12x40 75 MEx20 15
. R412028535 SPRA-100 [ IC830M6xx-BK M8x30 20 M6x20 15
6. Mount the motor (12) on the motor adapter (10): Tighten the screws (1). / X
R412028536 SPRA-100 /I1C830M7xx-KK M12x35 75 M6x20 15
6.6.4 Assembling the parallel motor attachment kit Procedure

1. Mount the linear unit (11) to the gearbox (2): Insert the seal (12) between the
two components and tighten the screws (1).

2. Mount the coupling (10) with screw (13) to the motor (8). See section
- 6.6.2 Assembling the coupling.

3. Mount the motor adapter (5) to the gearbox (2): Insert the seal (4) between
the two components and tighten the screws (6).

4. Insert the seal (7) in the cut-out in the motor adapter (5) and tighten the mo-
tor adapter with 4 screws (9).

6.6.5 Detection of mechanical end stops

* The mechanical end stops of the linear unit are not designed to absorb shocks
during normal operation:

- Install limit switches so that the end stops are not bumped during normal
operation (material protection).

Fig. 23: Assembling the parallel motor attachment kit - During limit switch installation: Observe the safety distance for sufficient

1 Screw 2 Gearbox overtravel.

3 Coupling 4 Seal

5 Motor adapter 6 Screw 6.7 Assembling the sensors
7 Seal 8 Motor

9 Screw 10 Coupling

11 Linear unit 12 Seal

Fig. 24: Assembling the parallel motor attachment kit: screw position

13 Screw

Table 15: Assembling the parallel motor attachment kit: screws and tightening
torques M, for gearbox and motor adapter

Gearbox (1) Motor adapter (6) Fig. 25: Assembling the sensors
MNR Motor attachment kit Screw M, [Nm] Screw M, [Nm] Mount the sensors from above:
R412028547 SPRA-100 [ TFK704x M12x110- 40..75 M8x30 20 1. Align the cable ends towards the motor
M12x140 ’
RA412028548 SPRA-100 ] 1FK706x 12110~ 4075 M8=30 20 2. Insert the sensors from above into the required position in the slot and fix with
M12x7140 eccentric screw.
R412028549 SPRA-100 / TFK708x M12x110- 40..75 M8x30 20 3. Route the cable along the profile slot.
M12x140 4. Insert the cable into the slots of the plastic covers and push the cover to-
R412028550 SPRA-100/ 1FK710x M12x110- 40..75 M8x30 20 gether with the cable into the slot.
M12x140 Further information. See imprint on the sensor packaging and the online catalog.
R412028535 SPRA-100/1C830M6xx-BK M12x110- 40..75 M8x30 20
M12x140
R412028536 SPRA-100/1C830M7xx-KK M12x110- 40..75 M8x30 20
M12x140 7 Commissioning
Table 16: Assembling the parallel motor attachment kit: screws and tightening
A .
torques M, for motor and coupling 7.1 Basicrequirements
plutens exmplngl (e Product-specific requirements
MNR Motor attachmentkit  Screw M, [Nm] Screw M, [Nm] * If connection of the linear unit to an emergency STOP system is required: En-
R412028547 SPRA-100 [ TFK704x M6x30 10 M6x20 15 sure that the linear unit is connected to an emergency STOP system.

AVENTICS™ SPRA | R412028475-BAL-001-AE | English 29



7.2 Notes on safety

To eliminate risks during commissioning, observe the notes on safety. See
- 2. Safety.

7.3 Preparation

General requirements
e (Clean contaminated parts (material protection). See section = 9.4 Cleaning.

7.4 Step-by-step commissioning
1. Start setup for reference run with limited load and speed.

NOTICE! The mechanical end stops of the linear unit must not be reached
during operation. Otherwise, the linear unit will suffer permanent damage
(material protection).

2. Ensure that the maximum kinetic energy per size specified below is not ex-
ceeded during reference travel. The kinetic energy of the linear unit is calcu-
lated as follows: E=% " m * v2
m: moving mass in kg
v: linear speed in m/s

The maximum speed for the reference run is therefore dependent on the moving

mass of the specific application. The moving mass of the linear unit must also be
taken into account.

Size Maximum kinetic energy in | (joule)

32mm Max. 0.1x 1073
40 mm Max. 0.2x1073]
63 mm Max. 0.4x 107
100 mm Max. 1x107)

8 Operation

8.1 Basicrequirements

General requirements

e Prevent overheating: Use integrated thermoswitches (material protection).
e Never switch off, modify or bypass safety devices.

In case of malfunctions during operation

* In case of a malfunction that presents an immediate danger for employees or
systems: Switch off product.

8.2 Switching on/off

The product does not feature its own operating control elements. Operation
takes place via a separate control element. See separate manual.

9 Service

9.1 Notes on safety

To eliminate risks during service, observe the notes on safety. See = 2. Safety.

9.2 Overview

General requirements

¢ In case of increased wear: Shorten maintenance intervals according to the de-
gree of wear.

¢ |Ifthe linear unit is operated outside the ambient conditions described in these
instructions: Check components once a month for visible changes (oxidation,
contamination, etc.)

Maintenance work

Table 17: Maintenance intervals

Interval Maintenance work Tobe carried  Details
out by
Daily Check linear unit for visible damage.  Instructed per-  See section
son - 9.3.2 Procedure

AVENTICS™ SPRA | R412028475-BAL-001-AE | English

Interval Maintenance work Tobe carried Details
out by
Clean linear unit. Instructed per-  See section
son - 9.4.2 Procedure
Monthly Check tight fit of the push rod and Qualified per-
add-on parts, correct if necessary. son
Check connection for tight fit. Qualified per-
son
Size 100 mm: Check relubrication in- Qualified per- ~ See section
terval. son - 9.5.1 Relubricating
the product (size
100 mm)
Every six Check all parts for visible damage. Qualified per-  See section
months son - 9.3.2 Procedure
Annually  Checklabels and warning notices for Qualified per-
legibility and replace if necessary. son
Check seals for damage. Qualified per-  See section
son - 9.3.2 Procedure
9.3 Inspection
9.3.1 General requirements

Use in normal ambient conditions

* The operator is responsible for inspection of the product and the overall sys-
tem.

Use in aggressive ambient conditions

Aggressive ambient conditions include, for example:

* High temperatures

* Heavy accumulation of dirt

* Proximity to grease-dissolving liquids or vapors

Aggressive ambient conditions lead to further requirements for inspection:

e Adapt the inspection interval for seals to the ambient conditions.

NOTICE! Seals age faster under aggressive ambient conditions. Defective
seals will lead to pneumatic leaks and non-compliance with the degree of pro-
tection. Inspect seals more frequently (material protection).

* Enterthe adapted inspection intervals in the system-specific maintenance
plan (accident prevention, material protection).

9.3.2 Procedure

Preparation

1. Do not carry out any work on the system during preparation.

. Close off dangerous areas.

. Make sure the system or system part is not under pressure or voltage.
. Protect the system against being restarted.

u A W N

. Allow the product and adjacent system parts to cool down.
6. Wear PPE.

Visual inspection
» Visually inspect for integrity.

Fig. 26: Carrying out the visual inspection

1 Housing 2 Profile

3 Pushrod

30



e Checkhousing (1) for cracks and gaps.
 Check profile (2) for cracks, gaps and damage.
e Check push rod (3) for scratches and indents.

Detailed inspection

* ldentifications and warnings on the product: The system owner has to replace
labels or warnings that are difficult to read immediately.

e Check to make sure that all fittings are properly connected.
e Check the safety devices on the system.
e Check the product functions.

Checking the seals

Fig. 27: Checking the seals

1 Seal
3 Flat gasket

2 Connection

NOTICE! With damaged or incorrect sealing rings, the IP54S degree of protection
is no longer ensured. Therefore: Have damaged sealing rings replaced immedi-
ately.

1. Checkseals (1) for damage.

2. Check connection (2) for damage.
3. Check flat gasket (3) for damage.
4. Check product for leaks.

9.4 Cleaning

9.4.1 General requirements

Cleaning intervals

e The system owner specifies the cleaning intervals in line with the ambient
conditions at the operating site.

e Observe the information in the system documentation.
Aids
* Only clean the product with damp cloths.

* Only use water for cleaning and a mild detergent, if necessary (material pro-
tection).

* The water used for cleaning (including chemical additives) must be pH-neu-
tral.
Notes

e Penetrating fluids destroy seals and cause damage to the product (material
protection).

¢ Make sure that the linear unit does not come into contact with fluids.

9.4.2 Procedure

1. Close all openings with suitable safety devices so that no cleaning agent can
enter into the system.

2. Remove all dust deposits from the product and the adjacent system parts.

3. If necessary, remove other production-related deposits from the product and
the adjacent system parts.

AVENTICS™ SPRA | R412028475-BAL-001-AE | English

9.5 Maintenance

Notes

* Observe the maintenance plan for the overall system: Further maintenance
tasks may result from the maintenance plan for the overall system and the
maintenance intervals specified therein.

9.5.1 Relubricating the product (size 100 mm)

Fig. 28: Lubrication nipple on the protection tube

Preparation
1. Close off dangerous areas (accident prevention).
2. Move the linear unit to the relubrication position.

3. Make sure the system or system part is not under pressure or voltage (acci-
dent prevention, material protection).

4. Protect the system against being restarted (accident prevention).

(%3]

. Allow the product and adjacent system parts to cool down (accident preven-
tion).

6. Wear protective clothing (accident prevention).

Procedure
1. Open the nipple (1).

2. Relubricate the product.
Lubricant type and quantity. See = Table 18.
Compatibility cannot be ensured if other types of greases are used.

CAUTION! Danger due to incompatible ingredients! When handling lubri-
cants, observe the safety data sheet provided by the lubricant manufacturer.

» Close the relubrication hole.
Table 18: Relubrication interval for SPRA-100

Motor attachment
kit

SPRA-BS-100 Relubrication ~ Nominal stroke: 40 mm
position From mechanical 41 mm
end stop:
Relubrication interval Every 10 Mrev* or 100 km
Lubricant quantity 8cm?
Lubricant BERUTOX FH 28 EPK [ Il
Manufacturer: Bechem
Screw BS 32x10
SPRA-BN-100 Relubrication ~ Nominal stroke: 15.5mm
position From mechanical 18.5mm
end stop:
Relubrication interval Every 5 Mrev* or 50 km
Lubricant quantity 17 cm3
Lubricant BERUTOX FH 28 EPK / Il
Manufacturer: Bechem
Screw BS 40%10
SPRA-BL-100 Relubrication  Nominal stroke: 3mm
position From mechanical 6 mm
end stop:
Relubrication interval Every 5 Mrev* or 100 km
Lubricant quantity 7 cm3
Lubricant BERUTOX FH 28 EPK | II
Manufacturer: Bechem
Screw BS 40%x20

31



Motor attachment
kit

SPRA-RN-100 Relubrication  Nominal stroke: 2mm
position From mechanical 5mm
end stop:
Relubrication interval Every 20 Mrev* or 200 km
Lubricant quantity 14 cm3
Lubricant STABUTHERM GH 461
Manufacturer: Klueber
Screw RS30x10

* Mrev = million revolutions
** First relubrication after 100,000 revolutions.

9.5.2 Maintenance checks

Carry out the following checks at each maintenance interval:

e Lead screw “LS”: Axial play must be less than the following values:
- Size32mm: 0.35 mm
- Size40 mm: 0.6 mm
- Size63mm: 1.0 mm

If the play is above the specified values: Replace the linear unit (accident pre-
vention).

WARNING! Not replacing the product can lead to total failure of the system
(uncontrolled movement of a moving mass).

e Ball screw “BS/BN/BL”: Excessive wear of the ball screw can lead to an increase
in noise and a potential blockage of the linear unit.

* For U-shape (belt drive), check the following:

- Check the toothed belt for signs of early fatigue (cracks and/or heavy
wear).

- Replace after 2 million cycles without regard for wear.
e Setting information. See = 6.5.4 Assembling the toothed belt.

9.6 Afterservice

After completion of the service work, carry out the following steps:

1. Remove all tools and devices from the work area.

2. Remove all installed barriers and notices.

3. Clean the work area, mop up any liquids and remove work materials.
4. Log any service work in the respective plan.

If no damage has been detected and the operator has not reported any malfunc-
tions, the product can be reconnected to the power supply and put back into op-
eration.

10 Disassembly and exchange

Disassembly is only required if the product has to be exchanged, installed in a dif-
ferent location or disposed off.

10.1 Basic requirements

Handling heavy products and components

e Ensure that the product cannot fall down before the product is released from
the mountings.

¢ Take steps to avoid damage when lifting the product.

e Heavy products and components must be carried by two people or by one
person with lifting aids.

* Secure larger product or system parts so that they cannot fall down or topple
(accident prevention).

10.2 Notes on safety

To eliminate risks during disassembly, observe the notes on safety. See
- 2. Safety.

10.3 Preparation

1. Close off dangerous areas (accident prevention).

2. Make sure the system or system part is not under pressure or voltage.
Slowly exhaust the system to avoid uncontrolled movements of the system
components.

AVENTICS™ SPRA | R412028475-BAL-001-AE | English

3. Protect the system against being restarted (accident prevention).

4. Allow the product and adjacent system parts to cool down (accident preven-
tion).
5. Wear protective clothing (accident prevention).

10.4 Disassembling the linear unit

1. Secure the machine or system parts so that no loads can act on the rod clevis
or ball eye rod end of the linear unit.

. Loosen the screws on the trunnions, flanges and rods.
. Disassemble the product from the machine or system.
. Clean the product.

u h W N

. Carefully pack the product ready for transport.

11 Disposal
Improper disposal of the product and packaging will lead to pollution of the envi-
ronment. Furthermore, the materials can no longer be recycled.

» Dispose of the product and the packaging in accordance with the applicable
national regulations.

12 Troubleshooting

12.1 Basic requirements

General requirements for repair

* Neverdismantle or convert the product (accident prevention, material pro-
tection).

* Do not carry out any unauthorized repair attempts (accident prevention, ma-
terial protection).
Permissible spare parts and reconditioning kits

e Only use spare parts and reconditioning kits from the online catalog (accident
prevention, material protection).

12.2 Notes on safety

To eliminate risks during troubleshooting, observe the notes on safety. See
- 2. Safety.

12.3 Procedure

Step 1: Check the system

» In case of malfunctions, first check the system or the system part where the
product is installed. Check the following items:

e All connections
e Settings. See = 13. Technical data.

Step 2: Check the product
1. Make sure the system or system part is not under pressure or voltage.
2. Check the product based on the fault patterns described below.

3. Perform troubleshooting using the information under “Remedy”.
If the malfunction cannot be eliminated as described under “Remedy”: Disas-
semble the product and return it. See = 4.3 Returning the product.

4. After the malfunction has been eliminated; Put the system or product back
into operation.

12.4 Malfunctions

Linear unit does not move

Possible cause Remedy (To be carried out by)

Obstacle in the stroke areaof ~ Remove the obstacle from the stroke area (instructed per-
the linear unit son).

Impermissible load Measure static and dynamic load and compare with infor-
mation on the name plate.

If the load capacity is exceeded: Check the nominal load
and install stronger linear unit if necessary (qualified per-

son).

32



Possible cause Remedy (To be carried out by)

Service life of the product is ex-  See performance diagram in the online catalog (qualified
ceeded person).

Linear unit cannot be setin mo- Replace product (qualified person).
tion by any of the above listed
measures.

Stroke movement is malfunctioning

Possible cause Remedy (To be carried out by)

Obstacle in the stroke areaof ~ Remove the obstacle from the stroke area (instructed per-
the linear unit son).

Impermissible load Remove all loads that act on the elements (instructed per-
son).
Defective screw nut Replace product (qualified person).

Significantly reduced speed

Possible cause Remedy (To be carried out by)

Obstacle in the stroke areaof ~ Remove the obstacle from the stroke area (instructed per-
the linear unit son).

Impermissible load Remove all loads that act on the elements (instructed per-
son).

Defective motor, gearbox or Replace product (qualified person).
screw nut

Significant increase in noise during operation

Possible cause Remedy (To be carried out by)

Obstacle in the stroke areaof ~ Remove the obstacle from the stroke area (instructed per-
the linear unit son).

Impermissible load Remove all loads that act on the elements (instructed per-
son).

Defective motor, gearbox or Replace product (qualified person).
screw nut

13 Technical data

This section contains an excerpt of the most important technical data. Further
technical data can be found on the product page in the Emerson store.

General

Specifications

Size 32mm 40 mm 63 mm 100 mm
Temperature range 0..+50°C 0..+50°C 0..+50°C  -10...+50°C
Relative humidity (opera- Max. 95 % (non-condensing)

tion)

Relative humidity (stor- Max. 90 % (non-condensing)

age)

Assembly

Specifications

Mounting orientation Any

14 Accessories

Information on accessories can be found on the product page in the Emerson
store.

AVENTICS™ SPRA | R412028475-BAL-001-AE | English

33



Sommaire

T APropos de Cette dOCUMENTALION. ....ccuevuietirieiieiteittteetet et s et e st st et s s et st et e b e st st e st e b e st st e sa e b e st s ot e s e e b e st s st e s e e s e eaesab e saesseese st aesaessesssstassasssess 36
1.7 Validité de 1a dOCUMENTALION .....covviveiiiiitet ettt ettt ettt ettt b bt a bttt b b ettt b s et st s b s ettt e b e sttt et ebes et st eseneatatenenene 36

1.2 DOCUMENTALION SUPPIEMENTAINE .e.ueivietieiieiietetetet et s e st st e st e et e ste et e e te e st et e st et et estentesessessessess e et eesesaeesteatente st eate st et ensensensensessenseeseeseeseeateseentententensensansans 36
1.2.1  Documentation supplémentaire pour [€ ProdUit SANS MOTEUN .......ceieierieieieriereserte sttt e e te st e sae st assessessessesseeseeneeseeneeneensensans 36

1.2.2  Documentation supplémentaire pouUr [€ ProdUIL AVEC MIOTEU .....c.ciieieeeieiesiertesteste e se et st e e ee e et e e et eae s et esse st assessessassesseesesnseseessensensensans 36

1.2.3  PreSCriptions SUPPIEMENTAINES .....c.eiveuiruertrietetietettrtettete et e bt te st et et et ese e eh et e st sbes e e b e st ebe st e s et eat st eneebeates et eb et entesentebentebe b ebeebeneebentese b ene s enentenees 36

1.3 Présentation d INFOIMATIONS ......cce.eueeriririe ettt ettt ettt b ettt b bt e bttt b st tee b s et st sb sttt e s e b e sttt et ebenet st ebeneatatenenene 36
1.3.1  Avertissements ... 36

1.3.2  Symboles......... e 36

1.4 DESIGNALIONS ULHISEES ..veuverueeeeetieeeeirieteteiestetestestessestessessesseasesseeseeseeseessessessessansessassansessessessesseeseessassessensensessansessansansensansensessanseeseesenssessessnnsessensensesansans 36

2 Sécurité 36
2.1 A PIOPOS A8 C8 CHAPILTC. .....u.veoveeer e eeeee e ee e eee e eee s saessesaesessaesasssesasssessesssesesssssesaessessessessess s s essesseesessesses s st en s s s s s s ssses s s s ses s s s s ss s s sas s sassssanen 36
2.2 ULIlISAtION CONFOMME ....cviuiriiiiiiieietet ettt ettt ettt ettt sttt bt e e h sttt b s ettt b s et e e b sttt et b sttt et e b st e et e e bttt et beneneseaes 36

2.3 ULilisation NON CONFOMMIE ....oouiuiiiiieiiicitetet ettt ettt b et bbbttt b et bt bbbt b et e b et e b et e bt e b e st e b et e be b e b et e bt et e st e b et bt st ebe st entas 37

2.4 ODligations de PeXPIOIEANT ....evieeeteetieteeeeiettetete e e et e e st e s e stesteese e st eseeseeseeseentensensensensensanseseaseeseeseeseeseeseensensansansansansensansesseaseeseeseeseeneeneeneeneensensensensanen 37
2.4.1  Marquages et panneaux d’avertisSemMENT SUM 18 PrOAUIL........c.iiieieieieieietesteteste et st e et e e et e e et e ae s esaessessessassesseesesseeseeseessessensesensanen 37

2,42 MONTAGE ELINSTAIATION ...ueteeietiieieeteite ettt ettt ettt ettt bbbt e et e st e b et e b e s e st e b e st e b e st e s et e s et e st b en e e b en b ek et e st b en e e be e e b et e st et et et et eneneene 37

243  Miseenservice......coouueu. e 37

2.4.4  Obligations de I’exploitant ................... v 37

2.4.5  Nettoyage, MaiNtENANCE B TEPATALION. ....ccveruertertereeterterteeeeteeeeseete e tetetestesestessessessassesseeseeseeseessessensensensensasansesseasessesseesesseessensensensensensensanen 37

2.5 QUALITICAtION AU PEISONMMEL .....uiiiiiiiieieie ettt ettt h et b ettt e e b et e bt e e st et e st e b et e b et e st b e st et e a e e s et e b et e st e s en e e b eat e b et e s et entebentebe st ebentesetenees 37

2.6 SOUMCES B AANGET ...viutiiriiuieienieteteteste ettt et et et st et st et et et esesse st esenesbe st es e s e s et eatesen e e b eatese s e s et entesentebems e st ses e et eatesentes et eneesen e et entesentesesbeneesentebentesebenesaneas 37
2.6.T  RISQUE A DIBSSUIE ...ttt ettt ettt et e b e e s et et et e s eese s e e b e st es e e e s et e st et eneebasees e e e s e s e st et eneesassesensenesseseeseneesenseseseneesensasanenn 37

2.6.2  DOMMAGES MALETIEIS ...euvetieeieieetieeete ettt te ettt st et et et et e et e st e te e et e eese st e sesse et eeseeaeeseeseeneenseneensentansensenseseaseaseeaeeaeeseeneensententensensensensanen 37

3 Fourniture 37
4 Transport et stockage 38
7 T = T Yo Yo T e [ o] o e [ OO RS RSRRSRSRRSRSINS 38

B o Vel = 1o T3 e LTI Yo e [ TSRS 38

4.3 RETOUN AU PTOUIL .ottt ettt ettt e e bt s e sttt s bt e e bt e e b st et st e b e s et s e b st e et s se st et ebenentnaeaenentaee 38

5 Description du produit 38
5.1  Brevedescription........... 38

5.2 Marquage et identification.... 38

5.3 PanneauX d’avertisSEMENT SUM 1@ PIOAUIL........cveieieieierietestes ettt ettt et e et e st et e s s e s s e eseeseesee st eseeneeneenee st ene et et esessesseeseeseeseeneeneeneeneensensensensanen 38

5.4 Apercu du produit (tailleS 32/40/63 IMIM) ...eeeeieiereeeieriertertestesestesessesseesaeseeseesaessessesasessessassassessessesseesessessesssessensensessessessessessessessessessesseessessessessensessensanes 38
541 ENEFAINEMIENT c.etteuieteteteteteete sttt et et e et e st et e b et ebe b e st ete st ebestebe e e s et eseebeaeebenteb e et es e et e st eseates et eh et e neeEeateben e e b et e btk en e e A e Rt e b et e b et e bt et e st e b entebe b ene s enes 38

5.4.2  ACCESSOITES 0B MONTAGE. . .uiteuirteuieuiietetetietestetestetetesesteseeteseeseseesetesesseseesenessensesenseseaseneesentssensestsesessentesaneesenses et eneesaneesantesantesesenessensesansesersenes 39

5.5  Apercu du produit (tille TOO MIM) .e.eeeeeeeieeeteiete ettt st et s et e et eaeese et et e s estesse st essesse st esseeseeseeseeseeateatensensentensensensesbensenseeseesesaeeneententensensensensanes 39
5.5.T  EMEFAIMEMIENT ¢ttt sttt ettt ettt b et b et sttt b et e bt e st st e st b e st e b e et e b et e st e e e Rt e b e e e s et e bt e st E e et R e e e b e b et en At b et e b et e bt et e st bt b et ene e enes 39

5.5.2  ACCESSOITES (8 MONTAGE. c.uieueeureuierreietestestestestastessesseasessesseeseeseessessessessassessansassessassessesssassssesseessessessensessensansessessensessessensesseessssssssessesensensensensanses 39

5.6 FONCHON €T APPHCATION «.euttiieiiiteietite ettt ettt ettt b et et e st be st e b e st eae b e st et en e ebentebemt e st b e st et en e esenteh et e st e b e st e b entese b e s e be st ebe st ebentebebenensaneas 39

6 Montage et installation 40
6.1  Planification 40
6.1.7  CONAItIONS A'INSEAIATION «.eoveeiriiiiiiteiit ettt ettt b et bbbttt h et bbbt b bbb e st e b et b et be s b et et e b e b et e bt st e st st et enentne 40

6.1.2  ACCESSOIreS, MALEMIE] @1 OULIIS TEQUIS ....veuvetetetertestesterte st ee et e et e et e e et et et e st e st e s se et eeseeseeseeseeseesseseensensensensensensesseasessesseeseeseeneeneensensensensensanen 40

LT =T o - T - o o TSRS 40
6.2.1  Déballage et VEfICatioN AU PrOAUIL .......c.cueeriririeiciieietetcte ettt ettt sttt b bbbt a bttt a b se e e eaeneneaee 40

6.2.2  EXECULION AES MESUTES PIEVENTIVES ....euveuirienietitetertetietestetetesessesestestesestesassesessesessaneesansesansesessesessensesensesessestesensssensesensesesseseesensesensestssenessesesensese 40

6.3 POSE AE PUNTEE TINEAITE ...ttt ettt ettt et b et bbbt bbb et b et b et bt e st s et e s et e b et e st e b e st e b et e b et e b et e st eb et e he e be b ebestentan 40

6.4  Montage du kit de montage de moteur en ligne (tailles 32/40/63 MIM) ..eceeirieieieiieieerterteseseste e see s e ssee e et esee e et estesesesensessessessessessessessesseeneeseensanes 41
6.4.1  Kit A€ MONTAGE A8 MOLEUT ...veeeieiieeeeieieteie e ste et e st e st s e et e e teesee st eseessestesse s esassessassasseasaasenseesaaseeseessassensensansessansansesseaseeseeseesenseessessensensansensensanen 4

6.4.2  ViS €1 COUPIES B SEITAGE My c.uviuiiirieuiteuieietetit ettt et ettt e st st et et et e b et e b et e st et e st eb et e b e s es et e st e b en b e s et e s et e st s ene e b e st es et ese st entebenteb et enessenessentasentne 41

6.4.3  MONTAGE AU COUPIBUT .ttt ittt ettt et te et st ste st e st se s e st et esese et asseseesese st enees et et e seseeseneesansesenees et esteseneesansesensesesseseeseneesansenesenessansasansnn 41

AVENTICS™ SPRA | R412028475-BAL-001-AE | Francais 34



6.4.4  Montage du Kit e MONTAGE A8 MOLEUT ....c..iieieiesteeeree et ettt et et e st et e st esse st essesseeseeseeseessessensensensessensensessensansesseesenseesseseensensensensensanen 42
6.5 Montage du kit de montage de moteur paralléle (pour tailles 32/40/63 MIM) .....cirteirieiririreieitrtee ettt ettt sttt sttt sbe e b et ebe st esesteseesenesbesenens 42
6.5. T ULIlISALION PrEVUE ...cuveiteiiteiietiteieete ettt ettt te ettt e st e st te st st e st ese st e s et es et e st esentesenees et es et e st e s ast e s e e e s et es e s ene e b e st ese s esesse st ese st esansenesenessensasantne 42

6.5.2  Visetcouples de serrage M,.......... e 42

6.5.3  Montage de la plaque intermédiaire.. 43

6.5.4  Montage de la courroie dentée...... 43

6.5.5  MONTAge AU COUVETTIE A FEAUCTEU ...ttt ettt ettt ettt b et e b et e a et e st et e st e b et e b e b e st b e st e b e st eb et ese st e st ebe st ebe st esessesesbeneesentne 44

6.6 MONTAGE (LAI1€ TOO MMIM) ..uitiuiriiietirteerteiete ettt et s b e et et et e te st sse st etestesessese s e st eseseebestesesses et eseeseneesanseseases et entesensesenseseeseneebeneesenteseseneesentesansesesesesaneas 44
6.6.1  Kit A€ MONTAGE 8 MOLEUT .e.eeeitieieeietetet ettt ettt ettt et et e et et e b et e s e s se st eeseeae e s e e st e st es s eneensentense st e s ense st e st essesseeseeneensententensensensensanen 44

Lo S A/ Fo a1 = Yo T« U 10 [ U TSRS 44

6.6.3  Montage du kit de MONtage de MOLEUI €N lIGNE......icueeuieiieeeeeeeeee ettt ettt et e et esseete et aeseeseesseseessessessessasesessessessesseesesseesseseessessensensesanen 45

6.6.4  Montage du kit de Montage de MOTEUN PArAllEIE.........c.ciriiieuiriei ettt ettt ettt sttt et b et et e st e be e e b et ese st enesseneesenene 45

6.6.5  Détection des butées de fin de COUTSE MECANIGUES ....cveuerveeeuirieririeieteieietetestesesteseesestesessesessesesseseesesesassesessenessassesensesessesessensssensesessesesseseeseneese 46

6.7 MIONTAGE AES CAPLOUIS ... euteeeeeeteeterteeteeueeteettete et e e testese st essesse st eeseeseeseeseeaeeneentensensansensensansesseaseeseeseeseeseeseententensentans et et ansessesseeseeseeseeneeneeneensensansensensanen 46

7 Mise en service 46
7.1 Spécifications générales 46

7.2 CONSIGNES TEIALIVES @1 SECUMLE ...ttt ettt ettt b ettt et e bt e bt e b et e st e b et b e et e st b e s et e a e e b et e b et e st et es e e b eat e b et e b et e st ebentebe e ebenbebenseneas 46

7.3 PTEPAIATION .ttt bbb bbb bbbt b e b E b e b Rt h e b s R e bbb e bbb e bRttt b et b e e b et en 46

7.4 MiISE €N SEIVICE PrOGIESSIVE c.vviuviiiriitiiuiitieit ettt et s et e sa e s e s s b e s ae e s e b e e ae e et e as e st e s e s e s e s e s e s e b e s e ea e e b e e b e e R e e R e e R s e R s e as e s b e s e b e b e s e s b e sa e e b e s b e e bt eas e b b ebseatensenbennennanne 46

8 Fonctionnement 46
8.1 SPACITICALIONS GENETAIES ... eueeieteeteetiet ettt ettt et e st e st e st e st e s st e ae e s e e st ea e ea e e st en s e st ens et et e sesse et eeseesees e e st e st eateatentententen s et enseebeeaeeaeeheeneeaeeneenteat et e tensentanee 46

8.2 IMISE €N MATCNE [ ATTEL . .iieieieeteeteeteeteee et et et e et e e et e se st essessesseeseeseeseeseeneeneeneensensensensensansesensaeseeseeseesteseensansansensans et et enseaseaseeseeseeseeneeseeneensensensansansanen 46

9 Entretien 46
9.7 CONSIGNES TEIATIVES A 1 SECUTIEE ....vevvitieeeeeieeeetete et et e st e e st e s e s ae et e esee e e st esee st essessensessensansasseaseaseeseesaeseeseensensensensansensensensensensenseeseaseeseeseensensensensensensanen 46

LT N =1 ol LSOO U PP TP O TR RPRPPRON 47

1SR T | N oY=t [0 3 OO O OO O OO OO OO P TSRO PP PO PTPURUPOPPRPPON 47
9.3.1  SPACHICALIONS GENETAIES ...ttt sttt et et et et et et e s et e b e s se e s eeseea e e st eaeeates e eatensent et et et e se st easesaesaeeseeneenee st entententententanee 47

9.3.2  PrOCAAUTE ...ttt ettt ettt et b et bt s s b et e b et e b et e bt e st e e et e b et e b et e Rt b e R e h et e bt e bt Eea et e b et b et e st hea e bt b et e bt et et et e e ene e ene 47

LS N[ 1 (0 - T [T O OO OO OSSOSO RSO SRRSO PP OURPRRRURPPONN 47
94T SPACITICALIONS GENETAIES ......uevinieiiieiietetete ettt ettt sttt et e be e e b et e bt b e st st e st e b et e b et ea e s e st e b e st e s et es et e st s ene s b enteb et e st st e st ebentebenbenesseneebentesenene 47

9.4.2 PrOCEAUNE ..ottt ettt ettt b ettt b sttt et b eh et e 4o b et e 4o b e bttt e e b e bt s e sttt e b b e ettt e b sttt b sttt b sttt s s eaee 48

0.5 IMAINEENANCE ...ttt ettt a et bbbt b bt e h e a e et e Rt e e et oot e s s E e s Rt R e e R SR e R e R R e R e s e b et e b e R e a e e R e sR e Rt e R e e Rt e Rt e ae et et e nenenenenne 48
9.5.1  Relubrification du produit (aille TOO MIM)......cceeerereeeeeeeeteeeeee et et e et e et e s esse st essesseesaeseeseesseseensensensessesensessessessesseasesseessensensensensensensanen 48

9.5.2  Contréles de maintenance ... 48

9.6 APTES PENEIELIEN 1.ttt ettt ettt ettt ettt et et et e s et e s et e st et eneebe st es et es et e st es e st e b ea s es et e st et entesen e e b emt e st s e st ke a e e s et e R et e At be At e b enteRe b e R et e st ebe st e b et esebeneebenees 48

10 Démontage et remplacement 49
T0.T  SPECIICATIONS AE DASE ...ttt ettt ettt s et e st e e ebe e ese st e st e s e st st e st e s entese st eneese st e s ens et et ese et eseeseneese st es et e st esentesentesestesesenesseneesensesensenes 49
10.2 CONSIGNES FEIALIVES Q12 SECULE ...ttt ettt ettt et et et et et et e s se st e st essesseeseeaesaees e enten e e st enten s e s ense s et ansessenseeseeseeneeneeneentensensantensensans 49
IO JRE T o< o - T = o TR 49
10.4 DEMONLAGE AL PUNILE [INEAITE .....veeueeeieeieieieteietestes e ste s e s te s e s e e st eseeseeseesseseessessessessessasessessassesseeseeseeseesseseessessansessansansensansesseasanseaseesaasenssessansessensansensansans 49

11 Elimination 49
12 Recherche et EliMINAtioN @ AEFAULS .......couiivuiiiiiiiiiccc ettt st b et s b s b bt st e e s b e b e st e e s b e s be st e be s b esaes st esbassnens 49
12,1 SPECITICALIONS GENMETAIES........eveuietenietiteerte ettt ettt ettt h et et b et e bt e bt ea et et s b ea s e b et e st et ea e e b et e b ea s e bt e e st e s e st et e st e b et e b et eseebeateb et ebenbesebe st ebe st ebentesesens 49
12,2 CoNSIGNES FEIATIVES @12 SECUTIEE ....vvieeiiieiietiteet ettt ettt et ettt a et et st et s be st et et ese s e st et e st e s e st e s et e st et e st s e st et e st ebe s e st et e st esentebentesensenesbeneesentesensenen 49
T2.3 7 PrOCEAUNE ..ttt ettt ettt b ettt bbbt bea et et e b et b et e s e s et e b et e b et e b et e bt e b et b et e bbbt e st e bbbt e bbbttt b e bbbt reas 49
124 ETTEUIS POSSIDIES ..ottt et et st e s e s ae st e e s e eae e st e st e st en e e st enee st ene e st et e s easesseeseeseeseeaeeaeessenteneensensensansansens et enseesanseeseeseeneeneeneaneensensensensensans 49

13 Données techniques 49
14 Accessoires 50

AVENTICS™ SPRA | R412028475-BAL-001-AE | Francais 35



1 A propos de cette documentation
Lire entierement la présente documentation et en particulier le chapitre - 2. Sé-
curité avant de travailler avec le produit.

Cette notice d’instruction contient des informations importantes pour monter,
utiliser et entretenir le produit de maniére stire et conforme, ainsi que pour pou-
voir éliminer soi-méme de simples interférences.

1.1 Validité de la documentation

Cette documentation s’applique a I'unité linéaire de la série SPRA et aux produits
dans lesquels I'unité linéaire de série SPRA est montée.

La notice d’instruction vaut également comme instructions de montage.
Cette documentation s’adresse a:

Exploitants d’installation, planificateurs d’installations, fabricants de machines,
monteurs

1.2 Documentation supplémentaire

1.2.1 Documentation supplémentaire pour le produit sans moteur

En dehors de cette documentation, aucune autre documentation ne sera fourni
sur le produit ou sur le systeme/machine dans lequel le produit est installé.

Veuillez toutefois observer la documentation applicable suivante :
* Documentation d’installation du fabricant

1.2.2 Documentation supplémentaire pour le produit avec moteur

Outre la documentation, d’autres documents relatifs aux produits ou a I'installa-
tion [ la machine dans laquelle le produit sera intégré sont fournis.

» Respecter tous les documents qui sont fournis avec I'installation ou la ma-
chine.

Pour le produit configuré avec moteur, également observer la documentation
suivante :

Produit Numéro de document Type de document

PACMotion™ Rotary Servo Motors GFK-3169C Installation and User manual

1.2.3 Prescriptions supplémentaires
Dispositions a respecter systématiquement :

* Lesdispositions légales ainsi que toute autre réglementation a caractére obli-
gatoire en vigueur et généralement applicable en Europe ainsi que dans le
pays d’utilisation.

* Les consignes de prévention d’accidents et de protection de I’environnement
applicables.

1.3 Présentation d’informations

1.3.1 Avertissements

Représentation en tant qu’encadré visible

Les avertissements se présentant sous la forme d’encadrés visibles se rapportent
au chapitre suivant. Les encadrés visibles ont la structure suivante :

1

3 Risk of injury due to uncontrolled actuator movements when the pneumat-
‘ ics are switched on!

‘ There is a danger of personal injury if the system is in an undefined state.
\‘ » Put the system in a defined state before switching it on.

1 Mot-clé
3 Conséquences en cas de non-respect

2 Type et source de danger
4 Reméde

Représentation avec mention d’avertissement surlignée

Dans les instructions et énumérations, les avertissements sont souvent intégrés
au texte pour assurer une bonne lisibilité. Les avertissements intégrés ont la
structure suivante :

AVENTICS™ SPRA | R412028475-BAL-001-AE | Francais

1 2 3
NOTiX

OTIXCE! Seals age faster Mr aggressive ambient conditions. Detective seals
will lead to pneumatic leaks and non-compliance with the degree of protection.
Inspect seals more frequently.

1 Mot-clé 2 Information liée a la sécurité

3 Informations complémentaires

Signification des mots-clés

Mot-clé Signification

Danger Danger imminent pour la vie et la santé des personnes.

Le non-respect de ces consignes entraine de graves conséquences sur la
santé, voire la mort.

P Dans ce qui suit, respecter toutes les instructions marquées « Protec-
tion contre les explosions » et/ou « Prévention des accidents ».
Exemple : utiliser un outil ne produisant pas d’étincelles (protection
contre les explosions).

Avertissement Possible danger pour la vie et la santé des personnes.
Le non-respect de ces consignes peut entrainer de graves conséquences
pour la santé, voire la mort.

P Dans ce qui suit, respecter toutes les instructions marquées « Préven-
tion des accidents ».
Exemple : porter un EPI (prévention des accidents).

Remarque Possibilité de dommages matériels ou de dysfonctionnements.

Le non-respect de ces consignes peut entrainer des dommages matériels
ou des dysfonctionnements, toutefois aucun dommage corporel.

P Dans ce qui suit, respecter toutes les instructions marquées « Protec-
tion du matériel ».
Exemple : Nettoyer les pieces encrassées (protection du matériel).

1.3.2 Symboles

1.4 Désignations utilisées

Recommandation pour une utilisation optimale de nos produits.

Respecter ces informations afin de garantir le meilleur fonctionne-
ment possible.

Les désignations suivantes sont utilisées dans cette documentation :

Désignation Signification

é linéai Entrainement électrique avec tige de piston de série SPRA

teur

2 Sécurité

2.1 Apropos de ce chapitre

* Lire attentivement et intégralement ce chapitre ainsi que toute la documenta-
tion avant de travailler avec le produit.

» Conserver ladocumentation de maniere a ce qu’elle soit toujours accessible a
tous les utilisateurs.

2.2 Utilisation conforme

Applications

* Version de mouvements linéaires

 Le produit est exclusivement destiné a un usage professionnel.

 Le produit est exclusivement destiné a étre intégré dans un produit final (par
exemple une machine [ une installation) ou a étre assemblé avec d’autres
composants pour former un produit final.

Domaine d’application et lieu d’utilisation

* Industrie

» Espacesintérieurs

* Leslimites d’utilisation du produit dans Iinstallation/la machine de I'utilisa-
teur doivent étre définies par une analyse des risques. L’analyse des risques
doit tenir compte des conditions individuelles de I'utilisateur.

INFO: Sile produit doit étre utilisé dans un autre domaine : obtenir une appro-
bation individuelle du fabricant.

36



Remarques

¢ Le produit est une machine incompléte selon la directive machines 2006/42/
CE.

2.3 Utilisation non conforme

Il'y a mauvaise utilisation prévisible lorsque la machine incomplete est utilisée a
d’autres fins que celles prévues et dans des conditions différentes de celles indi-
quées dans la présente documentation.

Le produit n’est pas congu pour une utilisation dans des zones explosibles (pro-
tection contre les explosions).

2.4 Obligations de I’exploitant

2.4.1 Marquages et panneaux d’avertissement sur le produit

En tant qu’exploitant, s’assurer que les marquages et les avertissements sur le
produit sont toujours clairement lisibles.

2.4.2 Montage et installation

Raccordement a un systéeme d’arrét d’urgence

Le produit ne dispose pas de son propre systeme d’arrét d’urgence. L’exploitant
doit décider s’il est nécessaire de raccorder le produit a un systéme d’arrét d’ur-
gence.

En tant qu’exploitant, s’assurer que le produit est raccordé a un systeme d’arrét
d’urgence si nécessaire.

2.4.3 Mise en service

* Le produit ne doit &tre mis en service que quand il a été constaté que I’en-
semble de Iinstallation/la machine correspond aux dispositions de la directive
machines 2006/42/CE.

e L’exploitant doit effectuer une analyse des risques pour I'installation/la ma-
chine et assurer la mise en ceuvre des mesures requises.

2.4.4 Obligations de I’exploitant

e L’exploitant doit s’assurer que les personnes chargées du montage, du fonc-
tionnement, du démontage ou de la maintenance du produit ne sont pas sous
I’influence de I’alcool, d’autres drogues ou de médicaments qui affectent leur
capacité de réaction.

e L’exploitant doit garantir I'utilisation d’EPI. Respecter les directives de I'instal-
lation compléte.

2.4.5 Nettoyage, maintenance et réparation
L’exploitant doit s’assurer que les exigences suivantes sont respectées :

e Lesintervalles de nettoyage sont déterminés et observés en fonction des
contraintes environnementales sur le lieu d’utilisation.

e Encas de défaut, le personnel de I'exploitant ne procédera a aucune tentative
de réparation non autorisée.

2.5 Qualification du personnel

Les activités décrites dans cette documentation nécessitent des connaissances
de base dans les domaines suivants ainsi que la connaissance des termes tech-
niques associés :

e Mécanique

* Electrique

Les activités décrites dans cette documentation ne peuvent étre réalisées que par
les personnes suivantes :

e Parune personne qualifiée ou

e Parune personne instruite sous la direction et la supervision d’une personne
qualifiée

Définition du terme Personne qualifiée

Une personne qualifiée est une personne qui, sur la base de sa forma-
tion technique, de ses connaissances et de son expérience ainsi que de
sa connaissance des réglementations applicables, est capable d’éva-
luer le travail qui lui est confié, de reconnaitre les risques éventuels et
de prendre les mesures de sécurité appropriées. Une personne quali-
fiée doit se conformer aux regles techniques pertinentes.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Francais

2.6 Sources de danger

2.6.1 Risque de blessure

Risque de trébuchement dii a des cables et conduites mal posés

e Poser les cdbles et les conduites d’air comprimé de maniére a éviter tout
risque de trébuchement.

Risques mécaniques

e Risque de blessures par écrasement, en cas de heurts ou autres (en fonction
des composants utilisés).

e L’unité linéaire n’est pas autobloquante.

» Sous I'effet de forces extérieures, la tige de piston et les pieces montées
peuvent se mettre en mouvement de maniere inattendue et étre sources de
risques.

* Encasde pose verticale ou oblique (force de poids) ou sous I'effet d’autres
forces, munir I'unité linéaire d’un frein approprié ou prendre d’autres mesures
préventives adaptées.

2.6.2 Dommages matériels

Dommages dus a des charges mécaniques excessives
Des charges mécaniques excessives peuvent endommager le produit.
» Ne jamais tordre, plier ou fixer le produit sous tension.

* Ne pas charger le produit latéralement : empécher le chargement latéral par
un guidage et une installation appropriés.

* Ne pas utiliser le produit en guise de poignée ou de marchepied.

* Ne pas placer d’objets sur le produit.

» S’assurer que le produit n’est pas endommagé par la chute de pieces ou la
manipulation incorrecte d’outils. Le tube de poussée et les joints, en particu-
lier, ne doivent pas étre endommagés. Le cas échéant, poser le produit de ma-
niére protégée grace a un couvercle.

Dommages dus a une température de surface excessive

Une température de surface excessive réduit la durée de vie du produit.

* Latempérature de surface ne doit pas dépasser 60 °C.

3 Fourniture

» Commande : unité linéaire
- IxUnité linéaire (voir : Commande)
- 1lInstructions de montage
e Commande : kit de montage de moteur
- 1Ixkit de montage de moteur (voir : Commande)
- Tlnstructions de montage
» Commande : produit configuré. Voir tableau suivant.

Tab. 1: Types de configuration

Type 1 Type 2 Type 3 Type 4
Etenduedu  Unité linéaire X X X X
produit Kit de mon- X X X
tage de mo-
teur
Moteur X X
Accessoires X X
de montage
Documenta-  IxInstruc- 1x Instruc- 2x Instruc- 2x Instruc-
tion tions de mon- tions de mon- tions de mon- tions de mon-
tage tage tage tage
Etat de livraison Pieces déta-  Pieces déta- Prémonté Prémonté
chées chées
37



4 Transport et stockage

4.1 Transport du produit

Dangers pendant le transport

* Lors du déchargement et du transport du produit emballé jusqu’a sa destina-
tion, procéder avec prudence et respecter les informations figurant sur I’em-
ballage.

» Déballer le produit juste avant de procéder a son installation.

e S’assurer que le produit ne puisse pas tomber avant que le produit ne soit libé-
ré de ses fixations.

e Prendre les précautions nécessaires pour éviter tout dommage lors du soule-
vement du produit.

* Ne jamais se placer sous des charges en suspension.

e Les produits et composants lourds doivent étre transportés par 2 personnes
ou par une personne avec des engins de levage.

e PorterunEPI.

4.2 Stockage du produit

Endommagement dd a un stockage incorrect

Des conditions de stockage défavorables peuvent entrainer la corrosion et le
vieillissement des matériaux.

» Ne stocker le produit que dans des endroits secs et frais.

e Protéger le produit des rayons directs du soleil et des rayons UV.

e Stocker al’abride la poussiere.

» Conservera I'écart des fluides agressifs.

« Eviter les chocs mécaniques.

e Conserver le produit dans son emballage jusqu’au moment de Iinstallation.

 Sile produit est stocké pendant plus de 3 mois, vérifier une fois par mois I’état
général de toutes les pieces. Si nécessaire, renouveler ou remplacer la protec-
tion.

4.3 Retour du produit

e Avant de renvoyer le produit : écrivez a notre adresse de contact. Voir la face
arriére.

e Respecter les conditions de stockage jusqu’au renvoi.

5 Description du produit

5.1 Breéve description

Le produit est un entrainement mécanique pour les techniques d’automatisation.
L’unité linéaire ne convient que pour les courses de traction et de compression au
centre.

5.2 Marquage et identification

Plaque signalétique
Les informations suivantes figurent sur la plaque signalétique :

AVENTICS™ SPRA | R412028475-BAL-001-AE | Francais

1 2 3 4 5 6 7
| / /. / /|

—| / / / | N
| |

L L]

[

=
E== )
A \ \ \
13 12 11 10 9 8
Fig. 1: Plaque signalétique (exemple)
1 Logo du fabricant 2 Référence (MNR)
3 Force axiale max. 4 FEtiquette matériau
5 Longueur de course 6 Pasde vis
7 Code QR pour plus d’informations 8 Date de fabrication
9 Couple de rotation max. 10 Accélération max.
11 Vitesse linéaire max. 12 Usine de production
13 Fabriquéen

Identification du produit

Le produit commandé est identifié de maniére univoque au moyen de la réfé-
rence.

Identification du produit

Le produit commandé est identifié de maniére univoque au moyen de la réfé-
rence. Vous trouverez la référence a I’emplacement suivant :

 Surlaface arriere du produit.
 Surlaplaque signalétique.

5.3 Panneaux d’avertissement sur le produit

Autocollant Explication

Le symbole est placé prés d’une surface potentiellement chaude.
Les surfaces chaudes peuvent provoquer des brilures.
¢ Ne pas toucher la surface.

¢ Sinécessaire, prendre des mesures de protection pour éviter
tout contact accidentel.

5.4 Apercu du produit (tailles 32/40/63 mm)

5.4.1 Entrainement

Entrainement électrique avec tige de piston (tailles 32/40/63 mm)

3\ \
}hs‘.‘i- .

6
O\
¥ \';u. )
/ n:\,"'

Fig. 2: Apercu (tailles 32/40/63 mm)

Filetage pour fixation de téte Tube enveloppe

Boitier de coupleur (en option) Bride du moteur (en option)

Coupleur (en option)

Moteur (en option)

N W =
o N

Tige de poussée

38



5.4.2 Accessoires de montage

Accessoires pour entrainement électrique avec tige de piston
(tailles 32/40/63 mm)

Fig. 3: Accessoires (pour tailles 32/40/63 mm)
1 Unité linéaire 2 Capteur de proximité

3 Kit de fixation par patte d’équerre 4 Fixation a basculement central

axiale
5 Tenons arriéres déportés 6 Fixation a tourillon a I'avant
7 Brideal'avant 8 Tenon arotule

9 Chape de tige

Kit de montage de moteur paralléle (pour tailles 32/40/63 mm)

i'f 5,91 ’

Fig. 4: Kit de montage de moteur parallele (pour tailles 32/40/63 mm)

1 Plaque intermédiaire 2 Couvercle de réducteur

3 Fixation par chape

AVENTICS™ SPRA | R412028475-BAL-001-AE | Francais

5.5 Apercu du produit (taille 100 mm)

5.5.1 Entrainement

Entrainement électrique avec tige de piston (taille 100 mm)

Fig. 5: Apercu (taille 100 mm)

1 Filetage pour fixation de téte Tube enveloppe
3 Réducteur en ligne (en option)

5 Coupleur (en option)

Moteur (en option)

0w A~ N

Tige de poussée

5.5.2 Accessoires de montage

Accessoires pour entrainement électrique avec tige de piston
(taille 100 mm)

Adaptateur moteur (en option)

Capteur de proximité

Fixation par patte d’équerre Tourillon (paire)

Palier a tourillon central (paire)

o N

Bride a I'avant Tenon arotule

O N U W =

Chape de tige

5.6 Fonction et application
lllustrations :

e Pourtailles 32/40/63 mm. Voir - Fig. 2.
* Pour taille 100 mm. Voir - Fig. 5.

Palier a tourillon excentrique (paire)

L’unité linéaire (7) est entrainée par un moteur (6) via un coupleur (5). Le moteur

(6) commande un entrainement a vis (vis trapézoidale, vis a rouleaux ou vis a

billes) en tant qu’entrainement direct. La broche convertit le mouvement rotatif

du moteur (6) en un mouvement linéaire du tube de poussée (8). Le tube de

poussée et les autres accessoires fournissent la puissance d’entrainement dans

I’application.

39



Sens de rotation du moteur lorsque I’'unité linéaire est déployée

Fig. 7: Sens de rotation du moteur lorsque I'unité linéaire est déployée

E- Sens de rotation du moteur E+ Sens linéaire du tube de poussée

6 Montage et installation

Avant de commencer I'installation : se familiariser le plus tét possible avec les
spécifications de base pour le montage. Voir = 6.1 Planification et = 6.2 Prépara-
tion.

6.1 Planification

6.1.1 Conditions d’installation

Spécifications générales

e S’assurer que le produit est installé a I’abri de toute contrainte mécanique.

e Sassurer que le produit n’est pas endommagé par la chute de piéces ou par la
manipulation incorrecte d’outils. Le tube de poussée et les joints, en particu-

lier, ne doivent pas étre endommagés. Le cas échéant, installer le produit de
maniére protégée grace a un couvercle.

e Sassurer qu’il y a suffisamment de place.

Spécifications pour le produit
e Position de montage. Voir = 13. Données techniques.

e L’unité linéaire peut étre endommagée si des liquides pénetrent pendant le
mouvement linéaire. Installer le produit de maniere a ce que I'unité linéaire
soit protégée des liquides (protection du matériel).

e Raccordement a un systéme d’arrét d’urgence : le produit ne dispose pas de
son propre systeme d’arrét d’urgence. L’exploitant doit décider s’il est néces-
saire de raccorder le produit a un systéme d’arrét d’urgence.

Sile raccordement a un systéeme d’arrét d’urgence est nécessaire, raccorder le
produit au systéme d’arrét d’urgence de maniére a ce qu’une interruption de
I’alimentation électrique ou le rétablissement de I’alimentation aprés une
panne de courant ne puisse pas présenter de risque de dommage ou de bles-
sure.

Conditions ambiantes

* Ne jamais faire fonctionner le produit dans une atmosphére huileuse (protec-
tion du matériel).

* Laisser le produit s’acclimater pendant quelques heures avant de I’installer. Si-
non, de la condensation peut se former dans le boitier.

 Veilleral’absence de vibrations sur ’emplacement de montage.
e Protéger le produit des rayons directs du soleil et des rayons UV.

« Eviter les tolérances élevées de la pression de sortie : s’assurer que les rayon-
nements a haute fréquence générés par des appareils émettant des perturba-
tions sont tenus a I’écart du produit.

6.1.2 Accessoires, matériel et outils requis

Sélectionner un matériau et un outil adaptés a la configuration du produit. Des
outils supplémentaires sont nécessaires en fonction de la configuration.
Matériel de fixation

Pour la fixation, vous pouvez utiliser votre propre matériel de fixation ou le maté-
riel de fixation AVENTICS. Tenir compte des dimensions et des couples de ser-
rage.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Francais

Outils

Accessoires

 Utiliser exclusivement des accessoires autorisés par le fabricant. Voir
- 14. Accessoires.

6.2 Préparation

6.2.1

1. Alaide de laréférence, vérifier sile produit correspond a votre commande.

Déballage et vérification du produit

2. Vérifier un éventuel endommagement du produit lié au transport.
Ne pas monter un produit endommagé. Retourner les produits endommagés
avec les documents de livraison. Voir = 4.3 Retourner le produit.

3. Préparer les accessoires, le matériel et les outils requis.

6.2.2 Exécution des mesures préventives

Procédure
1. Pendant les préparations, ne pas procéder a des travaux sur I’installation.
2. Délimiter les zones dangereuses.

3. Mettre I'installation et [ ou |a partie de Iinstallation hors pression et hors ten-
sion.

4, Sécuriser I'installation contre toute remise en marche.
5. Laisser refroidir le produit et les parties voisines de Iinstallation.
6. Porterun EPI.

6.3 Pose de I'unité linéaire

Conditions préalables
* Toutes les spécifications de la planification peuvent &tre mises en ceuvre.
 Laphase de préparation est terminée.

Remarques

 Eviterles risques, en cas de pose verticale de I'unité linéaire, dus a la pesan-
teur ou a une autre cause inattendue : observer les consignes de sécurité. Voir
- 2.6 Sources de danger.

* Risque dii a des mouvements incontrolés.

AVIS! Si aucun couple d’entrée n’agit, le tube de poussée peut étre déplacé a
la main ou par gravité.

Procédure

L’unité linéaire est fixée au moyen d’un tube de poussée et d’une patte d’équerre
de fixation.

1. Sile produit n’est pas prémonté, raccorder le moteur a I'unité linéaire.
- Kit de montage de moteur en ligne pour tailles 32/40/63 mm. Voir
- 6.4 Montage du kit de montage de moteur en ligne (tailles 32/40/63 mm).
- Kit de montage de moteur paralléle pour tailles 32/40/63 mm. Voir
- 6.5 Montage du kit de montage de moteur parallele (pour
tailles 32/40/63 mm).
- Pour taille 700 mm. Voir = 6.6 Montage (taille 700 mm).
2. Fixerla chape de tige ou le tenon a rotule (2) sur le tube de poussée. Voir
> Fig. 8.
Utiliser le plat a clé du tube de poussée en guise de contre-appui.

Fig. 8: Fixation du tenon a rotule sur le tube de poussée

2 Tenon arotule

3. Visserles accessoires de montage a I'unité linéaire.
- Pour tailles 32/40/63 mm. Voir = 5.4.2 Accessoires de montage.
- Pour taille 700 mm. Voir = 5.5.2 Accessoires de montage.

40



4. Fixer les pieces de la machine ou de I'installation dans laquelle I'unité linéaire
doit étre installée.

5. Visser fermement le tenon a rotule (2) et les accessoires de pose (1) sur la ma-
chine ou P’installation. Voir = Fig. 9.
Dimensions des trous de percage pour les vis de fixation. Voir catalogue en
ligne.

Fig. 9: Vissage du tenon a rotule et des accessoires de montage

1 Accessoires de montage 2 Tenon arotule

6. Pendant le montage, veiller a ce que les forces de montage s’exercent unique-
ment sur le centre de I'unité linéaire.

7. S’assurer que I'unité linéaire peut se déplacer sans entrave sur I’ensemble de
la course. Si nécessaire, effectuer un contréle de collision.

8. Vérifier la conformité aux exigences en matiére de montage des options.

9. Sinécessaire, fixer les panneaux d’interdiction et d’avertissement de la ma-
chine ou de I'installation sur I'unité linéaire. Voir - 2.4.1 Marquages et pan-
neaux d’avertissement sur le produit.

6.4 Montage du kit de montage de moteur en ligne
(tailles 32/40/63 mm)

6.4.1 Kit de montage de moteur
Le kit de montage de moteur permet le montage axial des servomoteurs spéci-

fiés.

6.4.2 Vis et couples de serrage M,

Fig. 10: Kit de montage de moteur en ligne : position des vis

Tab. 2: Montage du kit de montage de moteur en ligne : vis et couples de serrage
M, pour I’'adaptateur moteur et le moteur

Adaptateur moteur (3) Moteur (11)

Kit de montage de mo- Vis M, [Nm] Vis M, [Nm]

teur
R412028538  SPRA-32/ 1FK7015 M3x12 1,3+0,2 M4x16 3,0£03
R412028539  SPRA-32/ 1FK7022 M4x12 3,0£0,5 M5x20 59+0,8
R412028542  SPRA-40 [ 1FK7022 M4x12 3,0£0,5 M5x20 59+0,8
R412028543  SPRA-40 [ TFK7034 M4x12 3,0£0,5 M6x20 10,1+£0,8
R412028545  SPRA-63 [ TFK7034 M6x16 10,1+0,8 M6x20 10,1+0,8
R412028546  SPRA-63 | TFK7044 M6x%25 10,1+0,8 M6x25 10,1:0,8
R412028526  SPRA-32[IC830M2xx-Kx M4x12 3,0£0,5 M5x18 59:0,8
R412028528  SPRA-40 [ 1C830M2xx-Cx M4x12 3,0£0,5 M5x18 59+0,8
R412028530  SPRA-63/1C830M4xx-Cx M6%16 10,1+0,8 M6x25 10,1:£0,8

AVENTICS™ SPRA | R412028475-BAL-001-AE | Francais

Tab. 3: Montage du kit de montage de moteur en ligne : vis et couples de serrage
M, pour le boitier de coupleur et le coupleur

Boitier de coupleur (9) Coupleur (12)

Kit de montage de mo- Vis M, [Nm] Vis M, [Nm]

teur
R412028538  SPRA-32/ 1FK7015 M6x20 4,0+0,5 M2x6 0,6+0,2
R412028539  SPRA-32/ 1FK7022 M6x30 4,0£0,5 M4x12 4,0+0,5
R412028542  SPRA-40 [ 1FK7022 M6x%30 4,0+£0,5 M4x12 4,0+0,5
R412028543  SPRA-40 [ 1FK7034 M6x%30 4,0:0,5 M4x12 4,0+0,5
R412028545  SPRA-63 [ 1FK7034 M8x30 8,0£0,8 M5x18 8,0+£0,8
R412028546  SPRA-63 [ TFK7044 M8x30 8,0+£0,8 M5x18 8,0+0,8
R412028526  SPRA-32/1C830M2xx-Kx M6x30 4,0+0,5 M4x12 3,0£0,3
R412028528  SPRA-40 [ 1C830M2xx-Cx M6x30 4,0:0,5 M4x12 4,0+0,5
R412028530  SPRA-63/1C830M4xx-Gx M8x30 8,0+£0,8 M5x18 8,0+0,8

6.4.3 Montage du coupleur

Fig. 11: Montage du coupleur

12 Vis

1. Séparer les moitiés du coupleur.

2. Aligner les moitiés du coupleur sur I’arbre du moteur et de I'unité linéaire.
Respecter les données relatives aux dimensions de position :
- Pour coupleur sans fixation par patte d’équerre. Voir = Fig. 12 et = Tab. 4.
- Pour coupleur avec fixation par patte d’équerre. Voir = Fig. 13 et = Tab. 5.

3. Serrerlesvis (12).
Couples de serrage. Voir - Tab. 3.

Dimensions de position pour coupleur sans fixation par patte
d’équerre

X1 Y1

j:

ngzj
_ B0

Fig. 12: Dimensions de position pour coupleur sans fixation par patte d’équerre

Tab. 4: Dimensions de position pour coupleur sans fixation par patte d’équerre

Standard
Moteur X1
[mm]

Kit de montage de moteur

[mm]

R412028538  SPRA-32/1FK7015 18,5 16,2
R412028539  SPRA-32/1FK7022 20,0 18,3
R412028542  SPRA-40 [ 1FK7022 20,2 18,2
R412028543  SPRA-40 [ 1FK7034 26,5 14,7
R412028545  SPRA-63 [ 1FK7034 23,8 23,5
R412028546  SPRA-63 | 1FK7044 32,2 23,5
R412028526  SPRA-32[1C830M2xx-Kx 21,1 18,2
R412028528  SPRA-40 [ 1C830M2xx-Cx 24,6 14,7
R412028530  SPRA-63 [ 1C830M4xx-Gx 25,2 23,5

41



Dimensions de position pour coupleur avec fixation par patte 3. Monter la bride du moteur (10) sur le boitier de coupleur (8) : insérer le joint
d’équerre rond (4) entre la bride du moteur et le boitier de coupleur et fixer par le ser-
rage des 4 vis (3).

X2 Y2 S’assurer que le coupleur est monté selon la configuration (avec/sans kit de
fixation par patte d’équerre) conformément aux données relatives aux dimen-

j: sions de position :
1 - Pour coupleur sans fixation par patte d’équerre. Voir = Tab. 4.
L — % |: j - Pour coupleur avec fixation par patte d’équerre. Voir - Tab. 5.
: : : - Couples de serrage pour vis. Voir = Tab. 2.
J> E = <” 4. Monter la bride du moteur (10) sur le moteur (1) : insérer le joint (2) entre les

I deux composants et fixer par le serrage des 4 vis (11).

s 7

7 6.5 Montage du kit de montage de moteur paralléle (pour
— tailles 32/40/63 mm)

Fig. 13: Dimensions de position pour coupleur avec fixation par patte d’équerre

6.5.1 Utilisation prévue

Le kit de montage de moteur paralléle permet de monter un moteur en paralléle
Kit de montage de moteur  Standard Unité li- sur une unité linéaire de la série SPRA.

Moteur X2  néaire Y2

[mm] [mm]

Tab. 5: Dimensions de position pour coupleur avec fixation par patte d’équerre

6.5.2 Vis et couples de serrage M,

R412028538  SPRA-32[1FK7015 20,9 18,1 4

R412028539  SPRA-32 [ 1FK7022 23,7 18,9 4 Position des vis. Voir = Fig. 15

R412028542  SPRA-40 [ TFK7022 22,5 20,2 4 Tab. 6: Montage du kit de montage de moteur paralléle : vis et couples de serrage

R412028543  SPRA-40 | 1FK7034 30,8 14,7 4 M, pour le moteur et la plaque intermédiaire

R412028545  SPRA-63 [ 1FK7034 29,1 235 5 Moteur (1) Plaque intermédiaire

R412028546  SPRA-63 | 1FK7044 375 235 5 (12)

R412028526  SPRA-32 ] IC830M2xx-Kx 25,4 18,2 4 MECEIET A ey B R LH L]

RA12028528  SPRA-40 / IC830M2xx-Cx 28.9 14.7 ) R412028537 SPRA-32/1FK7015 M4x16  3,0:03 M6x20 5908

R412028530  SPRA-63 | IC830MAxx-Gx 305 235 5 R412028540 SPRA-40 [ 1FK7022 M5x20  59:0,8 M6x20 5908
R412028541 SPRA-40 [ 1FK7034 M6x20  10,1+0,8 M6x16  590,8

6.4.4 Montage du kit de montage de moteur R412028544 SPRA-63 [ 1FK7034 M6x20  10,1+0,8 M8x24  10,1:0,8
R412028525 SPRA-32[IC830M2xx-Kx  M5x16 4,0 M6x16 5.9
R412028527 SPRA-40[IC830M2xx-Cx  M5x16 4,0 M6x16 5.9
R412028529 SPRA-63[IC830Mdxx-Gx  M6x20 4,0 M8x25 5.9

Tab. 7: Montage du kit de montage de moteur paralléle : vis et couples de serrage
M, pour les couvercles de réducteur (9) et (10)

Couvercle deréduc- Couvercle de réduc-

1 teur (9) L)}
Kit de montage de moteur Vis M, [Nm] Vis M, [Nm]
R412028537 SPRA-32/1FK7015 M4x30 4,0+£0,5 M6x20 4,0+0,5
¥ R412028540 SPRA-40 [ 1FK7022 M4x35 4,0+£0,5 M6x20 4,0+0,5
R412028541 SPRA-40 [ 1FK7034 M6x20 10,1+0,8 M6x16 59:0,8
R412028544 SPRA-63 [ 1FK7034 M4x45 4,0+£0,5 M8x24 59+0,8
ﬂ/ﬂj R412028525 SPRA-32 [1C830M2xx-Kx M4x45 4,0 M8x50 5,9
1 10 R412028527 SPRA-40/1C830M2xx-Cx ~ M4x45 4,0 M8x50 5,9
Fig. 14: Montage du kit de montage de moteur R412028529 SPRA-63/1C830M4xx-Gx  M8x70 4,0 M8x70 4,0
1 Moteur 2 Joint
3 Vis 4 Jointrond
5 Joint carré avec encoche 5b Joint carré avec encoche (option avec
fixation par patte d’équerre unique-
ment)
6 Unité linéaire 7 Fixation par patte d’équerre (option
avec fixation par patte d’équerre uni-
quement)
8 Boitier de coupleur 9 Visasix pans creux
10 Bride du moteur 11 Vis

INFO: Des joints doivent étre insérés entre les différents composants pour garan-
tir I'indice de protection IP requise.

1. Monter le boitier de coupleur (8) sur I'unité linéaire (6) - sans la fixation par
patte d’équerre (en option) :
Insérer le joint carré avec encoche (5) entre les deux composants et fixer le
boitier (8) a I'unité linéaire (6) par le serrage des 4 vis a six pans creux (9).

2. Monter le boitier de coupleur (8) sur I'unité linéaire (6) — avec la fixation par
patte d’équerre (en option) :
Monter la fixation par patte d’équerre (7) d’abord sur I'unité linéaire (6) puis
surle boitier de coupleur (8) : insérer un joint carré avec encoche (5) entre
chaque composant et fixer le boitier (8) a I'unité linéaire (6) par le serrage des
4 vis a six pans creux (9).

AVENTICS™ SPRA | R412028475-BAL-001-AE | Francais 42



6.5.3 Montage de la plaque intermédiaire

Fig. 15: Montage de la plaque intermédiaire

1 Visasix pans creux 2 Moteur
3 Joint carré sans encoche 4 Plaque intermédiaire
5 Repeére d’alignement 6 Courroie dentée
7 Poulie de courroie dentée 8 Jointplat
9 Vis 10 Vis
11 Poulie de courroie dentée avec poulie 12 Vis spéciale
arebord
13 Vis de précontrainte 14 Joint carré avec encoche

15 Unité linéaire

1. Monter le moteur (2) sur la plaque intermédiaire (4) : insérer le joint carré sans
encoche (3) et serrer toutes les vis a six pans creux (1).
Observer le repere d’alignement (5) sur la plaque intermédiaire.

2. Monter I'unité linéaire (15) sur la plaque intermédiaire (4) : insérer le joint car-
ré avec encoche (14) et fixer a I’aide des 4 vis spéciales (12).
Important : ne pas encore serrer les vis (12) !

6.5.4 Montage de la courroie dentée
Numéros de position jusqu’a 15. Voir = Fig. 15.

7

Fig. 16: Montage de la courroie dentée

16 Douille de serrage 17 Outil de montage

AVENTICS™ SPRA | R412028475-BAL-001-AE | Francais

|3

§\

W
=

1

X3

Fig. 17: Poulies de courroie dentée (vue détaillée)

7 Poulie de courroie dentée 11 Poulie de courroie dentée avec poulie

arebord

X3 Distance X3 Y3 Distance Y3

1. Pousser I'unité linéaire (15) a fond contre le moteur (2) et serrer les vis (12) a
la main.

2. Placer une douille de serrage (16) sur I’arbre de I'unité linéaire et une autre sur
I’arbre du moteur.

3. Insérer les poulies de courroie dentée (7/11) dans la courroie dentée (6).
4. Pousser les poulies de courroie dentée (7/11) sur les douilles de serrage (16).

5. Aligner la poulie de courroie dentée (11) et la douille de serrage : voir tableau
suivant.

Tab. 8: Alignement de la poulie de courroie dentée (11) sur I’arbre de I'unité li-
néaire

Kit de montage de mo-

Poulie de courroie dentée avec poulie a re-

teur bord (11)

R412028537  SPRA-32/ 1FK7015 Pousser la poulie de courroie dentée au maxi-

R412028540  SPRA-40 | 1FK7022 mum vers 'avant.

R412028544  SPRA-63 [ 1FK7034

R412028525  SPRA-32[1C830M2xx-Kx

R412028541  SPRA-40 [ 1FK7034 Respecter la distance X3 entre arbre et douille
de serrage. Voir = Fig. 17 : X3 =21,6 mm

R412028527  SPRA-40/1C830M2xx-Cx Respecter la distance X3 entre arbre et douille
de serrage. Voir = Fig. 17 : X3 = 24,5 mm

R412028529  SPRA-63 [ 1C830M4xx-Gx Respecter la distance X3 entre arbre et douille

de serrage. Voir = Fig. 17 : X3 =33,8 mm

6. Aligner la poulie de courroie dentée (7) et la deuxieme douille de serrage c6té
moteur. Voir tableau suivant.

Tab. 9: Alignement de la poulie de courroie dentée (7) c6té moteur

MNR Kit de montage de mo-

teur

Poulie de courroie dentée (7)

R412028537  SPRA-32 [ 1FK7015 Pousser la poulie de courroie dentée au maxi-
mum vers I’avant.

R412028540  SPRA-40 [ 1FK7022 Positionner la poulie de courroie a I'aide de I'ou-

R412028544  SPRA-63 | 1FK7034 ti! c!e montage (17) plac.é surla plaq.ue intefmé—
diaire et pousser la poulie de courroie dentée au
maximum vers I'avant.

R412028541  SPRA-40 [ 1FK7034 Respecter la distance Y3. Voir = Fig. 17 :
Y3=10,2mm

R412028525  SPRA-32/1C830M2xx-Kx Respecter la distance Y3. Voir = Fig. 17 :
Y3=19,1mm

R412028527  SPRA-40[1C830M2xx-Cx Respecter la distance Y3. Voir = Fig. 17:
Y3=14,1mm

R412028529  SPRA-63[1C830M4xx-Gx Respecter la distance Y3. Voir = Fig. 17:
Y3=27,5mm

7. Fixer les poulies de courroie dentée (7/11) par le serrage des écrous.
Bloquer les écrous a I’aide d’une clé a six pans.
Couple de serrage. Voir tableau suivant.

43



Tab. 10: Fixation des poulies de courroie dentée : couple de serrage M,

MNR Kit de montage de mo- Poulie de courroie M, [Nm]
teur dentée

R412028537  SPRA-32 [ 1FK7015 GT3-3M-Z18 5
R412028540  SPRA-40 [ 1FK7022 GT3-3M-Z224 20
R412028541  SPRA-40 [ 1FK7034 GT3-5M-222 40
R412028544  SPRA-63 [ 1FK7034 GT3-5M-722 40
R412028525  SPRA-32/1C830M2xx-Kx GT3-5M-Z22 40
R412028527  SPRA-40/1C830M2xx-Cx GT3-5M-Z22 40
R412028529  SPRA-63 [ IC830M4xx-Gx GT3-5M-Z44 70

8. Insérer lavis de précontrainte (13) dans le trou latéral de la plaque intermé-
diaire (4) et serrer la courroie dentée (6) avec la vis de précontrainte jusqu’a
ce que les deux guidages soient droits et paralléles.

Important : si la courroie dentée ne peut pas étre tendue, desserrer les vis
spéciales (12).

9. Mesurer la tension de la courroie dentée a I’aide d’un fréquencemetre appro-

prié.

10.Régler la vis de précontrainte (13) jusqu’a obtenir la tension de courroie sou-

haitée.
11.Serrer les vis spéciales (12).
Couples de serrage. Voir = Tab. 6.

AVIS! Le serrage de la vis de précontrainte (13) augmente la fréquence fonda-

mentale de la courroie dentée. Voir = Tab. 11. Une précontrainte excessive
peut entrainer une usure accrue au niveau du palier de I'unité linéaire ou du
moteur en raison de la charge radiale (protection du matériel).

Tab. 11: Fréquence fondamentale  Flexion appliquée

MNR Kit de montage de mo-  Fréquence fon- Flexion appliquée

teur damentale
R412028537  SPRA-32/ 1FK7015 557...573 Hz SN@1mm
R412028540  SPRA-40/ 1FK7022 517...533 Hz 1I5N@1,2mm
R412028541  SPRA-40/ 1FK7034 345 +[-8 Hz 20N@1,6 mm
R412028544  SPRA-63 [ TFK7034 337...353Hz 20N@ 1,6 mm
R412028525  SPRA-32/1C830M2xx-Kx  193...203 Hz 6,01...6,41N@ 1,29 mm
R412028527  SPRA-40/1C830M2xx-Cx 276..290Hz ~ 10,1..10,9N@ 1,29 mm
R412028529  SPRA-63/1C830M4xx-Gx 199...208 Hz 14,1...153N@ 1,88 mm

12.Une fois la fréquence correcte réglée, fixer les vis spéciales (12) et controler a

nouveau la fréquence de la courroie dentée.

lions de cycles

* Montage de moteurs tiers : la fréquence fondamentale d’'un mo-
teur tiers peut différer des valeurs spécifiées. La fréquence est gé-

néralement limitée par la charge radiale max. admissible sur I'arbre

du moteur.

 Intervalle de remplacement de toutes les courroies dentées : 2 mil-

6.5.5 Montage du couvercle de réducteur
Numéros de position jusqu’a 15. Voir = Fig. 15.

Elément de fixation en option

Fig. 19: Montage avec élément de fixation (en option)

1 Joint

2 Visasix pans creux

3 Bague d’étanchéité

1. Aligner les bagues d’étanchéité (3) entre le couvercle du réducteur et I'élé-

ment de fixation.

2. Faire glisser les joints (1) sur les vis a six pans creux (2).

3. Fixer I'élément de fixation par le serrage des vis a six pans creux (2).
Couples de serrage. Voir tableau suivant.

Tab. 12: Couples de serrage M, des vis a six pans creux (2) pour I’élément de fixa-

tion

Kit de montage de
moteur

Elément de fixation

MF1, MP2, MS1

SPRA-32 [ TFK7015  M6x30 5+0,5
SPRA-40 [ TFK7022  M6x30 M6x35 5+0,5
SPRA-40 [ TFK7034  M8x70 8+0,8
SPRA-63 [ TFK7034  M8x35 M8x40 8+0,8
SPRA-32/ M8x70 8:0,8
1C830M2xx-Kx

SPRA-40 | M8x70 8+0,8
1C830M2xx-Cx

SPRA-63 | M8x70 8+0,8
1C830M4xx-Gx

6.6 Montage (taille 100 mm)

6.6.1

Kit de montage de moteur

Le kit de montage de moteur permet le montage d’un moteur avec un arbre

axial.

6.6.2 Montage du coupleur

Fig. 18: Montage du couvercle de réducteur

18 Rondelle d’étanchéité 19 Couvercle de réducteur

1. Placerle joint plat (8) entre le couvercle du réducteur (19) et la plaque inter-

médiaire (4).

2. Faire glisser les rondelles d’étanchéité (18) sur les vis a six pans creux (9/10).

3. Fixerle couvercle du réducteur. Voir = Fig. 18.
Vis et couples de serrage. Voir = Vis et couples de serrage M,.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Francais

Fig. 20: Montage du coupleur

13 Vis

44



1. Pousser le premier moyeu du coupleur avec les dents au maximum sur la

2. Pousser le moyeu du coupleur sur I’arbre du moteur et aligner I’alésage du
coupleur avec I’extrémité de I’arbre du moteur.

3. Serrerles vis (13).
Couples de serrage :
- Pour kit de montage de moteur en ligne. Voir - Tab. 14.
- Pour kit de montage de moteur parallele. Voir - Tab. 16.

6.6.3 Montage du kit de montage de moteur en ligne

Procédure

1.

Fixer le coupleur (8) a I'unité linéaire (7) avec la vis (13). Voir chapitre
- 6.6.2 Montage du coupleur.

. Monter le réducteur en ligne (9) sur I'unité linéaire (7) : insérer le joint (6)

entre les deux composants et fixer le boitier par le serrage des 4 vis (5).

. Placer le joint (4) sur le réducteur en ligne (9), puis fixer I’'adaptateur moteur

(10) au réducteur en ligne et serrer les vis (3).

4. Fixerle coupleur (11) au moteur (12) avec la vis (13).

. Placer le joint (2) dans la rainure de I’'adaptateur moteur (10).
. Fixer le moteur (12) a I'adaptateur moteur (10) : serrer les vis (1).

6.6.4 Montage du kit de montage de moteur paralléle

Fig. 21: Montage du kit de montage de moteur en ligne

1 Vis 2 Joint

3 Vis 4 Joint

5 Vis 6 Joint

7 Unité linéaire 8 Coupleur

9 Réducteuren ligne 10 Adaptateur moteur
11 Coupleur 12 Moteur

\‘ > 13

7

Fig. 22: Montage du kit de montage de moteur en ligne : position des vis

13 Vis

Tab. 13: Montage du kit de montage de moteur en ligne : vis et couples de ser-
rage M, pour le moteur et I’adaptateur moteur

Moteur (1) Adaptateur moteur
(3)

Kit de montage de mo-  Vis Vis M, [Nm]

teur
R412028547 SPRA-100 [ TFK704x M6x%30 10 M8x30 20
R412028548 SPRA-100 [ TFK706x M8x30 20 M8x30 20
R412028549 SPRA-100 / TFK708x M10x30 40 M8x30 20
R412028550 SPRA-100/ TFK710x M12x40 75 M8x30 20
R412028535 SPRA-100/1C830M6xx-BK M8x30 20 M8x30 20
R412028536 SPRA-100 /1C830M7xx-KK M12x35 75 M8x30 20

Tab. 14: Montage du kit de montage de moteur en ligne : vis et couples de ser-
rage M, pour le réducteur et le coupleur

Réducteur (5) Coupleur (13)

Kit de montage de mo-  Vis M, [Nm] Vis M, [Nm]

teur
R412028547 SPRA-100 [ TFK704x M12x40 75 M6x20 15
R412028548 SPRA-100 [ TFK706x M12x40 75 M6x%20 15
R412028549 SPRA-100/ TFK708x M12x40 75 M6%20 15
R412028550 SPRA-100/ TFK710x M12x40 75 M6x20 15
R412028535 SPRA-100 /1C830M6xx-BK M12x40 75 M6%20 15
R412028536 SPRA-100/1C830M7xx-KK M12x40 75 M6%20 15

AVENTICS™ SPRA | R412028475-BAL-001-AE | Francais

Fig. 23: Montage du kit de montage de moteur parallele

1 Vis 2 Réducteur
3 Coupleur 4 Joint

5 Adaptateur moteur 6 Vis

7 Joint 8 Moteur
9 Vis 10 Coupleur
11 Unité linéaire 12 Joint

&

Fig. 24: Montage du kit de montage de moteur paralléle : position des vis

13 Vis

Tab. 15: Montage du kit de montage de moteur paralléle : vis et couples de ser-
rage M, pour le réducteur et I'adaptateur moteur

Réducteur (1) Adaptateur moteur

(6)
M, [Nm] Vis

Kit de montage de mo-  Vis
teur

M, [Nm]

R412028547 SPRA-100 [ TFK704x M12x110- 40..75 M8x30 20
M12x140

R412028548 SPRA-100 [ TFK706x M12x110- 40...75  M8x30 20
M12x140

R412028549 SPRA-100 [ TFK708x M12x110- 40..75 M8x30 20
M12x140

R412028550 SPRA-100/ TFK710x M12x110- 40..75 M8x30 20
M12x140

R412028535 SPRA-100/1C830M6xx-BK M12x110- 40..75  M8x30 20
M12x140

R412028536 SPRA-100/1C830M7xx-KK M12x110- 40..75  M8x30 20
M12x140

45



Tab. 16: Montage du kit de montage de moteur paralléle : vis et couples de ser-
rage M, pour le moteur et le coupleur

Moteur (9) Coupleur (13)

Kit de montage de mo-  Vis Vis M, [Nm]

teur
R412028547 SPRA-100 [ TFK704x M6x30 10 M6%20 15
R412028548 SPRA-100 [ TFK706x M8x30 20 M6x20 15
R412028549 SPRA-100 / TFK708x M10%30 40 M6x20 15
R412028550 SPRA-100/ TFK710x M12x40 75 M6%20 15
R412028535 SPRA-100 /IC830M6xx-BK M8%30 20 M6x20 15
R412028536 SPRA-100/1C830M7xx-KK M12x35 75 M6x20 15
Procédure

1. Monter I'unité linéaire (11) sur le réducteur (2) : insérer le joint (12) entre les
deux composants et serrer les vis (1).

2. Fixer le coupleur (10) au moteur (8) avec la vis (13). Voir chapitre
- 6.6.2 Montage du coupleur.

3. Monter I’adaptateur moteur (5) sur le réducteur (2) : insérer le joint (4) entre
les deux composants et serrer les vis (6).

4. Insérer le joint (7) dans I'évidement de I’adaptateur moteur (5) et serrer
I’adaptateur moteur avec 4 vis (9).

6.6.5 Détection des butées de fin de course mécaniques

e Les butées de fin de course mécaniques de I'unité linéaire ne sont pas congues
pour absorber les chocs dans des conditions normales d’utilisation :

- Monter les interrupteurs de fin de course de maniére a ce que les butées
de fin de course ne soient pas heurtées dans des conditions normales
d’utilisation (protection du matériel).

- Lors de 'installation des interrupteurs de fin de course, tenir compte de la
distance de sécurité afin de garantir une surcourse suffisante.

6.7 Montage des capteurs

Fig. 25: Montage des capteurs

Monter les capteurs par le haut :
1. Pointer les extrémités de cable vers le moteur.

2. Insérer les capteurs par le haut a la position souhaitée dans la rainure et les
fixer avec la vis excentrique.

3. Guider le cable le long de la rainure du profilé.

4. Insérer le cable dans les rainures des couvercles en plastique et pousser le cou-
vercle avec le cdble dans la rainure.

Autres Informations. Voir mention apposée sur I’emballage du capteur et le cata-
logue en ligne.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Francais

7 Mise en service

7.1 Spécifications générales

Spécifications pour le produit

* Sil’'unité linéaire doit étre raccordée a un systeme d’arrét d’urgence, s’assurer
que I'unité linéaire est raccordée a un systéme d’arrét d’'urgence.

7.2 Consignes relatives a la sécurité

Pour écarter tout danger pendant la mise en marche, respecter les consignes re-
latives a la sécurité. Voir = 2. Sécurité.

7.3 Préparation

Spécifications générales
* Nettoyer les pieces encrassées (protection du matériel). Voir chapitre
- 9.4 Nettoyage.

7.4 Mise en service progressive

1. Démarrer le réglage pour la course de référence avec une charge et une vi-
tesse limitées.

AVIS! Pendant le fonctionnement, les butées mécaniques de fin de course de
I’'unité linéaire ne doivent pas étre atteintes. Cela entrainerait des dommages
irréversibles au niveau de I'unité linéaire (protection du matériel).

2. S’assurer que I’énergie cinétique maximale par taille indiquée ci-dessous n’est
pas dépassée lors de la prise de référence. L’énergie cinétique est calculée
comme suit: E=%Xxmxv?2
m : masse déplacée en kg
v : vitesse linéaire en m/s

La vitesse maximale pour le trajet de référence dépend également de la masse en

mouvement de I'application concréte. La masse en mouvement de I'unité li-

néaire doit ce faisant étre prise en compte.

Taille Energie cinétique maximale en | (joules)

32mm Max. 0,1x107]
40 mm Max. 0,2x107)
63 mm Max. 0,4x1073)
100 mm Max. 1x 1073

8 Fonctionnement

8.1 Spécifications générales

Spécifications générales
« Eviter la surchauffe : utiliser des disjoncteurs thermiques intégrés (protection
du matériel).

* Ne pas éteindre, ne pas modifier et ne pas contourner les dispositifs de sécuri-
té.

En cas de défauts en cours de fonctionnement

* Siun défaut survient et constitue un dangerimmédiat pour les employés ou
les installations : éteindre le produit.

8.2 Mise en marche | Arrét

Le produit ne dispose pas de ses propres éléments de commande. Il est comman-
dé par un élément de commande séparé. Voir manuel correspondant.

9 Entretien
9.1 Consignes relatives a la sécurité

Pour écarter tout danger pendant I’entretien, respecter les consignes relatives a
la sécurité. Voir = 2. Sécurité.

46



9.2 Apercu

Spécifications générales
e Encasd’usure accrue, raccourcir les intervalles de maintenance en fonction
du degré d’usure.

* Sil'unité linéaire est utilisée dans des conditions ambiantes autres que celles
spécifiées dans ces instructions, vérifier les composants une fois par mois
pour détecter toute altération visible (oxydation, saleté, etc.).

Activités de maintenance

Tab. 17: Intervalles de maintenance

Intervalle  Opération Aréaliser par  Détails
Quotidien  Vérifier que I'unité linéaire ne pré- Personneins-  Voir chapitre
sente pas de dommages visibles. truite - 9.3.2 Procédure
Nettoyer I'unité linéaire. Personneins-  Voir chapitre
truite - 9.4.2 Procédure
Mensuel Vérifier que la tige de poussée etles  Personne quali-
accessoires sont bien ajustés, corriger fiée
si nécessaire.
Vérifier que le raccordement est bien Personne quali-
serré. fiée
Taille 100 mm : vérifier I'intervalle de Personne quali- Voir chapitre
relubrification. fiee - 9.5.1 Relubrifica-
tion du produit (taille
100 mm)
Semi-an-  Vérifier que toutes les pieces ne pré-  Personne quali- Voir chapitre
nuel sentent pas de dommages visibles.  fiée - 9.3.2 Procédure
Annuel Vérifier la lisibilité des panneauxet ~ Personne quali-

des avertissements et les remplacersi fiée
nécessaire.

Vérifier que les joints ne sont pasen-  Personne quali- Voir chapitre
dommagés. fiée - 9.3.2 Procédure

9.3 Inspection

9.3.1 Spécifications générales

Utilisation dans des conditions ambiantes normales

* Lavérification du produit et de I’installation générale est de la responsabilité
de I’exploitant.

Utilisation dans des conditions ambiantes agressives

Les conditions ambiantes agressives sont par exemple :

e Charge thermique élevée

* Fortencrassement

e Proximité de liquides ou de vapeurs dissolvant les graisses

En raison des conditions ambiantes agressives, il existe des spécifications supplé-
mentaires pour I'inspection :

e Adapter I'intervalle d’inspection des joints aux conditions ambiantes.

AVIS! Dans des conditions ambiantes agressives, les joints s’usent plus vite.
Des joints défectueux entrainent des fuites pneumatiques et la perte de I'in-
dice de protection. Vérifier les joints plus souvent (protection du matériel).

¢ Inscrire les intervalles d’inspection ajustés dans le plan de maintenance spéci-
fique au systéme (prévention des accidents, protection du matériel).

9.3.2 Procédure

Préparation
1. Pendant les préparations, ne pas procéder a des travaux sur I’installation.
2. Délimiter les zones dangereuses.

3. Mettre 'installation et [ ou |a partie de I’installation hors pression et hors ten-
sion.

4. Sécuriser l'installation contre toute remise en marche.
5. Laisser refroidir le produit et les parties voisines de I'installation.
6. Porterun EPI.

Controle visuel

» Effectuer un contrdle visuel quant a son état intact.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Francais

Fig. 26: Contrdle visuel

1 Boitier 2 Profilé

3 Tige de poussée

e Vérifier que le boitier (1) n’est pas fissuré ou fendu.

* Vérifier que le profilé (2) n’est pas fissuré, fendu ou endommagé.

e Vérifier que le tube de poussée (3) ne présente pas de rayures ou d’indenta-
tions.

Vérification des détails

e Marquages et avertissements sur le produit : I’exploitant doit immédiatement
remplacer les marquages ou avertissements difficilement lisibles.

» Controler tous les raccords a vis quant a un positionnement fixe.
* Controler les dispositifs de protection de I'installation.
» Controler les fonctions du produit.

Controle des joints

Fig. 27: Controle des joints

1 Joint 2 Raccordement
3 Joint plat

AVIS! Siles bagues d’étanchéité sont endommagées ou non conformes, I'indice
de protection IP54S n’est plus garantie. Par conséquent, faire remplacer immé-
diatement les bagues d’étanchéité endommagées.

1. Vérifier que les joints ne sont pas endommagés (1).

2. Vérifier que le raccordement (2) n’est pas endommagé.
3. Vérifier que le joint plat (3) n’est pas endommagé.

4. Vérifier que le produit ne fuit pas.

9.4 Nettoyage

9.4.1 Spécifications générales

Intervalles de nettoyage

* Lesintervalles de nettoyage sont définis par I'exploitant conformément aux
contraintes environnementales du lieu d’utilisation.

 Respecter les indications figurant sur la documentation de I'installation.

Moyens auxiliaires
* Nettoyer le produit exclusivement a I'aide de lingettes.

47



e Pourle nettoyage, utiliser exclusivement de I’eau et, le cas échéant, un pro-
duit de nettoyage doux (protection du matériel).

e L’eau utilisée pour le nettoyage (y compris les additifs chimiques) doit avoir
un pH neutre.
Remarques

e Les liquides pénétrants détruisent les joints et endommagent le produit (pro-
tection du matériel).

e S’assurer que I'unité linéaire n’entre pas en contact avec des liquides.

9.4.2 Procédure

1. Fermer toutes les ouvertures a I’aide de protections appropriées pour empé-
cher le produit de nettoyage de pénétrer dans le systéme.

2. Retirer tous les dépots de poussiere sur le produit et les parties adjacentes de
I’installation.

3. Le cas échéant, retirer d’autres dépots liés a la production sur le produit et les
parties adjacentes de I'installation.

9.5 Maintenance

Remarques

e Respecter le plan de maintenance de Iinstallation générale : d’autres travaux
de maintenance peuvent résulter du plan de maintenance de Iinstallation gé-
nérale et des intervalles de maintenance quiy sont spécifiés.

9.5.1 Relubrification du produit (taille 100 mm)

Fig. 28: Bouchon de relubrification sur le tube de protection

Préparation
1. Délimiter les zones dangereuses (prévention des accidents).
2. Amener I'unité linéaire en position de relubrification.

3. Mettre I'installation ou la partie de I'installation hors pression et hors tension
(prévention des accidents, protection du matériel).

4. Sécuriser I'installation contre toute remise en marche (prévention des acci-
dents).

5. Laisser refroidir le produit et les parties voisines de I'installation (prévention
des accidents).

6. Porter des vétements de protection (prévention des accidents).

Procédure

1. Ouvrir le bouchon (1).

2. Relubrifier le produit.
Type et quantité de lubrifiant. Voir - Tab. 18.
La compatibilité ne peut pas étre garantie si d’autres graisses sont utilisées.
ATTENTION! Risque di a des substances incompatibles ! Lors du maniement
avec des lubrifications, observer la fiche technique de sécurité du fabricant de
lubrifications.

» Fermer lorifice de relubrification.

Tab. 18: Intervalle de relubrification SPRA-100

Kit de montage de

moteur

SPRA-BS-100 Position dere- Course nominale: 40 mm
lubrification Apartirde butéede 41 mm

fin de course méca-
nique:

Intervalle de relubrification Tous les 10 Mrév* ou 100 km

AVENTICS™ SPRA | R412028475-BAL-001-AE | Francais

Kit de montage de
moteur

Quantité de lubrifiant 8cm3
Lubrifiant BERUTOX FH 28 EPK / Il
Fabricant : Bechem
Vis BS 32x10
SPRA-BN-100 Position de re-  Course nominale : 15,5mm
lubrification A partir de butéede 18,5mm
fin de course méca-
nique :
Intervalle de relubrification Tous les 5 Mrév* ou 50 km
Quantité de lubrifiant 17 cm3
Lubrifiant BERUTOX FH 28 EPK | II
Fabricant: Bechem
Vis BS 40x10
SPRA-BL-100 Position dere- Course nominale: 3 mm
lubrification A partir de butéede 6 mm
fin de course méca-
nique :
Intervalle de relubrification Tous les 5 Mrév* ou 100 km
Quantité de lubrifiant 7 cm3
Lubrifiant BERUTOX FH 28 EPK [ Il
Fabricant: Bechem
Vis BS 40%x20
SPRA-RN-100 Position de re-  Course nominale : 2mm
lubrification A partir de butéede 5mm
fin de course méca-
nique:

Intervalle de relubrification

Tous les 20 Mrév* ou 200 km™**

Quantité de lubrifiant 14cm3

Lubrifiant STABUTHERM GH 461
Fabricant : Klueber

Vis RS 30x10

* Mrév = million de révolutions
** Premiere relubrification apres 100 000 révolutions.

9.5.2 Controles de maintenance

Effectuer les contrdles suivants a chaque intervalle de maintenance :

* Tige coulissante « LS »: le jeu axial doit étre inférieur aux valeurs suivantes :
- Taille32mm:0,35mm
- Taille40 mm: 0,6 mm
- Taille63mm: 1,0 mm

Sile jeu est supérieur aux valeurs spécifiées, remplacer I'unité linéaire (pré-
vention des accidents).

AVERTISSEMENT! Le non-remplacement de I'unité peut entrainer une dé-
faillance totale de I'installation (mouvement incontrélé d’'une masse en mou-
vement).

* Visabilles « BS/BN/BL » : une usure excessive de la vis a billes peut entrainer
une augmentation du bruit et un éventuel blocage de I'unité linéaire.

o Effectuer les contrdles suivants pour la forme en U (entrainement par cour-
roie) :
- Vérifier que la courroie dentée ne présente pas de signes de fatigue pré-
maturée (fissures et/ou usure importante).

- Remplacer apres 2 millions de cycles quel que soit le niveau d’usure.
* Instructions de réglage. Voir - 6.5.4 Montage de la courroie dentée.

9.6 Aprés/l’entretien

Au terme des activités d’entretien, effectuer les étapes suivantes :
1. Retirer tous les outils et appareils de la zone de travail.
2. Retirer de nouveau tous les barriéres et remarques apposées.

3. Nettoyer la zone de travail, essuyer les liquides et retirer les matériaux de tra-
vail.

4. Consigner les activités d’entretien dans le plan correspondant.

Siaucun dommage n’a été détecté et que I’exploitant n’a pas signalé de dysfonc-
tionnement, le produit peut étre rebranché a I’alimentation électrique et mis en
service.

48



10 Démontage et remplacement

La dépose n’est nécessaire que si le produit doit &tre remplacé, installé ailleurs ou
mis au rebut.

10.1 Spécifications de base

Manipulation de produits et de composants lourds

e S’assurer que le produit ne puisse pas tomber avant que le produit ne soit libé-
ré de ses fixations.

e Prendre les précautions nécessaires pour éviter tout dommage lors du soule-
vement du produit.

e Les produits et composants lourds doivent étre transportés par 2 personnes
ou par une personne avec des engins de levage.

* Fixer les plus grandes parties du produit ou de I'installation de maniere a ce
qu’elles ne puissent pas tomber ou se renverser (prévention des accidents).

10.2 Consignes relatives a la sécurité

Pour écarter tout danger pendant le démontage, respecter les consignes rela-
tives a la sécurité. Voir = 2. Sécurité.

10.3 Préparation

1. Délimiter les zones dangereuses (prévention des accidents).

2. Mettre I'installation et/ou la partie de I'installation hors pression et hors ten-
sion.
Purger I'installation lentement pour éviter les mouvements incontrélés des
composants de Iinstallation.

3. Sécuriser I'installation contre toute remise en marche (prévention des acci-
dents).

4. Laisser refroidir le produit et les parties voisines de I'installation (prévention
des accidents).

5. Porter des vétements de protection (prévention des accidents).

10.4 Démontage de I'unité linéaire

1. Fixer les éléments de la machine ou de I'installation de maniére a ce qu’au-
cune charge ne puisse agir sur la chape de tige et le tenon a rotule de 'unité li-
néaire.

. Desserrer les vis de fixation des tourillons, des brides et des tiges.

. Retirer le produit de la machine ou de I'installation.

. Nettoyer le produit.

u b W N

. Emballer soigneusement le produit en vue de son transport.

11 Elimination

Une élimination inadéquate du produit et de I’emballage entraine une pollution
de I’environnement. Les matiéres premiéres ne peuvent alors plus étre recyclées.

» Eliminer le produit et 'emballage selon les dispositions nationales en vigueur.

12 Recherche et élimination de défauts

12.1 Spécifications générales

Spécifications générales pour I’entretien

* Ne jamais désassembler ni transformer le produit (prévention des accidents,
protection du matériel).

» N’effectuer aucune tentative de réparation non autorisée (prévention des ac-
cidents, protection du matériel).

Pieces de rechange et kits de remplacement autorisés

« Utiliser exclusivement des pieces de rechange ou des kits de remplacement
du catalogue en ligne (prévention des accidents, protection du matériel).

12.2 Consignes relatives a la sécurité

Pour écarter tout danger pendant la recherche d’anomalies et le dépannage, res-
pecter les consignes relatives a la sécurité. Voir = 2. Sécurité.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Francais

12.3 Procédure

Etape 1: vérifier I'installation

» En cas de défauts, vérifier d’abord I'installation ou la partie de I'installation
dans laquelle le produit est monté. Vérifier les points suivants :

* Tous les raccordements

* Réglages. Voir = 13. Données techniques.

Etape 2 : vérifier le produit

1. Mettre I'installation et | ou la partie de Iinstallation hors pression et hors ten-
sion.

N

. Vérifier le produit a I'appui des exemples d’erreur décrits ci-dessous.

w

. Procéder au dépannage a I'aide des informations figurant dans « Mesures cor-
rectives ».
Sivous ne pouvez pas effectuer le dépannage comme indiqué, démonter le
produit et le retourner. Voir = 4.3 Retourner le produit.

D

. Lorsque la panne a été résolue : remettre en service I’installation et le produit.

12.4 Erreurs possibles
L’unité linéaire ne se déplace pas

Cause possible Remeéde (Exécutant)

Corps étranger dans la course

Retirer le corps étranger se trouvant dans la course (per-
sonne initiée).

Charge non admissible Mesurer la charge statique et dynamique et comparer avec
les données figurant sur la plaque signalétique.

Sila capacité de levage est dépassée, vérifier la charge no-
minale et monter une unité linéaire plus puissante si né-

cessaire (spécialiste).

La durée de vie du produit a été Voir diagramme de performance dans le catalogue en
dépassée ligne (spécialiste).

Remplacer le produit (spécialiste).
mise en service par aucune des
mesures énumérées

Course perturbée

Cause possible Remede (Exécutant)

Corps étranger dans la course

Retirer le corps étranger se trouvant dans la course (per-
sonne initiée).

Charge non admissible Retirer toutes les charges agissant sur les éléments (per-

sonne initiée).

Ecrou a billes endommagé Remplacer le produit (spécialiste).

Vitesse significativement trop faible

Cause possible Remeéde (Exécutant)

Corps étranger dans la course

Retirer le corps étranger se trouvant dans la course (per-
sonne initiée).

Charge non admissible Retirer toutes les charges agissant sur les éléments (per-

sonne initiée).

Moteur, réducteur ou écrou a
billes endommagé

Remplacer le produit (spécialiste).

Augmentation significative du bruit de fonctionnement

Cause possible Remeéde (Exécutant)

Corps étranger dans la course

Retirer le corps étranger se trouvant dans la course (per-
sonne initiée).

Charge non admissible Retirer toutes les charges agissant sur les éléments (per-

sonne initiée).

Moteur, réducteur ou écrou a
billes endommagé

Remplacer le produit (spécialiste).

13 Données techniques

Ce chapitre contient un extrait des principales données techniques. D’autres don-
nées techniques sont disponibles sur la page dédiée au produit dans I’'Emerson
Store.

Généralités

Spécification

Taille

Plage de températures 0.

100 mm
-10...+50°C

63 mm
.+50°C

40 mm
0..+50°C 0..

32mm
.+50°C

49



Humidité relative (fonc- Max. 95 % (sans condensation)

tionnement)

Humidité relative (sto- Max. 90 % (sans condensation)
ckage)

Montage

Spécification

Position de montage Indifférente

14 Accessoires

Des informations relatives aux accessoires sont disponibles sur la page dédiée au
produit dans I’Emerson Store.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Francais

50



Indice

1 Sulla presente documentazione 53
1.7 Validita della dOCUMENTAZIONE .....coveveuiiririeiciirtetec ettt ettt sttt ettt h et s e bttt b bt see b s et st e b sttt etebese et et esenet st eseneattetenene 53

1.2 DOCUMENEAZIONE AGGIUNTIVA ..uttiiiiiiieiieeiteet ettt ettt et e bt e e bt e bt et e et e e ab e e at e e st e bt e bt e b e e s b e eateeat e bt e bt e b e eab e e et eembeebeeeheebe e bt eabeeateensesaeenneenneas 53
1.2.1 Documentazione aggiuntiva per il ProdOtto SENZA MOTOTE.......ieueeuirieieieiertertere e se et ste st e se et e e et et e e et e ee st essessessassessesseesesseeseeneensenseneensansen 53

1.2.2  Documentazione aggiuntiva per il ProdOtt COM MOLOTE ......ccviieieieieieiesteste e steste st e seesteeseesesaeeseeseeseessesessesesessessansansessansessessesnsesesssensensensans 53

1.2.3  DiSPOSIZIONTI QGIUNTIVE ..ottt ettt ettt ettt st e bt e s bt e ebe e bt e ab e s b e ebe e s bt e b e e bt e b e et e e asesat e bt e bt e be s b e eabesabeeseesbeebeebeeabesanesnnennne 53

1.3 Presentazione delle iNFOMMAZIONI ........cocvureu ittt ettt ettt ettt b ettt b bttt b et st e bttt eb e sttt ebesee st eseneatatenenene 53
1.3.1  Avvertenze disicurezza..... 53

1.3.2  SimbOli..ceeceeceeieieenene e 53

1.4 DEFINIZIONT ULIIZZATE.c.c.euiteieeeeet ettt ettt st h et bt b h et et e b et e b et e st e e st e b et e b et e b et e st e e e st e b e at e b et e b et e st ebeat e b et eb et e s et ent st et ebe s eneeens 53

2 Sicurezza 53
2.7 SUIPrESENTE CAPITOI0 cueeviuteuiieieieietite ettt ettt sttt ettt ettt b et e s et e be b eat e s e st e b e st e b et e st et e st e b emtebem s e st s e st et e ates et e b et e st e b e st e b eatebe b e s et en e et e st e b et ebe b enenteneas 53

B U Lo I I 1 o] - 1PN 53

D B U o o - I Vo] 1 3 = OO POTP OO OPPO PR OTOPPRPRRTPPOOS 54

D O 51 o1 1o a1 1= <Ly o OO 54
2.4.1  Marcature e segnali di avvertimento SUI PrOAOTLO ......ecuieuieeeeieieieieiee ettt te et et a e st et e s e ese e e e s esae s e sesessessessesseeseeseeseesenssensensensensanen 54

2,42 MONTAGQio € INSTAIIAZIONE ..ueviuiiiiieiieteeeiet ettt ettt ettt b ettt e e b et e b et e st e st e b e st e b et e s et e st b et b e n b e bt b e st b entebe st e b et ene et e e et et eneneene 54

2.43  Messainfunzione.... 54

2.4.4  Obblighidel gestore..........cccoeu...... .. 54

2.4.5  Pulizia, ManULENZIONE, MPATAZIONE .....cuesteeertertesterterterteseeseeseeeestestessetessessessessessassassessassesseeseeseessessessensensensessensensessessessessessesseessensensensensessensanen 54

2.5 QUANTICA @I PEISONGIE ...ttt ettt a et ettt et e bt e bt e e s et e st e b et e b e et e st s e st et e st e s et e b et e st et en e e b eatebe b e b et e st et e st ehe e ebe et ebeebeneas 54

2.6 FONL Qi PEIICOIO c.vuttiteieteiiete ettt ettt ettt ettt et et e et e st e be st e s e e e s et eat e s e st e b eates et e s et entesen e e b emteae s es e ebeat e s et eh et e st ase st et entese s e s e b e st esentebentesetenenbenees 54
2.6. 1T PEIICOIO i I@SIONT ettt ettt h ettt bttt h bttt h bt b ettt b b a et b bttt b bttt ettt et eaee 54

2.6.2  DANNT MAEETTANI. ettt ettt ettt bt h e b bt e h bRt h et b bRt b e bt bbbt e sttt b et bt e et et be e ene 54

3 Fornitura 54
4 Trasporto e stoccaggio 54
0 T =T T o e[ I o o e [ o J RO SRSRR SRR SSRRSRRNS 54
7B o el r: La [ [o T 1<) I 0T o e [0 o XTSRS 55
4.3 RESTEUZIONE AEI PrOAOLLO ...veueeiieiiieiieietet ettt b ettt ettt e bt e st et e st e b et e b et e b et e st b en s eb e st e s et es e et e st e s e st e b et e st b es e et enteb et eb et e st sbe st ebentesetens 55

5 Descrizione del prodotto 55
5.1  Descrizione breve.................. wee 55

5.2 Marcatura e identificazione... 55

5.3 Segnali di aVVertimMeENto SUI PIOAOTLO ..ccueeuieeieeieiieieetetete ettt et et e et e e e et et esae st eeseeseeseeseeseeneeneensensens et et ensessesseeseeseesesneeseeneeneensensensensanen 55

5.4 Panoramica sul prodotto (GrandeZza 32/40/63 MIM).....ccuecererererererereeseseesaesteseessessessessassessassassessessassessessessssssessessessensensessessessessessessessessesseessensessensanes 55
5.4.1 AZIONAMENTO ..ttt ettt ettt ettt st e e bt e e b e e bt et e e ab e s ab e st e bt e bt e b e e abeeaeeeae e ebe e bt e ab e e b e e ab e e Rt e bt e bt bt e b e e as e e ae e be e bt e bt e be e s e s aneeneene s 55

5.4.2  ACCESSOTT i MONTAGQIO .euteuireririenieieteiertetietestetetetestetesteststestetestesetesesteseesesessansesenseseaseneesentssenseseasesessentesaneesenses et eneeseneesentesentesesenessensesensesersenes 55

5.5  Panoramica sul prodotto (Grandezza TOO MIM) ....ceeceeeeriereererertesesteeteetee e et et et e te e etete st essessessessesseeseeseeseessentensententensensensentensessesseesesaeeseeseeneensensensensanee 56
5.5.1 JaY AT =L a =] 1 o RPN 56

5.5.2  ACCESSOTT Ai MONTAGQIO cueviiuieureuieieieiestestestestestestesteetessesseeseeseeseessessessessessansassessansessesseasasseassassessessansessensansessansansensessensesseeseesessesssensensensensensanses 56

5.6 FUNZIONE @ USO ..oueiiiiiiiieiteteet ettt ettt ettt ettt et e s s e s h e bt e bt et e et e e as e e heeeae e b e e bt e b e e ab e s abeeae e e b e e bt e b e e et e e aseeab e e et e bt e be e bt e b e embeeanesatesbe e bt ebeenbeea 56

6 Montaggio e installazione 56
6.1  Pianificazione 57
6.1.7  CoNdizZiONi di MONTAGGIO .c.veuvevitiiiteiietctitete ettt ettt b et et b et bt e b bbb et b et b et e bt st e bbb et e b et e bt b e bt sb e st ebe st ebe s ebt st ese st entenentene 57

6.1.2  ACCESSOTi, MAtEriale @ ULENSIli MECESSATT .c.veuetiieiiieiietetrt ettt ettt ettt et b et b et e bbb et eb et e b et e st b et e b et ebe e ese st entenentne 57

B.2  PrEPAIAZIONE ... etieeeteeitee et e e ettt ettt e et e e bt e s st e e e ub e e ea st e e bt e e st e e ea st e e aae e e st e e heeeeaseeeas e e e neeeeateeeaeeeeas e e e Rt e eeneeeeab e e e st e eene e e Reeeeas e e e bee e s et e eabe e e st eeneeeaneeeeneeenneenane 57
6.2.1  Disimballaggio € CONLIOIO del PrOAOLLO .....c.eeuirieiirieiieieiriete ettt ettt ettt b et b et e st et b et eb et ese st e st e be st e b et e st stenesbeneesenene 57

6.2.2  ESecuzione delle MISUIE di PrOTEZIONE .......ecveuirieiirieiieteieieietee e este e te st e teste st te st ste st ese e e s e sesessenesbeseeseneesesesesene st ensesensesessaneeseneesansenesenenseneasanesn 57

6.3 MONTAGGIO AEIIUNIEA TINEATE.....eteeeetietieeeeete ettt sttt ettt et e e st et et et e s e s et e sesse st eeaeeseeseese e st ententensentans et et ensestesseeseeseenesneeseententensensensensanen 57

6.4  Montaggio del kit motore inline (grandezza 32/40/63 MIM) ...cc.ecuireeerereeeeteeeteteseete e stestessessassessessessesseeseeseeseenseseessansensensensesessassessessessesseeseensessensanes 58
6.4.1 LG 1210 (o] SO TP TSRO P P RORPON 58

6.4.2  Viti € COPPIE i SEITAGEGIO My cueviueviieuieteuirieietirt et este e te st sttt te st et tese st e b et e st se st et e st es et es et eseesentebentes et e s et e st s eneebe st es et esesbestesentebentenessenessentasentne 58

6.4.3  MONTAGGIO AEI GIUNMTO....ueuirteietiieiirieietetetet ettt te et et ste st et te st et ese e et e tesessese et anees et es et eseeseneesessesenses et esteseneesanseseseseesaseeseneesanseseseneesansasanene 58

AVENTICS™ SPRA | R412028475-BAL-001-AE | Italiano 51



L3R S/ FoT a1 =Y Ta 1o X F<d I G 3T 1 TP 59
6.5 Montaggio del kit motore parallelo (per grandezza 32/40/63 MIM) ...c.ceueiriririerieirtei ettt ettt ettt et st e bt e st sbe et estebe st ese st eseese st ebestesestesesseneesentesensenens 59
6.5. T SCOPO A'USO eveevinieiiieuieieirietetes et s te e te e s te st ettt e ste st ese st ese st e st ses e st e st esenees et es et e st e s e st esentes et es e et en e e b est e s et e s et e st s ent e s e st e st et e Rt e b e st ebe st ese b e st eteneebentesentene 59

6.5.2  Viti e coppie diserraggio M,.......... ... 59

6.5.3  Montaggio della piastra intermedia... 59

6.5.4  Montaggio della cinghia dentata.... 59

6.5.5  Montaggio del COPErchio del FIAULEOTE .......c.covriiueuiuiiieiecirt ettt ettt ettt bttt b e a e eaes 60

6.6 MONtaggio (GrANAEZZA TOO MM )...veuirueuerieriereeeterterirtesestestesestesessestsseseesessesessesesseneasessssensesensesessentesensesensestsesessensesensesessestssensesensesensesesseseesensesensesessesessanes 61
6.6.1 3 T 0 PN 61

Lo S/ FoT a1 =Y Ta 1o Ja [=] I 11U o RO STRRSRRSRRONY 61

6.6.3  MoNtaggio del Kit MOTOTE INIINE ...cveieieieieieseete ettt ettt et et et e st et e bestessesse et eesesseesaeseeseessassessessansessansansessensasseeseesenseessessensensensensensanen 61

6.6.4  Montaggio del Kit MOTOME PArAllElO .....c.ceiuiieuinieirieieieee ettt ettt ettt ettt et et b et e st et st et e b et e se st e st ebeneeb et enestenestentesenene 62

6.6.5  Identificazione dei fiNECOISa MECCANMICH ....c.c.eririrueieiieietet ettt ettt ettt bttt bttt b et b bttt bese et eaeseneaes 62

6.7 MIONTAGQGIO Q@I SENSOM.uveueeteiieteetertietietettestetetetetetestessessessessesseasesseeseeseestessentensensansensensansensensesseeseeseesteseensensensansansensensensessessessesseeseeneeseentensensensensensanee 62

7 Messainfunzione 63
7.1 Disposizioni di base 63
7.2 INAICAZIONE SUIIA SICUMEZZA....c.e ettt ettt ettt et b et bt bttt b et b e e bt b e h et e st e b et e b et e st b e st e b e ates et e b et e st esentebeatebe b e b et entebentebeatesenbebenseneas 63
280 T =Y o T 3T PPN 63
7.4 MESSA TN FUNZIONE GIAAUAIE ...ttt ettt ettt ettt e st e be st e b e st e s e s e s e s e st ese st esas s e st s e s e s e st es et es et e st esene et ensesensesesseneasensebansesersesesaneas 63

8 Funzionamento 63
8.1 DiSPOSIZIONT i DASE .ttt et ettt st ea e et e s et e et e st et et et et et et e beeh et e e ae e Rt e st e Rt e Rt ea s ea e en s et et et et e aeeteeaeeaeeReeneeae e st entent et e tensentanee 63
8.2 ACCENSIONE[SPEGNIMIENTO ..euveuveteetertieteeueeueeseentetetetesessessessassassesseasesseeseeseessessansensensensensensensessessessesseesesssessensensensensensessensessessessessesseeseeneessensensensensensensanse 63

9 Manutenzione 63
9.7 INAICAZION SUIIA SICUMEZZA ...ttt ettt et b et bbb e st b et e bt e st et e st e b et e b e et e st b es e b e et es et e b et e st e s es e e b eateb et e b et e st ebentebentebe s esententas 63
ST e Ta Lo o ][ [T PO T TOT OO PO PP TRUTRPRRPON 63
LIS T 1=V T 31PN 63
9.3.1 DiISPOSIZIONT GEMETAIT 1.veuvevirteeuietieitetet ettt et ettt st e st st e e at et es e e a e e st e st eate st e tesse s e sesse et eeseeaeeseeseeaten e ente st ensemsen s et eseese s eeseeseeseeneeseentententententensansan 63

9.3.2  PrOCEAUTG ettt ettt ettt ettt et b et bt e st st e et e b et e b et e h et e Rt e h et b e e b e AR e bR e R et Rt e bR e Rt et e b et b et e st heat b et b et e bt et et et et eneene 63

9.4 PULIZIA caeeeeeeeeeeeet ettt h ettt h et bbbt a et a e b et st Ao b et e a e b et h e et eh Ao Rt b e Rt e b et eh e et e a e b e Rt e h e Rt e R et eh e b e a e b en e e b et e bt e s et en et et e b et e bt et eneebentas 64
9.4.1 DiSPOSIZIONT GENETALH 1.eeviteuietiieieeteeete ettt ettt ettt sttt ettt e be e st st e st e b et e s et e s et eae e s e st e b e st ese b es et eateben s eb et e st et e st e b et e b en b e b et e st et en e et et ese s enen 64

9.4.2  PrOCEAUNA ..ttt ettt ettt ettt b ettt b ettt b sttt et heh et e e e s et e et e b bttt et b e b et e e bttt e b bt ettt b bttt b sttt b ettt a et eaee 64

LS TR |V =T 10 < 70} <N 64
9.5.1  Lubrificare il prodotto (Grandezza TO0 MIM) ......cceeeeerereeeeeeeeteteeeteeertestessestessessessassessesseeseeseessassensensensensensansessessassessessesseeseensensensensensensanen 64

9.5.2  Controlli di manutenzione.... 65

9.6 DIOPO |2 MANULENZIONE ...cuvetiteuirteiietirteteetete ettt ettt et st et et et e teste st ese st sbe st ese s eseteateseseebentese s en et entesentesantese s es e et entesentes et e st abeneebentese s e s e beneesen s et entesebenesantas 65

10 Smontaggio e sostituzione 65
10T DISPOSIZIONT Qi DASE ...ttt ettt ettt bttt e b sttt b bttt et b b et et e e bttt b e bttt et b s et e e e a bttt b b a ettt ben et et bene et enenene 65
10.2 INAICAZIONT SUIA SICUTBZZA. ...ttt ettt ettt ettt ettt b et b et et a ettt e bt bt e st s e et b et e b et bt e bt et et b et e b et e b et e st st e e eb et ebennenes 65
T0.3  PrOPATAZIONE ...ttt ettt ettt e et e ettt e tee e e bt e e a bt e e s e e e ab e e eas e e e asee s seeeeas e e eae e e e abeeea R e e e ene e e e aee e e R e e e ne e e n e et e bt e en R e e e bt e e e hee e e et e e ne e e b eeeeabeeeareeeneeenneeeenreenn 65
ORI 3 Yo TaY = T To X 1<) a1 T =T T USSP 65
11 Smaltimento 65
12 Ricerca erisoluzione errori 65
12,1 DISPOSIZIONT Qi DASE ...ttt ettt h bbbt e bt st eh e et et e b e st e b et e st Ao a e et et e b et e bt e e st e b e st e b et e b et e b et e Rt b e a e b et e b et e b et e st b et ebe e ebe e enes 65
122 INAICAZIONT SUIA SICUIBZZA. ...ttt ettt ettt ettt ettt bt e a bt e b sttt e b st st eb sttt b e sttt et ebentt st eseneatasetenene 65
T2.3 PrOCEAUNA .ttt ettt ettt ettt b bbbt bt b et bt bea et et e b et e b et e st s et e b et e H et e bt e st e bbb et e bt b bt bRt bbbt bbbt et b e b et b et as 65
I o o PP 66
13 Dati tecnici 66
14 Accessori 66

AVENTICS™ SPRA | R412028475-BAL-001-AE | Italiano 52



1 Sulla presente documentazione
Leggere questa documentazione in ogni sua parte e in particolare il capitolo
- 2. Sicurezzaprima di adoperare il prodotto.

Le istruzioni contengono informazioni importanti per installare, azionare e sotto-
porre a manutenzione il prodotto e per riparare autonomamente piccoli guasti,
nel rispetto delle norme e della sicurezza.

1.1 Validita della documentazione

La presente documentazione si intende valida per I'unita lineare della serie SPRA e
per i prodotti nei quali viene installata I'unita lineare della serie SPRA.

Queste istruzioni per |'uso valgono contemporaneamente come istruzioni di
montaggio.

La presente documentazione & destinata a:

Gestore dell'impianto, progettista dell'impianto, produttore della macchina,
montatori

1.2 Documentazione aggiuntiva

1.2.1 Documentazione aggiuntiva per il prodotto senza motore

Oltre alla presente documentazione non verra fornita altra documentazione sul
prodotto o sull'impianto/sulla macchina in cui il prodotto verra montato.

Osservare tuttavia la sequente documentazione richiamata:
e Documentazione dell'impianto del produttore

1.2.2 Documentazione aggiuntiva per il prodotto con motore

Oltre alla presente documentazione, vengono forniti ulteriori documenti relativi
al prodotto, all'impianto o alla macchina nei quali questo prodotto viene installa-
to.

» Osservare tutta la documentazione compresa nella fornitura dell'impianto o
della macchina.

Per il prodotto configurato con motore osservare inoltre la sequente documenta-
zione valida:

Prodotto Numero documento Tipo di documentazione

PACMotion™ Rotary Servo Motors GFK-3169C Installation and User manual

1.2.3 Disposizioni aggiuntive
Inoltre, osservare sempre le seguenti disposizioni:

» Norme vigenti e generalmente riconosciute della legislazione europea o na-
zionale.

e Prescrizioni antinfortunistiche e di protezione ambientale in vigore.
1.3 Presentazione delle informazioni

1.3.1 Avvertenze disicurezza

Rappresentazione come riquadro di evidenziazione

Le avvertenze di sicurezza rappresentate in un riquadro di evidenziazione si riferi-
scono al rispettivo capitolo seguente. | riquadri di evidenziazione sono strutturati
nel modo seguente:

1
2
3 Risk of injury due to uncontrolled actuator movements when the pneumat-
ics are switched on!
4

There is a danger of personal injury if the system is in an undefined state.
\‘ » Putthe system in a defined state before switching it on.

1 Paroladisegnalazione 2 Natura e fonte del pericolo

3 Conseguenze in caso di mancata os- 4 Soluzione

servanza

Rappresentazione con parola di segnalazione evidenziata

Nelle istruzioni operative e negli elenchi, le avvertenze di sicurezza sono spesso
integrate nel testo per garantire una buona leggibilita. Le avvertenze di sicurezza
integrate sono strutturate nel modo seguente:

AVENTICS™ SPRA | R412028475-BAL-001-AE | Italiano

1 2 3
NOTiX

OTIXCE! Seals age faster Mr aggressive ambient conditions. Detective seals
will lead to pneumatic leaks and non-compliance with the degree of protection.
Inspect seals more frequently.

1 Paroladisegnalazione 2 Infolnformazioni rilevanti per la sicu-

rezza

3 Informazioni addizionali

Significato delle parole di segnalazione

Parola di se-
gnalazione

Significato

Pericolo Pericolo imminente per la vita e la salute delle persone.

La mancata osservanza di queste avvertenze ha gravi conseguenze per la
salute, anche la morte.

P Diseguito rispettare tutte le disposizioni contrassegnate da “protezio-
ne contro le esplosioni” efo “protezione antinfortunistica”.
Esempio: utilizzare utensile che non produce scintille (protezione con-
tro le esplosioni).

Avvertenza Pericolo potenziale per la vita e la salute del personale.

La mancata osservanza di queste avvertenze puo avere gravi conseguenze
per la salute, anche la morte.

P Diseguito rispettare tutte le disposizioni contrassegnate da “protezio-
ne antinfortunistica”.
Esempio: indossare DPI (protezione antinfortunistica).

Nota Possibilita di danni materiali o malfunzionamenti.

La mancata osservanza di questi avvisi puo causare danni materiali o mal-
funzionamenti, ma non lesioni alle persone.

» Diseguito rispettare tutte le disposizioni contrassegnate da “protezio-
ne del materiale”.
Esempio: pulire le parti sporche (protezione del materiale).

1.3.2 Simboli

1.4 Definizioni utilizzate

Raccomandazione per I’ impiego ottimale dei nostri prodotti.

Fare riferimento a queste informazioni per garantire un funzionamen-
to possibilmente corretto.

Nella presente documentazione sono utilizzate le sequenti definizioni:

Definizione Significato

Unita lineare Azionamento elettrico con asta pistone della serie SPRA
Attuatore

Unita lineare della serie SPRA incluso kit motore e (servo)motore

2 Sicurezza

2.1 Sul presente capitolo

* Leggere il presente capitolo e l'intera documentazione attentamente e com-
pletamente prima di utilizzare il prodotto.

» Conservare la documentazione in modo che sia sempre accessibile a tutti gli
utenti.

2.2 Usoanorma

Scopi d’impiego
 Esecuzione dei movimenti lineari
* Il prodotto é destinato esclusivamente a un uso professionale.

* |l prodotto é destinato esclusivamente a essere montato in un prodotto finale
(una macchina/un impianto) o a essere incorporato con altri componenti per
realizzare un prodotto finale.

Campo e luogo d’impiego
* industriale
e Ambientiinterni

| limiti d'impiego del prodotto all'interno dell'impianto/della macchina
dell'utente devono essere definiti tramite un'analisi dei rischi. Nella valutazio-
ne del rischio & necessario tenere conto delle circostanze individuali presso
l'utente.

53



INFO: Se il prodotto deve essere utilizzato in un altro settore: richiedere I'au-
torizzazione individuale al produttore.

Indicazioni

|l prodotto é una quasi-macchina secondo la direttiva 2006/42/CE.

2.3 Usononanorma

E considerato uso improprio prevedibile qualsiasi abuso della quasi-macchina e
limpiego in condizioni diverse da quelle definite in questa documentazione.

Il prodotto non e destinato all’impiego in aree a rischio di esplosione (protezione
contro le esplosioni).

2.4 Obblighidel gestore

2.4.1 Marcature e segnali di avvertimento sul prodotto

In qualita di operatore, assicurarsi che le marcature e le avvertenze sul prodotto
siano sempre ben leggibili.

2.4.2 Montaggio e installazione

Collegamento al sistema di arresto di emergenza

Il prodotto non & dotato di un proprio sistema di arresto d'emergenza. E I'opera-
tore a dover decidere se é necessario un collegamento a un sistema di arresto di
emergenza.

In qualita di operatore, assicurarsi che il prodotto sia collegato a un sistema di ar-
resto di emergenza, se necessario.

2.4.3 Messain funzione

|l prodotto puo essere utilizzato solo dopo essersi accertati che l'impianto/la
macchina completo/a soddisfi le disposizioni della direttiva macchine
2006/42/CE.

e L'operatore deve eseguire un'analisi dei rischi per l'impianto/la macchina e ga-
rantire 'applicazione delle misure richieste.

2.4.4 Obblighidel gestore

e L'operatore deve assicurarsi che il personale addetto al montaggio, aziona-
mento, smontaggio e manutenzione del prodotto non sia sotto I'effetto di al-
cool, altre droghe o farmaci che ne compromettano la capacita di reazione.

* L'operatore deve garantire |'utilizzo del PSA. Rispettare le disposizioni dell'im-
pianto.

2.4.5 Pulizia, manutenzione, riparazione
L’operatore deve assicurarsi che siano rispettati i sequenti requisiti:

 Gliintervalli di pulizia sono stabiliti e rispettati in funzione dei requisiti am-
bientali presenti nel luogo di utilizzo.

¢ In caso di guasto, nessun dipendente dell’operatore esegue tentativi di ripara-
zione arbitrari.

2.5 Qualifica del personale

Le attivita descritte nella presente documentazione richiedono conoscenze di ba-
se e conoscenze dei termini specifici appartenenti ai sequenti campi:

* Meccanica
e Specifiche elettriche

Le attivita descritte nella documentazione devono essere eseguite solo dal perso-
nale seguente:

e da personale specializzato, o

» dauna persona istruita sotto la guida e la sorveglianza di personale specializ-
zato

Definizione di personale specializzato

Per personale specializzato si intendono coloro i quali, grazie alla pro-
pria formazione professionale, alle proprie conoscenze ed esperienze e
alle conoscenze delle disposizioni vigenti, sono in grado di valutare i la-
vori commissionati, individuare i possibili pericoli e adottare le misure
di sicurezza adeguate. Il personale specializzato deve rispettare le nor-
me in vigore specifiche del settore.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Italiano

2.6 Fontidipericolo

2.6.1 Pericolo dilesioni

Pericolo di inciampare dovuto a cavi e condotte non posati
correttamente

* Procedere alla posa di cavi e condotte dell’aria compressa in modo da esclu-
dere il rischio di inciampare.
Pericoli meccanici

* Pericolo dovuto a schiacciamenti, urti e altre lesioni (in base ai componenti di
montaggio utilizzati).

e L'unitalineare non é autobloccante.

» Sealtre forze agiscono dall'esterno, |'asta pistone e i componenti montati pos-
sono mettersi inaspettatamente in movimento e provocare rischi.

* In caso di montaggio obliquo o verticale (forza peso) o di azione di altre forze,
dotare l'unita lineare di un freno adatto o adottare altre misure adeguate.

2.6.2 Danni materiali

Danno provocato da sollecitazioni meccaniche troppo elevate
Sollecitazioni meccaniche troppo elevate possono danneggiare il prodotto.
* Non torcere, piegare o fissare mai il prodotto sotto tensione.

* Non sottoporre il prodotto a sollecitazione laterale: impedire la sollecitazione
laterale tramite rispettiva guida e installazione.

* Non utilizzare il prodotto come maniglia o gradino.

» Non posare oggetti sopra il prodotto.

 Fare attenzione che il prodotto non venga danneggiato dalla caduta di oggetti
o dall’'uso errato di utensili. In particolare il tubo di spinta e le guarnizioni non
devono essere danneggiate. Montare il prodotto eventualmente protetto da
un coperchio.

Danno provocato da temperatura superficiale troppo alta

Una temperatura superficiale troppo alta riduce la durata del prodotto.

e Latemperatura superficiale non deve superare i 60 °C.

3 Fornitura

* Ordinazione: unita lineare
- IxUnita lineare (vedi: Ordinazione)
- TxIstruzioni di montaggio
* Ordinazione: kit motore
- 1xkit motore (vedere: Ordinazione)
- TxIstruzioni di montaggio
e Ordinazione: prodotto configurato. Vedere la tabella sequente.

Tab. 1: Tipi di configurazione

Tipo 1 Tipo 2 Tipo 3 Tipo 4
Fornitura pro- Unita lineare X X X X
dotto Kit motore X X X
Motore X X
Accessori di X X
montaggio
Documenta-  1xIstruzionidi Tx Istruzionidi 2x Istruzioni di 2x Istruzioni di
zione montaggio montaggio  montaggio  montaggio
Stato alla consegna Partisingole  Partisingole  Premontato  Premontato

4 Trasporto e stoccaggio

4.1 Trasporto del prodotto

Pericoli durante il trasporto

 durante le operazioni di scarico e di trasporto del prodotto imballato verso il
luogo di destinazione procedere con cautela e attenersi alle informazioni ri-
portate sulla confezione;

* Togliere il prodotto dalla confezione solo immediatamente prima dell’installa-
zione.

54



¢ Prima disganciare il prodotto dai fissaggi, assicurarsi che il prodotto non pos-
sa cadere.

e Attuare misure idonee volte a evitare danneggiamenti durante il sollevamen-
to del prodotto.

* Non transitare mai sotto carichi sospesi.

¢ Prodotti e componenti pesanti devono essere trasportati da due persone o da
una sola persona con l'ausilio di elevatori.

e Indossare gli IP.

4.2 Stoccaggio del prodotto

Danneggiamento dovuto a uno stoccaggio improprio

Condizioni di stoccaggio sfavorevoli possono provocare corrosione e usura del
materiale.

* Immagazzinare il prodotto esclusivamente in luogo asciutto e fresco.

* Proteggere il prodotto dalla luce diretta del sole e dai raggi UV.

e Conservare lontano da polvere.

» Conservare lontano da sostanze aggressive.

e Evitare vibrazioni meccaniche.

e Conservare il prodotto nell'imballaggio fino al momento del montaggio.

» Seil prodotto viene conservato in magazzino per piti di 3 mesi: controllare
mensilmente lo stato generale di tutti i pezzi. Se necessario: rivedere o rinno-
vare la protezione.

4.3 Restituzione del prodotto

e Prima di restituire il prodotto, rivolgersi al nostro indirizzo di contatto. Vedere
sul retro.

e Fino al momento della restituzione, rispettare le condizioni di stoccaggio.

5 Descrizione del prodotto

5.1 Descrizione breve

Il prodotto e un azionamento meccanico per la tecnica di automazione. L'unita li-
neare e adatta esclusivamente per forze di trazione e di spinta centrali.
5.2 Marcatura e identificazione

Targhetta di identificazione

Sulla targhetta di identificazione sono riportate le sequenti informazioni:

r

12 3 45 6 7
! | | |
VN :
/W /
|

| JoJ ]

L—\
== \ \ )
I \ \ \
13 12 11 10 9 8
Fig. 1: Targhetta di identificazione (esempio)
1 Logo del produttore 2 Codice (MNR)
3 Forza assiale max. 4 Dicitura del materiale
5 Lunghezza corsa 6 Passo vite
7 Codice QR per ulteriori informazioni 8 Data di produzione
9 Coppia max. 10 Velocita max.
11 Velocita lineare max. 12 Stabilimento di produzione
13 Prodottoin

Identificazione del prodotto

Il prodotto ordinato puo essere identificato in maniera univoca per mezzo del co-
dice.

Identificazione del prodotto

Il prodotto ordinato puo essere identificato in maniera univoca per mezzo del co-
dice. Il codice é riportato nel punto seguente:

AVENTICS™ SPRA | R412028475-BAL-001-AE | Italiano

¢ Sulla parte posteriore del prodotto.
* Sulla targhetta di identificazione.

5.3 Segnali di avvertimento sul prodotto

Adesivo

Spiegazione

Il simbolo é applicato in prossimita di una superficie potenzialmente
rovente.

Superfici roventi possono provocare ustioni.

¢ Non toccare la superficie.

¢ Senecessario, provvedere a misure di protezione da contatto ac-
cidentale.

5.4 Panoramica sul prodotto (grandezza 32/40/63 mm)

5.4.1 Azionamento

Azionamento elettrico con asta pistone (grandezza 32/40/63 mm)

Fig. 2: Panoramica (grandezza 32/40/63 mm)

Filettatura per fissaggio testa Tubo di rivestimento

Coprigiunto (opzione) Flangia motore (opzione)

Giunto (opzione) Motore (opzione)

N U W=
0 N

Unita lineare Tubo di spinta

5.4.2 Accessori di montaggio

Accessori per azionamento elettrico con asta pistone
(grandezza 32/40/63 mm)

Fig. 3: Accessori (per grandezza 32/40/63 mm)

1 Unita lineare 2 Sensore di prossimita

3 Kit difissaggio a piedini assiale 4 Fissaggio oscillante centrale

5 Supporti snodati 6 Fissaggio con perno oscillante fronta-
le

7 Flangia frontale 8 Testasnodata

9 Forcella

55



Kit motore parallelo (per grandezza 32/40/63 mm)

s T

i'f ~C

Fig. 4: Kit motore parallelo (per grandezza 32/40/63 mm)

1 Piastraintermedia 2 Coperchio riduttore
3 Fissaggio a forcella

5.5 Panoramica sul prodotto (grandezza 100 mm)

5.5.1 Azionamento

Azionamento elettrico con asta pistone (grandezza 100 mm)

Fig. 5: Panoramica (grandezza 100 mm)

1 Filettatura per fissaggio testa 2 Tubo dirivestimento

3 Riduttore inline (opzione) 4 Adattatore motore (opzione)
5 Giunto (opzione) 6 Motore (opzione)

7 Unita lineare 8 Tubo dispinta

AVENTICS™ SPRA | R412028475-BAL-001-AE | Italiano

5.5.2 Accessori di montaggio

Accessori per azionamento elettrico con asta pistone
(grandezza 100 mm)

Fig. 6: Accessori (per grandezza 100 mm)

Unita lineare 2 Sensore di prossimita

3 Fissaggio a piedini 4 Perno oscillante (coppia)
Cuscinetto con perno oscillante con- 6 Cuscinetto con perno oscillante ec-
centrico (coppia) centrico (coppia)

7 Flangia frontale 8 Testasnodata

9 Forcella

5.6 Funzione e uso

Figure:

e Pergrandezza 32/40/63 mm. Vedere - Fig. 2.
e Pergrandezza 100 mm: vedere - Fig. 5.

L’unita lineare (7) viene azionata da un motore (6) attraverso un giunto (5). Il mo-
tore (6) controlla come azionamento diretto una madrevite (filettatura trapezoi-
dale, filettatura a rulli o filettatura a sfera). Il mandrino trasforma il movimento
rotatorio del motore (6) nel movimento lineare del tubo di spinta (8). Il tubo di
spinta e ulteriori accessori forniscono la potenza di trazione in caso d’uso.

Direzione di rotazione del motore all’uscita dell'unita lineare

Fig. 7: Direzione di rotazione del motore all’uscita dell'unita lineare

E- Direzione di rotazione del motore E+ Direzione lineare tubo di spinta

6 Montaggio e installazione

Prima di procedere al montaggio: prendere visione quanto prima delle disposizio-
ni di base per il montaggio. Vedere = 6.1 Pianificazione e = 6.2 Preparazione.

56



6.1 Pianificazione

6.1.1 Condizioni di montaggio

Disposizioni generali
e Assicurarsi che il prodotto, dopo essere stato montato, non sia sottoposto a
carichi meccanici.

 Assicurarsi che il prodotto non venga danneggiato dalla caduta di oggetti o
dall’uso errato di utensili. In particolare il tubo di spinta e le guarnizioni non
devono essere danneggiate. Montare il prodotto eventualmente protetto da
un coperchio.

 Assicurarsi che lo spazio disponibile sia sufficiente.

Disposizioni per il prodotto
* Posizione di montaggio. Vedere - 13. Dati tecnici.

e L’unitalineare puo venire danneggiata se, durante il movimento lineare, pe-
netrano dei liquidi. Montare il prodotto in modo da proteggere I'unita lineare
da liquidi (protezione del materiale).

¢ Collegamento ad un sistema di arresto di emergenza: il prodotto non ha un
proprio sistema di emergenza. E I'operatore a dover decidere se & necessario
un collegamento a un sistema di arresto di emergenza.
Se e necessario il collegamento a un sistema di arresto di emergenza: collega-
re il prodotto al sistema di emergenza in modo che un’interruzione o una riac-
censione dell’alimentazione di corrente dopo un blackout non possa rappre-
sentare un rischio di danno o lesione.

Condizioni ambientali

* Non azionare mai il prodotto in atmosfera oleosa (protezione del materiale).

* Prima di procedere al montaggio, lasciare ambientare il prodotto per alcune
ore, in modo che nel corpo non si depositi acqua di condensa.

* Farein modo che il luogo di montaggio non sia soggetto a vibrazioni.
e Proteggere il prodotto dalla luce diretta del sole e dai raggi UV.

 Evitare tolleranze elevate della pressione d’uscita: accertarsi che le irradiazioni
ad alta frequenza dovute ad apparecchi a emissione di disturbo siano tenute
lontane dall’apparecchio.

6.1.2 Accessori, materiale e utensili necessari

Scegliere il materiale e gli utensili adatti alla configurazione del proprio prodotto.
A seconda della configurazione sono necessari altri accessori.

Materiale di fissaggio

Per il fissaggio é possibile utilizzare materiale di fissaggio proprio oppure il mate-
riale di fissaggio AVENTICS. Rispettare le dimensioni e le coppie di serraggio.
Utensili

Accessori

e Utilizzare solo accessori autorizzati dal produttore. Vedere - 14. Accessori.
6.2 Preparazione

6.2.1 Disimballaggio e controllo del prodotto
1. Controllare in base al codice se il prodotto coincide con quello ordinato.

2. Controllare se il prodotto presenta danni dovuti al trasporto.
Un prodotto danneggiato non deve essere montato. Rispedire i prodotti dan-
neggiati assieme alla documentazione di consegna. Vedere — 4.3 Restituire il
prodotto.

3. Tenere a disposizione gli accessori, il materiale e gli utensili necessari.

6.2.2 Esecuzione delle misure di protezione

Procedimento
1. Durante la fase di preparazione non effettuare lavori sull'impianto.
2. Delimitare le aree pericolose.

3. Disattivare I’alimentazione elettrica e pneumatica dell’impianto o di tutte le
parti rilevanti dell’impianto.

4. Proteggere I'impianto da una riaccensione.
5. Lasciare raffreddare il prodotto e le parti adiacenti dellimpianto.
6. Indossare DPI.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Italiano

6.3 Montaggio dell'unita lineare

Requisiti
 Tutte le indicazioni del progetto possono essere realizzate.
* La preparazione e conclusa.

Indicazioni

Evitare pericoli nel montaggio verticale dell'unita lineare dovuti alla forza di
gravita o ad un avvio inaspettato: osservare le avvertenze di sicurezza. Vedere
- 2.6 Fonti di pericolo.

¢ Pericolo dovuto a movimenti incontrollati.

NOTA! Se nessuna coppia di azionamento ¢ efficace, il tubo di spinta puo es-
sere mosso manualmente o tramite la forza di gravita.

Procedimento
L'unita lineare ¢ assicurata tramite tubo di spinta e piedino di fissaggio.

1. Seil prodotto non é premontato: collegare il motore con 'unita lineare.
- Kit motore inline per grandezza 32/40/63 mm. Vedere — 6.4 Montaggio del
kit motore inline (grandezza 32/40/63 mm).
- Kit motore parallelo per grandezza 32/40/63 mm. Vedere = 6.5 Montaggio
del kit motore parallelo (per grandezza 32/40/63 mm).
- Per grandezza 100 mm. Vedere = 6.6 Montaggio (grandezza 100 mm).

2. Fissare la forcella o |a testa snodata (2) al tubo di spinta. Vedere - Fig. 8.
Utilizzare la sede per chiave del tubo di spinta per opporre resistenza.

Fig. 8: Fissare la testa snodata al tubo di spinta

2 Testasnodata

3. Awvitare gli accessori di montaggio con l'unita lineare.
- Per grandezza 32/40/63 mm. Vedere = 5.4.2 Accessori di montaggio.
- Per grandezza 100 mm. Vedere = 5.5.2 Accessori di montaggio.

4. Bloccare le parti della macchina o dell’impianto nelle quali deve essere monta-
ta l'unita lineare.

5. Awvitare la testa snodata (2) e gli accessori di montaggio (1) alla macchina o
alllimpianto. Vedere - Fig. 9.
Dimensioni dei fori per le viti di fissaggio. Vedere catalogo online.

1

. —

Fig. 9: Avvitare la testa snodata e gli accessori di montaggio

1 Accessori di montaggio 2 Testasnodata

6. Durante il montaggio fare attenzione che le forze di montaggio agiscano solo
direttamente al centro dell'unita lineare.

7. Assicurarsi che |'unita lineare possa muoversi indisturbata per tutta la corsa.
Se necessario eseguire una prova di collisione.

8. Controllare che i requisiti di installazione per le opzioni siano rispettati.

57



9. Se necessario: applicare sull'unita lineare segnali di divieto e di avvertimento 1. Separare i semigiunti.
della macchina o dell'impianto. Vedere — 2.4.1 Marcature e segnalidiawerti- 5 Qrientarei semigiunti dell’albero al motore e all’unita lineare.

mento sul prodotto. In proposito osservare i dati degli indici di posizione:
- Per giunto senza fissaggio a piedini. Vedere = Fig. 12 e - Tab. 4.
6.4 Montaggio del kit motore inline - Per giunto con fissaggio a piedini. Vedere = Fig. 13 e = Tab. 5.
(grandezza 32/40/63 mm) 3. Awitare le viti (12).

Coppie di serraggio. Vedere - Tab. 3.

6.4.1 Kit motore Indici di posizione per giunto senza fissaggio a piedini
I kit motore consente il montaggio assiale dei servomotori indicati.

1] -
Ipsi=t=cl]
e 1 E S]]

- 7

Fig. 12: Indici di posizione per giunto senza fissaggio a piedini

6.4.2 Viti e coppie diserraggio M,

Tab. 4: Indici di posizione per giunto senza fissaggio a piedini

Fig. 10: Kit motore inline: posizione delle viti Kitmotore :ntg?:;r;i“ tjn'_:irf]""eare .
Tab. 2: Montaggio del kit motore inline: viti e coppie di serraggio M, per motore e [mm]
adattatore R412028538  SPRA-32/ 1FK7015 18,5 16,2
Adattatore motore (3) Motore (11) R412028539  SPRA-32 1FK7022 20,0 18,3
Kit motore Vite M, [Nm]  Vite M, [Nm] R412028542  SPRA-40 [ 1FK7022 20,2 18,2
R412028543  SPRA-40/ 1FK7034 26,5 14,7
R412028538  SPRA-32/ 1FK7015 M3x12 1,3£0,2 M4x16 3,0£0,3 R412028545  SPRA-63 [ 1FK7034 38 35
R412028539  SPRA-32/ 1FK7022 M4x12 3,0£0,5 M5%20 59+0,8 R412028546  SPRA-63 | 1FK7044 322 35
R412028542  SPRA-40 [ 1FK7022 M4x12 3,0£0,5 M5%x20 59:0,8 R412028526  SPRA-32 IC830M2xx-Kx 211 18.2
R412028543  SPRA-40 [ 1FK7034 M4x12 3,0£0,5 M6%20 10,1:0,8 R412028528  SPRA-40 [ IC830M2xx-Cx 246 147
R412028545  SPRA-63 [ TFK7034 M6x16 10,1+0,8 M6x%20 10,1+0,8 R412028530  SPRA-63 | IC830MAxx-Gx 252 35
R412028546  SPRA-63 [ TFK7044 M6x%25 10,1+0,8 M6x25 10,1:0,8
R412028526  SPRA-32/1C830M2xx-Kx M4x12 3,0:05 M5x18 59108 Indici di posizione per giunto con fissaggio a piedini
R412028528  SPRA-40 [ 1C830M2xx-Cx Md4x12 3,0£0,5 M5x18 59+0,8
R412028530  SPRA-63/1C830M4xx-Gx M6%16 10,1+0,8 M6x25 10,1:0,8 X2 v2
Tab. 3: Montaggio del kit motore inline: viti e coppie di serraggio M, per copri- j: -
giunto e giunto - . L = E E«”
Coprigiunto (9) Giunto (12) . . .
Kit motore Vite M,[Nm] Vite M, [Nm] J> E = <”
R412028538  SPRA-32/ 1FK7015 M6x20 4,0+0,5 M2x6 0,6+0,2 i: o
R412028539  SPRA-32/ 1FK7022 M6x30 4,0+0,5 M4x12 4,0+0,5 |:i
R412028542  SPRA-40 [ 1FK7022 M6%30 4,0£0,5 M4x12 4,0£0,5 Z
R412028543  SPRA-40/ 1FK7034 M6x30 4,0+0,5 M4x12 4,0+£0,5 T
R412028545  SPRA-63/ 1FK7034 M8x30  8,0:0,8 M5x18  8,0:0,8 Fig. 13: Indici di posizione per giunto con fissaggio a piedini
R412028546  SPRA-63 | 1FK7044 M8x30 8008 M5x18 8,0:0,8 Tab. 5: Indici di posizione per giunto con fissaggio a piedini
R412028526  SPRA-32/1C830M2xx-Kx M6x30 4,0+0,5 M4x12 3,0+£0,3 Kit motore Standard Unita lineare Z
R412028528  SPRA-40 [ 1C830M2xx-Cx M6%30 4,0+0,5 M4x12 4,0+0,5 Motore X2 Y2 [mm]
R412028530  SPRA-63/IC830M4xx-Gx M8x30  8,0:08 M5x18  8,0:0,8 [mm] [mm]
R412028538  SPRA-32/1FK7015 20,9 18,1 4
6.4.3 Montaggio del giunto R412028539  SPRA-32 [ 1FK7022 23,7 18,9 4
R412028542  SPRA-40 [ 1FK7022 22,5 20,2 4
R412028543  SPRA-40 [ 1FK7034 30,8 14,7 4
R412028545  SPRA-63 [ 1FK7034 29,1 23,5 5
R412028546  SPRA-63 [ 1FK7044 37,5 23,5 5
R412028526  SPRA-32[1C830M2xx-Kx 25,4 18,2 4
R412028528  SPRA-40 [ IC830M2xx-Cx 28,9 14,7 4
R412028530  SPRA-63 [ IC830M4xx-Gx 30,5 23,5 5

Fig. 11: Montaggio del giunto

12 Viti

AVENTICS™ SPRA | R412028475-BAL-001-AE | Italiano 58



6.4.4 Montaggio del kit motore Tab. 7: Montaggio del kit motore parallelo: viti e coppie di serraggio M, per co-
perchio del riduttore (9) e (10)

Coperchio riduttore Coperchio riduttore

(9) (10)

Kit motore Vite M, [Nm] Vite M, [Nm]
R412028537 SPRA-32/1FK7015 M4x30  4,0£0,5 M6x20 4,0+£05
R412028540 SPRA-40 [ 1FK7022 M4x35  4,0:05 M6x20 4,0£0,5
R412028541 SPRA-40 [ 1FK7034 M6x20 10,1+0,8 M6x16 59:0,8
R412028544 SPRA-63 [ 1FK7034 M4x45  4,0£05 M8x24  59:0,8
R412028525 SPRA-32/[1C830M2xx-Kx ~ M4x45 4,0 M8x50 5,9
R412028527 SPRA-40/1C830M2xx-Cx  M4x45 4,0 M8x50 5,9
R412028529 SPRA-63/1C830M4xx-Gx ~ M8x70 4,0 M8x70 4,0

6.5.3 Montaggio della piastra intermedia

Fig. 14: Montaggio del kit motore

1 Motore 2 Guarnizione

3 Vite 4 Guarnizione rotonda

5 Guarnizione quadrata con intaglio 5b Guarnizione quadrata con intaglio
(solo opzione con fissaggio a piedini)

6 Unitalineare 7 Fissaggio a piedini (solo opzione con
fissaggio a piedini)

8 Coprigiunto 9 Vitibrugola

10 Flangia motore 11 Vite

INFO: Le guarnizioni tra i singoli componenti sono necessarie affinché sia garanti-
to il tipo di protezione IP.

Fig. 15: Montaggio della piastra intermedia
1. Montare il coprigiunto (8) sull’unita lineare (6) - senza utilizzo del fissaggio a

piedini (opzione): 1 Vite brugola 2 Motore
Inserire la guarnizione quadrata con intaglio (5) tra entrambi i componenti e 3 Guarnizione quadrata senza intaglio 4 Piastraintermedia
fissare la scatola (8) all’unita lineare (6) stringendo le 4 viti brugola (9). 5 Tacchi di allineamento 6 Cinghia dentata
2. Montare il coprigiunto (8) sull’unita lineare (6) — con I'utilizzo del fissaggio a 7 Puleggia dentata 8 Guarnizione piatta
piedini (opzione): 9 Vite 10 Vite
Montare prima di tutto il fissaggio a piedini (7) all’unita lineare (6) e poi al co- 11 Puleggia dentata con flangia 12 Vite speciale
prigiunto (8): inserire rispettivamente una guarnizione quadrata con inta- 13 Vite di precarico 14 Guarnizione quadrata con intaglio

glio (5) tra tutti i componenti e fissare il coprigiunto (8) all’unita lineare (6)

stringendo le 4 viti brugola (9). 15 Unita lineare

3. Montare la flangia motore (10) al coprigiunto (8): inserire la guarnizione ro-
tonda (4) tra flangia motore e coprigiunto e serrare con 4 viti (3).
Assicurarsi che il giunto sia montato in base agli indici di posizione a seconda
della configurazione (con/senza kit di fissaggio a piedini):

1. Montare il motore (2) sulla piastra intermedia (4): inserire la guarnizione qua-
drata senza intaglio (3) e avvitare tutte le viti brugola (1).
Osservare in proposito le tacche di allineamento (5) sulla piastra intermedia.

- Per giunto senza fissaggio a piedini. Vedere - Tab. 4. 2. Montare I'unita lineare (15) alla piastra intermedia (4): inserire la guarnizione
- Per giunto con fissaggio a piedini. Vedere = Tab. 5. quadrata con intaglio (14) e fissare con le 4 viti speciali (12).
- Coppie di serraggio per viti. Vedere - Tab. 2. Importante: non stringere ancora saldamente le viti (12)!

4. Montare la flangia motore (10) al motore (1): inserire la guarnizione (2) tra en-
trambi i componenti e serrare con 4 viti (11). 6.5.4 Montaggio della cinghia dentata

Numeri delle posizioni fino a 15. Vedere - Fig. 15.

6.5 Montaggio del kit motore parallelo (per
grandezza 32/40/63 mm)

6.5.1 Scopod’uso

I kit motore parallelo consente il montaggio parallelo del motore ad un'unita li-
neare della serie SPRA.

6.5.2 Viti e coppie di serraggio M,
Posizione delle viti. Vedere - Fig. 15

Tab. 6: Montaggio del kit motore parallelo: viti e coppie di serraggio M, per mo-
tore e piastra intermedia

Motore (1) Piastra intermedia
(12) Fig. 16: Montaggio della cinghia dentata
i el Lk MAINmIRvie MR 16 Spina elastica 17 Utensile di montaggio

R412028537 SPRA-32 [ 1FK7015 M4x16 3,0£0,3 M6x20 59+0,8

R412028540 SPRA-40/ 1FK7022 M5x%20 59+0,8 M6%20 59+0,8

R412028541 SPRA-40 /[ 1FK7034 M6x20 10,1+0,8 M6x16 59+0,8

R412028544 SPRA-63 [ 1FK7034 M6x20 10,1+0,8 M8x24 10,1+£0,8

R412028525 SPRA-32/1C830M2xx-Kx M5x16 4,0 M6x16 59

R412028527 SPRA-40/1C830M2xx-Cx ~ M5x16 4,0 M6%16 5,9

R412028529 SPRA-63/IC830M4xx-Cx  M6%20 4,0 M8x25 5,9

AVENTICS™ SPRA | R412028475-BAL-001-AE | Italiano 59



Fig. 17: Pulegge dentate (vista dettagliata)

7 Puleggia dentata
X3 Distanza X3

11 Puleggia dentata con flangia
Y3 DistanzaY3

—_

. Spingere I'unita lineare (15) il piti vicino possibile al motore (2) e avvitare ma-
nualmente le viti (12).

N

. Inserire rispettivamente una spina elastica (16) sull’albero dell’unita lineare e
sull’albero del motore.

w

. Inserire le pulegge dentate (7/11) nella cinghia dentata (6).

N

. Spingere le pulegge dentate (7/11) sopra le spine elastiche (16).

. Allineare la puleggia dentata (11) e la spina elastica: vedere la tabella sequen-
te.

(%3]

Tab. 8: Allineamento della puleggia dentata (11) sull’albero dell’unita lineare
MNR Kit motore
R412028537  SPRA-32/1FK7015

Puleggia dentata con flangia (11)

Spingere il pit possibile in avanti la puleggia
dentata.

R412028540  SPRA-40/ 1FK7022

R412028544  SPRA-63 [ 1FK7034

R412028525  SPRA-32/1C830M2xx-Kx

R412028541  SPRA-40 [ 1FK7034 Osservare la distanza X3 albero - spina elastica.
Vedere - Fig. 17: X3 =21,6 mm

R412028527  SPRA-40[1C830M2xx-Cx Osservare la distanza X3 albero - spina elastica.
Vedere - Fig. 17: X3 =24,5mm

R412028529  SPRA-63[1C830M4xx-Gx Osservare la distanza X3 albero - spina elastica.

Vedere - Fig. 17: X3 =33,8 mm

MNR Kit motore Puleggia dentata M, [Nm]
R412028541 SPRA-40 [ 1FK7034 GT3-5M-222 40
R412028544  SPRA-63 [ 1FK7034 GT3-5M-Z22 40
R412028525  SPRA-32/1C830M2xx-Kx GT3-5M-722 40
R412028527  SPRA-40 [ 1C830M2xx-Cx GT3-5M-Z22 40
R412028529  SPRA-63[1C830M4xx-Gx GT3-5M-Z44 70

8. Inserire la vite di precarico (13) nel foro laterale della piastra intermedia (4) e
stringere la cinghia dentata (6) con la vite di precarico finché entrambi le gui-
de non sono dritte e parallele.

Importante: se la cinghia dentata non si stringe: svitare la vite speciale (12).

9. Misurare la tensione della cinghia dentata con frequenzimetro adatto.

10.Regolare la vite di precarico (13) fino al raggiungimento della tensione della
cinghia desiderata.

11.Avvitare le viti speciali (12).
Coppie di serraggio. Vedere - Tab. 6.

NOTA! Awvitando la vite di precarico (13) aumenta la frequenza propria della
cinghia dentata. Vedere - Tab. 11. Pretensionamenti troppo alti possono
provocare I'usura dei cuscinetti dell’unita lineare e del motore dato il carico
radiale (protezione del materiale).

Tab. 11: Frequenza propria/deformazione del tratto libero

MNR Kit motore Frequenza pro- Deformazione del tratto li-
E] LI

R412028537  SPRA-32/1FK7015 557...573Hz S8N@1mm

R412028540  SPRA-40 [ 1FK7022 517...533Hz 1I5N@1,2mm

R412028541  SPRA-40/ 1FK7034 345+ (-8 Hz 20N@1,6 mm

R412028544  SPRA-63 [ TFK7034 337...353Hz 20N@1,6 mm

R412028525  SPRA-32/1C830M2xx-Kx  193...203 Hz 6,01...6,4TN@1,29 mm

R412028527  SPRA-40/1C830M2xx-Cx 276..290Hz  10,1..10,9N@ 1,29 mm

R412028529  SPRA-631C830M4xx-Gx 199...208 Hz 14,1...153N@ 1,88 mm

12.Non appena é impostata la frequenza giusta: bloccare le viti speciali (12) e
controllare nuovamente la frequenza della cinghia dentata.

ﬂ « Intervallo di sostituzione per tutte le cinghie dentate: 2 milioni di ci-
cli

¢ Montaggio di motori di altri produttori: la frequenza di un motore
di altri produttori puo variare dai valori indicati. La frequenza di soli-
to e limitata dal carico radiale massimo consentito dell’albero mo-
tore.

6.5.5 Montaggio del coperchio del riduttore
Numeri delle posizioni fino a 15. Vedere - Fig. 15.

6. Allineare la puleggia dentata (7) e la seconda spina elastica sul lato motore.
Vedere la tabella sequente.

Tab. 9: Allineamento della puleggia dentata (7) sul lato motore

B}

=

o=
)

©

19 18

MNR Kit motore Puleggia dentata (7)

R412028537  SPRA-32/ 1FK7015 Spingere il pit possibile in avanti la puleggia
dentata.

R412028540  SPRA-40/ 1FK7022 Applicando I'utensile di montaggio (17), posi-

R412028544  SPRA-63 | 1FK7034 zionare la puleggia sulla piastra intermedia e
spingere la puleggia il pit possibile in avanti.

R412028541  SPRA-40 [ 1FK7034 Osservare la distanza Y3. Vedere — Fig. 17:
Y3=10,2mm

R412028525  SPRA-32/1C830M2xx-Kx Osservare la distanza Y3. Vedere — Fig. 17:
Y3=19,1mm

R412028527  SPRA-40[1C830M2xx-Cx Osservare la distanza Y3. Vedere - Fig. 17:
Y3=14,1mm

R412028529  SPRA-63/1C830M4xx-Gx Osservare la distanza Y3. Vedere - Fig. 17:
Y3=27,5mm

7. Bloccare le pulegge dentate (7/11) stringendo i dadi.
Tenere ferma la parte opposta con una chiave esagonale.
Coppia di serraggio. Vedere la tabella sequente.

Tab. 10: Fissaggio delle pulegge dentate: coppia di serraggio M,

MNR Kit motore Puleggia dentata M, [Nm]
R412028537  SPRA-32/1FK7015 GT3-3M-Z18 5
R412028540  SPRA-40 [ 1FK7022 GT3-3M-224 20

AVENTICS™ SPRA | R412028475-BAL-001-AE | Italiano

Fig. 18: Montaggio del coperchio del riduttore

18 Rondella di tenuta 19 Coperchio riduttore

1. Posare la guarnizione piatta (8) tra coperchio del riduttore (19) e piastra inter-
media (4).
2. Spingere le rondelle di tenuta (18) sulle viti brugola (9/10).

3. Fissare il coperchio del riduttore. Vedere - Fig. 18.
Viti e coppie di serraggio. Vedere - Viti e coppie di serraggio M,.

60



Elemento di fissaggio opzionale 2. Spingere il mozzo del giunto sull’albero motore e allineare il foro del giunto
all’estremita dell’albero motore.
3. Awvitare le viti (13).
Coppie di serraggio:
- Per il kit motore inline. Vedere - Tab. 14.
- Per il kit motore parallelo. Vedere = Tab. 16.

6.6.3 Montaggio del kit motore inline

Fig. 21: Montaggio del kit motore inline

1 Vite 2 Guarnizione
3 Vite 4 Guarnizione
Fig. 19: Montaggio con elemento di fissaggio (opzione) 5 Vite 6 Guarnizione
1 Cuarnizi 2 Vite brudol 7 Unita lineare 8 Giunto
3 Aualrlnlzl.otne " e brugoa 9 Riduttore inline 10 Adattatore motore
nefloditenuta 11 Giunto 12 Motore
1. Allineare gli anelli di tenuta (3) tra coperchio del riduttore ed elemento di fis-
saggio.
2. Spingere le guarnizioni (1) sulle viti brugola (2).
3. Bloccare I'elemento di fissaggio stringendo le viti brugola (2).
Coppie di serraggio. Vedere la tabella seguente.
Tab. 12: Coppie di serraggio M, delle viti brugola (2) per I'elemento di fissaggio
Kit motore Elemento di fissaggio
MF1, MP2, MS1 MT5
SPRA-32 [ TFK7015  M6x30 5+0,5
SPRA-40 [ TFK7022  M6x30 M6x35 5:0,5
SPRA-40 [ TFK7034  M8x70 8:0,8
SPRA-63 [ TFK7034  M8x35 M8x40 8+0,8
SPRA-32/1C830M2- M8x70 8:0,8
xx-Kx Fig. 22: Montaggio del kit motore inline: posizione delle viti
SPRA-40 [ 1C830M2-  M8x70 8:0,8 .
Xx-Cx 13 Vite
SPRA-63 [1C830M4-  M8x70 8+0,8
xx-Gx Tab. 13: Montaggio del kit motore inline: viti e coppie di serraggio M, per motore
e adattatore
6.6 Montaggio (grandezza 100 mm) Motore (1) gd)a“amfe motore
. Kit motore Vite Vite M, [Nm
6.6.1 Kit motore A [Nm]
. . L . R412028547 SPRA-100 [ 1FK704x M6x30 10 M8x30 20
I kit motore consente il montaggio di un motore con stelo assiale.
R412028548 SPRA-100 [ 1FK706x M8x30 20 M8x30 20
6.6.2 Montaggio del giunto R412028549 SPRA-100/ TFK708x M10%30 40 M8x30 20
R412028550 SPRA-100/ 1FK710x M12x40 75 M8x30 20
1 R412028535 SPRA-100/1C830M6xx-BK M8x30 20 M8x30 20
3 R412028536 SPRA-100 [ IC830M7xx-KK M12x35 75 M8x30 20

Tab. 14: Montaggio del kit motore inline: viti e coppie di serraggio M, per ridutto-

re e giunto
Riduttore (5) Giunto (13)
Kit motore Vite M, [Nm] Vite
R412028547 SPRA-100 [ 1FK704x M12x40 75 M6x20 15
R412028548 SPRA-100/ TFK706x M12x40 75 M6%20 15
R412028549 SPRA-100 [ 1TFK708x M12x40 75 M6x20 15
Fig. 20: Montaggio del giunto R412028550 SPRA-100 [ 1FK710x M12x40 75 M6%20 15
R412028535 SPRA-100 /IC830M6xx-BK M12x40 75 M6x20 15
13 Vvid R412028536 SPRA-100 [ IC830M7xx-KK M12x40 75 M6x20 15
1. Spingere il primo mozzo del giunto dentato il piti possibile sull’asta filettata Procedimento
dell’unita lineare. 1. Fissare il giunto (8) all’unita lineare (7) con la vite (13). Vedere capitolo

- 6.6.2 Montaggio del giunto.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Italiano 61



2. Montare il riduttore inline (9) sull’'unita lineare (7): inserire la guarnizione (6) Tab. 16: Montaggio del kit motore parallelo: viti e coppie di serraggio M, per mo-
tra entrambi i componenti e serrare il corpo con 4 viti (5). tore e giunto

3. Posare la guarnizione (4) sul riduttore inline (9), montare poi I’adattatore per Motore (9) Giunto (13)
motore (10) sul riduttore inline e stringere le viti (3).

) o ) Kit motore Vite M, [Nm] Vite
4. Fissare il giunto (11) al motore (12) con la vite (13).

. . s R412028547 SPRA-100 [ 1FK704x M6x30 10 M6x20 15

5. Posizionare la guarnizione (2) nella scanalatura dell’adattatore per motore
(10). R412028548 SPRA-100/ TFK706x M8x30 20 M6x20 15
6. Fissare il motore (12) sull’adattatore per motore (10): stringere le viti (1). R412028549 SPRA-100/ TFK708 M10x30 40 M6x20 15
R412028550 SPRA-100/ TFK710x M12x40 75 M6x20 15
6.6.4 Montaggio del kit motore paraIIeIo R412028535 SPRA-100/1C830M6xx-BK M8x30 20 M6x20 15
R412028536 SPRA-100 /I1C830M7xx-KK M12x35 75 M6%20 15

Procedimento

1. Montare I'unita lineare (11) al riduttore (2): inserire la guarnizione (12) tra en-
trambii componenti e stringere le viti (1).

2. Fissare il giunto (10) al motore (8) con la vite (13). Vedere capitolo
- 6.6.2 Montaggio del giunto.

3. Montare I’adattatore per motore (5) sul riduttore (2): inserire la guarnizione
(4) trai due componenti e stringere le viti (6).

4. Inserire la guarnizione (7) nell’intaglio dell’adattatore per motore (5) e strin-
gere |'adattatore con 4 viti (9).

6.6.5 Identificazione dei finecorsa meccanici

¢ |finecorsa meccanici dell’unita lineare nell’uso normale non sono concepiti
per assorbire urti:

Fig. 23: Montaggio del kit motore parallelo - ) )
- Montare i finecorsa in modo tale che non vengano urtati durante I’'uso nor-

1 Vite 2 Riduttore male (protezione del materiale).
3 Giunto 4 Guarnizione - Durante l'installazione dei finecorsa: tenere conto della distanza di sicurez-
5 Adattatore motore 6 Vite za per un’oltrecorsa sufficiente.
7 Guarnizione 8 Motore
9 Vite 10 Giunto 6.7 Montaggio dei sensori
11 Unita lineare 12 Guarnizione
1
'.__:ﬂ
)

Fig. 24: Montaggio del kit motore parallelo: posizione delle viti

13 Vite

Tab. 15: Montaggio del kit motore parallelo: viti e coppie di serraggio M, per ri-
duttore e adattatore per motore

Riduttore (1) Adattatore motore
(6)
Kit motore Vite M, [Nm] Vite M, [Nm]
Fig. 25: Montaggio dei sensori
R412028547 SPRA-100 [ TFK704x M12x110- 40..75 M8x30 20
M12x140 Montare i sensori dall’alto:
R412028548 SPRA-100 [ TFK706x M12x110-  40..75  M8x30 20 1. Rivolgere le estremita del cavo in direzione del motore.
M12x140 - . , L. . X
2. Inserire i sensori dall’alto nella posizione desiderata della scanalatura e fissare
R412028549 SPRA-100/ TFK708x M12x110- 40..75 M8x30 20 con vite eccentrica
M12x140 ’
R412028550 SPRA-100/ 1FK710x N12110- 4075 Max30 20 3. Guidare il cavo lungo la scanalatura del profilato.
M12x140 4. Inserire il cavo nelle scanalature delle coperture in plastica e spingere la coper-
R412028535 SPRA-100/IC830MExx-BK M12x110- 40..75 M8x30 20 tura assieme al cavo nella scanalatura.
M12x140 Ulteriori Infoinformazioni. Vedere quanto riportato sulla confezione dei sensori e
R412028536 SPRA-100/1C830M7xx-KK M12x110- 40...75 M8x30 20 il catalogo online.
M12x140

AVENTICS™ SPRA | R412028475-BAL-001-AE | Italiano 62



7 Messain funzione

7.1 Disposizioni di base

Disposizioni per il prodotto
* Se é necessario un collegamento dell'unita lineare al sistema di arresto di

emergenza: assicurarsi che l'unita lineare sia collegata ad un sistema di arresto
diemergenza.

7.2 Indicazioni sulla sicurezza

Per evitare pericoli durante la messa in funzione, rispettare le sequenti indicazioni
sulla sicurezza. Vedere - 2. Sicurezza.

7.3 Preparazione

Disposizioni generali

e Pulire le parti sporche (protezione del materiale). Vedere capitolo = 9.4 Puli-
zia.

7.4 Messain funzione graduale

1. Iniziare la configurazione della corsa di riferimento con carico e numero di giri
limitati.
NOTA! Durante il funzionamento non devono essere raggiunti i finecorsa
meccanici dell'unita lineare. In caso contrario l'unita lineare sara danneggiata
permanentemente (protezione del materiale).

2. Assicurarsi che I'energia cinetica massima indicata di seguito per ciascuna
grandezza non venga superata durante la corsa di riferimento. L'energia cine-
tica dell'unita lineare viene calcolata nel modo sequente: E=% * m * v2
m: massa spostata in kg
v: velocita lineare in m/s

La velocita massima della corsa di riferimento e quindi dipendente dalla massa
spostata dell'applicazione concreta. La massa spostata dell'unita lineare deve es-
sere quindi tenuta in considerazione.

Grandezza Energia cinetica massimainJ (Joule)

32mm Max. 0,1x107]
40 mm Max. 0,2x1073]
63 mm Max. 0,4x 107
100 mm Max. 1x107)

8 Funzionamento

8.1 Disposizioni di base

Disposizioni generali

e Evitare il surriscaldamento: utilizzare I'interruttore di protezione termica inte-
grato (protezione del materiale).

* Non disattivare, modificare o escludere mai i dispositivi di protezione.

In caso di guasti durante in funzionamento

¢ Qualora i verifichi un guasto che rappresenta un pericolo immediato peri col-
laboratori o gli impianti, disinserire il prodotto.

8.2 Accensione[spegnimento

Il prodotto non dispone di elementi di controllo propri per il funzionamento. Il
funzionamento viene comandato tramite un elemento di controllo separato. Ve-
dere manuale separato.

9 Manutenzione

9.1 Indicazioni sulla sicurezza

Per evitare pericoli durante la manutenzione, rispettare le indicazioni sulla sicu-
rezza. Vedere - 2. Sicurezza.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Italiano

9.2 Panoramica

Disposizioni generali

* In presenza di usura elevata: accorciare gli intervalli di manutenzione in base
al grado di usura.

 Sel'unita lineare viene azionata al di fuori delle condizioni ambientali indicate
nelle presenti istruzioni: controllare una volta al mese se sono visibili dei cam-
biamenti sui componenti (ossidazione, sporco ecc.).

Attivita di manutenzione
Tab. 17: Intervalli di manutenzione
Attivita

Intervallo Da eseguire da Dettagli

Giornaliero Controllare la presenza di danni visibi- Personaistruita Vedere capitolo
li sull'unita lineare. - 9.3.2 Procedura

Pulire l'unita lineare. Personaistruita Vedere capitolo

- 9.4.2 Procedura

Mensile Controllare che I'asta di spinta e Personale spe-
componenti di montaggio siano fissa- cializzato
ti saldamente ed eventualmente cor-

reggerli.

Controllare che I'attacco sia fissato
saldamente.

Personale spe-
cializzato

Grandezza 100 mm: controllare I'in-
tervallo di manutenzione.

Personale spe-
cializzato

Vedere capitolo

- 9.5.1 Lubrificare il
prodotto (grandezza
100 mm)

Vedere capitolo
- 9.3.2 Procedura

Semestrale Controllare la presenza di danni visibi- Personale spe-
li su tutte le parti. cializzato

Controllare che le etichette e le av-
vertenze siano leggibili ed eventual-
mente sostituirle.

Annuale Personale spe-

cializzato

Controllare che le guarnizioni non sia- Personale spe-
no danneggiate. cializzato

Vedere capitolo
- 9.3.2 Procedura

9.3 Revisione

9.3.1 Disposizioni generali

Impiego in condizioni ambientali normali
* Laverifica del prodotto e dell'intero impianto é di responsabilita del gestore.

Impiego in condizioni ambientali aggressive

Per condizioni ambientali aggressive si intendono ad es.:
» Temperature elevate

 Elevate quantita di sporcizia

* Vicinanza a liquidi o vapori che sciolgono i grassi

In presenza di condizioni ambientali aggressive si applicano ulteriori disposizioni
per lispezione:

* Adattare l'intervallo di verifica delle guarnizioni alle condizioni ambientali.

NOTA! In condizioni ambientali aggressive le guarnizioni invecchiano piti rapi-
damente. Guarnizioni difettose portano a fughe pneumatiche e alla perdita
del tipo di protezione. Controllare piti spesso le guarnizioni (protezione del
materiale).

* Registrare gliintervalli di verifica modificati nel piano di manutenzione
dell'impianto (protezione antinfortunistica, protezione del materiale).

9.3.2 Procedura

Preparazione
1. Durante la fase di preparazione non effettuare lavori sull'impianto.
2. Delimitare le aree pericolose.

3. Disattivare I’alimentazione elettrica e pneumatica dell’impianto o di tutte le
parti rilevanti dell’impianto.

4. Proteggere I'impianto da una riaccensione.
5. Lasciare raffreddare il prodotto e le parti adiacenti dell'impianto.
6. Indossare DPI.

Controllo visivo
» Effettuare un controllo visivo per verificare l'integrita.

63



Fig. 26: Eseguire un controllo visivo

1 Corpo 2 Profilo

3 Tubodispinta

e Controllare la presenza di crepe e fessure sul corpo (1).
 Controllare la presenza di crepe, fessure e danneggiamenti sul profilo (2).
* Controllare la presenza di graffi e schiacciamenti sul tubo di spinta (3).

Controllo dettagliato

* Marchi e avvertimenti sul prodotto: il gestore deve sostituire sempre marchi o
avvertimenti poco leggibili.

e Controllare che tuttiiraccordi a vite siano posizionati saldamente.
 Controllare i dispositivi di protezione dell'impianto.
e Controllare le funzioni del prodotto.

Controllo delle guarnizioni

e L’acqua utilizzata per la pulizia (additivi chimici inclusi) deve essere a pH neu-
tro.
Indicazioni

e Seiliquidi penetrano all’interno del sistema rovinano le guarnizioni, danneg-
giando cosi il prodotto (protezione del materiale).

 Assicurarsi che I'unita lineare non venga a contatto con liquidi.

9.4.2 Procedura

1. Chiudere tutte le aperture con dispositivi di protezione idonei per evitare che i
detergenti possano penetrare nel sistema.

2. Rimuovere tutta la polvere depositata sul prodotto e sui componenti vicini.
3. Rimuovere eventuali altri depositi dal prodotto e dai componenti vicini.

9.5 Manutenzione

Indicazioni

e Osservare il piano di manutenzione dell'intero impianto: il piano di manuten-
zione dell'intero impianto e gli intervalli di manutenzione in esso contenuti
possono prevedere ulteriori interventi di manutenzione.

9.5.1 Lubrificare il prodotto (grandezza 100 mm)

- 3

Fig. 27: Controllare le guarnizioni

1 Guarnizione 2 Attacco

3 Guarnizione piatta

NOTA! Se le guarnizioni sono danneggiate o sbagliate non e pili garantito il tipo
di protezione IP54S. Percio: sostituire immediatamente gli anelli a tenuta.

1. Controllare che le guarnizioni (1) non siano danneggiate.

2. Controllare che I'attacco (2) non sia danneggiato.

3. Controllare che la guarnizione piatta (3) non sia danneggiata.
4. Controllare che il prodotto non perda.

9.4 Pulizia

9.4.1 Disposizioni generali

Intervalli di pulizia

* Il gestore definisce gli intervalli di pulizia in funzione delle condizioni ambien-
tali del luogo di impiego.

e Osservare le indicazioni contenute nella documentazione dellimpianto.

Strumenti

e Pulire il prodotto esclusivamente con panni umidi.

 Perla pulizia utilizzare esclusivamente acqua ed event. un detergente delicato
(protezione del materiale).

AVENTICS™ SPRA | R412028475-BAL-001-AE | Italiano

Fig. 28: Tappo per lubrificazione sul tubo di protezione

Preparazione
1. delimitare le aree pericolose (protezione antinfortunistica);
2. Portare |'unita lineare in posizione di lubrificazione.

3. Disattivare I’alimentazione elettrica e pneumatica dell’impianto o di tutte le
parti rilevanti dell’impianto (protezione antinfortunistica, protezione del ma-
teriale).

4. Proteggere I'impianto da una riaccensione (protezione antinfortunistica).

5. lasciare raffreddare il prodotto e le parti adiacenti dell'impianto (protezione
antinfortunistica);

6. indossare I'abbigliamento di protezione (protezione antinfortunistica).

Procedimento
1. Aprireil tappo (1).
2. Lubrificare il prodotto.

Tipo e quantita di lubrificante. Vedere - Tab. 18.
La compatibilita non puo essere garantita se vengono utilizzati altri grassi.

ATTENZONE! Pericolo dovuto a sostanze intollerabili! Nel maneggiare i lubri-
ficanti osservare la scheda di sicurezza del produttore del lubrificante.

» Chiudere il foro di lubrificazione.
Tab. 18: Intervallo di manutenzione SPRA-100

SPRA-BS-100 Posizione dilu- Corsa nominale: 40 mm
brificazione A partire dal finecor- 41 mm
sa meccanico:
Intervallo di manutenzione Ogni 10 Mrev* 0 100 km
Quantita di lubrificante 8cm?
Lubrificante BERUTOX FH 28 EPK / Il
Produttore: Bechem
Vite BS 32x10
SPRA-BN-100 Posizione dilu- Corsa nominale: 15,5mm

brificazione

64



A partire dal finecor- 18,5 mm
sa meccanico:

Intervallo di manutenzione Ogni 5 Mrev* 0 50 km

Quantita di lubrificante 17 cm3
Lubrificante BERUTOX FH 28 EPK [ Il
Produttore: Bechem
Vite BS 40x10
SPRA-BL-100 Posizione dilu- Corsa nominale: 3mm
brificazione A partire dal finecor- 6 mm
sa meccanico:
Intervallo di manutenzione Ogni 5 Mrev* 0 100 km
Quantita di lubrificante 7 cm3
Lubrificante BERUTOX FH 28 EPK [ Il
Produttore: Bechem
Vite BS 40%20
SPRA-RN-100 Posizione dilu- Corsa nominale: 2mm
brificazione A partire dal finecor- 5 mm

sa meccanico:

Intervallo di manutenzione Ogni 20 Mrev* 0 200 km™**

Quantita di lubrificante 14 cm3

Lubrificante STABUTHERM GH 461
Produttore: Klueber

Vite RS 30%10

* Mrev = milioni di giri
** Prima lubrificazione dopo 100.000 giri.

9.5.2 Controlli di manutenzione

In ogni intervallo di manutenzione controllare quanto segue:

e Astascorrevole “LS”: il gioco assiale deve essere inferiore ai valori sequenti:
- Grandezza 32 mm: 0,35 mm
- Grandezza 40 mm: 0,6 mm
- Grandezza 63 mm: 1,0 mm

Seil gioco € maggiore del valore indicato: sostituire l'unita lineare (protezione
antinfortunistica).

AVVERTENZA! La mancata sostituzione puo provocare un guasto totale
dell’impianto (movimento incontrollato di una massa in movimento).

* Vite aricircolo di sfere “BS/BN/BL”: un’usura esagerata del mandrino a circola-
zione di sfere puo portare a un aumento della rumorosita e a un possibile bloc-
co dell'unita lineare.

 In caso diforma a U (azionamento a cinghia) eseguire i controlli sequenti:

- Controllare se la cinghia dentata presenta segni di cedimento prematuro
(fessurazioni e/o forte usura).

- Sostituire dopo 2 milioni di cicli senza tenere conto dell’'usura.
* Istruzioni per la regolazione. Vedere - 6.5.4 Montaggio della cinghia dentata.

9.6 Dopo la manutenzione

Al termine degli interventi di manutenzione esequire le sequenti attivita:
1. togliere tutti gli utensili e i dispositivi dall'area di lavoro;

2. togliere tutte le barriere e i cartelli affissi;

3. pulire I'area di lavoro, asciugare i liquidi e togliere i materiali di lavoro;
4. registrare gli interventi di manutenzione nel rispettivo piano.

Se non si riscontrano danni e il gestore non ha segnalato guasti, & possibile ricol-
legare il prodotto all'alimentazione di corrente e metterlo in funzione.

10 Smontaggio e sostituzione

Lo smontaggio del prodotto si rende necessario soltanto se il prodotto deve esse-
re sostituito, montato da un‘altra parte o smaltito.

10.1 Disposizioni di base

Trattamento di prodotti e componenti pesanti

e Prima disganciare il prodotto dai fissaggi, assicurarsi che il prodotto non pos-
sa cadere.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Italiano

e Attuare misure idonee volte a evitare danneggiamenti durante il sollevamen-
to del prodotto.

* Prodotti e componenti pesanti devono essere trasportati da due persone o da
una sola persona con l'ausilio di elevatori.

* Bloccare i componenti grandi del prodotto o dellimpianto per evitare che
possano cadere o ribaltarsi (protezione antinfortunistica).

10.2 Indicazioni sulla sicurezza

Per evitare pericoli durante lo smontaggio, rispettare le indicazioni sulla sicurez-
za. Vedere - 2. Sicurezza.

10.3 Preparazione

1. delimitare le aree pericolose (protezione antinfortunistica);

2. Disattivare I’alimentazione elettrica e pneumatica dell’impianto o di tutte le
parti rilevanti dell'impianto.
Sfiatare lentamente I'impianto per evitare movimenti incontrollati dei compo-
nenti dell’impianto.

3. Proteggere I'impianto da una riaccensione (protezione antinfortunistica).

4. lasciare raffreddare il prodotto e le parti adiacenti dell'impianto (protezione
antinfortunistica);

5. indossare l'abbigliamento di protezione (protezione antinfortunistica).

10.4 Smontaggio dell'unita lineare

1. Assicurare le parti della macchina o dell’impianto in modo che non possano
essere applicati carichi sulla forcella e sulla testa a cerniera dell'unita lineare.

. Svitare le viti di fissaggio su perni, flange e aste.
. Smontare il prodotto dalla macchina o dall’impianto.
. Pulire il prodotto.

u b~ W N

. Imballare con cautela il prodotto per essere pronto al trasporto.

11 Smaltimento

Lo smaltimento del prodotto e dell'imballaggio non conforme alle disposizioni &
causa diinquinamento ambientale, perché in questo caso le materie prime non
possono essere riciclate.

» Smaltire il prodotto e limballaggio in conformita alle disposizioni in vigore nel
paese.

12 Ricerca e risoluzione errori

12.1 Disposizioni di base

Disposizioni generali per la manutenzione

* Non scomporre o modificare mai il prodotto (protezione antinfortunistica,
protezione del materiale).

» Non effettuare tentativi di riparazione arbitrari (protezione antinfortunistica,
protezione del materiale).
Parti di ricambio e kit di sostituzione ammessi

 Utilizzare esclusivamente parti di ricambio o kit di sostituzione presenti nel ca-
talogo online (protezione antinfortunistica, protezione del materiale).

12.2 Indicazioni sulla sicurezza

Per evitare pericoli durante la ricerca e la risoluzione dei guasti, rispettare le indi-
cazioni sulla sicurezza. Vedere - 2. Sicurezza.

12.3 Procedura

Passo 1: controllare I'impianto

» In caso di guasti controllare innanzitutto I'impianto o la parte dell’impianto in
cui @ montato il prodotto. Controllare i sequenti punti:

 Tuttiicollegamenti
* |Impostazioni. Vedere — 13. Dati tecnici.

65



Passo 2: controllare il prodotto

1. Disattivare I’alimentazione elettrica e pneumatica dell’impianto o di tutte le
parti rilevanti dell'impianto.

N

. Controllare il prodotto in base agli errori descritti di sequito.

w

. Effettuare le riparazioni con I’aiuto delle informazioni riportate sotto “Soluzio-
ne”.
Se non e possibile risolvere il guasto come descritto: smontare il prodotto e ri-
spedirlo. Vedere = 4.3 Restituire il prodotto.

D

. Seil guasto e stato risolto: rimettere in funzionamento I'impianto e il prodot-
to.

12.4 Errori

L'unita lineare non si muove

Causa possibile Soluzione (da eseguire)

Corpo estraneo nella corsa Rimuovere il corpo estraneo dalla corsa (persona istruita).
dell'unita lineare

Carico non consentito Misurare il carico statico e dinamico e confrontarlo con i
dati riportati sulla Typetarghetta di identificazione.
Se viene superata la portata: controllare il carico nominale
e montare eventualmente un'unita lineare pili potente
(personale specializzato).

La durata del prodotto e supera- Vedere il diagramma di potenza nel catalogo online (per-
ta sonale specializzato).

Non é possibile mettere in fun-  Sostituire il prodotto (personale specializzato).
zione l'unita lineare con nessuna
delle misure elencate

Movimento di corsa disturbato

Causa possibile Soluzione (da eseguire)

Corpo estraneo nella corsa Rimuovere il corpo estraneo dalla corsa (persona istruita).

dell'unita lineare

Carico non consentito Eliminare tuttii carichi che agiscono sugli elementi (perso-
na istruita).

Dado rotante danneggiato Sostituire il prodotto (personale specializzato).

Velocita decisamente troppo bassa

Causa possibile Soluzione (da eseguire)

Corpo estraneo nella corsa Rimuovere il corpo estraneo dalla corsa (persona istruita).

dell'unita lineare

Carico non consentito Eliminare tutti i carichi che agiscono sugli elementi (perso-
na istruita).

Motore, riduttore o dado rotan- Sostituire il prodotto (personale specializzato).
te danneggiato

Maggiore rumorosita di funzionamento

Causa possibile Soluzione (da eseguire)

Corpo estraneo nella corsa Rimuovere il corpo estraneo dalla corsa (persona istruita).

dell'unita lineare

Carico non consentito Eliminare tutti i carichi che agiscono sugli elementi (perso-
na istruita).

Motore, riduttore o dado a sfere Sostituire il prodotto (personale specializzato).
danneggiato

13 Dati tecnici

Il presente capitolo contiene un estratto dei principali dati tecnici. Per maggiori
informazioni sui dati tecnici consultare la pagina del prodotto nellEmerson Store.

Generalita

Grandezza 32mm 40 mm 63 mm 100 mm
Campo temperatura 0...+50°C 0..+50°C 0...+50°C -10...+50°C
Umidita dell’aria relativa Max. 95 % (non condensante)

(funzionamento)

Umidita dell’aria relativa Max. 90 % (non condensante)
(stoccaggio)

Montaggio

Specifiche

Posizione di montaggio ~ Ascelta

AVENTICS™ SPRA | R412028475-BAL-001-AE | Italiano

14 Accessori

Per maggiori informazioni sugli accessori consultare la pagina del prodotto
nellEmerson Store.

66



Indice

1 Acercade esta documentacion 69
1.7 Validez de 1a dOCUMENTACION .....coveuiuiuiiririeicirireetee ettt ettt bttt e bttt a bttt b s et s e bttt eb sttt b s eae st e b s ettt e b e sttt et ebenttnteseneatsenerene 69

1.2 DOCUMENTACION AAICIONAI ...ttt ettt b et a et b et bt bt b s bbb bbb e st b et b et e b et e b et et st e e ebe e ebenenes 69
1.2.1  Documentacion adicional Para ProdUCLO SIN MIOTOT .....ee.eeuieieieieieteterteste et e ste st e ete s e steese st e e ese e ee st e eense s ensensessessessessessessaeseeneeneensensensensensensans 69

1.2.2  Documentacion adicional para ProdUCEO CON MIOTOT c..ecuieuieueeeieieietetetetestestestestessestesseeseeseeseeseessesseseessesessessesassessansassessassesseessensessensensensensans 69

1.2.3  NOTNIAS AQICIONAIES ...ttt ettt ettt h ettt e b et e be e e b et e st e b e st e b e st e ae st e s et ea e e b en e e b et e s et e s et eneesen b e b entene b e st et entebentebe s enesbeneabeneas 69

1.3 Representacion de iNFOMMACION ........cceiivieieirieeieiste sttt ettt et sttt ettt e st ete st st et e b et ese st eneese st s s enses et eseese st es e st ebe st es et eseebe st ese st esentesensenesbeneesansesensenen 69
1.3.1  Avisos de advertencia.... 69

1.3.2  Simbolos......ccccueucnue 69

1.4 DeNOMINACIONES ULIIZAAAS ..e.veutrteieiiteirteiete ettt ettt h ettt ettt b et h et h et et s b et e b et e st e e e st e b et e b et eh et e st e s e st b et e b et e b et eseebea e e b et ebe b e b etene st e st ebentesensens 69

2 Seguridad 69
2.7 ACEICA A ESTE CAPTLUIO ettt ettt ettt b et h et bt e a b et e b e st e b et e st et ea e e b en e e b em e e st b es e et e ates et e b et e st e b e st e b eatebe b e b et e st ebe st e b et ebe b eneebeneas 69

2.2 USO PIrOVISTO ettt ettt ettt ettt et e it bt e e bt e eb e e bt st e ea b e e h e e e h e e bt e bt et e e bt e at e eh e e bt e bt e bt e b e e R bt Sateeae e b e e b e e bt e R bt e Rt e e R b e e hbeeh e e bt e bt e b e et e ehteeateebe e bt e ebeere e 69

2.3 USO MO PIEVISTO ...ttt ettt ettt ettt eat e et e e bt et e e bt st e e a b e e st e e bt e st e st et e e aseeateeateese e st e bt e b e easeeabeea e e st e st e s e e ae e e abeeabeeh b e e he e b e e bt e beeateeheenateebe e bt e ebeereeas 70

2.4 ODbligaciones de [a @MPresa EXPIOTAMOTA .....c.ceviieieieteretestes e st st et et et e et e e et e teae st e sessesseeseeseeseeseeseeneeneeneensens et et ansessensessesseasesneeseeneensensensensansanen 70
2.4.1  Identificacionesy placas de advertencia €N €l PrOAUCEO.......cciiieieieieieieieiee ettt ettt e e e e et e ae s e aesse st e st assesseesesseesaeseessessensensensanen 70

2,42 MONEAJE @ INSTAIACION ..ttt ettt ettt a ettt b bt a bttt b bt e b st a b sttt b ettt a et neaee 70

2.4.3  Puesta enserviCio.......coceveverevvenucnnennens wee 70

2.4.4  Obligaciones de la empresa explotadora. 70

2.4.5  Limpieza, MantenimiENto, FEPATACION ......ccuerertertertestertereeeeeseeeetetesetessesessessessassassessassesseeseeseeseessensensensensensensensessessessessessessesssessensensensessensanss 70

2.5 CUANTICACION @I PEISONAL....cuuiuiiiiuieiiieiete ettt ettt ettt b et ettt et e bt e bt b e bt et e st e b et e b et e st ses et eat e b et e b et eae e s en e e b eatebe b e b et e st ebentebe st ebeabebenbeneas 70

2.6 FUENTES AE PEIIGIO ...veueiirieiieietetetet sttt ettt ettt ettt et et et b et e st e s et e ae b e st e b e st e s e s e st et e st e s en e e b emt e st s e st et eatesentesem b e st e be st et entese b e s et eneebe st e b et esebenenbenees 70
2.6.T  RIESGO A IBSIONES ...eveeiveeietenietiteieete ettt ettt et e e se st ese s e st ses e st eseesene et et eseesese et aseesenses et eseeseneesaneesenses et es et eneesassesesese st aseeseneesersesaaseneesansesansene 70

2.6.2  DAfiOS MALETAIES ..ottt ettt ettt b et bbbttt et bt b et bbb et bt e bt bRt bt b et b et b e h e sttt e bbbt et e st st et be e ene 70

3 Volumen de suministro 70
4 Transporte y almacenamiento 71
7 T = T Ky oY T (<l [ I oY o e [ T o1 OO SRTSRRSRSTRSRRNS 71
4.2 AIMACENAMIENTO AEI PrOAUCEO. .. eeuteieiesiesteeteeteeeeteeee e eet et et e e et et e tete st et esse st assessessassesseesaeseeseessaneessensassensensansensansens et enseesenseeseesseseensessensansensensensansanen 71
4.3 DEVOIUCION Al PrOAUCLO ......euieiieiiteieietet ettt b ettt s et e et et e b et e st s b e s e e b et e b et eh et e st b en e e b e st e st s es e b e st e s e st eb et e st b e st ebenteb et e b et e st ese st ebentesentens 71

5 Descripcion del producto 71
5.1 Brevedescripcion........ 71

5.2 Marcado e identificacién. 71

5.3 Placas de advertenCia €N € PrOAUCEO ...c.eeuieeeeieieieetete ettt sttt e ettt et et e et e e e te s et e sesse st esseeseeseeseeseeneeneensensensens et ansessensesseeseesesneeneeneeneensensensensanen 71

5.4  Vista general del productos (tamafio 32/40/63 IMIM).....ccueceriererererereseeeeeeseeteeessessessessessessessassessessassessessessssssessessessensessessessessessessessessessessesssensessensanes 71
5.4.1 ACCIONAMUENETO ...ttt ettt ettt s at e st e bt e bt et e et e s ab e st e bt e bt eab e e abeehseeae e be e bt e bt e a b e e ab e e et e be e bt e be e b e easesatebe e bt eabeebeeasesaneeneenees 71

5.4.2  ACCESOTIOS PATA €] IMONMTAJE.c.eeuirteuietiieieieiiete sttt ettt et eet ettt et st e e te s e e b et s ses s et et esestesees e st esenteseasese et entesaneesenses et e st eseneesentesantesesentsseneesentenensens 72

5.5  Vista general del productos (tamaio TOO MIM) c..ceeeeeierierierieresesestesteeteete et eseet e tessetesse st essessessessessesseeseeseessentensensensensensansessensessessessesseeseeseensensensensensanee 72
5.5.1 JaY el [T a =L a3 o TP 72

5.5.2  ACCESOTIOS PATA €l MMONEAJE...eeureureureieietestestestestestestestesseeseeseeseesaessessessassessassessessassassesseaseesesseassessensensessensansessensansessessensessessessessesssensensensensensanses 72

5.6 FUNCIONAMIENTO Y APIICACION .. cuiuietitetitei ettt ettt ettt b et a et et eae et e st e b et e s et e s et ea e e s e st ebem e e st b e s et ea e e s en e e s et e st s s en e e b entebe b e s e b eneebentebentebetenensaneas 72

6 Montaje e instalacién 73
6.1  Planificacién 73
6.1.7  CONAICIONES A8 MONMEAJE...c.ueuiitiiiiiteiietetit ettt ettt ettt ettt ettt e b et bttt e et b et b et st et et s b et e b et e bt et e bbb e e e b et e b et e bt sb e st ebe st ebe b e bt b esesbesnenentne 73

6.1.2  Accesorios, Material Y NerramiENTas MECESAMIOS. c..eruirerrerreereeeeeieeetete e tetestetestessessessessesseesaeseeseesseneessensensensasensessessessesseesesseeseeneensensensensensanen 73

LT Yo - - T o RO SRPSTSTUSRRNS 73
6.2.1  Desenvasado y COMProbacion Al PrOAUCLO .......c.eruiuirueririeieiite ettt ettt ettt ettt ettt b et b et e st e et e st e b et ese st e st ebe st s b et ese st enesteneeseneene 73

6.2.2  Ejecucion de Medidas & PrOTECCION .......cveeueirieerieieterteietetes e estetese st etestes e te e steseesestesassesesseseebeseeseneeseseseesene st ensesensesessaseeseneesansesesenesseseasaneasn 73

6.3 MONEAJE A 13 UNIAAA NN ..cuiiieieeeee ettt ettt et e et et et e st e sesse st e ese e st e s e e st e st ententensentans et e tensestesseeseeseeseeneeneeneentensensensansanen 73

6.4  Montaje del kit de montaje del motor en linea (tamMafio 32/40/63 IMIM) c..eeeeieeeerierieieiestestertestestesessessesseeseeseeseesseseessesesesensessessessessessessessesseeneessensanes 74
6.4.1  Kit A€ MONTAJE EI MOTOT c.vitieieiieieeieietet et te et e sttt e et et e e et et e e et e s et e s e se st e sasseesaeseaseesseseeseassassensansansessansesesseaseeseeseesenseessessensensensensensanen 74

6.4.2  TOMNIlIOS Y PArES A8 APIIETE My .iuveueieuieteuirieietiteiertetiete st ste ettt e st ste e se st e b et e s et e st st e st eb et e s et ese et eneebestesentes e s es e senteb e st es et esessentesentesentenessenessentesenene 74

6.4.3  MONTAJE AEl ACOPIAMIENTO. c.cuveviieeiieeietetetertetest et te et et ete ettt et e ste st ese e et eteseesese st aseeseneesaseseesenessastesensesessesteseneesassesesesessaneeseneesensesesenessansasanenn 74

AVENTICS™ SPRA | R412028475-BAL-001-AE | Espariol 67



6.4.4  Montaje del kit de MONTAJE I MOLOT ...uviiiieieeseeeeee ettt et et e et e st e e sesseesaeseeseesaeseessensensessensesesseasessesseesenseesseseensensensensensanen 75

6.5 Montaje del kit de montaje del motor paralelo (para el tamano 32/40/63 MIM)...c.coueirieireririerieertetrtetete ettt sttt st et e st sbe st be st ese st esesteneebenesbesenens 75
6.5.1 USO PIEVISTO ..ttt ettt ettt ettt st e bt e e bt e bt e bt et e et e eas e e ae e bt e bt e bt e b e e st e s a b e e bt e e bt e b e e b e e bt e et e e Rt e e he e e Rt e bt e bt e b e et e e abeeateebe e bt e beebe e 75

6.5.2  Tornillosy pares de apriete M,.... 75

6.5.3  Montaje de la placa intermedia .. 75

6.5.4  Montaje de la correa dentada..... 76

6.5.5 Montaje de la tapa del engranaje 77

6.6 MONTAjE (FAMAMO TOO MIM) cueeutirtirtertirteeeritett et et et e et e tesestessestestesseese et eesteatessestestessensensentesensesseeseeseeseeseesteateateatentensens et ensenbenseebeeseeseeaeeseenteatentensensensanee 77
6.6.1  Kit A€ MONTAJE I MOTOT c.eeeieiiieeeecetete ettt ettt et et e s e st et e s s e s s e st ea e e s e e st eaees s e st ensensense st ensensesseasessesseeseeneeneenteneensensensensanen 77

(o S A\ Fo a1 = (< [ I o] o] =L =Y Y o OO 77

6.6.3  Montaje del kit de MONtaje el MOLOT €N IINEA...cuiiiceeeieeeeeeeee ettt e e ettt e e e st e s e ese e st e s e s essessasensessessesseeseesenssesseseessessensensensanen 77

6.6.4  Montaje del kit de montaje del MOTOr €N PATAIEIO ....cc.eiiiiieiieee ettt ettt et st et b et et e st e be st st et ese st enesbeneesenene 78

6.6.5  Deteccion de |05 tOPES fiNAlES MECANICOS .. ...euirveririeieteirieietir ettt e ettt et te e ese st e s esae st sseseeseseese e et asseseesenessantesensesesseneaseneesansesesenesseseasenease 79

6.7 IMIONTAJE A 105 SENSOTES ...uveuverreteeterteeteeueeueettetetete e tetessessessessesseaseeseeseeseeseeneantensensansensentansessesseeseeseeseesteseententensentansensensansessessenseeseeseeneeneeneensensansensensanen 79

7 Puesta en servicio 79
7.1 Especificaciones basicas 79

/2% 2 (o] = L3ETo] o Y <Y [ U T = T [P RO SRPSTRSRRSRRINS 79

7.3 PTEPAMACION....ccuitiiiiiicit ettt b et b et s b e b s bbb R bbb E b e e b R b e e b E R e bbb e bR s e e bttt he bbb e b ene s 79

7.4 PUESTA €N SEIVICIO PASO @ PASO...uuteurtitieriiteetertesutentteastesseesesatesutesseessteaseeaseeabeeateesseeateas e e st eabe et eeasesaeees e e st e bt e b e eabesateeaseesb e bt e bt e bt eabe e st eebteestebeebeebeentenas 79

8 Funcionamiento 79
8.1 ES PO ICACIONES DASICAS ..uveueertitetertiet ettt sttt et et et e et e st et et et et et et e teeb e et e e st e h e e s e e st e Rt en e e a e e n e e n e e n e et et e teeteeaeeae et e eneeae e st ent et et entensentanee 79

8.2 CONEXION[AESCONEXION ...cuveueerieieetereeeteeueeueeseeseetetetetessesessassessesseasesseeseeseeneensaneensensansensensansesseaseeseeseeseeseeseensensensensansensensansessenseeseeseeseeneessensensensensensansanen 79

9 Mantenimiento 79
L TR0 N [0 = 3o o Y <Y [ 1 T - T I RTINS 79

0.2 RESUITIEM .ttt ettt ettt ettt et et e bt et e e at e ae e s bt e b e e bt e abeea b e eas e s h e e ebe e bt e bt e b e eas e s heeeae e bt e ob e e b e easesaseeae e e be e bt e b e eab e e abeeasesas e bt et e e bt e be e b e eanesateebe e bt ebeereean 79

0.3 INSPECCION. ¢ttt ettt ettt st et sttt et e a e st at et et et e st et et e et e s s e sa e sheeseea e es e e st e a e e a s e a e e et e ateasen s et et e ekt b e eaeeh e eh e e ae oAt e at e At ea s et ea s et et e heebeeheeheeheeneeat e st ent et et esensetante 80
9.3.1  ESPECIfICACIONES GENETAIES ...ttt ettt ettt ettt et et e e et et et e b et e s e s se e s e e st eh e e s e eateaees s eatensensente st et ense st essensesaeeseeneeneententensensensensanen 80

9.3.2  PrOCEAIMIENTO ettt ettt ettt ettt ettt et e b et bt s st et e b et e b et e b b e st e e et eb et e b et eh b ea e e b e et e s et eb et e st et et e b et eb et e st s b eat e b et e b et ebe et e st st eatenenene 80

9.4 LIMIPIEZA «eteiitieetieeete ettt e e ettt ettt e et e e bt e s st e e s ut e e eas e e e e b et e neeeaa st e e ase e e st e e ae e e n st e eas e e e neeeeaneeeaeeeeas e e e neeeeneeeeaseeean e e e n et e Reeeeas e e e Reeeeneeeeabe e e st e eneeeanbeeebeeeneenane 80
9.4.1  ESPECIfiCACIONES GENETAIES ......eeuiiriiiiieteteeirtetete ettt ettt ettt s et a bt e b bt a sttt b bt s s st e e s b se ettt bese st e eaeneneaee 80

9.4.2  PrOCEAIMIENTO ...ueueteueiiirtetetctrtetet ettt ettt a bttt b bttt eb sttt b s ea et et b ehe st s e e e b e st et e s e b e e et et b e b et e s e s et et e b b e e et et e b e s et e et eben ettt b eae et eaeneneaee 81

0.5 IMANEENMIMUHENETO ..ttt b st b et et e b et e b e s e s e b e s e b e e s e e st e h e e st e Rt e ae e et e Rt et e s et e s e b e b e e b e s b e Rt e h e ene Rt e R e et et e s e nenenenne 81
9.5.1  Relubricar el producto (tamaino TOO MIM) ...ccveceeerererereeeeeeeeeeeeeeteeeeestesessessessessassesseeseeseeseessassessensensensensensessessessessessessesseessensensensensensanen 81

9.5.2  Controles de mantenimiento .. 81

9.6 Tras € MANTENIMUENTO ...c.eovivtiuiieietetcieeirt ettt ettt ettt b sttt ettt e e b st e e s bttt a b st e s es et s b e sttt e e b s et st s sttt et b e bttt eeebese e et s seatat et beseaeneaen 81

10 Desmontaje y sustitucién 81
10,1 ESPECI ICACIONES DASICAS ..euveuievenieieieiirte sttt ettt ettt et ettt et st et e s et e se st eseese st s s e st e s et ese s e st eseneesens et et ese et e st es e st ese st es et eseese st es e st esestesensenesbensesensesensenes 82
10.2 NOLAS SODIE SEGUITAAM w.vviveeeetieieeieeeieitee ettt et s et st e et e et ea e e st e ae e s e et et et et e s e st ese st essesseeseeseeaeeaees e entenee st ensentensense s et esessanseeseeseeneenteneentensensensensansans 82
IO JEE T oY o - [ o TSRS 82
10.4 DesmMOoNtaje de 1@ UNIAAd A ........cueeeieieieieee ettt ettt et et et et et et e st e s s e st e sesseeseesesaeesaeseessesaansessansansessansansessanseeseesseseessessansensensansensansans 82

11 Eliminacién 82
12 Localizacion de fallos Y SU @lIMINACION......c..eeeeirieeeeieerereeeereeeteeseeesseeesseseeessseesssesessesseessssesssessssessssssssessseasssessssesssesessasssssssesssessssesssssssseseseessesssssesssassssasss 82
12,1 ESPECI ICACIONES DASICAS ..ttt ettt ettt h et bbb h et et s b et e b et e st s A e st et et e s et e b et e st e b e st et et e b et e b et e st et eat e b et e b et e b et e st e b et ebe e ebe e enes 82
12,2 NOLAS SODIE SEGUIIAA ....euveeitiiieieteieie ettt ettt sttt ettt et et et e b et e se st eseese st s b e st eb et e st st ea e eseneesentes et e st s se st ebeneeb e st e s et e st e b e st esentese st es et enesbeneesentesensenes 82
12.3 PrOCEAIMIENTO ...ttt ettt ettt ettt b ettt bbb bt eh bt s b et e b et e st st et e b et e b et e b et e st s b et b et e b et e bt e st e b et e b et eb et e b et et sb et eb et ebenenes 82
12,4 IMIAGENES B BITOT .euteeeeerteeteetieteeueeutestetetetetesesessessessessessesseeseeseeseeseenseneeseentansensensansessessessesseeseeseeaeessentensentensensansensensansensessanseeseeseeneeneeneaneensensansensansans 82

13 Datos técnicos 82
14 Accesorios 83

AVENTICS™ SPRA | R412028475-BAL-001-AE | Espariol 68



1 Acercade esta documentacion
Lea esta documentacion por completo, especialmente el capitulo - 2. Sequri-
dad, antes de empezar a trabajar con el producto.

Estas instrucciones contienen informacién importante para montar, utilizary
mantener el producto de forma seguray apropiada, asi como para eliminar averi-
as sencillas.

1.1 Validez de la documentacion

La presente documentacion es valida para la unidad lineal de la serie SPRA'y pro-
ductos en los que se ha montado la unidad lineal de la serie SPRA.

Estas instrucciones de servicio sirven a la vez como instrucciones de montaje.
Esta documentacion esta dirigida a:

Operadores de instalaciones, planificadores de instalaciones, fabricantes de méa-
quinas, montadores

1.2 Documentacion adicional

1.2.1 Documentacion adicional para producto sin motor

Ademads de esta documentacion, no recibiras otros documentos sobre el produc-
to o sobre la instalacién/maquina en el que esta instalado el producto.

Tenga en cuenta también la siguiente documentacién aplicable:
e Documentacion de la instalacion del fabricante

1.2.2 Documentacion adicional para producto con motor

Junto a esta documentacioén recibird varios documentos sobre el producto o el
equipo o lamaquina en la que se monta el producto.

» Tenga en cuenta todos los documentos que se suministran con el equipo o la
maquina.

Observar la siguiente documentacion adicional vigente para el producto configu-

rado con motor:

Producto Niamero de documento Tipo de documento

Servomotor rotatorio PACMo- GFK-3169C Manual de instalacion y de
tion™ usuario

1.2.3 Normas adicionales
Observar siempre las siguientes disposiciones adicionales:

* Reglamentos legales vigentes y otros reglamentos aplicables de las legislacio-
nes europea y nacional.

« Disposiciones vigentes en materia de prevencion de accidentes y proteccion
del medio ambiente.

1.3 Representacion de informacion

1.3.1 Avisos de advertencia

Representaciéon como cuadro resaltado

Los avisos de advertencia, que se muestran en forma de cuadros resaltados, se re-
fieren a al siguiente capitulo. Los cuadros resaltados tienen la siguiente estructu-
ra:

3

Risk of injury due to uncontrolled actuator movements when the pneumat-
ics are switched on!

‘ There is a danger of personal injury if the system is in an undefined state.

» Putthe system in a defined state before switching it on.

1 Palabra de advertencia 2 Tipoy fuente del peligro

3 Consecuencias del incumplimiento 4 Solucién

Representacion con palabra de advertencia resaltada

Los avisos de advertencia suelen integrarse en el texto de las instrucciones y las
listas para garantizar una buena legibilidad. Los avisos integrados tienen la si-
guiente estructura:

AVENTICS™ SPRA | R412028475-BAL-001-AE | Espariol

1 2 3
NOTiX

OTIXCE! Seals age faster Mr aggressive ambient conditions. Detective seals
will lead to pneumatic leaks and non-compliance with the degree of protection.
Inspect seals more frequently.

1 Palabra de advertencia 2 Informacion relevante para la sequri-

dad

3 Informacién adicional

Significado de las palabras de advertencia

Palabra de ad- Significado
vertencia

Peligro Amenaza de peligro inminente para la vida y la salud de las personas.

No respetar estas indicaciones tiene graves consecuencias para la salud,
hasta llegar a producir lesiones mortales.

P A continuacién, deben tenerse en cuenta todas las especificaciones
marcadas con “Proteccién contra explosiones” o “Prevencion de acci-
dentes”.

Ejemplo: utiliza una herramienta que no produzca chispas (proteccion
contra explosiones).

Advertencia Posible peligro inminente para la viday la salud de las personas.

No respetar estas indicaciones puede tener graves consecuencias para la
salud, hasta llegar a producir lesiones mortales.

P A continuacién, deben tenerse en cuenta todas las especificaciones
marcadas con “Prevencién de accidentes”.
Ejemplo: usar EPI (prevencién de accidentes).

Nota Posibilidad de dafios materiales o de mal funcionamiento.

No respetar estas indicaciones puede dar lugar a dafios materiales 0 a un
mal funcionamiento, pero no a lesiones personales.

P A continuacién, deben tenerse en cuenta todas las especificaciones
marcadas con “Proteccion del material”.
Ejemplo: limpiar las piezas sucias (proteccion del material).

1.3.2 Simbolos

1.4 Denominaciones utilizadas

Recomendacién para el uso dptimo de nuestro producto.

Tenga en cuenta esta informacién para garantizar un funcionamiento
lo mas correcto posible.

En esta documentacion se utilizan las siguientes denominaciones:

Denominacion Significado

Unidad lineal Accionamiento eléctrico con vastago de émbolo de la serie SPRA

Actuador

Unidad lineal de la serie SPRA con juego de montaje del motory (ser-
vo)motor incluidos

2 Seguridad

2.1 Acercade este capitulo

* Leaeste capituloy toda la documentacién a fondo y por completo antes de
trabajar con el producto.

» Conserve ladocumentacién para que sea accesible a todos los usuarios en to-
do momento.

2.2 Uso previsto

Finalidades de uso

e Ejecucion de movimientos lineales

* Elproducto ha sido concebido exclusivamente para el uso profesional.

* Elproducto solo estd disefiado para integrarse en un producto final (una ma-
quina | instalacién) o para combinarse con otros componentes para formar un
producto final.

Campo de aplicacion y lugar de uso

 Sectorindustrial

» Espacios interiores

* Los limites de uso del producto en el interior de la instalacién/maquina del
usuario deben definirse mediante una evaluacion de riesgos. En dicha evalua-

69



cion de riesgos se deberan tener en cuenta las circunstancias particulares del
usuario.

INFO: Si se pretende utilizar el producto en otro sector: obtener la aprobacion
individual del fabricante.
Notas

¢ El producto es una maquina incompleta conforme a la directiva de maquinas
2006/42/CE.

2.3 Uso no previsto

Una aplicacién incorrecta previsible incluye cualquier uso inadecuado de la méa-
quina incompletay la utilizacion de la misma de forma diferente a las condiciones
que se mencionan en esta documentacion.

El producto no estd destinado a ser utilizado en en areas con peligro de explosion
(proteccién contra explosiones).

2.4 Obligaciones de la empresa explotadora

2.4.1 Identificacionesy placas de advertencia en el producto

Como operador, asegurese de que las identificaciones y advertencias del produc-
to sean siempre claramente legibles.

2.4.2 Montaje e instalacién

Conexion al sistema de PARADA DE EMERGENCIA

El producto no tiene su propio sistema de PARADA DE EMERGENCIA. El operador
debe decidir si es necesaria la conexi6n a un sistema de PARADA DE EMERGEN-
CIA.

Como operador, aseglrese de que el producto esta conectado a un sistema de
PARADA DE EMERGENCIA si es necesario.

2.4.3 Puesta en servicio

* Elproducto no se debe poner en funcionamiento hasta que se haya constata-
do que lainstalacion/maquina al completo cumple las disposiciones de la Di-
rectiva sobre maquinas 2006/42/CE.

* Eloperador deberd crear una evaluacion de riesgos para la instalacion/maqui-
nay procurar la implementacién de las medidas exigidas.

2.4.4 Obligaciones de la empresa explotadora

e Elusuario debera garantizar que las personas que montan, operan, desmon-
tan o realizan el mantenimiento del producto no estan bajo la influencia del
alcohol, otras drogas o medicamentos que afecten a su capacidad de reac-
cion.

* Elusuario debera garantizar el uso de equipo de proteccién individual (EPI).
Respetar las especificaciones de la documentacion.

2.4.5 Limpieza, mantenimiento, reparacion
El operador debe garantizar el cumplimiento de los siguientes requisitos:

 Losintervalos de limpieza se determinan y respetan en funcién del impacto
ambiental en el lugar de uso.

* En caso de producirse un defecto, los empleados del operador no realizaran
intentos de reparacion no autorizados.

2.5 Cualificacién del personal

Las actividades descritas en la presente documentacion requieren conocimientos
basicos en las siguientes areas, asi como el conocimiento de los términos técni-
cos correspondientes:

¢ Mecanica
e Sistema eléctrico

Las actividades descritas en esta documentacién solo pueden ser realizadas por
las siguientes personas:

e por personal cualificado;

e poruna persona instruida bajo la direccién y vigilancia de una persona cualifi-
cada.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Espariol

Definicion de persona cualificada

Una persona cualificada es aquella que, basandose en su formacion
técnica, sus conocimientos y su experiencia, asi como en su conoci-
miento de la normativa pertinente, es capaz de evaluar el trabajo que
se le asigna, reconocer los posibles riesgos y adoptar las medidas de
seguridad adecuadas. Una persona cualificada debe cumplir las nor-
mas técnicas pertinentes.

2.6 Fuentes de peligro

2.6.1 Riesgo de lesiones

Riesgo de tropiezo debido a cables y conductos mal colocados

e Coloque los cables y los conductos de aire comprimido de forma que nadie
pueda tropezar con ellos.

Peligros mecanicos

* Peligro por aprisionamiento o golpes u otras lesiones (en funcién de las piezas
montadas utilizadas).

e Launidad lineal no es autoenclavadora.

» Durante el efecto de fuerzas externas los vastagos de émbolo y las piezas
montadas pueden ponerse en movimiento de forma inesperada y provocar si-
tuaciones de peligro.

* Cuando el montaje se realiza en diagonal o vertical (fuerza de peso) o bajo la
influencia de otras fuerzas, la unidad lineal debe contar con un freno adecua-
do u otras medidas apropiadas.

2.6.2 Danos materiales

Daios debidos a cargas mecanicas excesivas
Una carga mecanica excesiva puede danar el producto.
* Nunca gire, doble o sujete el producto bajo tension.

* No colocar cargas laterales sobre el producto: evitar las cargas laterales me-
diante una guia e instalacién adecuadas.

* No utilice el producto como asa o escalon.

* No coloque ningln objeto sobre el producto.

* Asegurese de que el producto no se dafie por la caida de piezas o la manipula-
cion incorrecta de las herramientas. En particular, el tubo de empuje y las jun-
tas no deben estar dafiados. Montar el producto protegido con una cubierta si
fuera necesario.

Darios debidos a una temperatura superficial excesiva

Una temperatura superficial excesiva reduce la vida (til del producto.

* Latemperatura de la superficie no debe superar los 60 °C.

3 Volumen de suministro

* Pedido: unidad lineal
- TIxUnidad lineal (véase: Pedido)
- 1lnstrucciones de montaje
* Pedido: kit de montaje del motor
- Txjuego de montaje del motor (véase: Pedido)
- Tlnstrucciones de montaje
 Pedido: producto configurado. Véase la tabla siguiente.

Tab. 1: Tipos de configuracion

Alcance del  Unidad lineal X X X X
producto Kit de monta- X X X
je del motor
Motor X X
Accesorios de X X
montaje
Documenta-  IxInstruccio- 1xInstruccio- 2xInstruccio- 2xInstruccio-
cién nes de monta- nes de monta- nes de monta- nes de monta-
je je je je
Estado de suministro Piezas Piezas Premontado Premontado

70



4 Transporte y almacenamiento

4.1 Transporte del producto

Peligros durante el transporte

* Proceder con cuidado durante la descarga y el transporte del producto enva-
sadoy tener en cuenta la informacion en el envase.

* No saque el producto de su embalaje hasta inmediatamente antes de la insta-
lacion.

¢ Asegurarse de que el producto no pueda caerse antes de soltarse de las fija-
ciones.

e Adoptar precauciones para evitar dafios al elevar el producto.
* No pasar nunca por debajo de cargas oscilantes.

* Los productos y componentes pesados deben ser transportados por una o dos
personas con equipos elevadores.

e Utilizar EPI.

4.2 Almacenamiento del producto

Daiios debido a almacenamiento incorrecto

Las condiciones de almacenamiento desfavorables pueden provocar corrosion y
envejecimiento del material.

e Almacenar el producto Gnicamente en lugares secos y frescos.
* Proteja el producto de la luz solar directa y de los rayos UV.

e Almacene en un lugar sin polvo.

e Almacene lejos de medios agresivos.

¢ Evite los golpes mecanicos.

e Conservar el producto en el envase hasta su montaje.

e Siel producto se almacena durante mas de 3 meses: compruebe mensual-
mente el estado general de todas las piezas. Si es necesario: actualice o renue-
ve la proteccién.

4.3 Devolucién del producto

* Antes de devolver el producto: péngase en contacto con nosotros a través de
la direccién de contacto. Véase la parte posterior.

e Respetar las condiciones de almacenamiento hasta la devolucién.

5 Descripcion del producto

5.1 Breve descripcion

El producto es un accionamiento mecénico para la tecnologia de la automatiza-
cion. La unidad lineal solo es apta para carreras de traccion y presion centrales.

5.2 Marcado e identificacion

Placa de caracteristicas
Puede encontrar la siguiente informacién en la placa de caracteristicas:

AVENTICS™ SPRA | R412028475-BAL-001-AE | Espariol

1 2 3 4 5 6 7
| / /. / /|

—| / / / | N
| |

=5\

13 121 10 9 8

Fig. 1: Placa de caracteristicas (modelo)

1 Logotipo del fabricante 2 Numero de material (MNR)
3 Fuerza axial méx. 4 Etiquetado del material
5 Longitud de carrera 6 Paso del husillo
7 Cbdigo QR para mas informacion 8 Fecha de fabricacion
9 Parde giro max. 10 Aceleracion méx.
11 Velocidad lineal méx. 12 Centro de fabricacion
13 Fabricado en

Identificacion del producto
El producto pedido se identifica claramente mediante el nimero de material.

Identificacién del producto

El producto pedido se identifica claramente mediante el nimero de material. En-
contrara el nimero de material en el lugar siguiente:

* Enlaparte trasera del producto.
* Enlaplaca de caracteristicas.

5.3 Placas de advertencia en el producto

Pegatina Explicacion

El simbolo se coloca cerca de una superficie potencialmente calien-
te.

Las superficies calientes pueden causar quemaduras.
* No toque la superficie.

¢ Siesnecesario, tomar medidas de proteccion contra el contacto
accidental.

5.4 Vista general del productos (tamano 32/40/63 mm)

5.4.1 Accionamiento

Accionamiento eléctrico con vastago de émbolo
(tamano 32/40/63 mm)

Fig. 2: Vista general (tamafio 32/40/63 mm)

1 Rosca para la fijacion del cabezal Tubo de revestimiento

3 Caja de acoplamiento (opci6n) Brida del motor (opcién)
5 Acoplamiento (opcién)

7 Unidad lineal

Motor (opcién)

0 N

Tubo e empuje

71



5.4.2 Accesorios para el montaje

Accesorios para el accionamiento eléctrico con vastago de émbolo
(tamano 32/40/63 mm)

Fig. 3: Accesorios (para el tamafio 32/40/63 mm)

Unidad lineal Sensor de aproximacion

5.5 Vista general del productos (tamafno 100 mm)

5.5.1 Accionamiento

Accionamiento eléctrico con vastago de émbolo (tamafio 100 mm)

Fig. 5: Vista general (tamafio 100 mm)

Kit de fijacion por pie axial
Soportes
Brida delantera

Fijacion de pivote oscilante central
Fijacion de pivote oscilante delantera

0 A~ N

Horquilla con rétula

1 Rosca para la fijacion del cabezal
3 Engranaje en linea (opcion)
5 Acoplamiento (opcién)

Tubo de revestimiento
Adaptador del motor (opci6n)
Motor (opcién)

o N U W =

Horquilla

Kit de montaje del motor paralelo (para el tamaio 32/40/63 mm)

s T

i'f ~C

Fig. 4: Kit de montaje del motor paralelo (para el tamaio 32/40/63 mm)

1 Placaintermedia 2 Tapa del engranaje

3 Charnelatrasera

AVENTICS™ SPRA | R412028475-BAL-001-AE | Espariol

0w A~ N

7 Unidad lineal Tubo e empuje

5.5.2 Accesorios para el montaje

Accesorios para el accionamiento eléctrico con vastago de émbolo
(tamafno 100 mm)

Fig. 6: Accesorios (para el tamafio 100 mm)

Unidad lineal 2 Sensor de aproximacion

3 Fijacién por pie 4 Pivote oscilante (par)

5 Cojinete de pivote oscilante centrado 6 Cojinete de pivote oscilante excéntri-
(par) co (par)

7 Brida delantera 8 Horquilla con rétula

9 Horquilla

5.6 Funcionamiento y aplicacién
Imagenes:

* Paraeltamafio 32/40/63 mm. Véase - Fig. 2.
e Paraeltamafio 100 mm. Véase - Fig. 5.

La unidad lineal (7) es accionada por un motor (6) a través de un acoplamiento
(5). El motor (6) controla un accionamiento de husillo de rosca (rosca trapezoidal,
rosca de rodillos o rosca de bolas) como accionamiento directo. El husillo convier-
te el movimiento giratorio del motor (6) en el movimiento lineal del tubo de em-
puje (8). El tubo de empuje y otros accesorios proporcionan la potencia de accio-
namiento en la aplicacién.

72



Sentido de giro del motor al extraer la unidad lineal

Fig. 7: Sentido de giro del motor al extraer la unidad lineal

E- Sentido de giro del motor E+ Tubo de empuje de direccion lineal

6 Montaje e instalacion

Antes de comenzar con el montaje: familiarizarse lo antes posible con las especi-
ficaciones bésicas para el montaje. Véase = 6.1 Planificaciony = 6.2 Preparacion.

6.1 Planificacion

6.1.1 Condiciones de montaje

Especificaciones generales

e Asegurarse de que el producto esté montado de modo que quede protegido
contra cualquier carga mecanica.

» Asegurarse de que el producto no resulta dafiado por piezas que se caen o por
un manejo incorrecto de herramientas. No pueden resultar dafiados en espe-
cial el tubo de empuje y las juntas. De ser necesario, montar el producto con
una cubierta de proteccion.

 Asegurarse de disponer de suficiente espacio.

Especificaciones para el producto
e Posicion de montaje. Véase = 13. Datos técnicos.

 Launidad lineal puede resultar dafiada si entran liquidos durante el movimien-
to lineal. Instale el producto de forma que la unidad lineal esté protegida de
los liquidos (proteccion del material).

e Conexion a un sistema de PARADA DE EMERGENCIA: el producto no tiene su
propio sistema de PARADA DE EMERGENCIA. El operador debe decidir si es ne-
cesaria la conexién a un sistema de PARADA DE EMERGENCIA.

Si es necesaria la conexién a un sistema de PARADA DE EMERGENCIA: conecte
el producto al sistema de PARADA DE EMERGENCIA de tal manera que una in-
terrupcion del suministro de energia o la reconexion del suministro de energia
después de un corte de energia no pueda suponer un riesgo de dafos o lesio-

nes.

Condiciones ambientales

» No poner el producto en funcionamiento en atmoésferas que contengan aceite
(proteccién de materiales).

» Deje que el producto se aclimate durante unas horas antes del montaje. En ca-
so contrario, se puede formar condensacion en la carcasa.

¢ Ellugar de montaje debe carecer de vibraciones.
* Proteja el producto de la luz solar directa y de los rayos UV.

 Evitar mayores tolerancias de la presién de salida: comprobar que las radiacio-
nes de alta frecuencia provocadas por dispositivos con emisiones perturbado-
ras se mantienen alejadas del producto.

6.1.2 Accesorios, material y herramientas necesarios

Seleccione el material y la herramienta adecuado para la configuracién del pro-
ducto. En funcién de la configuracion, puede necesitar accesorios adicionales.

Material de fijacion

Para la fijacion es posible utilizar material propio o material de fijacién de AVEN-
TICS. Observar las medidas y los pares de apriete.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Espariol

Herramienta

Accesorios

* Usar exclusivamente accesorios autorizados por el fabricante. Véase = 14. Ac-
cesorios.

6.2 Preparacion

6.2.1 Desenvasadoy comprobacién del producto

1. Emplear el ndmero de material para comprobar si el producto coincide con su
pedido.

2. Comprobar si el producto presenta dafios de transporte y almacenamiento.
No se puede montar un producto dafiado. Devolver los productos dafiados
con los documentos de entrega. Véase — 4.3 Devolucion del producto.

3. Disponer de los accesorios, los materiales y las herramientas necesarios.

6.2.2 Ejecucion de medidas de proteccion

Procedimiento
. No completar ningtin trabajo en la instalacion durante la preparacion.
. Cerrar las zonas de peligro.
. Despresurizary apagar la instalacion o parte de la instalacion.

1
2
3
4. Asegurar la instalacién contra reconexiones.
5. Dejar que el producto y partes cercanas de la instalacién se enfrien.
6. UsarEPI.

6.3 Montaje de la unidad lineal

Requisitos
» Se pueden aplicar todas las especificaciones de la planificacion.
* Lapreparacion esta terminada.

Notas

e Peligro durante el montaje en vertical de la unidad lineal debido a la fuerza de
la gravedad o evitar un arranque inesperado: observar las indicaciones de se-
guridad. Véase - 2.6 Fuentes de peligro.

* Peligro debido a movimientos incontrolados.

NOTA! Si no acttia ningun par de entrada, el tubo de empuje puede moverse
manualmente o utilizando la fuerza de la gravedad.

Procedimiento
La unidad lineal se fija mediante un tubo de empuje y un pie de montaje.

1. Siel producto no estd premontado: conecte el motor a la unidad lineal.
- Kit de montaje del motor en linea para el tamafo 32/40/63 mm. Véa-
se = 6.4 Montaje del kit de montaje del motor en linea (tama-
fio 32/40/63 mm).
- Kit de montaje del motor paralelo para el tamafio 32/40/63 mm. Véa-
se = 6.5 Montaje del kit de montaje del motor paralelo (para el tama-
fio 32/40/63 mm).
- Para el tamafio 100 mm. Véase = 6.6 Montaje (tamafio 100 mm).
2. Fijarla horquilla o la horquilla con rétula (2) al tubo de empuje. Véase - Fig. 8.
Utilice la superficie de llave del tubo de empuje para contrarrestar.

Fig. 8: Fije la horquilla con rétula al tubo de empuje

2 Horquilla con rétula

3. Atornillar los accesorios de montaje a la unidad lineal.
- Para el tamaiio 32/40/63 mm. Véase - 5.4.2 Accesorios para el montaje.
- Para el tamafio 100 mm. Véase = 5.5.2 Accesorios para el montaje.

73



4. Asegure las partes de la maquina o instalacion enla que se vaainstalarlauni- ~ Tab. 3: Montaje del kit de montaje del motor en linea: tornillos y pares de apriete

dad lineal. M, para la caja del acoplamiento y el acoplamiento

5. Atornillarla horquilla con rétula (2) y los accesorios de montaje (1) a la maqui- Caja de acoplamiento Acoplamiento (12)
na o instalacion. Véase - Fig. 9. (9)
Dimensiones de los orificios para los tornillos de fijacion. Véase el catdlogo on- Kit de montaje delmo- Tornillo  M,[Nm] Tornillo M, [Nm]

line. tor

R412028538  SPRA-32/ 1FK7015 M6x20  4,0:0,5 M2x6  0,6+0,2
R412028539  SPRA-32/ TFK7022 M6x30  4,0:0,5 M4x12  4,0:05
R412028542  SPRA-40 | 1FK7022 M6%30  4,0:05 M4x12  4,0:05
R412028543  SPRA-40 | 1FK7034 M6x30  4,0:0,5 M4x12 4,005
R412028545  SPRA-63/ TFK7034 M8x30  8,0:0,8 M5x18  8,0:0,8
R412028546  SPRA-63 | 1FK7044 M8x30  8,0:0,8 M5x18 8,008
R412028526  SPRA-32/IC830M2xx-Kx M6x30  4,0:0,5 M4x12  3,0£0,3
R412028528  SPRA-40/IC830M2xx-Cx M6x30  4,0:0,5 M4x12  4,0:0,5
R412028530  SPRA-63/IC830Md4xx-Gx M8x30  8,0:0,8 M5x18  8,0+0,8
6.4.3 Montaje del acoplamiento

Fig. 9: Atornillar la horquilla con rétula y los accesorios de montaje

1 Accesorios para el montaje 2 Horquilla con rétula

6. Durante el montaje se deberad comprobar que las fuerzas de montaje siempre
actian Gnica y directamente sobre el centro de la unidad lineal.

7. Comprobar que la unidad lineal puede moverse sin obstaculos a lo largo de to-
da la trayectoria. Si es necesario, realizar una comprobacion de colision.

8. Compruebe el cumplimiento de los requisitos de montaje de las opciones.

9. En caso necesario: colocar las placas de prohibicion y advertencia de lamaqui-  Fig. 11: Montaje del acoplamiento
na o de la instalacion en la unidad lineal. Véase - 2.4.1 Identificaciones y pla- )
cas de advertencia en el producto. 12 Tornillos
6.4 Montaje del kit de montaje del motor en linea 1. Separe las mitades del acoplamiento.
(tamanfo 32/40/63 mm) 2. Alinee las mitades del acoplamiento con el eje del motory la unidad lineal.

Tenga en cuenta la informacién sobre las dimensiones de la posicién:
- Para el acoplamiento sin fijacién por pie. Véase = Fig. 12y - Tab. 4.

6.4.1 Kit de montaje del motor - Para el acoplamiento con fijacién por pie. Véase = Fig. 13y = Tab. 5.
El kit de montaje del motor permite el montaje axial de los servomotores especi- 3. Apriete los tornillos (12).
ficados. Pares de apriete. Véase - Tab. 3.

6.4.2 Tornillosy pares de apriete M, Dimensiones de posicion para el acoplamiento sin fijacion por pie

X1 Y1

"L R
lﬁ - m

Fig. 12: Dimensiones de posicién para el acoplamiento sin fijacién por pie

Fig. 10: Kit de montaje del motor en linea: posicién de los tornillos

Tab. 4: Dimensiones de posicién para el acoplamiento sin fijacién por pie

Tab. 2: Montaje del kit de montaje del motor en linea: tornillos y pares de apriete

M, para el adaptador del motory el motor Kit de montaje del motor Estandar Unidad lineal Y1
é:;aptador del motor Motor (11) I[Vr:_(.)rt“o]r Al ]
Kit de montaje del mo- Tornillo M,[Nm] Tornillo M,[Nm] R412028538 SPRA-32/1FK7015 185 16,2
tor R412028539  SPRA-32 [ 1FK7022 20,0 18,3
R412028538  SPRA-32/1FK7015 M3x12 1,3:0,2 M4x16  3,0:0,3 R412028542  SPRA-40 | 1FK7022 20,2 18,2
R412028539  SPRA-32/ 1FK7022 M4x12 3,0:£0,5 M5x20 59:0,8 R412028543  SPRA-40 | 1FK7034 26,5 14,7
R412028542  SPRA-40 [ 1FK7022 M4x12 3,0£0,5 M5x20  59:08 R412028545  SPRA-63 [ 1FK7034 23,8 23,5
R412028543  SPRA-40 | 1FK7034 M4x12 3,0:0,5 M6x20  10,1:0,8 R412028546  SPRA-63 [ 1TFK7044 32,2 23,5
R412028545  SPRA-63 | 1FK7034 M6x16 10,1£0,8 M6x20  10,1+0,8 R412028526  SPRA-32 [1C830M2xx-Kx 21,1 18,2
R412028546  SPRA-63 | 1FK7044 M6x25 10,1+0,8 M6x25  10,1:0,8 R412028528  SPRA-40 [ IC830M2xx-Cx 24,6 14,7
R412028526  SPRA-32/1C830M2xx-Kx M4x12 3,0£0,5 M5x18  59:08 R412028530  SPRA-63 [ IC830M4xx-Gx 25,2 23,5
R412028528  SPRA-40 [ IC830M2xx-Cx M4x12 3,0:05 M5x18  59+0,8
R412028530  SPRA-63 [ IC830M4xx-Gx M6x16 10,1+0,8 M6x25  10,1:0,8

AVENTICS™ SPRA | R412028475-BAL-001-AE | Espariol 74



Dimensiones de posicién para el acoplamiento con fijacién por pie

X2 Y2

j:

Il

In=imc]
[e ) S|

=
—

Fig. 13: Dimensiones de posicion para el acoplamiento con fijacion por pie

Tab. 5: Dimensiones de posicion para el acoplamiento con fijacién por pie

Kit de montaje del motor Estandar Unidad line- Z

Motor X2 aly2

[mm] [mm]
R412028538  SPRA-32/ 1FK7015 20,9 18,1 4
R412028539  SPRA-32/ 1FK7022 23,7 18,9 4
R412028542  SPRA-40 [ 1FK7022 22,5 20,2 4
R412028543  SPRA-40/ 1FK7034 30,8 14,7 4
R412028545  SPRA-63 [ TFK7034 29,1 23,5 5
R412028546  SPRA-63 [ 1FK7044 37,5 23,5 5
R412028526  SPRA-32 [ 1C830M2xx-Kx 25,4 18,2 4
R412028528  SPRA-40 [ IC830M2xx-Cx 28,9 14,7 4
R412028530  SPRA-63 [ IC830M4xx-Gx 30,5 23,5 5

6.4.4 Montaje del kit de montaje del motor

Fig. 14: Montaje del kit de montaje del motor

1 Motor 2 Junta
3 Tornillo 4 Juntatérica
5 Junta cuadrada con rebaje 5b Junta cuadrada con rebaje (solo op-

cion con fijacion por pie)
6 Unidad lineal 7 Fijacién por pie (solo opcidn con fija-
cién por pie)

8 Caja de acoplamiento 9 Tornillos Allen

0 Brida del motor 11 Tornillo

—

INFO: Las juntas entre los distintos componentes son necesarias para garantizar
el tipo de proteccién IP requerido.

1. Montar la caja de acoplamiento (8) en la unidad lineal (6) - sin utilizar la fija-
cion por pie (opcional):
Introduzca la junta cuadrada con rebaje (5) entre ambos componentes y fije la
carcasa (8) a la unidad lineal (6) apretando los 4 tornillos Allen (9).

2. Montar la caja de acoplamiento (8) en la unidad lineal (6) - utilizando a fija-
cién por pie (opcional):
Monte la fijacion por pie (7) primero en la unidad lineal (6) y luego en la caja
de acoplamiento (8): introduzca una junta cuadrada con rebaje (5) entre cada
componente y fije la carcasa (8) a la unidad lineal (6) apretando los 4 tornillos
Allen (9).

3. Monte la brida del motor (10) en la caja de acoplamiento (8): introduzca la
junta redonda (4) entre la brida del motory la caja del acoplamiento y apriéte-
la con 4 tornillos (3).

AVENTICS™ SPRA | R412028475-BAL-001-AE | Espariol

Asegrese de que el acoplamiento estd montado segun la configuracién (con/
sin juego de fijacion por pie) de acuerdo con la informacién sobre las dimen-
siones de posicién:

- Para el acoplamiento sin fijacién por pie. Véase - Tab. 4.

- Para el acoplamiento con fijacién por pie. Véase = Tab. 5.

- Pares de apriete para tornillos. Véase - Tab. 2.

4. Monte la brida del motor (10) en el motor (1): introduzca la junta (2) entre los
dos componentes y apriétela con 4 tornillos (11).

6.5 Montaje del kit de montaje del motor paralelo (para el
tamano 32/40/63 mm)

6.5.1 Uso previsto

El kit de montaje del motor en paralelo permite el montaje del motor en paralelo
en una unidad lineal de la serie SPRA.

6.5.2 Tornillosy pares de apriete M,
Posicion de los tornillos. Véase = Fig. 15

Tab. 6: Montaje del kit de montaje del motor en paralelo: tornillos y pares de
apriete M, para el motory la placa intermedia

Motor (1) Placa intermedia (12)

Tornillo M,[Nm] Tornillo M,[Nm]

Kit de montaje del motor

R412028537 SPRA-32/1FK7015 M4x16 3,0£0,3 M6x20 59+0,8
R412028540 SPRA-40 [ 1FK7022 M5x20 59+0,8 M6%20 59+0,8
R412028541 SPRA-40/ 1FK7034 M6x20 10,1+£0,8 M6x16 59+0,8
R412028544 SPRA-63 [ 1FK7034 M6x20 10,1+£0,8 M8x24 10,1+£0,8
R412028525 SPRA-32/1C830M2xx-Kx ~ M5x16 4,0 M6x16 5,9
R412028527 SPRA-40/1C830M2xx-Cx  M5x16 4,0 M6x16 5,9
R412028529 SPRA-63/1C830M4xx-Cx  M6x20 4,0 M8x25 59

Tab. 7: Montaje del kit de montaje del motor en paralelo: tornillos y pares de
apriete M, para la tapa del engranaje (9) y (10)

Tapadel engranaje  Tapa del engranaje

(9) (10)

Kit de montaje del motor Tornillo M, [Nm] Tornillo M, [Nm]

R412028537 SPRA-32/1FK7015 M4x30 4,0+0,5 M6%20 4,0+0,5
R412028540 SPRA-40 [ 1FK7022 M4x35 4,0+0,5 M6%20 4,0+0,5
R412028541 SPRA-40 [ 1FK7034 M6x20 10,1+0,8 M6x16 59+0,8
R412028544 SPRA-63 [ 1FK7034 M4x45 4,0+0,5 M8x24 59+0,8
R412028525 SPRA-32/1C830M2xx-Kx  M4x45 4,0 M8x50 5,9
R412028527 SPRA-40[1C830M2xx-Cx  M4x45 4,0 M8x50 59
R412028529 SPRA-63/1C830M4xx-Gx  M8x70 4,0 M8x70 4,0

6.5.3 Montaje de la placa intermedia

Fig. 15: Montaje de la placa intermedia

1 Tornillo Allen 2 Motor
3 Junta cuadrada sin recorte 4 Placaintermedia
5 Marca de alineacién 6 Correa de dentada
7 Poleade correa dentada 8 Juntaplana
9 Tornillo 10 Tornillo
11 Polea de correa dentada con polea 12 Tornillo especial
embridada
13 Tornillo de pretension 14 Junta cuadrada con recorte

15 Unidad lineal

75



1. Monte el motor (2) en la placa intermedia (4): inserte la junta cuadrada sin re-
corte (3) y apriete todos los tornillos Allen (1).
Observe la marca de alineacion (5) en la placa intermedia.

2. Monte la unidad lineal (15) en la placa intermedia (4): inserte la junta cuadra-
da con recorte (14) y apriete los 4 tornillos especiales (12).
Importante: no apriete todavia los tornillos (12).

6.5.4 Montaje de la correa dentada
Numeros de posicion hasta el 15. Véase = Fig. 15.

2 4 16 7

Fig. 16: Montaje de la correa dentada

16 Manguito de sujecion 17 Herramienta de montaje

Fig. 17: Poleas de la correa dentada (vista detallada)

7 Polea de correa dentada 11 Polea de correa dentada con polea

embridada

X3 Distancia X3 Y3 Distancia Y3

1. Empuije la unidad lineal (15) lo mas posible contra el motor (2) y apriete los
tornillos (12) a mano.

2. Coloque un manguito de sujecién (16) en el eje de la unidad lineal y en el eje
del motor.

3. Introduzca las poleas de la correa dentada (7/11) en la correa dentada (6).

4. Empuje las poleas de la correa dentada (7/11) sobre los manguitos de suje-
cién (16).

5. Alinee la polea de la correa dentada (11) y el manguito de sujecion: véase la si-
guiente tabla.

Tab. 8: Alineacién de la polea de la correa dentada (11) en el eje de la unidad line-
al

Kit de montaje del mo-

Polea de correa dentada con polea embrida-

tor da(11)
R412028537  SPRA-32/1FK7015 Empuje la polea de la correa dentada hacia ade-
R412028540  SPRA-40 ] 1FK7022 lante tanto como sea posible.
R412028544  SPRA-63 [ 1FK7034
R412028525  SPRA-32/1C830M2xx-Kx
R412028541  SPRA-40/ 1FK7034 Respetar la distancia X3 entre el eje y el mangui-

to de sujecion. Véase - Fig. 17: X3=21,6 mm

AVENTICS™ SPRA | R412028475-BAL-001-AE | Espariol

MNR Kit de montaje del mo- Polea de correa dentada con polea embrida-
tor da(11)
R412028527  SPRA-40[1C830M2xx-Cx Respetar la distancia X3 entre el eje y el mangui-
to de sujecion. Véase - Fig. 17: X3 =24,5mm
R412028529  SPRA-63 [ 1C830M4xx-Gx Respetar la distancia X3 entre el eje y el mangui-

to de sujecion. Véase — Fig. 17: X3 =33,8 mm

6. Alinear la polea de la correa dentada (7) y el sequndo manguito de sujecién en
el lado del motor. Véase la siguiente tabla.

Tab. 9: Alineacién de la polea de la correa dentada (7) en el lado del motor

MNR Kit de montaje del mo-

tor

Polea de correa dentada (7)

R412028537  SPRA-32/1FK7015 Empuije la polea de la correa dentada hacia ade-
lante tanto como sea posible.

R412028540  SPRA-40 [ 1FK7022 Coloque la polea de la correa dentada colocan-

R412028544  SPRA-63 | 1FK7034 do la herramienta de montaje (17) en la placa
intermedia y empuije la polea de la correa den-
tada hacia adelante tanto como sea posible.

R412028541  SPRA-40 [ 1FK7034 Respetar la distancia Y3. Véase — Fig. 17:
Y3=10,2mm

R412028525  SPRA-32/1C830M2xx-Kx Respetar la distancia Y3. Véase - Fig. 17:
Y3=19,1mm

R412028527  SPRA-40 [ 1C830M2xx-Cx Respetar la distancia Y3. Véase - Fig. 17:
Y3=14,1mm

R412028529  SPRA-63/1C830M4xx-Gx Respetar la distancia Y3. Véase - Fig. 17:

Y3=27,5mm

7. Asegure las poleas de la correa dentada (7/11) apretando la tuerca.
Sujételas con una llave hexagonal.
Par de apriete. Véase la siguiente tabla.

Tab. 10: Fijacién de las poleas de las correas dentadas: par de apriete M,

MNR Kit de montaje del mo- Polea de correa denta- M, [Nm]
tor da

R412028537  SPRA-32 [ 1FK7015 GT3-3M-Z18 5
R412028540  SPRA-40 [ 1FK7022 GT3-3M-Z24 20
R412028541  SPRA-40/ 1FK7034 GT3-5M-Z22 40
R412028544  SPRA-63 [ 1FK7034 GT3-5M-722 40
R412028525  SPRA-32[1C830M2xx-Kx GT3-5M-Z22 40
R412028527  SPRA-40/1C830M2xx-Cx GT3-5M-Z22 40
R412028529  SPRA-63[1C830M4xx-Gx GT3-5M-Z44 70

8. Introduzca el tornillo de pretension (13) en el orificio lateral de la placa inter-
media (4) y apriete la correa dentada (6) con el tornillo de pretension hasta
que ambas guias estén rectas y paralelas.

Importante: si la correa dentada no se puede tensar: afloje el tornillo especial
(12).
9. Mida la tensién de la correa dentada con un medidor de frecuencia adecuado.

10.Ajuste el tornillo de pretension (13) hasta alcanzar la tension deseada de la co-
rrea.

11.Apriete los tornillos especiales (12).
Pares de apriete. Véase - Tab. 6.
NOTA! Al apretar el tornillo de pretensién (13) aumenta la frecuencia propia
de la correa dentada. Véase - Tab. 11. Una pretension excesiva puede au-
mentar el desgaste del rodamiento de la unidad lineal o del motor debido a la
carga radial (proteccion del material).

Tab. 11: Frecuencia propia/deflexién del tronco

Kit de montaje del motor Frecuencia pro- Deflexion del tronco

IE]

R412028537  SPRA-32/1FK7015 557...573 Hz 8N@1mm

R412028540  SPRA-40 [ 1FK7022 517...533 Hz 15N@1,2mm
R412028541  SPRA-40/ 1FK7034 345+ (-8 Hz 20N@ 1,6 mm
R412028544  SPRA-63 [ 1FK7034 337..353Hz 20N@ 1,6 mm
R412028525  SPRA-32/1C830M2xx-Kx  193...203 Hz 6,01..6,41N@1,29 mm
R412028527  SPRA-40/1C830M2xx-Cx  276...290 Hz 10,1...109N@ 1,29 mm
R412028529  SPRA-63[1C830M4xx-Gx  199...208 Hz 14,1...153N@1,88 mm

12.Una vez ajustada la frecuencia correcta: fije los tornillos especiales (12) y vuel-
va a comprobar la frecuencia de la correa dentada.

76



ﬂ * Intervalo de sustitucién de todas las correas de distribucién: 2 mi- ﬁ:::rmmmje del  Elemento de fijacion

llones de ciclos
MF1, MP2, MS1

* Montaje de motores de terceros: la frecuencia propia de un motor

de terceros puede desviarse de los valores especificados. La fre- SPRA-63 / 1FK7034  M8x35 M8x40 0,
cuencia suele estar limitada por la carga radial maxima admisible SPRA-32 /1C830M2xx M8x70 8:0,8
en el eje del motor. -Kx
SPRA-40 [ 1C830M2xx M8x70 8+0,8
-Cx
6.5.5 Montaje de latapa del engranaje SPRA-63 [ IC830Mdxx M8x70 8208
Nimeros de posicion hasta el 15. Véase - Fig. 15. -Gx

6.6 Montaje (tamaio 100 mm)

6.6.1 Kit de montaje del motor

El kit de montaje del motor permite el montaje de un motor con eje axial.

6.6.2 Montaje del acoplamiento

Fig. 18: Montaje de la tapa del engranaje

18 Arandela de sellado 19 Tapa del engranaje

1. Coloque lajunta plana (8) entre |a tapa del engranaje (19) y la placa interme-
dia (4).
2. Deslice las arandelas de sellado (18) sobre los tornillos Allen (9/10).

3. Fije la tapa del engranaje. Véase - Fig. 18. Fig. 20: Montaje del acoplamiento

Tornillos y pares de apriete. Véase = Tornillos y pares de apriete M,. 13 Tomnillos

Elemento de fijacion opcional

1. Empuije el primer cubo de acoplamiento con dientes lo maximo posible en el
husillo roscado de la unidad lineal.

2. Empuje el cubo de acoplamiento sobre el eje del motory alinee el orificio del
acoplamiento con el extremo del eje del motor.

3. Apriete los tornillos (13).
Pares de apriete:
- Para el kit de montaje del motor en linea. Véase - Tab. 14.
- Para el kit de montaje del motor en paralelo. Véase - Tab. 16.

6.6.3 Montaje del kit de montaje del motor en linea

Fig. 21: Montaje del kit de montaje del motor en linea
Fig. 19: Montaje con el elemento de fijacion (opcion)

1 Tornillo 2 Junta
1 Junta 2 Tornillo Allen 3 Tornillo 4 Junta
3 Anillo obturador 5 Tornillo 6 Junta
7 Unidad lineal 8 Acoplamiento
1. A!ingle los anillos obturadores (3) entre la tapa del engranaje y el elemento de 9 Engranaje en linea 10 Adaptador del motor
fijacion. 11 Acoplamiento 12 Motor

2. Deslice las juntas (1) sobre los tornillos Allen (2).

3. Asegure el elemento de fijacion apretando los tornillos Allen (2).
Pares de apriete. Véase la siguiente tabla.

Tab. 12: Pares de apriete M, de los tornillos Allen (2) para el elemento de fijacién

Kit de montajedel  Elemento de fijacion

motor

MF1, MP2, MS1
SPRA-32 [ 1FK7015  M6x30 5+0,5
SPRA-40 [ 1FK7022  M6x30 M6x35 5+0,5
SPRA-40 [ 1FK7034  M8x70 8+0,8

AVENTICS™ SPRA | R412028475-BAL-001-AE | Espariol 77



6.6.4 Montaje del kit de montaje del motor en paralelo

Fig. 22: Montaje del kit de montaje del motor en linea: posicién de los tornillos

13 Tornillo Fig. 23: Montaje del kit de montaje del motor en paralelo
1 Tornillo 2 Engranaje
TaI,:\>/.I 13: Molntaje del kilt dde morétajeddlel motor en linea: tornillos y pares de aprie- 3 Acoplamiento 4 junta
te M, para el motory el adaptador def motor 5 Adaptador del motor 6 Tornillo
Motor (1) Adaptador del motor 7 Junta 8 Motor
o del Tomill M. [N '(I'3) i M. [N 9 Tornillo 10 Acoplamiento
it . . . .
it de montaje del motor Tornillo A[Nm] Tornillo »[Nm] 11 Unidad lineal 12 Junta
R412028547 SPRA-100 [ TFK704x M6x30 10 M8x30 20
R412028548 SPRA-100/ TFK706x M8x30 20 M8x30 20
R412028549 SPRA-100 [ TFK708x M10%30 40 M8x30 20 1
R412028550 SPRA-100/ TFK710x M12x40 75 M8x30 20
R412028535 SPRA-100 /IC830M6xx-BK M8%30 20 M8x30 20 ’
R412028536 SPRA-100 /1C830M7xx-KK M12x35 75 M8x30 20 a ’
Tab. 14: Montaje del kit de montaje del motor en linea: tornillos y pares de aprie- B
te M, para el engranaje y el acoplamiento -
E je(5 Acoplamiento (13 bl :
ngranaje (5) coplamiento (13) —
Kit de montaje del motor Tornillo M, [Nm] Tornillo M, [Nm]
—
R412028547 SPRA-100 [ TFK704x M12x40 75 M6x20 15 T
R412028548 SPRA-100/ TFK706x M12x40 75 M6x20 15
R412028549 SPRA-100 | 1FK708x M12x40 75 M6X20 15 Fig. 24: Montaje del kit de montaje del motor en paralelo: posicién de los tornillos
R412028550 SPRA-100/ TFK710x M12x40 75 M6x%20 15 13 Tornillo
R412028535 SPRA-100 /1C830M6xx-BK M12x40 75 M6x20 15
R412028536 SPRA-100/IC830M7xx-KK M12x40 75 M6x20 15 Tab. 15: Montaje del kit de montaje del motor en paralelo: tornillos y pares de
apriete M, para el engranaje y el adaptador del motor
Procedimiento Engranaje (1) Adaptador del motor
1. Fijar el acoplamiento (8) a la unidad lineal (7) con el tornillo (13). Véase el ca- (3)
pitulo = 6.6.2 Montaje del acoplamiento. Kit de montaje del motor Tornillo M, [Nm] Tornillo M, [Nm]
2. Monte eI engranaje en ||'nea (9) en |a unidad |inea| (7) introduzca |a junta (6) R412028547 SPRA—100/ 1FK704x M12x110- 40...75 M8x30 20
entre ambos componentes y apriete la carcasa con 4 tornillos (5). M12x140
3. Coloque lajunta (4) en el engranaje en linea (9), luego coloque el adaptador R412028548 SPRA-100 [ TFK706x M12x110- 40..75 M8x30 20
del motor (10) en el engranaje en lineay apriete los tornillos (3). M12x140
4. Fije el acoplamiento (11) al motor (12) con el tornillo (13). R412028549 SPRA-100 / TFK708x M12x110-  40...75  MB8x30 20
. M12x140
5. Coloque lajunta (2) en la ranura del adaptador del motor (10).
N X . R412028550 SPRA-100/ 1FK710x M12x110- 40..75 M8x30 20
6. Fije el motor (12) al adaptador del motor (10): apriete los tornillos (1). M12x140
R412028535 SPRA-100/1C830M6xx-BK M12x110- 40..75 M8x30 20
M12x140
R412028536 SPRA-100/1C830M7xx-KK M12x110- 40...75 M8x30 20
M12x140

Tab. 16: Montaje del kit de montaje del motor en paralelo: tornillos y pares de
apriete M, para el motory el acoplamiento

Motor (9) Acoplamiento (13)

Kit de montaje del motor Tornillo M,[Nm] Tornillo M, [Nm]

R412028547 SPRA-100 [ TFK704x M6x30 10 M6x20 15
R412028548 SPRA-100 [ TFK706x M8x30 20 M6x20 15
R412028549 SPRA-100 [ TFK708x M10%30 40 M6x20 15
R412028550 SPRA-100/ TFK710x M12x40 75 M6x20 15
R412028535 SPRA-100 /1C830M6xx-BK M8%30 20 M6x20 15
R412028536 SPRA-100 /1C830M7xx-KK M12x35 75 M6x20 15

AVENTICS™ SPRA | R412028475-BAL-001-AE | Espariol 78



Procedimiento

1. Monte la unidad lineal (11) en el engranaje (2): introduzca la junta (12) entre
ambos componentes y apriete los tornillos (1).

2. Fijar el acoplamiento (10) al motor (8) con el tornillo (13). Véase el capitulo
- 6.6.2 Montaje del acoplamiento.

3. Monte el adaptador del motor (5) en el engranaje (2): introduzca la junta (4)
entre ambos componentes y apriete los tornillos (6).

4. Introduzca lajunta (7) en el hueco del adaptador del motor (5) y apriete el
adaptador del motor con 4 tornillos (9).

6.6.5 Deteccion de los topes finales mecanicos

* Los topes finales mecanicos de la unidad lineal no estan disefiados para absor-
ber los impactos durante el uso normal:
- Coloque los interruptores finales de manera que los topes finales no se gol-
peen durante el uso normal (proteccién del material).

- Alinstalarlos interruptores finales: tenga en cuenta la distancia de sequri-
dad para que haya suficiente sobrerecorrido.

6.7 Montaje de los sensores

Fig. 25: Montaje de los sensores

Montar los sensores desde arriba:
1. Alinear los extremos del cable en la direccion del motor.

2. Introduzca los sensores desde arriba en la posicion deseada en la ranura y fije-
los con el tornillo excéntrico.

3. Guie el cable alo largo de la ranura del perfil.

4. Introduzca el cable en las ranuras de las cubiertas de plastico y empuje la cu-
bierta junto con el cable en la ranura.

Informacién adicional. Véase el rétulo en el embalaje del sensory el catdlogo onli-
ne.

7 Puesta en servicio

7.1 Especificaciones basicas

Especificaciones para el producto

¢ Sifuera necesario conectar la unidad lineal a un sistema de PARADA DE EMER-
GENCIA: comprobar que la unidad lineal esta conectada a un sistema de PA-
RADA DE EMERGENCIA.

7.2 Notas sobre sequridad

Tenga en cuenta las siguientes notas sobre seguridad para descartar peligros du-
rante la puesta en servicio. Véase = 2. Sequridad.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Espariol

7.3 Preparacion

Especificaciones generales

* Limpie las piezas sucias (proteccién del material). Véase el capitulo = 9.4 Lim-
pieza.

7.4 Puesta en servicio paso a paso

1. Inicie la configuracién para la vuelta a la posicion de inicio con carga y nimero
de revoluciones limitadas.

NOTA! Durante el funcionamiento no deben alcanzarse los topes finales me-
canicos de la unidad lineal. De lo contrario, la unidad lineal sufrird dafios per-
manentes (proteccion del material).

2. Comprobar que no se sobrepasa la energia cinética maxima indicada por ta-
mafio durante el recorrido de referencia. La energia cinética de la unidad lineal
se calcula de la forma siguiente: E=12 * m * v2
m: masa en movimiento en kg
v: velocidad lineal en m/s

La velocidad maxima del recorrido de referencia también depende de la masa
desplazada de la aplicacién concreta. La masa desplazada de la unidad lineal tam-
bién debera tenerse en cuenta.

Tamaiio Energia cinética maxima en J (Julio)

32mm Méx.0,1x107]
40 mm Maéx. 0,2x107)
63 mm Maéx. 0,4 x1073)
100 mm Méx. 1x107?)

8 Funcionamiento

8.1 Especificaciones basicas

Especificaciones generales

* Evite el sobrecalentamiento: utilice disyuntores térmicos integrados (protec-
cion del material).

* No desconectar, modificar ni omitir los dispositivos de proteccién.

En caso de averias durante el funcionamiento

* Sise produce una averia que representa un peligro inmediato para los emple-
ados o las instalaciones: apagar el producto.

8.2 Conexion/desconexién

El producto no dispone de elementos de control propios para su funcionamiento.
El funcionamiento se controla mediante un elemento de control independiente.
Véase el manual por separado.

9 Mantenimiento

9.1 Notas sobre seguridad

Tenga en cuenta las siguientes notas sobre seguridad para descartar peligros du-
rante el mantenimiento. Véase — 2. Seguridad.

9.2 Resumen

Especificaciones generales

* En caso de mayor desgaste: reduzca los intervalos de mantenimiento segtn el
grado de desgaste.

* Silaunidad lineal se utiliza fuera de las condiciones ambientales especificadas
en estas instrucciones: compruebe los componentes una vez al mes para ver si
hay cambios visibles (oxidacion, suciedad, etc.).

Actividades de mantenimiento
Tab. 17: Intervalos de mantenimiento

Intervalo  Actividad A cargo de Detalles

Diario Comprobar que la unidad lineal no

presenta dafios visibles. da

Persona instrui- Véase el capitu-
lo - 9.3.2 Procedi-
miento

79



Intervalo  Actividad A cargo de Detalles
Limpiar la unidad lineal. Personainstrui- Véase el capitu-
da lo = 9.4.2 Procedi-
miento
Mensual Comprobar que la varilla de empujey Personal cualifi-
las piezas montadas estén bien ajus- cado
tadas, corrijalas si es necesario.
Comprobar que la conexion esté bien Personal cualifi-
ajustada. cado
Tamafio 100 mm: comprobar el inter- Personal cualifi- Véase el capitu-
valo de relubricacion. cado lo = 9.5.1 Relubricar
el producto (tamafo
100 mm)
Semestral  Comprobar que ninguna pieza pre-  Personal cualifi- Véase el capitu-
sente dafios visibles. cado lo - 9.3.2 Procedi-
miento
Anual Comprobar la legibilidad de las placas Personal cualifi-

y advertencias, y sustituirlas sies ne- cado
cesario.

Comprobar si las juntas estdn dafia-
das. cado

Personal cualifi- Véase el capitu-
lo = 9.3.2 Procedi-
miento

9.3 Inspeccion

9.3.1 Especificaciones generales

Uso en condiciones ambientales normales

e Laempresa explotadora es responsable de comprobar el productoy toda la
instalacion.

Uso en condiciones ambientales agresivas

Las condiciones ambientales agresivas son, por ejemplo:

e Temperatura elevada

¢ Granacumulacién de suciedad

* Proximidad a liquidos o vapores que disuelven grasas

Como resultado de las condiciones ambientales agresivas, existen mas especifi-
caciones para la inspeccion:

» Adaptar el intervalo de comprobacion de las juntas a las condiciones ambien-
tales.

NOTA! Las juntas envejecen con mayor rapidez en condiciones ambientales
agresivas. Las juntas defectuosas provocan fugas neumadticas y se pierde el ti-
po de proteccién. Comprobar las juntas con mas frecuencia (proteccion del
material).

 Introducir los intervalos de comprobacién adaptados en el plan de manteni-
miento especifico de la instalacién (prevencion de accidentes, proteccion del
material).

9.3.2 Procedimiento

Preparacion

. No completar ninguin trabajo en la instalacién durante la preparacion.
. Cerrar las zonas de peligro.

. Despresurizary apagar la instalacion o parte de la instalacion.

. Asegurar la instalacion contra reconexiones.

. Dejar que el productoy partes cercanas de la instalacion se enfrien.

. Usar EPI.

AU A W N =

Control visual
» Comprobar laintegridad mediante un control visual.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Espariol

Fig. 26: Realizar controles visuales

1 Carcasa 2 Perfil

3 Tuboeempuje

e Compruebe que la carcasa (1) no presenta grietas ni rupturas.
» Compruebe que el perfil (2) no tenga grietas, rupturas o dafios.
e Compruebe que el tubo de empuje (3) no presenta araiiazos ni hendiduras.

Comprobacién detallada

* Identificacionesy advertencias en el producto: la empresa explotadora debe
sustituirinmediatamente las identificaciones o advertencias que se lean con
dificultad.

e Comprobar si todas las unidades roscadas estan bien ajustadas.
* Comprobar los dispositivos de proteccion de la instalacion.
 Controlar las funciones del producto.

Comprobacion de las juntas

Fig. 27: Comprobar las juntas

Junta 2 Conexion

1
3 Juntaplana

NOTA! Si los anillos obturadores estan dafiados o son incorrectos, el tipo de pro-
teccion IP54S ya no esta garantizado. Por lo tanto, sustituya inmediatamente los
anillos obturadores dafiados.

1. Compruebe silas juntas (1) estan dafiadas.
2. Compruebe sila conexion (2) estd dafiada.
3. Compruebe silajunta plana (3) estd danada.
4. Compruebe si hay fugas en el producto.

9.4 Limpieza

9.4.1 Especificaciones generales

Intervalo de limpieza

* Laempresa explotadora determina los intervalos de limpieza de acuerdo con
el impacto ambiental en el lugar de uso.

 Respetarlainformacién en la documentacion de la instalacion.

Elemento auxiliar
e Limpiar el producto Gnicamente con un pafio himedo.

80



¢ Utilizar Gnicamente aguay, en caso necesario, un producto de limpieza suave
para la limpieza (proteccién del material).

e Elagua utilizada para la limpieza (incluidos los aditivos quimicos) debe tener
un pH neutro.
Notas

¢ Losliquidos entrantes destruyen las juntas y provocan dafios en el producto
(proteccién del material).

e Comprobar que la unidad lineal no entre en contacto con liquidos.

9.4.2 Procedimiento

1. Cerrar todas las aberturas con dispositivos de proteccién adecuados para que
ningun producto de limpieza pueda penetrar en el sistema.

2. Eliminar todos los depdsitos de polvo del producto y las partes cercanas de la
instalacion.

3. En caso necesario, eliminar otros depositos relacionados con la produccion
del productoy las partes cercanas de la instalacion.

9.5 Mantenimiento

Notas

* Respetar el plan de mantenimiento para toda la instalacién: Pueden obtener-
se otros trabajos de mantenimiento del plan de mantenimiento para toda la
instalacion y los intervalos de mantenimiento especificados en él.

9.5.1 Relubricar el producto (tamaio 100 mm)

Fig. 28: Tapdn de relubricacion en el tubo de proteccion

Preparacion
1. Cerrar las zonas de peligro (prevencion de accidentes).
2. Colocar la unidad lineal en la posicion de relubricacion.

3. Despresurizary apagar la instalacién o parte de la instalacién (prevencion de
accidentes, proteccion del material).

4. Asegurar lainstalacién contra reconexiones (prevencion de accidentes).

5. Dejar que el producto y partes cercanas de la instalacién se enfrien (preven-
cion de accidentes).

6. Ponerse ropa protectora (prevencion de accidentes).

Procedimiento
1. Abraeltapén(1).

2. Vuelvaa lubricar el producto.
Tipoy cantidad de lubricante. Véase - Tab. 18.
No se puede garantizar la compatibilidad si se utilizan otras grasas.

ATENCION! Peligro debido a sustancias incompatibles. Durante la manipula-
cion de lubricantes se debe consultar la hoja de datos de seguridad del fabri-
cante del lubricante.

» Cierre el orificio de relubricacion.

Tab. 18: Intervalo de relubricaciéon SPRA-100

Kit de montaje del
motor

SPRA-BS-100 Posicién dere-  Carrera nominal: 40 mm
lubricacion.

Desde el tope final 41 mm

mecanico:

Cada 10 Mrev* 0 100 km
8cm?

Intervalo de relubricacién
Cantidad de lubricante

AVENTICS™ SPRA | R412028475-BAL-001-AE | Espariol

Kit de montaje del
motor

Lubricante BERUTOX FH 28 EPK [ Il
Fabricante: Bechem
Tornillo BS 32x10
SPRA-BN-100 Posicion de re-  Carrera nominal: 15,5mm
lubricacion. Desde el tope final 18,5 mm
mecanico:
Intervalo de relubricacion Cada 5 Mrev* 0 50 km
Cantidad de lubricante 17 cm3
Lubricante BERUTOX FH 28 EPK [ Il
Fabricante: Bechem
Tornillo BS 40%10
SPRA-BL-100 Posicién dere-  Carrera nominal: 3mm
lubricacion. Desde el tope final 6 mm
mecanico:
Intervalo de relubricacion Cada 5Mrev* 0100 km
Cantidad de lubricante 7 cm3
Lubricante BERUTOX FH 28 EPK | II
Fabricante: Bechem
Tornillo BS 40%20
SPRA-RN-100 Posicién dere-  Carrera nominal: 2mm
lubricacion. Desde el tope final 5 mm

mecanico:

Intervalo de relubricacién

Cada 20 Mrev* 0200 km**

Cantidad de lubricante 14 cm3

Lubricante STABUTHERM GH 461
Fabricante: Klueber

Tornillo RS 30%10

* Mrev = millones de vueltas

** Primera relubricacién después de 100.000 vueltas.

9.5.2 Controles de mantenimiento
Realice las siguientes comprobaciones en cada intervalo de mantenimiento:

e Husillo deslizante “LS”: el juego axial debe ser menor que los siguientes valo-

res:

- Tamafno 32 mm: 0,35 mm
- Tamafo 40 mm: 0,6 mm
- Tamafo 63 mm: 1,0 mm

Si el juego esta por encima de los valores especificados: sustituir la unidad li-
neal (prevencion de accidentes).

ADVERTENCIA! Si no se sustituye, puede producirse un fallo total de la insta-
laciéon (movimiento incontrolado de una masa desplazada).

* Husillo de bolas “BS/BN/BL”: un desgaste excesivo del husillo de bolas puede
provocar un aumento del ruido y un posible bloqueo de la unidad lineal.

* Enelcasodelaforma de U (transmision por correa), realice las siguientes
comprobaciones:

- Compruebe sila correa de distribucion presenta signos de fatiga prematu-
ra (grietas o desgaste severo).

- Sustituya después de 2 millones de ciclos sin tener en cuenta el desgaste.
* Instrucciones de ajuste. Véase = 6.5.4 Montaje de la correa dentada.

9.6 Tras el mantenimiento

Tras completar los trabajos de mantenimiento, realice los siguientes pasos:

1. Retirar todas las herramientas y aparatos de la zona de trabajo.

2. Retirar todas las barreras y notas adjuntas.

3. Limpiarla zona de trabajo, secar los liquidos y retirar los materiales de trabajo.
4. Registrar las actividades de mantenimiento en el plan correspondiente.

Sino se han detectado dafios y la empresa explotadora no ha notificado ninguna
averia, el producto puede volver a conectarse a la fuente de alimentacién y po-
nerse en funcionamiento.

10 Desmontaje y sustitucion

Solo resulta necesario retirar el producto si debe sustituirse, instalarse en otro lu-
gar o eliminarse.

81



10.1 Especificaciones basicas

Manipulacion de productos y componentes pesados

* Asegurarse de que el producto no pueda caerse antes de soltarse de las fija-
ciones.

» Adoptar precauciones para evitar dafos al elevar el producto.

e Los productos y componentes pesados deben ser transportados por una o dos
personas con equipos elevadores.

 Asegurar las piezas mas grandes del producto o de la instalacién para que no
se caigan ni vuelquen (prevencion de accidentes).

10.2 Notas sobre seguridad

Tenga en cuenta las siguientes notas sobre seguridad para descartar peligros du-
rante el desmontaje. Véase - 2. Sequridad.

10.3 Preparacion

1. Cerrar las zonas de peligro (prevencion de accidentes).

2. Despresurizary apagar la instalacion o parte de la instalacion.
Purgar lentamente la instalacién para evitar movimientos descontrolados de
los componentes de la instalacion.

3. Asegurar lainstalacién contra reconexiones (prevencion de accidentes).

4. Dejar que el producto y partes cercanas de la instalacion se enfrien (preven-
cién de accidentes).

5. Ponerse ropa protectora (prevencién de accidentes).

10.4 Desmontaje de la unidad lineal

1. Asegurar las piezas de la maquina o instalacién de manera que ninguna carga
pueda actuar sobre la horquillay el cabezal de la bisagra de la unidad lineal.

. Afloje los tornillos de fijacién de los pivotes, las bridas y los vastagos.

. Retire el producto de la maquina o instalacion.

. Limpie el producto.

u b W N

. Embale cuidadosamente el producto para su transporte.

11 Eliminacién
La eliminacion inadecuada del producto y el envasado provoca contaminacion
ambiental. Entonces, las materias primas ya no se pueden reciclar.

» Eliminar el productoy el envase de acuerdo con las disposiciones nacionales
aplicables.

12 Localizacion de fallos y su eliminacion

12.1 Especificaciones basicas

Especificaciones generales para reparaciones

* Nunca desmontar ni modificar el producto (prevencién de accidentes, protec-
cion del material).

» No intentar ninguna reparacién no autorizada (proteccién contra accidentes,
proteccion del material).
Piezas de repuesto y conjuntos de sustituciéon permitidos

« Unicamente utilizar piezas de repuesto o conjuntos de sustitucién del catalo-
go online (prevencion de accidentes, proteccién del material).

12.2 Notas sobre seguridad

Tenga en cuenta las siguientes notas sobre seguridad para descartar peligros du-
rante la bisqueday resolucién de problemas. Véase - 2. Seguridad.

12.3 Procedimiento

Paso 1: comprobacién de la instalacion

» En caso de averia, comprobar primero la instalacién o parte de la instalacion
en la que estd instalado el producto. Comprobar los siguientes puntos:

¢ Todas las conexiones
e Ajustes. Véase — 13. Datos técnicos.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Espariol

Paso 2: comprobacién del producto

—_

. Despresurizary apagar la instalacion o parte de la instalacion.

N

. Comprobar el producto con las imagenes de error descritas a continuacion.

w

. Llevar a cabo la resolucién de problemas utilizando la informacién en “Solu-
cion”.
Sino se puede subsanar la averia como se describe: desmonte el productoy
devuélvalo. Véase — 4.3 Devolucién del producto.

B

. Sise hasolucionado la averia: poner la instalacién y el producto de nuevo en
funcionamiento.

12.4 Imagenes de error

La unidad lineal no se mueve

Posible causa

Solucion (ejecutora)

Cuerpos extrafios en la trayec-
toria de la unidad lineal

Retirar los cuerpos extrafios de la trayectoria (persona cua-
lificada).

Medir la carga estatica y dindmica y compararla con lain-
formacién de la Typeplaca de caracteristicas.

Si se supera la capacidad de carga: comprobar la carga no-
minal e instalar una unidad lineal mas potente si fuera ne-
cesario (personal técnico especializado).

Carga inadmisible

Se ha superado la vida til del
producto

Véase el diagrama de rendimiento en el catalogo online
(personal técnico especializado).

La unidad lineal no puede volver Sustituir el producto (personal técnico especializado).
a ponerse en funcionamiento

mediante ninguna de las medi-

das indicadas

Movimiento de elevacion alterado

Posible causa Solucion (ejecutora)

Cuerpos extrafios en la trayec-
toria de la unidad lineal

Retirar los cuerpos extrafos de la trayectoria (persona cua-
lificada).

Eliminar todas las cargas que acttian sobre los elementos
(persona cualificada).

Carga inadmisible

Tuerca circulante danada Sustituir el producto (personal técnico especializado).

Velocidad claramente demasiado baja

Posible causa

Solucion (ejecutora)

Cuerpos extrafios en la trayec-
toria de la unidad lineal

Retirar los cuerpos extrafios de la trayectoria (persona cua-
lificada).

Eliminar todas las cargas que acttian sobre los elementos
(persona cualificada).

Carga inadmisible

Motor, engranaje o tuerca circu- Sustituir el producto (personal técnico especializado).
lante dafados

Aumento significativo del ruido de funcionamiento

Posible causa Solucion (ejecutora)

Cuerpos extrafios en la trayec-
toria de la unidad lineal

Retirar los cuerpos extrafos de la trayectoria (persona cua-
lificada).

Eliminar todas las cargas que acttian sobre los elementos
(persona cualificada).

Carga inadmisible

Motor, engranaje o tuerca de
bolas circulantes dafiados

Sustituir el producto (personal técnico especializado).

13 Datos técnicos

Este capitulo incluye un resumen de los datos técnicos mas importantes. Encon-
trard mas datos técnicos en la pagina del producto en Emerson Store.

Generalidades

Especificacion
100 mm
-10...+50°C

32mm 40 mm 63 mm
.+50°C 0..+50°C 0...+50°C

Max. 95 % (sin condensacion)

Tamano

Rango de temperatura 0.

Humedad relativa (funcio-
namiento)

Humedad relativa (alma-
cenamiento)

Max. 90 % (sin condensacién)

Montaje

Especificacion

Posicion de montaje Arbitrario

82



14 Accesorios

Encontrara indicaciones sobre accesorios en la pagina del producto en Emerson
Store.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Espariol

83



Innehall

1 Om denna dokumentation 86
1.1 DOKUMENTAtIONENS GIEIGNET ...ttt ettt ettt b ettt et st et e b et e s et e st ese st e b ente s et e st et e st s en e e b e st e s e b e st et e st esentebentesetenesbeneesentesensenes 86

1.2 YHEErligare dOKUMENTAtION .oueeuiriieiieiieiteeeiet ettt ettt e ettt et et e et et et et et et e st e st e seebeeseeaesaees e enteat e st eat e st e s ens et et esesseeseebeeseeneenteseentententantensansans 86
1.2.1  Ytterligare dokumentation fOr ProdUKE UEAN MO0 . ....ce.ieieieieie ettt ettt et e e e st e st e sae st e ssessesseeseeneeneeneeneeneensensensans 86

1.2.2  VYtterligare dokumentation fOr ProdUKt MEd MOTOT......c.iiieieicieee ettt et e e et et e se st e sesseesassesseesaensessensensensensans 86

1.2.3  YHEEIIGAre fOr@SKIIIEET ....cuvveeiiieteee ettt ettt e s bt a bttt b et e bttt et sttt b beneneaen 86

1.3 Presentation @V infOIMAtion ..ottt ettt b ettt b bttt b bttt b ettt b s ettt b st s b bttt b sttt b sttt b sttt bene 86
1.3.1  Varningsinformation.. 86

1.3.2  Symboler................ 86

1.4 BeteCKNiNGar SOM @NVANGS ....ecuieeeeieeieieieietetetesteste e stessesteeseesesseeseeseessestessessansassassansessessansesseeseesesssessaneessessassassansansensansansessansenseaseesenssessansessensansensensans 86

2 Sdkerhet 86
2.1 OMIAELEA KAPITEL ...ttt ettt ettt st e e a st a b h et e bRt E s s ettt b ekttt a bttt a ettt b st e enen 86

2.2 ANAaMAISENIIG ANVANANING ...v.vervveevecteieceeee ettt eeae st s s s s s s s e s s s bas s s s s s eses s sae s st esas s st esassaseesastesae s st ess st esaesassesas s saesassesassssebastesass st esansntesereanes 86

2.3 EjANdamalsenlig anVAndniNg .....ceeeeeeeerieieieiete ettt ettt sttt ettt et et a ettt e bt et et et et e e aeeh e e b e e st e Rt ea e e aten s e n e e n s et et e aeetenteeae e bt eneeaeeaeentent et etententanee 86

2.4 Den driftSansvariges SKYIAIGRETET .....ecu ittt et et et e st e se s s e st e eaeesees e e st e st eneeneensensens et et ensensesseeseeseeseeneeneeneenseneensensensanen 87
2.4.1  Markningar och varningssKyItar PA PrOAUKEEN ........uicueeueeieee ettt te e s et e e e st e e s e ese e s e s esse s e s e sessessessesseeseeseesaeseessensensensensanen 87

242 MONEEriNG OCH INSEAIATION .....iuiiiieiiiieteice ettt sttt ettt s b et e b s et a b st st b et e eaeneneaee 87

243 Driftstart .c.cooeeceenneecnnee e 87

2.4.4  Den driftsansvariges skyldigheter.. 87

2.4.5  Rengoring, UNAETNAIL, FEPATALION ....cceieieieiesestesteseete sttt ettt et et e et e se st e st e s s e st eeseeseeseeseeseeseeneensensensensesesessensensesseeseeseensensensensensensensanen 87

2.5 PersONalens KValifIKatiONET .. ..c.coueieeiiee ettt ettt e b e e bt h et e st b et e b et e st b e st b e st e bt e b et e Rt Een e b et e bt e b et en e b e st b et ebe st ebe et eneas 87

2.8 FATOKEIOT ...ttt ettt et h et h bR Rt £ h sttt e bRt e bRttt heh et b bttt a ettt b st enen 87
2.6.T  RISK FOT PEISONSKAAOT «...vviteiretiieiirieiete ettt ettt ettt et e e s et et et e s e s e e et e st es et e s et eseesesessessesenses et es e s eneesastesesesessaneeseneesansenesenessaneasannnn 87

2.6.2  MAtEMIAISKAAOT «.ueeneeie ettt ettt h et bt b et h et h et bt e b bRt b et bt bbbt b e sttt b et bttt b et be e ene 87

3 Leveransomfattning 87
4 Transport och foérvaring 87
S T = T Ky oY T =T o) e Yo (U] G OO SRRSRRSSTRSRRS 87
B oV V- = I o e Yo (UG < RO SRPSTRRRSRSNS 87
4.3 SKICka tillDaka PrOAUKEEN «...c.oviiciieecc ettt ettt ettt b ettt b et e e st a s b ettt bt e a s neaen 88

5 Produktbeskrivning 88
5.1 Kortbeskrivning............. 88

5.2 Markning och identifiering..... 88

5.3 VarningSSKYIEar PA PrOAUKEEN .....ecueeuieiieeeieeeee ettt et ettt e e et e et e e et e eese st essessesseeseeseeseeseeseeneeneensensansensensansessenseeseeseeseeneeneeneensensensensensanen 88

5.4 ProduktOVersikt (SLOTIEK 32/40/63 IMIM)..ccieieieieeeeiertertestestesessessessessessaeseessesaessessessassessessassassessassesseesassssssessessensensensessensessessessessessessesseeseeseessessensessensanes 88
5.4.1 3] 1Y T OO 88

5.4.2  INSTAlIATIONSTIIDENOT ...ttt h ettt b bt e bttt bbbt s et aees 88

5.5 ProduktOVversikt (SEOTIEK TOO MIM) .evieuieerieieietete ettt e s e st st ste et s e et e st ese et eat e s estense s esesse st eeseeseeseeseeseeatentensentensensensansenbessesseeseesesaeeseententensensensansanen 89
5.5.1 DITIVIIING ¢ttt et e e bt et e e bt e s st e e eat e e st e e sab e e e bt e e s et e e ab e e ea s e e e be e e R e e e e ab e e e R Re e SRt e e e RE e e ea b e e e st e e Ree e et e e e aeesane e e e bt e e bt e ebeeeaneeeenneean 89

5.5.2  INSTAlltIONSTIIDEROT ..ttt ettt h e st b et bbbttt a bbb bt a A e Rt b et e bbb et et b et b et e st ens 89

5.6 FUNKEON OCH LIHIEMPIING -euvttiiiiietct ettt et ettt a bttt b sttt b bt se e bt e n e s se et eaebeseneneaen 89

6 Montering och installation 89
6.1  Planering 89
B.1.1  MONEEIINGSVIIIKOT 1.ttt ettt et e e et et e s e st e st e s bt e b e st eh e e s e e st e st es s e st en s et ens et et e sesbesseeaeeaeeseeaeen s e st entensensensensanee 89

6.1.2  Tillbehor, material OCh VETKEYG SOM KIGVS ...uviieieriieieeieeeeeee ettt a e st e st et e st et e e et e e et et e se st e st assesseeseeseeneeneeneensensensensenen 90

5.2 FOTDEIEARISE ..ttt ettt h et et e et b et e bt e e bt e a e b e a e b et e bt Ao a e Eeat e b et e b et e At E e st E e Rt e R et eh e b e Rt b en e e b et e b et h et ea e et et e b et e bt st enententes 90
6.2.1  Packa upp 0Ch KONIOlEra PrOAUKLEN .......c.ccoirirueuciieieteectr ettt sttt ettt bttt bttt b et e s s neaee 90

6.2.2  VidLa SKYAASATGATAET ..cuvviveeieiiieiiieieteete ettt ettt ettt st e et et s et e s et e s e et esees et e s et eseesene e b e st e s enses e b es e s entesantese s e st ssantesaneesenseneseneeseneesansne 90

6.3 MONEEMNG AV IINJATENNETEN c..eutiteteeteet ettt ettt et et e et et e st e st et e s ee st esse s et e sesse et eeaeeseeseese e st eatentensentansens et ensestesseeseeseesesaeeneeneeneensensensensanen 90
6.4  Montering inline-motorpabyggnadssats (StOrIek 32/40/63 MIM) ...veeueeirieeeieeeeetet et et et e s e s e s e ste s e sseeseesesseeseeseestensessensensensessansessesseesesneeseeneessensanes 90
6.4.T  MOTOTPADYGGNAUSSALS ...uerveuietiteietettet ettt ettt ettt ettt et et et b et e bt b e st st et eb et e b et eh e s e st e b e st e s et eb e b e st b eae e b e et e b et e bt et entebe e e b et e bt et e st et et ene e e 90

6.4.2  Skruvar 0ch atdragningSMOMENT My ..coueueeueieuirteierieieterteietetee et st et tete st etet et et et ste st es et e b e sesesseseebestesenees et estesenesbentese s esessestesentebentesessenessentasentne 91

6.4.3  MONTEING AV KOPPIINGEN «..vivitiieiiieeieteeeteste ettt te et te ettt et s b et ese e et et e s e st e s e et e st es et et erseseesesessansesenses et esteseneesassesesesessaneeseneesensesesenessaneasansnn 91

AVENTICS™ SPRA | R412028475-BAL-001-AE | Svenska 84



6.4.4  MoNtering av MOtOrPADYGGNAUSSALS. .. .cveieiesieetererereseeee et e et e et e et et e se st essessessaesesseesaeseessessessessensansessansesesseasensesseesenseesseneensensensensensanen 92

6.5 Montering parallell-motorpabyggnadssats (fOr StOrlek 32/40/63 MIM) ....ccueirierieirieirie ettt ettt ettt et st e b et e st sb et b et ebe st esesteseesenesbensenens 92
6.5.7  AVSEAA ANVANANING c.ttttrteririeietiteerteietet ettt et s e tete st ste st e st s sesesteseesest et estesesesessestesantesersesteseneesassesenses et enteseneesenteseasesessaneeseneesensenesenessantasansne 92

6.5.2  Skruvar och atdragningsmoment M,.... 92

6.5.3  Montering av mellanplatta... 92

6.5.4  Montering av kuggrem..... 92

6.5.5  MONTEING AV VAXEIOCK ... ettt sttt ettt h ettt e e b et e b et e st b e st e b et e b et e b et e st b ent e b eates et e st st e st ebe st eb et enestenesbentesenene 93

6.6 MONEETNG (SEOTIEK TOO MM ..uiitieietiteiirteietetetert ettt st et ete st et e st et s te st stetesesee s et eseesesesbansesesses et eneeseneesasses e ses et eneese st es et eseaseneesaneesensesenseseasentesantesessesesaneas 94
6.6.1  MOTOTPADYGGNAUSSALS ..uverveiieuieiieiieieietete et e e stesteste st e et eeueesee st eutes e e tessentensensentesesseesesseeseeseesteneenseneensentansensensense st easesseeseeseeneeneententensentensensanen 94

6.6.2  MONLEING AV KOPPIINGEN .veeiteeeieieeieie ettt ettt e e et e et e e e e e aese st e sasseeseeseeseeseeseeseensaneensensensensansensessensesseeseeseeneenseneensensensensensanen 94

6.6.3  Montering av inline-mMOtOrPADYGGNATSSAS .....ecveuerieuieteiiteiet ettt ettt ettt b et b et s et e et et b et e bt e st b et b et e bt ene et et ene e e 94

6.6.4  Montering av parallell-mMotorPaAbYGGNadSSats ......co.eiruiririerieiieerie ettt ettt ettt et ettt s et ettt et et be et a et b et e bt st e et et ene e e 95

6.6.5  Identifiering av Mekaniska GNAANSIAQ. ... ..oeeueuirieirieieerceee ettt ettt sttt et e et s ettt e st b et e se st e st e se e s et enenteneeseneeseneene 95

6.7 MONEEIING @V SENSOTET ..eeiiutiiiuiteiiteiiite e et e ettt sette e st e e eabeeebee e bt eeesseeesbeesastee st e e s bt e aase e e st eeeseeeemaeeeaseeeaseesse e e e abeeeasteease e e bbeeeabeeesbaesasae e sbeeensteeabeessbeeenneeenneesan 95

7 Driftstart 95
7.1 Grundldggande foreskrifter 95

7.2 SAKETNETSINTOIIMATION ...ueutiuiteiietetet ettt ettt ettt et b et b et b et e at et et e b et e bt s e st et e st e b ea e ebeat e st s e st et e at e s et eh et e st e b entebeatebe b e s et eneebentebentebe b enenteneas 96

7.3 FOTDEIEAEISE ...ttt ettt a ket e A st e b sttt E kRt e s st e b a et a bttt a st a b st eaen 96

T4 DIIfESTAIt SEEG O STEY e eueveuieteieteietirteie ettt ettt st et e b et et et e e te st s ae st e te st e s e e ese s e st esesesbentese s e s e s aneesentesanseseses et aneesenses et e st ese st et entesenses e seneasentesantesesesensaneas 96

T 1 OO 96
8.1 GrUNAIEGGANAE fOTESKITILOT ... iteteetieteeeeete ettt ettt ettt et et e et et et et et e s s e s s e eseeaees e e st e st eatentensentensens et ensesbessesse et eesesaeeseententensansensansanen 96

8.2 INKOPPIING/AVSTANGNING -veuteteteeteetertieteeeeteeete e ste e e testestessessesseesesseeseeseeseensentensensansensensansessesseeseeseeseeseeseensensensensansansensansessensesseeseeseeneeseentensensansensensanen 96

9 Underhall 96
9.7 SAKETNETSINTOIIMATION ...veutiitenieteiet ettt ettt ettt h et b et b et e at b et e b e st eb e e e st et eatebeateb e et e st s es et e ates et eh et e st e s eneebeat e b et esenbeneebentebentebensesententas 96

0.2 OVEISIKE 1uvveeevevcectceese ettt s sttt ae st b s b e st b et s b e s b e b e bt b e b A b e e e bt a et A b e A A e bt b A bt e s et et A b e b a e st b et s e bbb ae bt st sttt nee 96

9.3 INSPEKEION .ttt ettt ettt ettt et et et st e e et et ea et e s et e st et ene e b et e s et R et e Rt A e st b en s e Rt e Rtk ea e ek et s en s e Rt b e st ke Rt oA et e R et e Rt Ae Rt e b enteRe s e s e be st ebe st e R et esenteneetanees 96
9.3. T AlIMENNA FOFESKITFLET «.cevitiiietiieiet ettt ettt b et bbbttt bbbt eb et e bt b e st e b et b et e bt s b et ebe st e b et e bt b e st sbestenentne 96

L 280 20 11177 T F=Ta - T e 1Y | SO SRTRSRRSRRONY 96

9.4 RENMGOTING +euutteeutteeiteeeitee et eette ettt e sttt e esteeseesaseeaauseeeasteaasee e st eeanseeaaseeaaseee st e eanseeaaseeeaseeeeas e e nseeaaseeeaseeenseeeaseeeaneeaes e e e seeeeaseeeabee e s be e abeeaaseeeneeeenteeeabeeenneenane 97
94T AlIMENNA FOrESKIIFLET ..euvuiiteiietitet ettt ettt ettt sttt et e b et e bt e st et e st e b et e b et e st s e st e b e st e s et e s e b e st s ent e b e st ebe b e st sbe st ebe st e b et enestenesbentesenene 97

9.4.2  TilIVAGAGANGSSELE ..veuveuiienirteietitetesteiet et ettt et te e te st ste st et e tes e st e st esen e e s et eseesese e s e st es et e s et e st sene e s ent e s et e s et e Rt s e st ke st ek et e Rt ek e st ese st e s et eneetene et enteseneene 97

9.5 UNAETNGI ..ttt ettt ettt h et bbb bt h e Rt E et b e bR b e Rt E et s et bt bR bRt b et e bbbt b e Rt et e b b e bt be et entes 97
9.5.1  Eftersmorja produkten (SEOMEK TOO MIM) c...evirieeereeeeeseeeetceee et et e et e e saeae e st esaessessesseeseeseeseesseseensensensensensensessensessesseesenseessensensensensensensanen 97

9.5.2  Underhallskontroller .. 98

9.6 EFLEr UNAEINAIl ...ttt ettt et e e st e b a et et e b sttt b bttt e bttt a bttt b bt eaen 98

10 Demontering och byte 98
10.T  GrUNAIEGGANAE fOrESKIITLEI .. .veuiiteteeieteirte ettt ettt et sttt ettt ea et et s b et et et ese st e st ese e s s e st et e s e st et e st s e st esenses et e st esentese st esentesensenesbeneesensesensenes 98
10.2  SEKETNEESINFOMMATION 1.ttt ettt ettt ettt b et bbbt et b et e bbbt e st s e e st b et e b et bt e st et et b et eb et e b et e st st et eb et ebenenes 98
1.3 FOTDEIEAEISE ...ttt ettt bttt s et et h et e bt e bt seh e b et s b et e b et e st e oAt e b e e e b et e b et e st e e e et b et e b et e b et e st e R et b et e b et e b et et e b et en et esetenes 98
10.4  DEMONEETA lIMJATENNETEN ... ceietieeeeeeeeieieeetet et et et e et e s e s testeesee st eseeseeseessesseseessensessassans et essaasesseeseeseessessessessessansassansansensansanseasanseeseeseaseessessansensensansensansans 98

11 Avfallshantering 98
12 Felsokning och atgdrder 98
12,1 GrUNAIEGGANAE fOrESKIITLET ... ettt ettt h et h et et b et e bt e st b e st et et s b et e b et e st e b e st eb et e b e st e b et e st et eateb et ebe b ese b e st sb et ebentebensens 98
12.2 SEKETNETSINFOIMATION ...ttt ettt sttt a bt b st e e bttt b e bttt e e b s et st e b sttt et e b e sttt et ebeset st eseneatasenenene 98
12.3 TilIVAGAGANGSSALL 1..euteietirteeteeteeieee ettt ettt et s e st e s te st e e aeea e e s e e st e st ea s e st eate st eaeent et ese s e es e seeheeseeaeeaees e eatententea s e st et et et et e bt eheebeeheeheeneen e e st enten s et entensentens 98
LIPS L 15T T 1Y Ve T ST SR SRR SRR 99

13 Tekniska data 99
14 Tillbehor 99

AVENTICS™ SPRA | R412028475-BAL-001-AE | Svenska 85



1 Om denna dokumentation

Lds igenom denna anvisning ordentligt, i synnerhet kapitel = 2. Sdkerhet innan
du arbetar med produkten.

Denna bruksanvisning innehaller viktig information fér att montera, anvdnda och
underhalla produkten pa ett sdkert och fackmannamadssigt satt. Den innehaller
dven information om hur man kan undanréja enklare fel.

1.1 Dokumentationens giltighet

Denna dokumentation gdller for linjdrenheten ur serie SPRA och produkter som
innehaller linjarenheten ur serie SPRA.

Denna bruksanvisning géller samtidigt som monteringsanvisning.
Denna dokumentation riktar sig till:
Anldggningsansvariga, anldggningsplanerare, maskintillverkare, montdrer

1.2 Ytterligare dokumentation

1.2.1 Ytterligare dokumentation for produkt utan motor

Férutom den har dokumentationen far du inga ytterligare underlag till produkten
eller till anldggningen/maskinen som produkten ar monterad i.

Observera féljande tillimpliga dokumentation:
 Tillverkarens anldggningsdokumentation

1.2.2 Ytterligare dokumentation for produkt med motor

Utdver denna dokumentation far du ytterligare underlag om produkten eller om
anldggningen eller maskinen dar produkten &r installerad.

» Lasigenom allt underlag som medféljer med anldaggningen eller maskinen.

Beakta dven f6ljande gallande dokumentation for konfigurerad produkt med
motor:

Produkt Dokumentnummer Dokumenttyp
PACMotion™ Rotary GFK-3169C Installations- och
servomotorer anvandarmanual

1.2.3 VYtterligare foreskrifter
Folj dessutom alltid foljande foreskrifter:

e Allmant lagstadgade och 6vriga bindande foreskrifter i europeisk resp.
nationell lagstiftning.

* Giltiga foreskrifter for olycksfallsférebyggande atgarder och miljovard.
1.3 Presentation avinformation

1.3.1 Varningsinformation

Information i markeringsrutor

Varningsinformation som presenteras i markeringsrutor galler efterféljande
kapitel. Markeringsrutorna dr uppbyggda pa foljande satt:

1
2
|
3 Risk of injury due to uncontrolled actuator movements when the pneumat-
ics are switched on!
‘ There is a danger of personal injury if the system is in an undefined state.
] > Putthe system in a defined state before switching it on.
1 Signalord 2 Faranstyp och kalla

3 Foljder om varning ignoreras 4 Atgirder

Information med markerade signalord

I hanteringsanvisningar och férteckningar dr varningsinformation oftast
integrerad i texten for att garantera ldsbarheten. Integrerad varningsinformation
ar uppbyggd pa foljande satt:

1 2 3

N%II Seals age faster Mr aggressive ambient conditions. DeTective seals
will lead to pneumatic leaks and non-compliance with the degree of protection.
Inspect seals more frequently.

1 Signalord 2 Sakerhetsrelevant Information

3 Tillaggsinformation

AVENTICS™ SPRA | R412028475-BAL-001-AE | Svenska

Signalordens innebérd

Signalord Innebérd

Fara Omedelbart hotande fara fér personers liv och halsa.
Attinte folja dessa anvisningar leder till allvarliga hdlsofaror, till och med
dodsfall.

P Observera alla foreskrifter nedan med markningen "explosionsskydd”
och/eller "férebyggande av olyckor”.
Exempel: Anvand verktyg som inte alstrar gnistor (explosionsskydd).

Varning Potentiellt hotande fara for personers liv och hélsa.

Att inte folja dessa anvisningar kan leda till allvarliga hélsofaror, till och
med dodsfall.

P Observera alla féreskrifter nedan med markningen "férebyggande av
olyckor”.
Exempel: Anvénd personlig skyddsutrustning (férebyggande av
olyckor).

Obs! Risk for materialskador eller funktionsstérningar.

Attinte folja dessa anvisningar kan leda till materialskador eller
funktionsstérningar, men inte till personskador.
P Beakta alla foreskrifter nedan med mérkningen ”skydd mot
materialskador”.
Exempel: Rengor smutsiga delar (skydd mot materialskador).

1.3.2 Symboler

1.4 Beteckningar som anvdnds

| denna dokumentation anvands féljande beteckningar:

Beteckning Innebord

Linjdrenhet Elektrisk drivning med kolvstang ur serie SPRA
Stdlldon

Rekommendation fér optimal anvdndning av vara produkter.

Observera denna information for att garantera en sa smidig drift som
mojligt.

Linjarenhet ur serie SPRA inklusive motorpabyggnadssats och
(servo-)motor

2 Sakerhet

2.1 Om detta kapitel

 Lds det har avsnittet och hela dokumentationen noggrant innan du arbetar
med produkten.

» Fo6rvara dokumentation pa en plats dér den ar tillgénglig for alla anvéndare.

2.2 Andamalsenlig anviandning

Anvdndningssyften

e Utforande linjdra rorelser

e Produkten dr uteslutande avsedd for yrkesmassig anvandning.

* Produkten dr endast avsedd att byggas in i en slutprodukt (en anldaggning/
maskin) alternativt sammanfogas med andra komponenter till en
slutprodukt.

Anvdndningsomrade och anvandningsplats

* Industriell anvdndning

e Interior

* Anvdndningsgranserna for produkten inom anldggningen/maskinen som
galler for anvandaren maste definieras med hjalp av en riskbedémning. |
riskbedémningen maste anvandarens individuella férutsattningar tas med i
berdkningen.

INFO: Om produkten ska anvdndas inom ett annat omrade: inhdmta
individuellt tillstand fran tillverkaren.

Information

* Produkten ar en delvis fullbordad maskin enligt maskindirektivet 2006/42/EG.

2.3 Ejandamalsenlig anvandning

En potentiell felanvandning foreligger vid all avvikelse fran det avsedda syftet for
den delvis fullbordade maskinen och vid anvandning som avviker fran villkoren
som namns i den hdr dokumentationen.

86



Produkten arinte avsedd fér anvdandning i omraden med explosionsrisk
(explosionsskydd).

2.4 Den driftsansvariges skyldigheter
2.4.1

Som operator ska du se till att mdrkningar och varningar pa produkten alltid &r
tydligt lasbara.

Markningar och varningsskyltar pa produkten

2.4.2 Montering och installation

Anslutning till NODSTOPP-system

Produkten har inget eget NODSTOPP—systgm. Operatéren maste bestimma om
det dr nédvandigt att ansluta den till ett NODSTOPP-system.

Som operatdr ska du sikerstilla att produkten ansluts till ett NODSTOPP-system
om det behovs.

2.4.3 Driftstart

e Produkten farinte tas i drift forrdn det har faststallts att hela anldggningen/
maskinen uppfyller bestammelserna i maskindirektivet 2006/42/EC.

» Operatoren maste gora en riskbedémning for anldggningen/maskinen och
sakerstalla att n6dvandiga atgarder vidtas.

2.4.4 Den driftsansvariges skyldigheter

e Operatoren maste sdkerstalla att personer som monterar, anvander,
demonterar eller underhaller produkten &r inte paverkade av alkohol, andra
droger eller mediciner som paverkar reaktionsformagan.

e Operatoren maste garantera anvandning av personlig skyddsutrustning.
Observera det 6vergripande systemets riktlinjer.

2.4.5 Rengéring, underhall, reparation
Den driftsansvarige maste sakerstélla att féljande forutsattningar uppfylls:

e Rengoringsintervallen bestams av och ska féljas i enlighet med de
miljdomassiga pafrestningarna pa anvdndningsplatsen.
e Om ett fel uppstar far personalen sjalv inte utféra egna forsok till reparation.

2.5 Personalens kvalifikationer

De aktiviteter som beskrivs i denna dokumentation kréver grundldggande
kunskaper inom féljande omraden liksom kunskaper om tillhérande
fackbegrepp:

e Mekanik
¢ Elektronik

De aktiviteter som beskrivs i denna dokumentation far endast utforas av foljande
personer:

e Avenfackman
e Aven utbildad person under ledning eller uppsikt av en fackman

Definition av fackman

En fackman ar en person som tack vare sin tekniska utbildning, sina
kunskaper och sin erfarenhet samt sin kunskap om relevanta
bestammelser kan bedéma det arbete som tilldelas honom eller
henne, identifiera eventuella risker och vidta l[ampliga
sakerhetsatgarder. En fackman maste folja de relevanta fackspecifika
foreskrifterna.

2.6 Farokallor

2.6.1 Risk for personskador

Risk for att snubbla pa felaktigt placerade kablar och
anslutningskontakter

e Placera kablar och tryckluftsledningar sa att ingen kan snubbla pa dem.

Mekaniska faror

* Fara for klimskador eller stotar eller andra skador (beroende pa vilka
pabyggnadsdelar som anvdnds).

 Llnjdrenheten &rinte sjadlvhdmmande.

 Vid paverkan fran yttre krafter kan kolvstangen och pabyggnadsdelar ovéntat
hamna i rérelse och orsaka faror.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Svenska

¢ Vidlutande eller vertikal montering (kraft oberoende av vikt) eller vid
paverkan fran andra krafter ska linjarenheten forses med en Idmplig broms
eller annan lamplig anordning.

2.6.2 Materialskador

Skada pa grund av fér hog mekanisk belastning
For hég mekanisk belastning kan skada produkten.
 Vrid aldrig produkten, boj den inte och fast den aldrig under spanning.

* Belastainte produkten i sidled: Férhindra belastning pa sidan genom lamplig
styrning och installation.

* Anvand aldrig produkten som handtag eller steg.

* Placerainga féremal pa produkten.

o Setill att produkten inte skadas av fallande delar eller felaktig hantering av
verktyg. | synnerhet tryckroret och tatningarna far inte skadas. Installera
produkten med ett tdckande skydd vid behov.

Skada pa grund av for hoga yttemperatur

For hog yttemperatur minskar produktens livsldngd.

* Yttemperaturen farinte 6verstiga 60 °C.

3 Leveransomfattning
 Bestdllning: linjarenhet
- IxLinjdrenhet (se: Bestdllning)
- 1 st. Monteringsanvisning
 Bestallning: motorpabyggnadssats
- TIxmotorpabyggnadssats (se: Bestdllning)
- 1 st. Monteringsanvisning
* Bestallning: konfigurerad produkt. Se féljande tabell.
Tab. 1: Konfigurationstyper

Typ1 Typ2 Typ3 Typ4

Produkt- Linjarenhet X X X X
omfattning  “p;ovor X X N

pabyggnads-

sats

Motor X X

Monterings- X X

tillbehor

Dokumentati  1x 1x 2x 2x

on Monteringsan Monteringsan Monteringsan Monteringsan

visning visning visning visning

Leveransstatus Separata delar Separata delar Férmonterad Férmonterad

4 Transport och forvaring

4.1 Transportera produkten

Faror under transport

* Varforsiktig vid avlastning och transport av den forpackade produkten till
destinationen och beakta informationen pa férpackningen.

e Taforst ut produkten ur forpackningen precis innan installationen.

e Sdkerstdll att produkten inte kan ramla ned innan den lossas fran fastena.
* Vidta atgdrder for att undvika skador vid lyft av produkten.

* Gaaldrig under hdangande last.

e Tunga produkter och komponenter maste béras av tva personer eller aven
person med lyftutrustning.

* Bar personlig skyddsutrustning.

4.2 Forvara produkten

Skador pa grund av felaktig forvaring

Ogynnsamma forvaringsforhallanden kan leda till korrosion och att materialet
aldras.

 Forvara endast produkten pa platser som &r torra och svala.
 Skydda produkten mot direkt solljus och UV-stralning.

87



e Forvaras pa en dammfri plats.

 Forvaras atskilt fran aggressiva medel.

e Undvik mekaniska stotar.

e Forvara produkten i forpackningen tills den ska monteras in.

e Om produkten forvaras ldngre an 3 manader: Kontrollera det allmédnna skicket
pa alla delar varje manad. Vid behov: Uppdatera eller férnya skyddet.

4.3 Skicka tillbaka produkten

* Innan produkten skickas tillbaka: Kontakta var kontaktadress. Se baksida.
e Foljlagervillkoren fram till atersandningen.

5 Produktbeskrivning

5.1

Produkten dr en mekanisk drivning for automatiseringsteknik. Linjarenheten ar
endast lampad for drag- och tryckrérelser i mitten.

Kort beskrivning

5.2 Madrkning och identifiering
Typskylt

Pa typskylten finns féljande information:

—~

12 3 45 6
! /. /.
IV
[ /
|
N .\II .|
Cc— 3

:

T

r

.

\
8

\ J

"
=
13 12 11

t.D//

0

Bild 1: Typskylt (mall)

1 Tillverkarlogotyp 2 Materialnummer (MNR)
3 Max. axialkraft 4 Materialmarkning

5 Slaglangd 6 Spindellutning

7 QR-kod for mer information 8 Tillverkningsdatum

9 Max. viidmoment 10 Max. acceleration

11 Max. linjér hastighet 12 Tillverkningsfabrik

13 Tillverkad i

Produktidentifiering
Den bestdllda produkten identifieras entydigt via materialnumret.

Produktidentifiering

Den bestdllda produkten identifieras entydigt via materialnumret. Du hittar
materialnumret pa foljande stélle:

e Pabaksidan av produkten.
e PaTypeskylten.

5.3 Varningsskyltar pa produkten

Dekaler Forklaring

Symbolen sitter i ndrheten av en potentiellt varm yta.

Varma ytor kan orsaka brannskador.

¢ Vidrorinte ytan.

¢ Vidta skyddsatgarder mot oavsiktlig beréring om sa behovs.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Svenska

5.4 Produktéversikt (storlek 32/40/63 mm)

5.4.1 Drivning

Elektrisk drivning med kolvstang (storlek 32/40/63 mm)

Bild 2: Overblick (storlek 32/40/63 mm)

Ganga for huvudfaste 2 Mantelskyddat ror
4 Motorflans (tillval)
6 Motor (tillval)

8 Tryckror

]
3 Kopplingshus (tillval)
5 Koppling (tillval)

7 Linjdrenhet

5.4.2 Installationstillbehor

Tillbehor till elektrisk drivhing med kolvstang (storlek 32/40/63 mm)

Bild 3: Tillbehor (for storlek 32/40/63 mm)

1 Linjarenhet 2 Magnetkolvssensor
3 Axiell fotmonteringssats 4 Mittfaste

5 Lagerbockar 6 Midjefdste fram

7 Flansfram 8 Kulledskoppling

9

Gaffelkoppling

88



Parallell-motorpabyggnadssats (for storlek 32/40/63 mm)

Bild 4: Parallell-motorpabyggnadssats (for storlek 32/40/63 mm)

1 Mellanplatta 2 Vaxellock
3 Oronibakinden

5.5 Produktéversikt (storlek 100 mm)

5.5.1 Drivning
Elektrisk drivning med kolvstang (storlek 100 mm)

Bild 5: Overblick (storlek 100 mm)

1 2 Mantelskyddat ror
3 4 Motoradapter (tillval)
5 Koppling (tillval) 6 Motor (tillval)

7 Linjdrenhet 8 Tryckror

Ganga for huvudfaste
Inline-vaxel (tillval)

AVENTICS™ SPRA | R412028475-BAL-001-AE | Svenska

5.5.2 Installationstillbehor
Tillbehor till elektrisk drivning med kolvstang (tillbehér 100 mm)

2

.

Bild 6: Tillbehor (for storlek 100 mm)

Magnetkolvssensor

Svangtapp (par)
Excentriskt svangtappslager (par)

Linjdrenhet
Fotfaste
Centrerat svangtappslager (par)

o N

Flans fram Kulledskoppling

O N U W =

Gaffelkoppling

5.6 Funktion och tillampning
Bilder:

e Forstorlek 32/40/63 mm. Se - Bild 2.
e Forstorlek 100 mm. Se - Bild 5.

Linjdrenheten (7) drivs via en koppling (5) av en motor (6). Motorn (6) styr som
direktdrivning en gdngad drivning (trapetsformig ganga, rullgdnga eller
kulganga). Spindeln omvand|ar vridrérelsen fran motorn (6) till linjar rorelse for
tryckroret (8). Tryckroret och andra tillbehér tillhandahaller drivkraften i
tillimpningen.

Motorns vridriktning vid linjarenhetens plusrorelse

Bild 7: Motorns vridriktning vid linjdrenhetens plusrérelse

E- Motorns vridriktning E+ Linjarriktning tryckror

6 Montering och installation

Innan du bérjar med monteringen: Bekanta dig sa tidigt som méjligt under
forberedelserna med de grundldggande riktlinjerna for montering. Se
- 6.1 Planering och = 6.2 Férberedelse.

6.1 Planering

6.1.1 Monteringsvillkor

Allmanna foreskrifter

o Sakerstall att produkten dr monterad sa att den &r skyddad mot all mekanisk
belastning.

89



e Sdkerstdll att produkten inte skadas av fallande delar eller felaktig hantering
av verktyg. | synnerhet tryckroret och tdtningarna far inte skadas. Montera
produkten med ett tackande skydd vid behov.

 Sdkerstall att det finns tillrdckligt med plats.

Riktlinjer fér produkten
e Monteringsldge. Se = 13. Tekniska data.

* Den linjarenheten kan skadas om vétskor trénger in under den linjara rérelsen.
Montera produkten sa att den linjarenheten ar skyddad fran vdtskor (skydd
mot materialskador).

* Anslutning till ett NODSTOPP-system: Produkten har inget eget NODSTOPP-
system. Operatdren mdste bestdmma om det ar nddvdndigt att ansluta den
till ett NODSTOPP-system.

Om anslutning till ett NODSTOPP-system behdvs: Anslut produkten till
NODSTOPP-systemet pa ett sadant satt att avbrott i stromforsérjningen eller
aterinkoppling av stromfoérsorjningen efter ett stromavbrott inte kan utgora
en risk for skada eller personskada.

Omgivningsforhallanden

 Driv aldrig produkten i oljehaltig atmosfar (materialskydd).

e Lat produkten acklimatisera sig nagra timmar fére montering. Annars kan det
bildas kondensvatten i huset.

¢ Monteringsstdllet maste hallas fritt fran vibrationer.
 Skydda produkten mot direkt solljus och UV-stralning.

e Undvik 6kade toleranser for utgangstrycket: Sakerstall att hogfrekvent
stralning fran apparater som avger storningssignaler halls borta fran
apparaten.

6.1.2 Tillbehor, material och verktyg som krdvs

Vdlj material och verktyg som passar din produktkonfiguration. Beroende pa
konfiguration kan du behéva ytterligare tillbehor.

Fastmaterial

For fastet kan du anvanda eget fastmaterial eller AVENTICS-fastmaterial.
Observera matt och atdragningsmoment.

Verktyg

Tillbehorsdelar
e Anvdnd endast tillbeh6r som godkénts av tillverkaren. Se = 14. Tillbehor.

6.2 Forberedelse

6.2.1 Packa upp och kontrollera produkten

1. Kontrollera med hjélp av materialnumret att produkten éverensstimmer med
din bestallning.

2. Kontrollera att produkten inte har nagra transport- eller lagringsskador.
En skadad produkt far inte monteras. Skicka tillbaka skadade produkter
tillsammans med leveranshandlingarna. Se - 4.3 Skicka tillbaka produkten.

3. Lagg fram tillbehdr, material och verktyg som behdvs.

6.2.2 Vidta skyddsatgarder

Tillvdgagangssatt

. Utféringa arbeten pa anldggningen under férberedelserna.

. Spdrra av farliga omraden.

. Setill att anldggningen resp. anldggningsdelen &r trycklds och spanningsfri.
. Sakerstall att anlaggningen inte kan slas pa igen.

. Lat produkten och intilliggande anldggningsdelar svalna.

AU A W N =

. Anvdnd personlig skyddsutrustning.

6.3 Montering av linjarenheten

Forutsattningar
¢ Alla specifikationer fran planeringen kan genomféras.
e Forberedelsen dr avslutad.

Information

e Undvik fara vid vertikal montering av linjarenheten pa grund av tyngdlagen
eller ovdantad igangkorning: Folj sdkerhetsanvisningarna. Se - 2.6 Farokdllor.

e Fara pd grund av okontrollerade rorelser.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Svenska

OBS! Om det inte finns nagot viidmoment initialt kan tryckroret flyttas for
hand eller med hjélp av tyngdkraften.

Tillvdgagangssatt
Linjarenheten sakras med hjalp av tryckror och fotfaste.

1. Om produkten inte ar formonterad: Anslut motorn till linjarenheten.
- Inline-motorpabyggnadssats for storlek 32/40/63 mm. Se = 6.4 Montering
inline-motorpabyggnadssats (storlek 32/40/63 mm).
- Parallell-motorpabyggnadssats for storlek 32/40/63 mm. Se
- 6.5 Montering parallell-motorpabyggnadssats (for storlek 32/40/63 mm).
- For storlek 700 mm. Se = 6.6 Montering (storlek 100 mm).

2. Fast gaffelkopplingen eller kulledskopplingen (2) pa tryckroret. Se - Bild 8.
Anvand tryckrérets nyckelytor for att halla emot.

Bild 8: Fast kulledskopplingen pa tryckroret

2 Kulledskoppling

3. Skruva ihop installationstillbeh6ren med linjérenheten.
- For storlek 32/40/63 mm. Se = 5.4.2 Installationstillbehor.
- For storlek 100 mm. Se = 5.5.2 Installationstillbehor.

4. Sdkra delar avden maskin eller den anldggning som linjdrenheten ska
installerasi.

5. Skruva fast kulledskopplingen (2) och installationstillbehdren (1) pa maskinen

eller anldggningen. Se - Bild 9.
Matt pa halen for fastskruvar. Se online-katalog.

Bild 9: Skruva fast kulledskoppling och installationstillbehor

1 Installationstillbehor 2 Kulledskoppling

6. Se under monteringen till att monteringskrafterna endast verkar direkt pa
mitten av linjdrenheten.

7. Sakerstdll att linjarenheten kan réra sig obehindrat under hela slaglangden.
Genomfor en kollisionskontroll vid behov.

8. Kontrollera att monteringskraven for tillvalen f6ljs.

9. Vid behov: Sétt fast maskinens eller anlaggningens férbuds- eller
varningsskyltar pa linjarenheten. Se = 2.4.1 Markningar och varningsskyltar
pa produkten.

6.4 Montering inline-motorpabyggnadssats
(storlek 32/40/63 mm)

6.4.1 Motorpabyggnadssats

Motorpabyggnadssatsen mojliggor axiell montering av de angivna
servomotorerna.

90



6.4.2 Skruvar och atdragningsmoment M, Positionsmatt fér koppling utan fotfaste

X1 Y1

“Ie 5cel
lﬁ - m

Bild 10: Inline-motorpabyggnadssats: Skruvposition Bild 12: Positionsmatt for koppling utan fotfaste

Tab. 2: Montering inline-motorpabyggnadssats: skruvar och atdragningsmoment  Tab. 4: Positionsmatt for koppling utan fotfdste
M, for motoradapter och motor

Motorpabyggnadssats Standard Linjarenhet Y1
Motoradapter (3) Motor (11) Motor X1 [mm]

Motorpabyggnadssats Skruv M, [Nm] Skruv M, [Nm] R412028538  SPRA-32 [ 1FK7015 , 16,2
R412028538  SPRA-32/ 1FK7015 M3x12 1,3£0,2 M4x16 3,003 R412028539  SPRA-32 [ 1FK7022 20,0 18,3
R412028539  SPRA-32/ 1FK7022 M4x12  3,0£05 M5x20 59:08 R412028542  SPRA-40 | 1FK7022 202 182
R412028542  SPRA-40 | 1FK7022 M4x12  3,0:0,5 M5x20 59:0,8 R412028543  SPRA-40 | 1FK7034 265 147
R412028543  SPRA-40 [ TFK7034 M4x12 3,0£0,5 M6%20 10,1:0,8 R412028545  SPRA-63 | 1FK7034 238 235
R412028545  SPRA-63 | 1FK7034 MEx16  101:0.8 M6x20  10,1:0.8  [412028546 SPRA-63 1FK7044 322 35
R412028546  SPRA-63 [ TFK7044 M6x25 10,1+0,8 M6x%25 10,1+£0,8 R412028526  SPRA-32 [ IC830M2xx-Kx 21,1 18,2
R412028526  SPRA-32/1C830M2xx-Kx Md4x12 3,0£0,5 M5x18 59:0,8 R412028528  SPRA-40 | IC830M2xx-Cx 246 14,7
R412028528  SPRA-40/IC830M2xx-Cx M4x12  3,0:0,5 M5x18  59:08 R412028530  SPRA-63 | IC830MAxxGx 252 35
R412028530  SPRA-63 /1C830M4xx-Gx M6%16 10,1+0,8 M6x%25 10,1+0,8

Positionsmatt for koppling med fotféste

Tab. 3: Montering inline-motorpabyggnadssats: skruvar och atdragningsmoment
M, for kopplingshus och koppling X2 Y2
Kopplingshus (9) Koppling (12)

Motorpabyggnadssats Skruv M,[Nm] Skruv M, [Nm] j: | —
R412028538  SPRA-32/1FK7015 M6%20 4,0£0,5 M2x6 0,6 +0,2 L — E |: j
R412028539  SPRA-32/ 1FK7022 M6x30 4,0+0,5 M4x12 4,0+0,5 ' E '
R412028542  SPRA-40 [ 1FK7022 M6x30 4,0+0,5 M4x12 4,0+0,5 J> - <”
R412028543  SPRA-40 | 1FK7034 M6x30 4,005 M4x12  4,0:0,5 1] .
R412028545  SPRA-63 [ 1FK7034 M8x30 8,0+0,8 M5x18 8,0+0,8 |:ﬁ
R412028546  SPRA-63 [ TFK7044 M8x30 8,0£0,8 M5x18 8,0+0,8 _ i
R412028526  SPRA-32/1C830M2xx-Kx M6x30 4,0£0,5 M4x12 3,003
R412028528  SPRA-40/IC830M2xx-Cx M6x30  4,0:0,5 M4x12  4,0£0,5 Bild 13: Positionsmatt for koppling med fotfdste
R412028530  SPRA-63/1C830M4xx-Gx M8x30 8,0:0,8 M5x18  8,0:0,8 Tab. 5: Positionsmatt for koppling med fotfaste

Motorpabyggnadssats Standard Linjdrenhet Z
6.4.3 Montering av kopplingen MotorX2 Y2 [mm]
[mm] [mm]

R412028538  SPRA-32/1FK7015 20,9 18,1 4
R412028539  SPRA-32 [ 1FK7022 23,7 18,9 4
R412028542  SPRA-40 [ 1FK7022 22,5 20,2 4
R412028543  SPRA-40 [ 1FK7034 30,8 14,7 4
R412028545  SPRA-63 [ 1FK7034 29,1 23,5 5
R412028546  SPRA-63 [ 1FK7044 37,5 23,5 5
R412028526  SPRA-32[1C830M2xx-Kx 25,4 18,2 4
R412028528  SPRA-40 [ IC830M2xx-Cx 28,9 14,7 4
R412028530  SPRA-63 [ 1C830M4xx-Gx 30,5 23,5 5

Bild 11: Montering av kopplingen

12 Skruvar

1. Separera kopplingshalvorna.

2. Riktain kopplingshalvorna mot axeln pa motorn och linjarenheten.
Observera informationen om positionsmatten:
- For koppling utan fotfdste. Se - Bild 12 och = Tab. 4.
- For koppling med fotféste. Se - Bild 13 och = Tab. 5.

3. Dradtskruvarna (12).
Atdragningsmoment. Se - Tab. 3.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Svenska 91



6.4.4 Montering av motorpabyggnadssats

Bild 14: Montering av motorpabyggnadssats

1 Motor 2 Tdtning

3 Skruv 4 Rund tatning

5 Fyrkantig tatning med urskdrning 5b  Fyrkantig tatning med urskarning
(endast som tillval med fotfdste)

6 Linjdrenhet 7 Fotfaste (endast som tillval med
fotfaste)

8 Kopplingshus 9 Skruvar for infélld gdngbussning

10 Motorfldns 11 Skruv

INFO: Tatningar mellan de enskilda komponenterna ar nédvéndiga for att
sdkerstdlla den IP-skyddsklassen som krévs.

1. Montera kopplingshus (8) pa linjarenheten (6) — utan att anvdnda fotfaste
(tillval):

Sattiden fyrkantiga tatningen med urskdrning (5) mellan de bada
komponenterna och fast huset (8) genom att dra at de 4 skruvarna for infélld
gangbussning (9) pa linjarenheten (6).

2. Montera kopplingshus (8) pa linjdrenheten (6) — med fotfaste (tillval):
Montera forst fotfastet (7) pa linjarenheten (6) och montera sedan
kopplingshuset (8): Satt i en fyrkantig tdtning med urskdrning (5) mellan alla
komponenter och fast huset (8) genom att dra at de 4 skruvarna for infalld
gangbussning (9) pa linjarenheten (6).

3. Montera motorflansen (10) pa kopplingshuset (8): Satti en rund tétning (4)
mellan motorfldns och kopplingshus och dra at med 4 skruvar (3).

Se till att kopplingen, beroende pa konfiguration (med/utan fotfastsats),
monteras i enlighet med positionsmatten:

- For koppling utan fotfaste. Se - Tab. 4.

- For koppling med fotfdste. Se = Tab. 5.

- Atdragningsmoment fér skruvar. Se - Tab. 2.

4. Montera motorflansen (10) pa motorn (1): Satt i tatningen (2) mellan de bada

komponenterna och dra at med 4 skruvar (11).

6.5 Montering parallell-motorpabyggnadssats (for
storlek 32/40/63 mm)

6.5.1 Avsedd anvdndning

Parallell-motorpabyggnadssatsen majliggor parallell motorpabyggnad pa en
linjarenhet ur serie SPRA.

6.5.2 Skruvar och atdragningsmoment M,
Skruvposition. Se = Bild 15

Tab. 6: Montering parallell-motorpabyggnadssats: skruvar och

atdragningsmoment M, féor motor och mellanplatta
Motor (1) Mellanplatta (12)

Skruv Skruv

MNR Motorpabyggnadssats

M, [Nm] M, [Nm]

Tab. 7: Montering parallell-motorpabyggnadssats: skruvar och
atdragningsmoment M, for véxellock (9) och (10)

Vaxellock (9) Vaxellock (10)

MNR Motorpabyggnadssats Skruv M, [Nm] Skruv M, [Nm]
R412028537 SPRA-32/1FK7015 M4x30 4,0+0,5 M6%20 4,0+0,5
R412028540 SPRA-40 [ 1FK7022 M4x35 4,0£0,5 M6x20 4,0£0,5
R412028541 SPRA-40 [ 1FK7034 M6x20 10,1+0,8 M6x16 59:0,8
R412028544 SPRA-63 [ 1FK7034 M4x45 4,0+0,5 M8x24 59+0,8
R412028525 SPRA-32 [ IC830M2xx-Kx M4x45 4,0 M8x50 5,9
R412028527 SPRA-40 [ IC830M2xx-Cx M4x45 4,0 M8x50 5,9
R412028529 SPRA-63[IC830M4xx-Cx  M8x70 4,0 M8x70 4,0

6.5.3 Montering av mellanplatta

Bild 15: Montering av mellanplatta

1 Skruv for infélld gdngbussning 2 Motor
3 Fyrkantig tatning utan urskarning 4 Mellanplatta
5 Riktmarke 6 Kuggrem
7 Kuggremsbricka 8 Platt tdtning
9 Skruv 10 Skruv

11 Kuggremsbricka med flansbricka 12 Specialskruv

—_
N

13 Forspanningsskruv Fyrkantig tatning med urskdrning

15 Linjdrenhet

1. Montera motor (2) pa mellanplattan (4): Satt i den fyrkantiga tdtningen utan
urskarning (3) och dra at alla skruvar for infélld gdngbussning (1).
Observera riktmarket (5) pa mellanplattan.

2. Montera linjarenheten (15) pa mellanplattan (4): Satti den fyrkantiga
tatningen (14) och sdkra med de 4 specialskruvarna (12).
Viktigt: Dra inte at skruvarna (12) an!

6.5.4 Montering av kuggrem
Positionsnummer upp till 15. Se - Bild 15.

R412028537 SPRA-32/1FK7015 M4x16 3,0£0,3 M6x20 59+0,8
R412028540 SPRA-40/ 1FK7022 M5x20 59+0,8 M6%20 59+0,8
R412028541 SPRA-40 [ 1FK7034 M6x20 10,1+£0,8 M6x16 59+0,8
R412028544 SPRA-63 [ 1FK7034 M6x20 10,1+0,8 M8x24 10,1+0,8
R412028525 SPRA-32/1C830M2xx-Kx ~ M5x16 4,0 M6x16 5,9
R412028527 SPRA-40[1C830M2xx-Cx  M5x16 4,0 M6x16 5,9
R412028529 SPRA-63/1C830M4xx-Gx  M6x20 4,0 M8x25 5,9

AVENTICS™ SPRA | R412028475-BAL-001-AE | Svenska

Bild 16: Montering av kuggrem

16 Spannhylsa 17 Monteringsverktyg

92




Bild 17: Kuggremsbrickor (detaljvy)

7 Kuggremsbricka
X3 Avstand X3

11 Kuggremsbricka med flansbricka
Y3 Avstand Y3

—_

. Skjut pa den linjdrenheten (15) sa langt som mojligt mot motorn (2) och dra
at skruvarna (12) for hand.

. Placera varsin spannhylsa (16) pa linjdrenhetens axel och motoraxeln.
. Placera kuggremsbrickorna (7/11) i kuggremmarna (6).
. Skjut kuggremsbrickorna (7/11) 6ver spannhylsorna (16).

u b W N

. Justera kuggremsbricka (11) och spannhylsa: se f6ljande tabell.
Tab. 8: Justering av kuggremsbricka (11) pa linjarenhetens axel
MNR Motorpabyggnadssats  Kuggremsbricka med flansbricka (11)

R412028537  SPRA-32 [ 1FK7015 Skjut fram kuggremsbrickan sa langt som

méjligt.

MNR Motorpabyggnadssats Kuggremsbricka M, [Nm]
R412028544  SPRA-63 [ 1FK7034 GT3-5M-222 40
R412028525  SPRA-32/1C830M2xx-Kx GT3-5M-Z22 40
R412028527  SPRA-40[1C830M2xx-Cx GT3-5M-722 40
R412028529  SPRA-63[1C830M4xx-Gx GT3-5M-Z44 70

8. Sattiforspanningsskruven (13)ihalen pa sidan av mellanplattan (4) och dra
at kuggremmen (6) med forspanningsskruven tills de bada styrningarna l6per
rakt och parallellt.

Viktigt: Om du inte kan dra at kuggremmen: lossa specialskruven (12).

9. Mat kuggremsspanningen med en lampad frekvensmatenhet.
10.Stéllin forspanningsskruven (13) tills 6nskad remspdnning har uppnatts.

11.Dra at specialskruvarna (12).
Atdragningsmoment. Se - Tab. 6.
OBS! Genom att dra at forspanningsskruven (13) 6kar kuggremmarnas
egenfrekvens. Se = Tab. 11. For hog férspanning kan leda till 6kat slitage i
lagret pa linjdrenheten eller motorn pa grund av den radiella belastningen
(skydd mot materialskador).

Tab. 11: Egenfrekvens/bojning av ostédd remsektion

MNR Motorpabyggnadssats  Egenfrekvens  Bdjning av ostédd
remsektion

R412028537  SPRA-32/1FK7015 557...573Hz 8N@1mm

R412028540  SPRA-40 [ 1FK7022 517...533Hz 1I5N@1,2mm

R412028541 SPRA-40 [ TFK7034 345+ [ -8 Hz 20N@ 1,6 mm

R412028544  SPRA-63 [ 1FK7034 337...353Hz 20N@ 1,6 mm

R412028525  SPRA-32/1C830M2xx-Kx  193...203 Hz 6,01...6,41N@1,29mm

R412028527  SPRA-40[1C830M2xx-Cx  276...290 Hz 10,1...10,9N@ 1,29 mm

R412028529  SPRA-63[1C830M4xx-Gx 199 ...208 Hz 14,1...153N@ 1,88 mm

12.Nar ratt frekvens ar installd: Sakra specialskruvarna (12) och kontrollera
kuggremsfrekvensen pa nytt.

ﬂ ¢ Utbytesintervall for alla kuggremmar: 2 miljoner cykler

* Montering av motorer fran annan tillverkare: Egenfrekvensen for en
motor fran annan tillverkare kan avvika fran de angivna vardena.
Frekvensen begrdnsas vanligtvis av den max. tillatna radiella
belastningen pa motoraxeln.

6.5.5 Montering av vdxellock
Positionsnummer upp till 15. Se - Bild 15.

R412028540  SPRA-40/ TFK7022

R412028544  SPRA-63 [ 1FK7034

R412028525  SPRA-32[1C830M2xx-Kx

R412028541  SPRA-40/ 1FK7034 Avstand X3 axel - observera spannhylsan. Se
- Bild 17: X3 =21,6 mm

R412028527  SPRA-40[1C830M2xx-Cx Avstand X3 axel - observera spannhylsan. Se
- Bild 17: X3 =24,5mm

R412028529  SPRA-63[1C830M4xx-CGx Avstand X3 axel - observera spannhylsan. Se

- Bild 17: X3=33,8 mm

6. Justera kuggremsbricka (7) och den andra spannhylsan pa motorsidan. Se
foljande tabell.

Tab. 9: Justering av kuggremsbricka (7) pa motorsidan

)

T
() [

MNR Motorpabyggnadssats  Kuggremsbricka (7)

R412028537  SPRA-32/1FK7015 Skjut fram kuggremsbrickan sa langt som
mojligt.

R412028540  SPRA-40/ 1FK7022 Placera kuggremsbrickan pa mellanplattan

R412028544  SPRA-63 | 1FK7034 genom att sdtta pa monteringsverktyget (17)
och skjut fram kuggremsbrickan sa langt som
mojligt.

R412028541  SPRA-40 [ 1FK7034 Observera avstand Y3. Se = Bild 17:
Y3=10,2mm

R412028525  SPRA-32/1C830M2xx-Kx Observera avstand Y3. Se = Bild 17:
Y3=19,1mm

R412028527  SPRA-40/1C830M2xx-Cx Observera avstand Y3. Se = Bild 17:
Y3=14,1Tmm

R412028529  SPRA-63/1C830M4xx-Gx Observera avstand Y3. Se = Bild 17:
Y3=27,5mm

7. Sakra kuggremsbrickorna (7/11) genom att dra at muttrarna.
Hall emot med en sexkantnyckel.
Atdragningsmoment. Se féljande tabell.

Tab. 10: Faste av kuggremsbrickorna: Atdragningsmoment M,

MNR Motorpabyggnadssats  Kuggremsbricka M, [Nm]
R412028537  SPRA-32/ 1FK7015 GT3-3M-Z18 5
R412028540  SPRA-40/ 1FK7022 GT3-3M-224 20
R412028541 SPRA-40 [ TFK7034 GT3-5M-222 40

AVENTICS™ SPRA | R412028475-BAL-001-AE | Svenska

Bild 18: Montering av vaxellock

18 Tatningsbricka 19 Véxellock

1. Placera en platt titning (8) mellan vaxellock (19) och mellanplatta (4).
2. Skjut tatningsbrickorna (18) éver skruvarna for infalld gdngbussning (9/10).

3. Satt fast véxellocket. Se = Bild 18.
Skruvar och atdragningsmoment. Se - Skruvar och atdragningsmoment M,.

93




Fastelement som tillval

Bild 19: Montering med fastelement (tillval)

1 Tatning 2 Skruv forinfélld gangbussning

3 Tatningsring

1. Riktain tatningsringarna (3) mellan véxellock och fastelement.
2. Skjut tatningarna (1) 6ver skruvarna for infdlld gingbussning (2).

3. Sdkra fastelementen genom att dra at skruvarna for infélld gdngbussning (2).

Atdragningsmoment. Se féljande tabell.

Tab. 12: Atdragningsmoment pa M, skruvarna for infilld gangbussning (2) for
fastelementet

Motorpabyggnadssa Fastelement

ts
MF1, MP2, MS1

SPRA-32 [ 1TFK7015  M6x30 5:0,5
SPRA-40 [ TFK7022  M6x30 M6x35 5:0,5
SPRA-40 [ TFK7034 ~ M8x70 8+0,8
SPRA-63 [ TFK7034  M8x35 M8x40 8:0,8
SPRA-32/ M8x70 8:0,8
1C830M2xx-Kx

SPRA-40 | M8x70 8:0,8
1C830M2xx-Cx

SPRA-63 | M8x70 8:0,8

1C830M4xx-Cx

6.6 Montering (storlek 100 mm)

6.6.1 Motorpabyggnadssats
Motorpabyggnadssatsen gor det mojligt att montera en motor med axiell axel.

6.6.2 Montering av kopplingen

2. Skjut kopplingsnavet pa motoraxeln och rikta in kopplingshalen mot
motoraxelns ande.
3. Draat skruvarna (13).
Atdragningsmoment:
- Forinline-motorpabyggnadssats. Se = Tab. 14.
- For parallell-motorpabyggnadssats. Se = Tab. 16.

6.6.3 Montering av inline-motorpabyggnadssats

Bild 21: Montering av inline-motorpabyggnadssats

1 Skruv 2 Tatning

3 Skruv 4 Tétning

5 Skruv 6 Tatning

7 Linjdrenhet 8 Koppling

9 Inline-vaxel 10 Motoradapter
11 Koppling 12 Motor

Bild 22: Montering av inline-motorpabyggnadssats: skruvposition

13 Skruv

Tab. 13: Montering av inline-motorpabyggnadssats: Skruvar och
atdragningsmoment M, fér motor och motoradapter

Motor (1) Motoradapter (3)

Skruv Skruv M, [Nm]

Motorpabyggnadssats

R412028547 SPRA-100 [ TFK704x M6x30 10 M8x30 20
R412028548 SPRA-100 [ TFK706x M8x30 20 M8x30 20
R412028549 SPRA-100 [ TFK708x M10x30 40 M8x30 20
R412028550 SPRA-100/ TFK710x M12x40 75 M8x30 20
R412028535 SPRA-100 [1C830M6xx-BK M8%30 20 M8x30 20
R412028536 SPRA-100 /IC830M7xx-KK M12x35 75 M8x30 20

Tab. 14: Montering av inline-motorpabyggnadssats: Skruvar och
atdragningsmoment M, for véxel och koppling

Vaxel (5) Koppling (13)
Motorpabyggnadssats  Skruv Skruv M, [Nm]
R412028547 SPRA-100 | 1FK704x M12x40 75 M6%20 15
R412028548 SPRA-100 | 1FK706x M12x40 75 M6x20 15
R412028549 SPRA-100 [ TFK708x M12x40 75 M6x20 15
R412028550 SPRA-100 /[ TFK710x M12x40 75 M6x20 15
Bild 20: Montering av kopplingen R412028535 SPRA-100 [ IC830M6xx-BK M12x40 75 M6%20 15
R412028536 SPRA-100 /1C830M7xx-KK M12x40 75 M6x20 15

13 Skruvar

1. Skjut det forsta kopplingsnavet med tander sa langt som méjligt pa den
gangspindeln pa linjarenheten.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Svenska

Tillvdgagangssatt
1. Fastkopplingen (8) med skruv (13) pa linjarenheten (7). Se kapitel
- 6.6.2 Montering av kopplingen.

94



2. Monterainline-véxel (9) pa linjdrenheten (7): Placera tatningen (6) mellan
bada komponenterna och dra at huset med 4 skruvar (5).

3. Placera tdtningen (4) pa inline-véxeln (9), fast sedan motoradaptern (10) pa
inline-vaxeln och dra at skruvarna (3).

4. Fastkopplingen (11) med skruv (13) pa motorn (12).
5. Ldgg tatningen (2) i sparet pa motoradaptern (10).
6. Fasta motorn (12) pa motoradaptern (10): Dra at skruvarna (1).

6.6.4 Montering av parallell-motorpabyggnadssats

Bild 23: Montering av parallell-motorpabyggnadssats

1 Skruv 2 Vaxel
3 Koppling 4 Tatning
5 Motoradapter 6 Skruv
7 Tatning 8 Motor
9 Skruv 10 Koppling
11 Linjdrenhet 12 Tétning

Bild 24: Montering av parallell-motorpabyggnadssats: skruvposition

13 Skruv

Tab. 15: Montering av parallell-motorpabyggnadssats: Skruvar och
atdragningsmoment M, for véxel och motoradapter

Vaxel (1) Motoradapter (6)

MNR Motorpabyggnadssats  Skruv M, [Nm] Skruv M, [Nm]

R412028547 SPRA-100 [ TFK704x M12x110- 40..75 M8x30 20
M12x140

R412028548 SPRA-100 [ TFK706x M12x110- 40..75 M8x30 20
M12x140

R412028549 SPRA-100 [ TFK708x M12x110- 40..75 M8x30 20
M12x140

R412028550 SPRA-100 [ 1FK710x M12x110- 40..75 M8x30 20
M12x140

R412028535 SPRA-100/1C830M6xx-BK M12x110- 40..75 M8x30 20
M12x140

R412028536 SPRA-100/1C830M7xx-KK M12x110- 40..75 M8x30 20
M12x140

Tab. 16: Montering av parallell-motorpabyggnadssats: Skruvar och
atdragningsmoment M, fér motor och koppling

Motor (9) Koppling (13)
MNR Motorpabyggnadssats  Skruv M, [Nm] Skruv M, [Nm]
R412028547 SPRA-100 [ TFK704x M6x%30 10 M6x%20 15

AVENTICS™ SPRA | R412028475-BAL-001-AE | Svenska

Motor (9)

Koppling (13)

Motorpabyggnadssats  Skruv M, [Nm] Skruv M, [Nm]

R412028548 SPRA-100 [ TFK706x M8x30 20 M6x20 15
R412028549 SPRA-100 [ TFK708x M10%30 40 M6x20 15
R412028550 SPRA-100 [ TFK710x M12x40 75 M6x20 15
R412028535 SPRA-100 [1C830M6xx-BK M8x30 20 M6x20 15
R412028536 SPRA-100 /1C830M7xx-KK M12x35 75 M6x20 15

Tillvdgagangssatt
1. Montera linjdrenheten (11) pa vaxeln (2): Placera tétningen (12) mellan bada
komponenterna och dra at skruvarna (1).

2. Fast kopplingen (10) med skruv (13) pa motorn (8). Se kapitel
- 6.6.2 Montering av kopplingen.

3. Montera motoradaptern (5) pa védxeln (2): Placera tatningen (4) mellan bada
komponenterna och dra at skruvarna (6).

4, Sattitdtningen (7)iurskdrningen pa motoradaptern (5) och dra at
motoradaptern med 4 skruvar (9).

6.6.5 Identifiering av mekaniska dandanslag

* Linjarenhetens mekaniska dndanslag &r inte konstruerade for att ta emot
stotar vid normalt bruk:

- Fastandlagesbrytaren sa att inget kan st6ta emot dndanslagen vid normalt
bruk (skydd mot materialskador).

- Vidinstallation av dndldgesbrytaren: Ta hdnsyn till sékerhetsavstandet for
att fa tillrdckligt efterkdrningsstracka.

6.7 Montering av sensorer

Bild 25: Montering av sensorer

Montera sensorerna ovanifran:
1. Kabeldndarna ska féras i motorns riktning.

2. Sattinsensorerna ovanifran i 6nskat lage i sparet och fast dem med den
excenterskruven.

3. Forkabeln langs med profilsparet.

4. Forin kabelniplastkapans spar och tryck in kapan tillsammans med kabeln i
sparet.
Mer Information. Se trycket pa sensorférpackningen eller ga till online-katalogen.

7 Driftstart

7.1 Grundldggande foreskrifter

Riktlinjer fér produkten

* Om en anslutning av linjdrenheten till ett NODSTOPP-system behdvs: Se till
attlinjarenheten ar ansluten till ett NODSTOPP-system.

95



7.2 Séakerhetsinformation

For att utesluta faror under driftstarten ska f6ljande sdkerhetsinformation
beaktas. Se - 2. Sdkerhet.

7.3 Forberedelse

Allmanna féreskrifter

e Reng6r smutsiga delar (skydd mot materialskador). Se kapitel
- 9.4 Rengoring.

7.4 Driftstart steg for steg

1. Borjainriktning for referenskérning med begransad belastning och begrédnsat
varvtal.

OBS! Under drift far inte linjdrenhetens mekaniska dndanslag nas. Annars kan
linjarenheten skadas permanent (skydd mot materialskador).

2. Sakerstdll att den maximala rorelseenergin per storlek som anges nedan inte
overskrids under referenskorningen. Linjarenhetens rorelseenergi berdknas
enligt foljande: E=72 " m * 2
m: rorlig massaikg
v: linjar hastighet i m/s

Maxhastigheten for referenskdrningen beror alltsa pa den rérliga massan for den

konkreta tillampningen. Linjarenhetens rorliga massa maste saledes tas med i

berdkningen.

Storlek Maximal rérelseenergii ] (joule)

32mm Max. 0,1x107|
40 mm Max. 0,2x107)
63 mm Max. 0,4x107]
100 mm Max. 1x107?)
8 Drift

8.1 Grundldaggande foreskrifter

Allmanna foreskrifter

e Undvik 6verhettning: Anvand den integrerade varmeskyddsbrytaren (skydd
mot materialskador).

e Stdng aldrig av, modifiera eller asidosatt skyddsanordningar.

Vid stérningar under drift

e Vid stérningar som utgér en omedelbar fara for personal eller anldggningar:
Stang av produkten.

8.2 Inkoppling/avstangning

Produkten har inget eget kontrollelement for drift. Driften styrs via ett separat
kontrollelement. Se separat handbok.

9 Underhall

9.1 Sdkerhetsinformation

For att utesluta faror vid underhallsatgérder ska foljande sdkerhetsinformation
beaktas. Se - 2. Sdkerhet.

9.2 Oversikt

Allmanna foreskrifter
* Omslitaget har 6kat: Forkorta underhallsintervallen efter slitagegraden.

e Omden linjdrenheten anvands utanfér de omgivningsforhallanden som anges
i denna bruksanvisning: Kontrollera komponenterna en gang i manaden for
att se om det finns synliga férdndringar (oxidation, smuts o0.s.v.).

AVENTICS™ SPRA | R412028475-BAL-001-AE | Svenska

Underhallsaktiviteter
Tab. 17: Underhallsintervall

Intervall Aktivitet Utférs av Detaljer
Dagligen Kontrollera om det finns synliga Kunnig person  Se kapitel
skador pa linjarenheten. - 9.3.2Tillvdgagangs
satt
Rengor linjdrenheten. Kunnig person  Se kapitel
- 9.4.2 Tillvdgagangs
sdtt
Manatligen Kontrollera att tryckstang och Fackman
pabyggnadsdelar sitter fast och
korrigera dem vid behov.
Kontrollera att anslutningen sitter Fackman
fast.
Storlek 100 mm: Kontrollera Fackman Se kapitel
eftersmorjningsintervall. - 9.5.1 Eftersmorja
produkten (storlek
100 mm)
Engangi Kontrollera om det finns synliga Fackman Se kapitel
halvaret skador pa alla delar. - 9.3.2Tillvdgagangs
satt
Engangom Kontrollera att det gar att ldsa skyltar Fackman
aret och varningsinformation och byt ut
dem vid behov.
Kontrollera om tdtningarna ar Fackman Se kapitel
skadade. - 9.3.2 Tillvdgagangs
sdtt

9.3 Inspektion

9.3.1 Allmanna féreskrifter

Anvandning under normala omgivningsforhallanden

 Kontroll av produkten och hela anldggningen ar den driftsansvariges ansvar.

Anvandning vid aggressiva omgivningsforhallanden
Aggressiva omgivningsforhallanden dr exempelvis:

* HoOgatemperaturer

 Stark nedsmutsning

» Narhet till fettlosande vétskor eller angor

Om omgivningsforhallandena dr aggressiva tillkommer ytterligare anvisningar
forinspektionen:

* Anpassa kontrollintervallerna for tatningarna efter omgivningsférhallandena.

OBS! Vid aggressiva omgivningsforhallanden aldras tatningar snabbare.
Defekta tdtningar leder till pneumatiska lackage och forlust av skyddsklassen.
Kontrollera tatningarna oftare (skydd mot materialskador).

 Forin de anpassade kontrollintervallerna i den systemspecifika
underhallsplanen (férebyggande av olyckor, materialskydd).

9.3.2 Tillvdgagangssatt

Forberedelse

1. Utforinga arbeten pa anldggningen under férberedelserna.

. Sparra av farliga omraden.

. Setill att anldggningen resp. anldggningsdelen &r trycklos och spanningsfri.
. Sdkerstall att anlaggningen inte kan slas pa igen.

u b W N

. Lat produkten och intilliggande anldggningsdelar svalna.
6. Anvdnd personlig skyddsutrustning.

Visuell inspektion

» Goren visuell inspektion for att sékerstalla att produkten ar i felfritt skick.

96



1

=

2
Bild 26: Genomféra en visuell inspektion

1 Hus
3 Tryckror

2 Profil

e Kontrollera om det finns sprickor och glapp pa huset (1).
* Kontrollera om det finns sprickor, glapp och skador pa profilen (2).
e Kontrollera om det finns repor och intryckta stéllen pa tryckroret (3).

Detaljkontroll

e Markningar och varningar pa produkten: den driftsansvarige ska omedelbart
byta ut markningar eller varningar som ar svdra att tyda.

¢ Kontrollera att alla skruvforbindelser sitter fast ordentligt.
 Kontrollera anldggningens skyddsanordningar.
* Kontrollera produktfunktionerna.

Tatningskontroll

Bild 27: Kontrollera tatningar

1 Tatning
3 Platt tdtning

2 Anslutning

OBS! Om tatningsringarna ar skadade eller felaktiga kan skyddsklass IP54S inte
ldngre garanteras. Byt darfor ut skadade tdtningsringar sa snart som majligt.

1. Kontrollera om tdtningarna (1) ar skadade.

2. Kontrollera om anslutningen (2) ar skadad.

3. Kontrollera om den platta tdtningen (3) &r skadad.
4. Kontrollera om produkten lacker.

9.4 Rengoring

9.4.1 Allméanna féreskrifter

Rengoringsintervaller

» Rengoringsintervallerna faststdlls av den driftsansvarige utifran de lokala
miljokraven.

 Beakta anvisningarna i anldggningsdokumentationen.
Hjalpmedel
e Produkten far endast rengoras med fuktiga trasor.

* Anvand endast vatten och eventuellt ett milt rengéringsmedel vid rengéring
(skydd mot materialskador).

AVENTICS™ SPRA | R412028475-BAL-001-AE | Svenska

e Vattnet (inklusive kemiska tillsatser) som anvands for rengéring maste vara
pH-neutralt.
Information

e Vitska som tranger in forstor tatningar och orsakar skador pa produkten
(skydd mot materialskador).

o Sdkerstdll att linjarenheten inte kommer i kontakt med vatskor.

9.4.2 Tillvigagangssatt

1. Tata alla 6ppningar med ldmpliga skyddsanordningar, sa att det inte kommer
in nagot rengoéringsmedel i systemet.

2. Tabort alla dammavlagringar pa produkten och intilliggande
anldggningsdelar.

3. Tavid behov bort andra produktionsbetingade avlagringar pa produkten och
intilliggande anldggningsdelar.

9.5 Underhall

Information

» Beakta underhallsplanen for hela anldggningen: I underhallsplanen for hela
anldggningen och underhallsintervallerna som anges dar kan det framkomma
att det krdvs ytterligare underhallsatgdrder.

9.5.1 Eftersmorja produkten (storlek 100 mm)

Bild 28: Eftersmorjningsplugg pa skyddsror

Forberedelse
1. Spérra av farliga omraden (forebyggande av olyckor).
2. Kor linjarenheten till eftersmorjningspositionen.

3. Setill att anldggningen resp. anlaggningsdelen ar trycklés och spanningsfri
(férebyggande av olyckor, skydd mot materialskador).

4. Sakerstall att anlaggningen inte kan slas pa igen (olycksskydd).

5. Lat produkten och intilliggande anldggningsdelar svalna (férebyggande av
olyckor).

6. Tapa skyddskldder (forebyggande av olyckor).
Tillvdgagangssatt

1. Oppnapluggen (1).
2. Eftersmorj produkten.
Smorjmedelstyp och -mdngd. Se - Tab. 18.
Kompatibiliteten kan inte garanteras om andra typer av fett anvands.

SE UPP! Fara pa grund av oférenliga innehallsimnen! Kontrollera
smorjmedelstillverkarens sdkerhetsdatablad vid hantering av smérjmedel.

» Stdng eftersmorjningshalet.
Tab. 18: Eftersmorjningsintervall SPRA-100

Motorpabyggnads
sats

SPRA-BS-100 Eftersmorjnings Nominellt slag: 40 mm
position Fran mekaniskt 41 mm
andanslag:

Eftersmorjningsintervall Var 10:e Mrev* eller efter
100 km

Smorjmedelsmangd 8cm3

Smorjmedel BERUTOX FH 28 EPK | II
Tillverkare: Bechem

Skruv BS32x10

97



Motorpabyggnads
sats

SPRA-BN-100 Eftersmorjnings Nominellt slag: 15,5mm
position Fran mekaniskt 18,5mm
dndanslag:
Eftersmorjningsintervall Var 5:e Mrev* eller efter 50 km
Smorjmedelsmangd 17 cm3
Smorjmedel BERUTOX FH 28 EPK / Il
Tillverkare: Bechem
Skruv BS 40x10
SPRA-BL-100 Eftersmorjnings Nominellt slag: 3mm
position Fran mekaniskt 6 mm
andanslag:
Eftersmorjningsintervall Var 5:e Mrev* eller efter
100 km
Smorjmedelsméngd 7 cm3
Smorjmedel BERUTOX FH 28 EPK [ Il
Tillverkare: Bechem
Skruv BS 40x20
SPRA-RN-100 Eftersmorjnings Nominellt slag: 2mm
position Fran mekaniskt 5mm

dndanslag:

Eftersmorjningsintervall

Var 20:e Mrev* eller efter
200 km

Smorjmedelsmangd 14 cm?3

Smorjmedel STABUTHERM GH 461
Tillverkare: Klueber

Skruv RS 3010

* Mrev = miljoner vridningar

** Forsta eftersmorjning efter 100 000 vridningar.

9.5.2 Underhallskontroller
Genomfor foljande kontroller vid varje underhallstillfdlle:

e Clidspindel ”"LS”: Det axiella spelet maste vara mindre an féljande védrden:
- Storlek 32 mm: 0,35 mm
- Storlek 40 mm: 0,6 mm
- Storlek 63 mm: 1,0 mm

Om spelet ligger 6ver de angivna vardena: Byt linjarenhet (olycksskydd).

VARNING! Om den inte byts ut kan hela anldaggningen sluta fungera

(okontrollerade rorelser for en rorlig massa).
e Kulgdngedrivning ”BS/BN/BL”: For mycket slitage pa kulspindeln kan medfora

o6kat buller och en eventuell blockering av linjdrenheten.

* Utfor foljande kontroller fér U-form (remdrivning):

- Kontrollera om det finns tidiga tecken pa aldrande (sprickor och/eller
kraftigt slitage) pa kuggremmen.

- Byt ut efter 2 miljoner cykler oavsett slitage.

e Instdllningsanvisningar. Se = 6.5.4 Montering av kuggrem.

9.6 Efterunderhall

Genomfor foljande steg efter avslutade underhallsatgarder:

1. Tabort alla verktyg och apparater fran arbetsomradet.

2. Tabort alla avgransningar och informationsskyltar som satts upp.

3. Rengor arbetsomradet, torka bort vatska och avldgsna arbetsmaterial.

4. Dokumentera underhallsdtgarderna i respektive plan.

Om inga skador har faststéllts och den driftsansvariga inte har rapporterat nagra
storningar kan produkten anslutas till stromférsorjningen och tas i drift igen.

10 Demontering och byte

Produkten behdver bara tas ut om den ska bytas ut, monteras pa ett annat stélle

eller kasseras.

10.1 Grundlaggande foreskrifter

Hantering av tunga produkter och komponenter

 Sdkerstall att produkten inte kan ramla ned innan den lossas fran fastena.

 Vidta atgdrder for att undvika skador vid lyft av produkten.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Svenska

e Tunga produkter och komponenter maste béras av tva personer eller av en
person med lyftutrustning.

o Sdkra storre produktdelar eller anldggningsdelar sa att de inte kan falla ner
eller valta (forebyggande av olyckor).

10.2 Sakerhetsinformation

For att utesluta faror under demonteringen ska féljande sakerhetsinformation
beaktas. Se - 2. Sdkerhet.

10.3 Forberedelse

1. Sparra av farliga omraden (forebyggande av olyckor).

2. Setill att anldaggningen resp. anldggningsdelen ar trycklds och spanningsfri.
Avlufta anldggningen langsamt for att undvika okontrollerade rérelser hos
anldggningskomponenterna.

3. Sadkerstall att anldggningen inte kan slas pa igen (olycksskydd).

4. Lat produkten och intilliggande anldggningsdelar svalna (forebyggande av
olyckor).

5. Ta pa skyddsklader (férebyggande av olyckor).

10.4 Demontera linjarenheten

1. Sédkra maskinens eller anldggningens delar sa att ingen belastning kan verka
pa linjdrenhetens gaffel och gangjarnshuvud.

. Lossa fastskruvarna pa tapparna, flnsarna och stangerna.
. Demontera produkten ur maskinen eller anldggningen.

. Rengor produkten.

. Forpacka produkten forsiktigt for transport.

u b~ W N

11 Avfallshantering

Ej korrekt avfallshantering av produkten och férpackningen leder till
miljéféroreningar. Ramaterialet kan da inte langre ateranvédndas.

» Kassera produkten och férpackningen enligt gdllande nationella riktlinjer.

12 Fels6kning och atgarder

12.1 Grundlaggande foreskrifter

Allmanna foreskrifter for reparation

 Taaldrigisar eller bygg om produkten (férebyggande av olyckor, skydd mot
materialskador).

» Goringa egenmaktiga forsok till reparation (forebyggande av olyckor, skydd
mot materialskador).
Tillforlitliga reservdelar och ersattningssatser

» Anvand endast reservdelar eller ersdttningssatser fran online-katalogen
(forebyggande av olyckor, skydd mot materialskador).

12.2 Sadkerhetsinformation

For att utesluta faror under felsékning och felavhjdlpning ska féljande
sakerhetsinformation beaktas. Se = 2. Sakerhet.

12.3 Tillvdgagangssatt

Steg 1: Kontrollera anldggningen

» Vid stérningar ska anldggningen kontrolleras forst, alternativt den del av
anldggningen som produkten dr monterad i. Kontrollera féljande punkter:

e Alla anslutningar
* Instéllningar. Se - 13. Tekniska data.

Steg 2: Kontrollera produkten
1. Se till att anldggningen resp. anldggningsdelen &r trycklos och spanningsfri.
2. Kontrollera produkten med hjélp av felbeskrivningarna som féljer.

3. Atgarda fel med hjalp av informationen under "Atgérder”.
Om du inte kan atgarda felet med hjdlp av beskrivningen: Demontera
produkten och skicka tillbaka den. Se = 4.3 Skicka tillbaka produkten.

4. Narfelet har atgardats: ta anldggningen och anldggningsdelen i drift igen.

98



12.4 Felbeskrivningar

Linjarenheten ror sig inte
Mojliga orsaker Atgarder (ska utforas av)

Frammande féremal i Frammande féremal i slaglangden (utbildad person).
linjarenhetens slagldangd

Otillaten belastning Mt statisk och dynamisk belastning och jamfoér med
uppgifterna pa typskylten.
Om bérigheten 6verskrids: kontrollera marklasten och
installera en starkare linjarenhet vid behov (fackman).

Produktens livslangd har Se prestandadiagrammet i online-katalogen (fackman).
Sverskridits

Linjarenheten kan inte tas i drift Byt ut produkten (fackman).
genom nagon av de listade

atgarderna.

Slagrorelse ar stord

Méjliga orsaker Atgarder (ska utforas av)

Frammande foremal i Frammande foremal i slaglangden (utbildad person).

linjarenhetens slaglangd

Otillaten belastning Ta bort alla belastningar som paverkar elementen
(utbildad person).

Rotationsmutter dr skadad Byt ut produkten (fackman).

Hastigheten ar avsevart for lag

Majliga orsaker Atgarder (ska utforas av)

Frammande féremal i Frammande féremal i slaglangden (utbildad person).

linjarenhetens slagldangd

Otillaten belastning Ta bort alla belastningar som paverkar elementen
(utbildad person).

Motor, véxel eller roterande Byt ut produkten (fackman).

mutter ar skadade

Betydligt hogre ljudniva vid drift

Méjliga orsaker Atgarder (ska utféras av)

Frammande foremal i Frammande foremal i slaglangden (utbildad person).
linjdrenhetens slaglangd

Otillaten belastning Ta bort alla belastningar som paverkar elementen
(utbildad person).

Motor, véxel eller roterande Byt ut produkten (fackman).
kulmutter dr skadade

13 Tekniska data

Det har kapitlet innehaller ett utdrag fran de tekniska data som ar viktigast.
Ytterligare tekniska data finns pa produktsidan i Emerson Store.

Allmant

Storlek 32mm 40 mm 63 mm 100 mm
Temperaturomrade 0...+50°C 0...+50°C 0..+50°C  -10...+50°C
Relativ luftfuktighet (drift) Max. 95 % (icke-kondenserande)

Relativ luftfuktighet Max. 90 % (icke-kondenserande)

(forvaring)

Montering

Monteringsldge Valfritt

14 Tillbehor

Information om tekniska data finns pa produktsidan i Emerson Store.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Svenska

99



mn

LI S 5 = DO OO 102
1T SEREATRINE ceoveeveeieeee ettt sttt sttt s st a b s s b4 4RSS AR AR bbb bbb bbb 102
12 B 3Tt ettt R Rt R Ak H ek ek A b £ h 4o E s £ £ AR AR AR SRR R AR oAk E oAk heE oAb e d et e ettt Rt aea s bt et a et et ene 102

LI R 2 1 =2 a1 1 OO U OO U T U OO OO OO U TTOOO 102
LI o i ettt 1 OSSOSO U OT 102
123 IR oottt e st e e a e e s e e s et e A a et a e A A A A e A e A A st n st en s ss e 102
1.3 fB BTN coteieieeteee sttt sttt AR SRS A AR eSS AR AR AR b AR besbesebeb bbb bbb 102
1301 EETEBRIR ettt ettt sttt ettt a A A A A AR A st 102
1.3.2 JEIBR oottt et A ARt A e A s s e A A A A A s sttt s st sttt sttt 102
L T )2 N 2 OO U OO 102

2 B et e e et e et e e e et s e s e s s s aeraesaeranraees 102
D2 I o N OO OO 102
2.2 FEHTEAE T oottt sttt ettt A et eSSt AR A RS SRR A AR AR AR AR bR bbb bbb bbb bbb saes 102
2.3 BT oottt b ettt s et b ke s e s s et e s e Rt aese s e At s e A ek asea st Aese Rttt oA e s eRe et se s e s e At st e s e Rt et et ek eseae s b esese e s ebeseness et etereresenas 102
24 JBEETT NDS ceeeeeeeeeee e eeeeeeee e s e et b At A AR A AR A A At A ettt A st st sttt sttt snen 102

2,41 PR BB RE I IS oottt ettt ettt ss bbbt s b s et s e s A s s s A A b A A bR AR oAb A RS A A b e AR A s A A b e A s et b st et b s ae s saneebenans 102
4.2 BEPLFIZZBE oo vee e e e e At a A A A A A e e e A e A A s e e e s A et s e e A e e A st es s st s e s ee s e st en e e s s en e st sn s sn s 102
243 IR oottt a ettt st S eSS eSS A eSSt A AR A AR ARt A st A bbb bbb bbb 102
244 B TT MG ceoeeeeeeeeeeee e ee e e A e Attt a Attt sttt 103
245 TETE . ZEIT L BN oot a e a e a et s A e e e a sttt es st st st a st n st esar s ss s snsarsr e 103
D2 T N8 SOOI 103
208 SEBETH 1orveeveeieei ettt ettt s St A eSS A SRR SRR eSS E SRS eSS A SRR AR AR A AR bbb bbb aes 103
2.6. T BEATIIEIR cvorveeeeeses ettt et et s st e st A e A A et At AR A ARt A b s bbbt 103
2.6.2  BEBHEIER (oot e a e a e e et e A e Attt et st a sttt ettt 103

B BEBETEIE cvovveeveteeeectee ettt a s aa s e e e a eSS e e e a s e e e e e bbb n e s s 103

A BT covveververeereseesese e ssste st sse st sss st sss st s s ss s es s s s s e s s s st s s s s s s s s eSS A e AR eSS A AR RS AeR A AR AR eSS AR e AR A R A RS s s s bR s AR A bR n AR st st s s st st enee b s 103
BT B ceveeeeeresee e s s s s a e a e a e a e a e s e e A A AR A A AR A st A e s AR A e s AR A A A e A AR At A s A Attt s s A s At e st sttt sttt st sanean 103
B < kTSSO 103
e B (= 1 OO OO OO 103

B FEERTEI ettt ettt ettt s et a e A s A e s s s A e et e A ettt et s e st ae s s e s aesaesaesaesaesaesaesaesaenaeen
5.1 fRIZERH........

5.2 FrEMEH
5.3 T LTSI oo oot et a e a e a e s b e a A h e R A A et A A e et A At A st e A s A At s s At st a sttt s sas e san s saeen
5.4 AR (RS 32/40/63 mm)
541 BRENZEE oottt a sttt a e a e e a ettt en s en st en s n s
Bu2 BB oot A SRS RS S AR SRR A SRR AR AR AR AR st

5.5 RN (45FRSE 100 mm)
5.5.1 LIS
5.5.2 @i

5.6 LhRERINH

B BETILHIZEBE oottt s s s s s s s s e A A e s ettt ettt et e et a et s e e e s e s aesaesaesaesaeneesennaeen 105
BT HE oottt S SRt A S A eSS SRR SRR AR AR b bR bbb bbb 105
6.1 T R et ARt a ke h Ak ek 44 oA A A A e e AR A ARt A ARk b A bk h ettt ettt ettt ettt neaean 105

6.1.2  FITRHIBIE . BT IEL oottt ettt bbbt bbb e bbb s bbbt a bt b st b s b s bt n e st n b e st n e b e 105

8.2 T ettt ettt et e et a e et A A e A A A e s At A s A e A e e A e A e R A s A s e e A e e A e R A ee A s A e e A es A e A s e s A es A st et es s s A st s s et e st et st s st nsr e snsnanen 105
Lo I s T 1 oy BTSN 105

6.2.2  TRIARG I T . ovoeveeveeveeiees ettt ettt sttt s ettt A SRSt e AR AR A AR b bbb bbb bbb 106

6.3 ZRHE I TTIIZZEE (oot e e e e e At A a ettt A et A At s A s ettt saen 106
6.4  REE TN (GRS 32/40/83 MM oiiiiieeeeicteeeeiete ettt bbbt a bbb s bt s s s bbb e bbb b e bt s e bt sensanee 106
Lo I = OO O U UOUUOUUUUOT 106

B.4.2  IBERAIFTEE JIHE My eeverieeieeieeise ettt s ss et s e s s s et s st s s sess 488 eSS s s A SRR AR R bbb bbb bbbt 106

B.4.3  BEEETESEIS oottt a et e e St s e A4 AR A AR At e A AR ARt A bss bbb bbbt bbb 106

AVENTICS™ SPRA | R412028475-BAL-001-AE | H3C 100



6.4.4  TBLHIHLIZZETEE oo h SR e e e et
6.5 wEPATAHNLZREN (TSR 32/40/63 mm)

B.5.1  FHEB oottt ettt e ettt e s e e st e et et et et s A e et e et et s et e st A et et e et et s et et et e et et n et et s et et et aseesesanastenaes
6.5.2  iERANFE I M,
6.5.3 AN ...

6.5.4 R
6.5.5 AWM
6.6 & (45100 mm)

6.6.1  HEHLZZBEZET oottt ettt e s a et e ettt e et ettt et ettt ettt ettt At e e eae A ARt s etee et et et et e s et ettt et et es et s st nasasanenes
B.6.2  ZEEETEBEBR oottt e et e et e et e e e ee et e e e e et e e e et et e e ee et e e e et s e e et s e e e e e et e e ee e e e et ee e ee et e s e et s e et en e eeen s e eseeneeeeen

6.6.3 BN ZREN
6.6.4  ZHCTAT RN RS
6.6.5  IHLIA B
6.7  wHALIRD

TR e b RS R R R AR R R a R a e e ettt b bR st s a s ea st s s st atan 111
70 EEAHGE
72 BAEPUR
250 T OO OO

BT tvevuersssessesess s s st s bbb s a e e A eSS sS4 A SRS A A eSS A AR RS A s AL A A A A AR AR AR AR SRR bbb bbb bbb
8.1  HEAME
8.2 I/ TEHI] ceueeeeeeeeee ettt ettt a e a e s e e e a e s A A A s A A s A s AR A A A e A A s A st s A e s At e e sttt n s s At s et e s st en st st ssas s s aaren 111
g ettt ettt e s et A oA A A A A A A e AR A AR A A A AR A AR A e e A A At e At A st A A A A s st s At s s s st s st sen s s tenras 111
0.1 ZZAIETR oottt e e At A A e s A e A e A e e A e e A e AR AR A e s A e s A e e A s A s A e e A ee A e A e s A es A st es A st s At s s st s st es s st s s s e st eesansranen 111
0.2 IR oottt et a et e A s A s A e A e A e e A e A e A e A e A e A s A s A s s A e A e A e A e A e s A ee AR e s A e A ee A st st s s A s e s st s s s s st st en et en st enss s aeen 111
9.3 KB oottt i A st s eSS eSS SRS S A S eSS A A LA s A4 AR A A AR AR AR s AR bbb bbb 112
0.3.T o BEHIIE vttt e e e s e a A s A A et A A A et Attt et At a bbbt 112
0.3.2 B et a e a A AR b e AR R A s AR e A b e bt b s A A bbb a b A bt b e e bbb bbbt n ettt 112
0.4 T cveeeeeeeeeee et ee e et e st s et e et e A s e A e A e A e A b A e A e A e A e A s e A e A s A e e A e A e e A s A e s A e A e s A es A e e A ee A s A esAee A e A s e s s en A st st st enses s s s et s e st et st s st er e ss e snsnaeen 112
L e 1 =AU 112
04,2 HEVE et e st s s e 4SS AR A A AR AR At A b b s bbb bbb 112
0.5 BT ettt e a e s a b e A b A e e a e A A e b A A e A A et s et At A A et e ettt s Attt sttt saes 112
9.5.1  ANTEIIE Il CHEFIRST TOO MM oottt ettt sttt e bt e b s e bbb e st b st b e s s bt s s st ebesb s s st enee bt 113
0.5.2 BRI cooeeeeeceeeeeee ettt ettt ettt e e e e e e A s et a e A s A e A e e s A e A e s A e A e e s e s e s e e s A et e s e e s s en s st es s st es e e s et en et en s s as e senser st r s s sneaes 113
9.6 RFFSE wovverrereieie ettt a et A eSS S A AR LSS eSS A SRR A LA SRS A RS RS AR A AR s AR bbb bbb 113
FREIFI T I oottt se s e s aesses e ses s s s s s es s s s s s s s s s sss s s s s s s s e st ae st s et et s et s s e et aesaesassaeseesansanenenaes 113
TOT FEZRIITE covvvveerteieesee ettt sttt e sttt a st s bt s et s b4 44 s A A4 b s b s A AR A A AR A bR SRR bbb bbb bbb bbb 113
102 BZATEIR coteeeeeeeeeee ettt sttt A et A A At s sttt 113
0.3 HEBE ettt eee et e et et s et st a st a st a e e s e e s e s e e A e s e s e R A e ee AR A e A s e e s A s A e s A s s e s A s A s A s A s A s A A s A s A e A A e s st esa s s A s st st st sar s s st s snsansnaaes 113
104 HFEIZETEFLIE ©oeeeeeeeeeeeee ettt se et s s s s s s s s e s s s s s essessessesses s s s esses s e s s es s e s s s s es s st s s s s s s es s s s s s s s st ee s et es s st s s s s et en s e s st es st en s st st ee s es e st s sarsenaas 113
JRFFHETE oottt ettt ettt bbb e a bt a s s b e A a At b e e e b et b e At b e A A A b A A A b A b A A ARt b AR LA b et b et b et a bt b et e bt b et e st s e bt neneas 113
BB T PR ATTIEHERS «vorveveceeeeeeeceeeeee s et s ses e s sss s s ses s s s s s s s s sas s e sassassossas s s s s sas s s sas s sansssssssassasssessssaessesss s st ae s e s s e s e s s s e saesaesaesaesaesaesaesaesaesaesaeseeraenaensenaes 114
12T FEZRHITE coreeeeee ettt st et a et a e s s e a e s e e e e e e e A A A A e A e A A s ee e et A A A e A e A et s s a et a et st es st st e sn s st es s trsenaaes 114
12,2 BARTR oottt sttt a AR A AR AR AR b bbb bbb 114
123 BAE oottt a e et A A A4 A4 A A A A A A b AR bbbt s s 114
124 THIEZZ oottt sttt ettt a et A e At e A A A A e A A AR A A A A Attt s e s st sn st 114
FEARBLIE oottt Ao a Ao s b e n e s e s s s s eraensenaes 114
BB 11ttt ettt b s e bt A et s RS ReA AR a A A AR A AR RS R AR AR AR e AR s e A AR AR AR AR e RS A s AR s s A s b st st s e bt n b en e st 114

AVENTICS™ SPRA | R412028475-BAL-001-AE | H3C 101



1 RFATHY

TEMF S 0, TE SR AR SRy, SRR - 2. %4,

ARFMEEH KL E LS BERgEd 7= 5 CL L B AT BERS T Bt b 1) B2
TER.

1.1 SO Ak

ARSCRYIE T SPRA RIS HEHIEAI 2224 T SPRA RAZME ML TC 07 fh o
VAP T A T 2 B

AR ICRA T )

BAEE T BRI LR, 2R TA

1.2 Bhnscky

1.2.1 &5 J0 HML= b IR B SR

BRASTRAAN, BSOSk 22 72 i 18 4% [ AT LA S
[F P 328 775 B B B T LA R SR

o il R LA B A SR

1.2.2 ERxbas AL S R B SCR

ﬁﬂiiff&i%, TR WCENE 2™ M BB AN i A% (B g — S8 At S
DA LA B 1 T AT

EFT CURC L IR LI =, I T DR I FH SO

FE pest k= pasp il

PACMotion™ Jig 4 fiit LA GFK-3169C RN FAHE

1.2.3  FHmEie

UEAL, BHZM SR DL HE

o TR B I 2R 37y v 3 5 Y B3 AR AN A B 20 TR T RO REE
o TG AN R R RO E -

1.3 FRER

1.3 EEHR

IR AR R AE
DA R AR T R B S PR IE ST LU R 517 R SR HER S I T

1

3 Risk of injury due to uncontrolled actuator movements when the pneumat-
‘ ics are switched on!

‘ There is a danger of personal injury if the system is in an undefined state.
\‘ » Put the system in a defined state before switching it on.

2 fER R AR
4 HhEdtit

1 fE5i

3 RESFHIE R

RPN RN LI EREA GRS
FE IR, SRR IR B A B T DU R R Tk AR
PRI T

1 2 3

NO\ICEI Seals age faster Mr aggressive ambient conditions. Detective seals
will lead to pneumatic leaks and non-compliance with the degree of protection.
Inspect seals more frequently.

1 55 2 ZRMRER

3 BEES

fa 518 X
{55 HX
sk LB 532 R

A ISR 20 HEE R B, HE ST,

PSR SRR AT B CR A B S R A E o
Bl ERTKAETH (BB RY) .

AVENTICS™ SPRA | R412028475-BAL-001-AE | H3C

ERil X
sk ] e UM N 5 A= i R S
ANEST WRHLR AT i BE s B E R, R R8T
P SN SR ST TR RUE -
Bl FEEN NGRS RSP .
ER T R X R AR R T R R
AN ST SR W R S BUM B R B O R, (AR IE R S

> ESF RS RRA MRS A -
Al TS R CPPRHRSD o

1.3.2 Kkr
ST iR A AR i i
RSP AE R, AR AT R A TR A .

1.4 priE i E A K
A SR T AT 4475

P23 &X

it SPRA Z 5% FE AT 1) HL BN BN ) 4 B

PATHLH SPRA RFIAR LT, AIGANLZRECE (AR Al
2 A

2.1 RTARZEA
o TEREFHRESRZ A, AN R A AN SR
o CHIRLEACCRY, BT RS ST DA BUR .

2.2 e

i H
o PUTLIEIZH)
o AU TR &

o BRI T RN CRA N 805 AR R A =
1 P L F

. TALSUR

. P

o FERRAE T Ve LA T AR I R 6 BT S R A R E S AR U A
b 25 B EI P B AR TSI .
R WORZDR A G T AR U SRR Y S v

R

o MRAEHLIIE S 2006/42/EG, %™ JE T A BRIPLES .

2.3 EHEH

BUSRASSE B I LAS L TS B AR ORI R E 25 AR IO O T Bl HURE AT, R A0y
TR o
A AN A EA R E R X (ITRRD

2.4 BET

2.4 PR B bR B R
VEIGEETT, TR S b IR bR R 5 USR5 T 3%

2.4.2 IEFIRI R

ERBRFIE RS

AP A QIR R IE RS IBETTLARGE R T T EE R R 2 1L R
4.
TERIEETT, TR ZIN K™ S B R SUe L R 5t

243 ik

o AR E AR N A PUIEE 2 2006/42EC FIHLERS, A Heds ™ i
PNELT

o IBE AL AU HLEHEAT KU VAN I 0 R LSl T T RG B T

102



2.4.4 BEH X5

o IEEW VAR B PRENSRAEDRE S A R S BIDRS s s
IS SL A7 1 AR 25 i

o EERTLAH R AR . R T B HRE .

2.4.5 . dEpe. 4is

TEE R AU (R L LR A3 4

o AR P Ml A PR B B TSR A 5 I S 1
o HHILSBER, B E TR R E 2R .

2.5 ANRABHR

2SSO T (R 5 A A0 A 1 B M AR £ 1
o U

. HI

A5 SRS TR R U B DU BT

o BALARL B

o ZAIRSMAR, fEELA RIS RNE T

ol N SR 5E X

Lol N RRAR AR T B LB L AIIRRIZR 6 L RAR DV R S
W PRAEECA MR AT U AT RE R G R RS 2 2 AR Y
No Tl N B3 oh ZBE S AR S B e b R s B

2.6 JEfH

2.6.1 ZUifaks

HLE RV BB A B & S Bl fa e
o BURHBARA T TE IR, SR 2 AL

BB G 5

o RIS AT EHAl G S B E R RO T I R R e

o ZtkoAE BB,

o ARV, THEATAEL BT RS BAME B I IE RS .

o UBETEIA IR 2R (D sl I, F v TR A A
i 20 2% SR HHL At =4 1 TS 446 e o

2.6.2 MEHUR

HLBR 57 30 i 2 3 AR

HUBE 57 3803:L 5 AT REBA 7= o

o DIIHEE. 2 HEETK T R E R

o RTLLEN T 97 SN G S 4 0 G i R 22 B 7 1 0 T 7

o R A AR

o R FCEEMIIE.

DI el P o i O o W R ) 25 T 1787 N 8 2 N B2 e sl
o WA 2235 R AR LU =

FL S 3 23 R AR IR

R U P 8 S A L 5 754

o RIMREAEIL 60°C.

3 frigvu
. A BT
- IXAMERTT (B T
- X
o AT EHLEE R
- AL (B T
- X

AVENTICS™ SPRA | R412028475-BAL-001-AE | H3C

o ATH: CEEMA. ZITER.
R 1 CERM

HK7 1 272 A3 A4
77 i v ] AT X X X X
LB A X X X
AL X X
LR M X X
SCRY XU X BB 2x BRI 2x R
BEIRRE LA LAF ke ke

4 Iz AIfE

4.1 %

I FE A ) G

o LEENBER BT IS S IE) H bR T, BT, SR
s,

o RATERME B2 HT, AR AR P EL .

o RS R TE B R R RATE 2 RS TR

o B I SRE TR 4 AR S AR

o UIIRAE R ST .

o B RIEBE A A AN NS A AT R RS

o FEMABIPRSE.

4.2 AFIE

TFTRAS 2421 R AR IR

AR RS LT e S SR AR 4L

o UHAPE AR TR BRI

o RAPE G S I G B RIS AR RS

o TRAER

o EERMEA R

o EEGHURE

o HBIRBEZAT, MR,

o A AU [ 3N H . A - RITE IR RS A
e RUOHTECERT RS

4.3 B[
o GREFEEET: EERRATOE R M. WA .
o T AT

5 b
5.1 faj 2L W]

A7 ot — P T E S BRI N UK B B o 28k e RIEH T i hi
AEGFATRE .

5.2 FREARG

kg
BSEM LA ER:

103



1T 2 3 5 6 7
|/ J— |
| ==
| / [ [=%=E
el
] 0 |k
! 'i'.'. 1
[=] &%
C—\1
=3 \ \ L[]
I\ \ \ \
13 12 11 10 9 8
BT RS (READ
1 HlE R bR 2 PIEHS (MNR)
RS FON TPl 4 Mrbrs
5 ATRRKAE 6 iR
7 HEAEEM YD 8 A HIM
9 KA 10 ik
11 R R 12 mASEMT]
13 il A
iRy
BT Va R 7= i e ARL S B AR R
F= iR

JEAT R it RS AR AR . PRHR 5 AT AR DU A AR R

o FERRTTI
o MSHNE L,

5.3 FEdh LR
W s
ST 5 2 E ] e R AR R T .
TR R T AT e S Bei .
o NI .
o WIAE, SREURY G, B kR M.

5.4 FPanEYE (Z5# R 32/40/63 mm)

541 RahRE
G ZEAT RSN KB R B (450 R~) 32/40/63 mm)

5.4.2 AL
WG IEAT B IREhBE E (SRR SF 32/40/63 mm) (IR

3 B fF ORI & RS) 32/40/63 mm)

1 Moo 2 PRk

3 Gl S 1] v ke A 4 HC Kl [ e
5 ik 6 T e A
7 RiEE 8 JimdEdk

9 UMk

AT LR BN (HT SRS 32/40/63 mm)

e 2: MEYE (454 R~ 32/40/63 mm)

1 Skl e R 2 B

3 RSN G 4 BHE= GEMP
5 RS 6 HIBL G

7 HfkoT 8 i

AVENTICS™ SPRA | R412028475-BAL-001-AE | H3C

K 4 AT AL B TS5 R 32/40/63 mm)

1 iER 2 AR
3 UJBHEE M

104




5.5 AN (S5 100 mm)

5.5.1 IRZNEEE
WL R R BB IR E (5 R~ 100 mm)

A5 MESE (Z5#4R~F 100 mm)

T S s A 2 Y
3 EAIAAEEE G 4 WPLEEEE GEMD
5 ERER GEMD 6 HIHL GEEE
7 ST 8 i

5.5.2 R

WEZEFF R AN IR E (G5 RS 100 mm) B4

6: fiHE (HF S5 100 mm)

1 kot 2 HRinAt Ay
3 L e R 4 Hih (b
5 L H A G 6 fi-OH A& G
7 RUEREZ 8 JimEk
9 UJE#Esk
5.6 ThREAINH
i :

o XFTLERIR S 32/40/63 mm. 2L - [ 2.

o XFFEEM RS 100 mm. S0 - K5,

LRPERIT (7) AL (6) JB It R 8% (5) Wk, TENE RS2 E, HpL (6) #
—AMBGAL A E (BIBIRS B LA SRR AT o E4G AL (6) Mlies:
BN (8) MLtEizsh . 76N FH ol 4 A LA B AR e - 3R L B 5h
iR

AVENTICS™ SPRA | R412028475-BAL-001-AE | H3C

2P T I RLR B T 1A

o)

=

7: 2B TR L N EALR BT 1A

E- HLER T B+ RIS

6 BRI LR

Frhes 2 . RENEREAZEINE. W - 6.1 0% M - 6.2 f:%.
6.1 #ikl

6.1.1  zRAt

— B E

o TRRFT R AE 2SI 2 B, RS2 BUEATHLAR 714K

o RS RS R B T B R R M TR . IO R SRR A
o D BEIR 22 AR LA 7

o TR EEIAS A,

P E

o HERIE. B - 13 HARKE.

o WURAELMEZES R RIABN, M T REUR.
LRk BT AR (FPRMAS .

o HEEFRAEIERG: AT E R AL RS, BE LA E R
B EIEERER S AR RS,
U T T B R A R R NGRS BB B A 1 RGN, TR R
o 7 BT L S R AN 23 AR R

7S s

o DIOIFE S IR BB AT (MRS

o BB RTARTT RE R LA/ . 75 AR 3R] B A K

o BT E W AEE IR .

o RGP G B LA A SR R

o R ETHIH R ST ZE: TR S RE NS I B R ST % Rt R
5t

BT I R 1

6.1.2 Jrg IBHAE . AR LR

RS 7 i C B PR 2 AR T R BOR T, S AR

I# 5 KR

ST 1 A I E AR AVENTICS [ 58 A REEEAT I 8 o R RO AN 0
Hio

TA

Bt
o DUEHBIERRUE M. 20> 14 81T

6.2 i

6.2.1 PRI A

1. MRS R ™ o 1 5 T RARAT .

2. R SIS A UL R PR B A BUR .
AP LEHARIN ™ o FFARR 7 i E R S A SO — iR . 20> 4.3 08
[l 7 i o

3. HESLFPTRG MAT APRLRI T A

105



6.2.2 SRR it

et

TE M4 119 A X A 4 AT AT A A
BB X .

X AL e AL 6 S A S T AT R
B bR TS

UE 7 RIS B4 A
FIA N %

6.3 ZikHICH R

RTFE 2% A

o KNP T R 0T LA S

o iR T{ET K.

PR

o BN ) Bl AN E B E TR B e R M U BB S AR
Z I, = 2.6 G

o ARIHMIEEH GG .
R WREERANIERER, HE T LT s e = ER TR,

HAE

oA LT B = h] i by | i B

1. WURPE SR TR K U R LR G
- T 40 32/40/63 mm [ E S Z3E B, S0 - 6.4 225 H Y|
P (SR 32/40/63 mm) .
- T 40 32/40/63 mmifFAT RN % B, S > 6.5 %417
SN ZEE B (TSR 32/40/63 mm)
XTSRS 100 mme S0 - 6.6 2235 (45R R~ 100mm) &

2. R U BT sk (2) IS Lo 20 - K 8.
AP B3 T T s 1 i

QU A WN =

6. fEZRERRET, W R R R HRAE R R IT I

7. WORENE ST AT AR EAMT R A SIS RS Bl . 06 B HEAT Rl AG:

#,
8. MEE AT AL R0 2 R

9. WAL REAHLES BB HAE LA G R e e L e b 2

- 2.4.7 77 i LR EAE S

6.4 ZHEIIHENZREMS (GiR 32/40/63 mm)

6.4.1 HHLZHEEMS
T2 A T DL S IR S A AL R s

6.4.2 MEFFNTE SIHE M,

80 7T F ek [ e AEAE T 1
2 Tk

3. KA T R R T .
XTSRS 32/40/63 mm. B - 5.4.2 2.
-SSR RSF 100 mm. 2 W - 5.5.2 235 E .

4. [H e BB M B0 BN A B % B

5. Wik (2) flac B () FrEEpLS sk & B, 20 - F 9,
[& e BEAR IR LN ~F . S ILAEZE H 3

K10: ERI RN BN SRR E

# 20 A IR B T F LG RS A LR IR AT 505 M,

FBLERCE (3) AL (11)
MNR LRI R M, [Nm] g8 M, [Nm]
R412028538  SPRA-32/1FK7015 M3x12 1.3+02 M4x16  3.0:0.3
R412028539  SPRA-32 [ TFK7022 M4x12 3.0:05 M5x20 59:0.8
R412028542  SPRA-40 [ 1FK7022 M4x12 3.0:0.5 M5x20 59:08
R412028543  SPRA-40 [ 1FK7034 M4x12 3.0:05 M6x20  10.1:0.8
R412028545  SPRA-63 [ 1TFK7034 M6x16 10.1£0.8 M6x20  10.1:0.8
R412028546  SPRA-63 [ 1FK7044 M6x25 10.1£0.8 M6x25  10.1:0.8
R412028526  SPRA-32/1C830M2xx-Kx M4x12 3.0:05 M5x18  59:0.8
R412028528  SPRA-40 [ IC830M2xx-Cx M4x12 3.0:05 M5x18  59:0.8
R412028530  SPRA-63 1C830M4xx-Gx M6x16 10.1£0.8 M6x25  10.1:0.8

# 30 R E AL RE M T ISR SRS S FNESE 3 R AR AT K D0 5E M,

HERSM 7 (9) HEREEE (12)

MNR LR ES B M,[Nm]  ¥Ri M, [Nm]
R412028538  SPRA-32/ 1FK7015 M6x%20 4.0:05 M2x6 6.2

R412028539  SPRA-32/ 1FK7022 M6x30 40:5 M4x12  4.0:05
R412028542  SPRA-40 [ TFK7022 M6x30 40:05 M4x12  4.0:05
R412028543  SPRA-40 | 1FK7034 M6x30 4.0:05 M4x12  4.0:05
R412028545  SPRA-63 [ 1FK7034 M8x30 8.0:0.8 M5x18  8.0:0.8
R412028546  SPRA-63 | TFK7044 M8x30 8.0:0.8 M5x18  8.0+0.8
R412028526  SPRA-32/1C830M2xx-Kx M6x30 4.0:05 M4x12  3.0:03
R412028528  SPRA-40 [ IC830M2xx-Cx M6x30 40:05 M4x12  4.0:05
R412028530  SPRA-63 [ IC830M4xx-Gx M8x30 8.0:0.8 M5x18  8.0+0.8

6.4.3 LROERA

9: F7ETT B 2R
1 R 2 JiidEk

AVENTICS™ SPRA | R412028475-BAL-001-AE | H3C

110 A5
12 128

106



1. IFERGIP.
2. KIS AR A 5 FEATURIZE 1 50 R o 5%«
ARSI RE PR A R E ST IE B

- XTI R B . 20 - 12/ - R 4.
-0 T R R E RS . - K13 1> &5,

3. TR (12).
FFEIE. S0 - %3,

G R ] 2 L 3 e A PR o B R

X1

j:

|

Y1

e

-

Sd

P 12 ST D ] 2 L ) B R o B RS
A% A oI i 2 B A AR A o R

MNR Bl LR P SRMEEIE YT

HHL X1 [mm]

[mm]
R412028538  SPRA-32/ 1FK7015 18.5 16.2
R412028539  SPRA-32/ TFK7022 20.0 18.3
R412028542  SPRA-40 [ 1FK7022 20.2 18.2
R412028543  SPRA-40 [ 1FK7034 265 14.7
R412028545  SPRA-63 [ 1FK7034 23.8 235
R412028546  SPRA-63 [ 1FK7044 322 235
R412028526  SPRA-32/1C830M2xx-Kx 21.1 18.2
R412028528  SPRA-40 [ IC830M2xx-Cx 24.6 14.7
R412028530  SPRA-63 [ IC830M4xx-Gx 25.2 235
iy VST ] o 2 B i B g A RS

X2 Y2
I [
'F g9
r S W
1 :
Z

P13 Ay A ) 5 2 B ) R A A B R
& 5 IS ] 5 2 B 0 T P A A BRT
MNR RS e LIERITY2 Z

HHL X2 [mm] [mm]

[mm]
R412028538  SPRA-32/1FK7015 20.9 18.1 4
R412028539  SPRA-32 [ 1FK7022 237 18.9 4
R412028542  SPRA-40 | 1FK7022 225 20.2 4
R412028543  SPRA-40 [ 1FK7034 30.8 14.7 4
R412028545  SPRA-63 [ 1FK7034 29.1 235 5
R412028546  SPRA-63 [ 1FK7044 375 235 5
R412028526  SPRA-32[1C830M2xx-Kx 25.4 18.2 4
R412028528  SPRA-40 [ IC830M2xx-Cx 28.9 14.7 4
R412028530  SPRA-63 [ IC830M4xx-Gx 30.5 235 5

AVENTICS™ SPRA | R412028475-BAL-001-AE | H3C

6.4.4 LRENZREN

14z L B

1AL 2 EEE
3 R 4 B B
5 MRS R T Sb A5 T R A
SE R L IEID
6 ZtEHIT 7 BVERE R A A e
FRIE T
8 ELERINE 9 AR
10 HHLIEZ 11 iRk
2

B 0 AR, LA ORI R 10 1P B 22
1. KRR AT (8) WAAELL LT (6) b - AR e B GEfP) -
s MU RO TT T S B (5) JEAPIAEBAE 2 1], Rt 758 4 A N iR
(9) K 5h5E (8) & B Ltk 7T (6) L.

- KRR AN T (8) wRAELNEFIT (6) L - I R E. G -
KR e B B (7) E R RIR IR IT (6) b, SRS HFNERLR I 7 (8)
Ee AEPTA I AN AR T S (5), JRE TR 44
7N FEAE (9) #4415 (8) Il L E# T (6) E.

- RS (10) AR AN 5T (8) L KT BT (4) Sl AL
MRS e 1], 48K (3) IT5 .

ORI ECE CF [ERIES R e e BB $ IR B R R B e 3%
-0 TR R R B R s . B> L 4.

XA BT R E RS . 2 > &5,

- BRI . B - £ 2,

ORI (10) REAE L (1) b KR ) AP IR0, JEH 4
AR (17) #7155

SRR

N

w

D

6.5 ZHTATHAN AR EM (HT4H RS 32/40/63 mm)

6.5.1 ik
AT R B B T UK B LT AT 2255 51 SPRA R AR E s 7T L.

6.5.2 MRARAIETEE T M,
A E . 20 - 115,
% 60 wHTAT AL RE M T AU o (AR AR R R 25 0 M,

B (1) HEIAR (12)
MNR AL B M, [Nm] g% M, [Nm]
R412028537 SPRA-32/ 1FK7015 M4x16  3.0:.3 M6x20 5.9:.8
R412028540 SPRA-40 [ 1FK7022 M5x20 59:.8 M6x20 5.9:.8
R412028541 SPRA-40 | 1FK7034 M6x20  10.1%.8 M6x16  5.9:.8
R412028544 SPRA-63 | 1FK7034 M6x20  10.1+.8 M8x24  10.1:.8
R412028525 SPRA-32/IC830M2xx-Kx  M5x16 4.0 M6x16 5.9
R412028527 SPRA-40/IC830M2xx-Cx  M5x16 4.0 M6x16 5.9
R412028529 SPRA-63/IC830Mdxx-Gx  M6x20 4.0 M8x25 5.9
27 w3 PAT RN R T ASHAS EE (9) A (10) IR AT & % M,

AR (9) AT (10)
MNR AL B M.[Nm] 8g#& M, [Nm]
R412028537 SPRA-32/ 1FK7015 M4x30  4.0:.5 M6x20 4.0:.5
R412028540 SPRA-40 [ 1FK7022 M4x35  4.0:.5 M6x20 4.0%.5
R412028541 SPRA-40 | 1FK7034 M6x20  10.1%.8 M6x16  5.9:.8

107




R B (9) R (10)

MNR LA L7 M.[Nm] #E# M, [Nm] Hﬁﬂ

R412028544 SPRA-63 [ 1FK7034 M4x45  40+.5 M8x24  59:.8 : : 7
R412028525 SPRA-32[IC830M2xx-Kx  M4x45 4.0 M8x50 5.9 M
R412028527 SPRA-40[IC830M2xx-Cx ~ M4x45 4.0 M8x50 5.9 i

R412028529 SPRA-63[IC830M4xx-Gx  M8x70 4.0 M8x70 4.0 '%

6.5.3 ZZHEFPAIAR

1

17: VIR B R CREARALIED

7 YR e 11 G IR B
X3 HHE X3 Y3 HiEY3

&1 15: 223 v (AR

1 AR 2 il 1. KL PERIT (15) RATREHER ML (2) B FIEI% (12).
3 EUIORTIGEE 4 g 2. (ELRVESCIG R AT LI i B — R (16).

5 XFriwid 6 BRI 3. KU (7)11) BT (6).

;Eiﬁﬁ% 1§;z%ﬁ# 4. TR (7)11) 3152 (16) b

1 A U R 12 LRk 5. MTFUMIRRLIE (11) ARSE: B0 T

13 FEES 14 IO R 2 8: WFE LR BT L Y RS (11)

15 itk MNR HbL e A D I DT B (1)

R412028537  SPRA-32/ 1FK7015 Yo T B AR R B 1 BT
1. B AL (2) 222 e (4) L. BNV RS S ) I Ea N R412028540  SPRA-40 [ 1FK7022

/‘Tﬁﬂ?@ (1 )° R412028544 SPRA-63 [ 1FK7034
ESEREAR P P B P TR L R AR (5). /
R412028525 SPRA-32 / 1C830M2xx-Kx

Vo b . X ) - TR N
2. ﬁﬁ%ﬁgggﬁﬁqﬂlmﬁ (4) B FENHYIRRRER R (14) T 4 R412028541  SPRA-40 [ 1FK7034 R - EXENEE X3, 20 - K 17:

VR SR RIZR (12)! X3=21.6mm

R412028527  SPRA-40 [ IC830M2xx-Cx i &Ef - I EMIPHES X3, B0~ K 17:
4 TR X3=24.5mm
,
6.5.4 ZENTLE R412028529  SPRA-63 [IC830M4xx-Gx 4l - REEMIE X3, W~ K 17:
S E G SR 15, B0 - K15, X3=33.8mm

6. XISFRMLINKG I B Ee (7) A A REE, 0K,
% 9: X5 HUPLIN AT S 5 48 (7)

MNR Rl TR (7)
R412028537  SPRA-32/1FK7015 A5 VTR Bz 5 6 T B 1) w4 o
R412028540  SPRA-40 [ 1FK7022 W 2235 TR (17) JBCE P IR ke s o D 7 1 i
R412028544  SPRA-63 | 1FK7034 He, TR DA T BT RS T e 0 T A o
R412028541  SPRA-40 [ 1FK7034 EEEEY3. 20> E17: Y3=10.2mm
R412028525  SPRA-32/IC830M2xx-Kx & E Y3. £0 - € 17: Y3=19.1mm
R412028527  SPRA-40[1C830M2xx-Cx JEEMHIE Y3, £ = [817: Y3=14.1mm

Z I, -

R412028529 SPRA-63 / IC830M4xx-Gx VEEIH Y3. & %17 Y3=27.5mm
p— 7. SR U A (7)11).
HG: SR RS o B E
16 k& 17 TR FE . BN E.
F10: [N e 8 M,
MNR Al Vi & e M, [Nm]
R412028537 SPRA-32 [ TFK7015 GT3-3M-Z18 5
R412028540 SPRA-40 / 1FK7022 GT3-3M-Z24 20
R412028541 SPRA-40 [ TFK7034 GT3-5M-722 40
R412028544 SPRA-63 [ TFK7034 GT3-5M-722 40
R412028525 SPRA-32 / IC830M2xx-Kx GT3-5M-722 40
R412028527 SPRA-40 [ IC830M2xx-Cx  GT3-5M-Z22 40
R412028529 SPRA-63 [ IC830M4xx-Gx GT3-5M-Z44 70

AVENTICS™ SPRA | R412028475-BAL-001-AE | H3C 108



8. KT IRM: (13) A EIHR (4) ML, JF TSR IR K 17 58 TE BT (6),
FLRIPAS G R e T L HATAT
HE WA R AT R TR I8 (12),

9. MA@ IR N B AN BT B Tk .

10 TR IRM: (13), EILPIFTHR SRR .

VAP (12).
R, B0 - %6,

TER ATRBRIE (13) 2RI A AR, S0 -> & 11. S
TS AT e B M B T B AL A AR B D A ) S B B CRPRHR YD

R HAEBR AT B

MNR RPLRRES HAEHHE AT BRI
R412028537  SPRA-32/1FK7015 557-573 Hz 8N@1mm
R412028540  SPRA-40 [ 1FK7022 517-533Hz 15N@1.2mm
R412028541  SPRA-40/ 1FK7034 345+ [ -8Hz 20N@ 1.6 mm
R412028544  SPRA-63 [ 1FK7034 337-353Hz 20N@ 1.6 mm
R412028525  SPRA-32/1C830M2xx-Kx ~ 193-203 Hz 6.01-6.41N@1.29mm
R412028527  SPRA-40[1C830M2xx-Cx  276-290 Hz 10.1-10.9N@1.29 mm
R412028529  SPRA-63[1C830M4xx-Gx  199-208 Hz 14.1-153N@1.88 mm

12— BBE T IEFIIAR [ L HIEKE (12) IF PRI AT T8 B i .

ﬂ o PTAATE BT AR R R 200 73 IR OEH

o ZEREHITHNL: 57 AL B AR R S S A 2.
S 52 L i K SO VAR 1 R R P PR

6.5.5 ZEAREARH AT

R e k15, B0 - & 15.

B

T

[ 18: 22 e A 4% 5
18w 19 AR
1. CRP i B (8) MEAL AR o (19) FIFTIAIAR (4) Z [H] .
2. K ahiE (18) HERI N 7S AR (9/10) L.
3. EEAREAE. S0 - K 18,
WA AT R IR . 2 > AR5 05 M.

AVENTICS™ SPRA | R412028475-BAL-001-AE | H3C

ATk [ E Tl

19: e it Gafl) %

1 2
3 HHE

1. 055288 &% B2 A TO P 2 TR S ) (3).
2. KB (1) HER AN AR (2) B

3. IR N AR IR (2) Al E T E
FREIE. BITE.
20 [ E TR A N AIREE (2) BT ER 05E M,

HL SRR 5 o M, [Nm]
MF1, MP2, MS1 MT5

SPRA-32 [ 1FK7015  M6x30 5+.5

SPRA-40 [ TFK7022  M6x30 M6x35

SPRA-40 [ TFK7034  M8x70

SPRA-63 [ TFK7034  M8x35 M8x40

SPRA-32/ M8x70 8+.8

1C830M2xx-Kx

SPRA-40 | M8x70 8+.8

1C830M2xx-Cx

SPRA-63 | M8x70 8+.8

1C830M4xx-Gx

6.6 % (4ifRF 100 mm)

6.6.1 HHLZHEM
T2 A BT DL A A FT R L

6.6.2 LRERA

K 20: iRy
13 134
1. R AR — AR R BUR T REME R LRIk T 2241 L

2. RRERASRBAER LA L, IRROERES LS LA B3 380

3. IR (13).
PRI

109



- AT EIRI R E . S0 > R 14, 6. KL (12) [ sE A2 HIALIERL 2% (10) k. 75884 (1),
ST LR B, B> K16,
6.6.4 LRATATRHNLLIR B

6.6.3 wRENXEHLREN

K21 e B AL e e =

1 Bk 2 M
3 gk 4 wEE 12 n
5 gk 6 -
7 Rk 8 B 23: w3 AT R L e a0
9 HEHAAH 10 LG 1 i 2 s
1 FER 12 il 3 R 4 EmEAE
5 HHLERH 6
7 EEM 8 HiHL
9 e 10 &R
11 ik 12 EE
6 13 1
';‘—T:——Jw
22: LAY e s -
P 22: 3 A RN BB A E —
13 ik
24: wHCPAT AL R B A
F 13 B A LR T U LS RS AR A 505 M, 13 i
AL (1) BEALERE (3)
MNR Ml E L3 M, [Nm] ig# M, [Nm] F 150 LhAPAT A BB F 70 3R RIS JC 35 1 e A 5 0
R412028547 SPRA-100 | TFK704x M6%30 10 M8x30 20 My
R412028548 SPRA-100 ] TFK706x M8x30 20 M8x30 20 2EERE(1) HLALEREE (6)
R412028549 SPRA-100 [ TFK708x M10x30 40 M8x30 20 MNR i lRee - L3 M,[Nm] §g# M, [Nm]
R412028550 SPRA-100/ TFK710x M12x40 75 M8x30 20 R412028547 SPRA-100 [ 1FK704x M12x110- 40..75 M8x30 20
R412028535 SPRA-100 | IC830M6xx-BK M8x30 20 M8x30 20 M12x140
R412028536 SPRA-100/IC830M7xx-KK M12x35 75 M8x30 20 R412028548 SPRA-100  TFK706x mgxug- 40..75  M8x30 20
X
T4 A E P AP BT T AR S AT AR B M SRR AT XI5 M, R412028549 SPRA-100/ TFK708x M12x110- 40..75 M8x30 20
2555 (5) HEREEE (13) M12x140
R412028550 SPRA-100/ 1FK710: M12x110- 40..75 M8x30 20
MR bR W MNm] R My Nm] e
R412028547 SPRA-100 | TFK704x M12x40 75 M6x20 15 R412028535 SPRA-100/IC830M6xx-BK M12x110- 40..75 M8x30 20
R412028548 SPRA-100 / 1FK706x M12x40 75 M6x20 15 M12x140
R412028549 SPRA-100/ 1FK708x M12<40 75 MBx20 15 R412028536 SPRA-100/1C830M7xx-KK M12x110- 40..75 M8x30 20
M12x140
R412028550 SPRA-100/ TFK710x M12x40 75 M6x20 15 -
R412028535 SPRA-100/IC830M6xx-BK M12x40 75 M6x20 15 L6 wHAAT MR E M FT AR R 38 B AR R 5 5 M,
R412028536 SPRA-100 /IC830M7xx-KK M12x40 75 M6%20 15 HIHL (9) R (13)
oy MNR EZR RS B2 R My[Nm] ig#: M, [Nm]
1. FHIEHE (13) % (8) e E& T (7) L. BB > 6.6.2 203 44 R412028547 SPRA-100 [ TFK704x M6x30 10 M6x20 15
o R412028548 SPRA-100 [ TFK706x M8x30 20 M6x20 15
2. W EPRALEER (9) IEAELYERIT (7) b 85 E A (6) NP2 R412028549 SPRA-100 / TFK708x M10x30 40 M6x20 15
&), JFH 4 /MK (5) 155k 5E. R412028550 SPRA-100 [ 1TFK710x M12x40 75 M6x20 15
3. HEE (4) B E S AR (9) b, AAEHEALER S (10) ZHE1EE S R412028535 SPRA-100 / IC830M6xx-BK M8x30 20 M6x20 15
A& F T RIREE (3). R412028536 SPRA-100/I1C830M7xx-KK M12x35 75 M6x20 15
4. R (13) Bde ey (1) EETERML (12) L.
5. A E B (2) BONHLUEELAE (10) Mt

AVENTICS™ SPRA | R412028475-BAL-001-AE | H13C 110



231
1. ORERPERTT (1) 23 E AR (2) e KB BT (12) BN 47
B (1),

2. R (13) HiEseas (10) e fEEAL(8) Fo S ILEFT - 6.6.2 2025151
o

3. FHPUGALA (5) LA (2) b 2B (4) BN 2 ) 47
gt (6).

4, KR (7) WA ENERC S (5) FIMHE T, 285 1 4 Dk (9) fr 5 bl
P s -

6.6.5 KIHLHA S 1
o EIEHMALRET, Zebk fon AR T it

- CSORIRATTORI, BRORAE IEF A R AN SRR B (BB
¥ .

- TORIRAIITRI: BRI 4B .

6.7 wHALIKES

P 25: e ARy

M ET5 BA A I A

1. A SN A [ FEATL T 1) o

2. P AR I AN LT A N 50 T R o BB P Lo B A [
3. ARG S

4. KRB SR RORE R, AR RE S AR AR
HZInfof5 8. Z MALRE A BRI T REAIELL H R

7 R
7.1 FEARIE
P E

o WURENEFRITRILEEF R RG: WRENE R TIER IR FIER
Bl

7.2 wERIR

IR R R fale, LR, B 2. %4
7.3 i

— B E

o ERENES M HPEMESD o BIE - 9.4 75,
7.4 ZBHR

1. LA PR SO R R A U 1

AVENTICS™ SPRA | R412028475-BAL-001-AE | H3C

R BATHIRAE REA L I RIS A B TR S T Ak
AR (FPRRSD
2. WIRAESHEBAT IR A SR T T PR ) 2 AR iR KB RE
SRR H T AR E=% " m " v2
m: BEFE, BN kg
ve ZRPEIESE, BTN mfs
Bk, 2251847 R g T BAR R P RS B i . IR 205 R B 2k
LRI BT .

SRR mABIRE, HAr) (BHD)

32mm K 0.1x107)

gttt

40 mm K .2x107)
63 mm K .4x107)
100 mm K 1x107)
8 IzAT

8.1 FEAHE

—

o R fEINERIAWERS PR .

o V12K B R 2

IBAT I A L A

o WAUR AR R R B LR R e P

8.2 i@/ KM
A7 BB 1 BT R
F i

BT AR PR O . 2 SRR

9 frIF

9.1 RAHR
N GRI Rl M AR, B0 2. %4,

9.2 ik
— e RE
o MEBUANNG: AR BSR4 A I

o WURENE P ITAEA TN E R & 2 SNEAT: R E RS
AR AL, IEEEE .

Hrdr i AE
R AT Y R b
FRRARH  BRME PATA R HHER
B[R A 2R 1 T S R AR ZidfEFMIAN SHET > 9.3.2 #
Il iz
TE AR, ZEEIFMN SHEN > 942
b 1k
BH KA HEFF R IR R R [, bR Bl A5
BIE.
AT T 15 2F [ RN
SRR 100 mm: B &b iR Ll A5 ZWEAT - 9.5.1 b
=8 I (AR
J 100 mm)
AR R BiTA S S A ] AR Ll A ZWEN - 9.3.2#
1k
B AR RS S fOR R AEMTHE, Bl AR
DA B B A
oA EE L R 167 RN ST > 9.3.2 4%
lia
111



9.3 fufk

9.3.1 —fHE

FEIEH BT T LA
o A RATEAN AR T E )T SR

TR PEIRBE A T

R PEIREL AT R 1 -

o A

o BRI

o Yy TR R R B

FEAR P IEIME AT, AR A HAl e
o ARMEFRET SR A R B (A A TR

VERY AERUIEIREEZEAE N, BT, A BRI B 2 S Uit
TSFIRT AP T e SEABHAS B2 B CRPRMRSD

o EBCEARE MIAED TR N AR S R T (R (R AR

9.3.2 ffE

&

. TEWERS BT AN B & AT AR A .
. HBEK X,

o OO TR A% BRI EE AT D R R HL
. Bk ES.

L7 R AIUT IR 1 2% B A A 2

. FWA AP

H k&

> e RT B

O U A WN =

Kl 26: #E4T H

1 4hik 2
3

o REAEANE (1) AT A RONLENR.

o B (2) 2B ARLL. GEEABIR.
o REHEE (3) 2 A MRAEIR.
VRS 2

o L LIbREME Y. i2
o WMENTHBEMIER R B E
o MEWRRAIRYHEE.

o KB RIRE

B R A 2 S BV R Al LA R AR RS B
I

]

AVENTICS™ SPRA | R412028475-BAL-001-AE | H3C

KB B

K 27: i R

1w 2 B0
3 FREEH

EE R EBUA SR, WA GR350 1P54S. Rltt: LRI

TRIRA S
R (1) R EHE.

2. R (2) REHIR.

3. RE-PIEE A (3) 2 HHRIR,
4, KE™ e H A R .

—_

9.4 JEuE

9.4.1 —E

A

o TRV A L IZ AR G M R R A

o TP SRS R

Al Bh B4

o FUE A R

o TEREI UK, A EEHE AR AT CHORMESD .
o BT CESEL TR WA pH .
PR

o BN SBOR BB I BIR 0 OPEHES .
o AR BT AN A A

9.4.2 RfE

1. FEE R B HAFE I, UGBS RS,

2. TR S RIARIE B L BT R AR

3. TN B R AR B4 B A A 5 R AR S IR

9.5 44

R

o JENPEEA VLR NAED TR AR B (0 4ED TR L T E 1 )

W, FIRERS EEH A LED T AT

112




9.5.1 #hiEE =M (5 RSF 100 mm)D

28: GRAPVET L b e I 22

e

1. HEERXIK (FHEHPD .

2. KA ITIEAT BIAN TN AL E

3. 0B R B A AT E R AT R, APRMASD .
4. PibRAER CFERPD .

5. b7 s IR A B AR AT () o

6. FEPITR CHEHH)D .

#AF

1. AT (1),

2. FhFEIT T
IR R . 20 - 418,
BRI IR, ASREDRIEN A 1

AN RE B B R L AT I, RS R e R FE R

TR
| NGO RGN
2 18: SPRA-100 +h 78 1w

RS

SPRA-BS-100 TR ALE BUE TR 40 mm
AU it 4 41 mm
P FRIE M 1] B 4 10 Mrev* 5 100 km
T 7R A 8cm3
EbEen! BERUTOX FH 28 EPK / II
Hi&E R : Bechem
R BS 32x10
SPRA-BN-100 i E BUE TR 15.5mm
AR A s 24 e < 18.5mm
A FEE I 18] B £ 5 Mrev* 5 50 km
VT I & 17 cm?
bibEgl BERUTOX FH 28 EPK /Il
fili% R : Bechem
-7 BS 40%x10
SPRA-BL-100 AFRIDEALE  BUEATHE: 3mm
MU i 40 6 mm
TSI A 4F 5 Mrev* 5% 100 km
T 7R 7 cm3
EraA] BERUTOX FH 28 EPK / II
#ili&p: Bechem
(e BS 40x20
SPRA-RN-100 AR AL E  AUEAT R 2mm
MBI S 424« 5mm
TR T AR 4 20 Mrev* 5 200 km**
VETE A & 14 cm3
T 7 STABUTHERM GH 461
i : Klueber
[29ES RS 30%10
*Mrev = 1 fi%

AT IETE £E 100,000 45 o

AVENTICS™ SPRA | R412028475-BAL-001-AE | H3C

9.5.2 P
TERRN AP I RR AT L A7
o WBIERILS”: Fipa (A RN T UL R E
- 4iKR~F32mm: 35mm
- ZERSF 40 mm: .6 mm
- ZiMRSF63mm: 1.0mm
IR BRI F el R (D .

WA AR, WRESBIRR SR (B EAR R .
o VRIRZAL“BS[BN/BL”: VRERLLALIE LB 2 T B0 BN o vl e T Bk o

TLHEIE

o XPUTE (Rafifzh) BEATUL PR
- R AIE R R A RO R CREUN B EERD .
- TREHIA, £E 200 3 IRIEH 5 E

o WEIIR. 20 - 6.5.4 RN L.

9.6 f#7F)E
RFIRAESERUR, BT LA 5

1. NTAER B LA T AR .

2. BB W B AR .

3. TR, EIEMAIEHR THA R
4. (EARRIRI R AR SR R

BUSRBA BB HAZTE 7 SR R R, DU AT Do 7 i BRI OF %

—

NIBIT -

10 Y1 ATEE Hi
{5027 AU B St AL SR 75 4 B B4

10.1 FEAM &

AL BRESER 7 it A A

o DR AR A S 2R B R RA DT Z BT AS R

o BRI RO B DL B SRR

o BQE RATERAF L AU PN AN S AR BB IE

o [ BRI dh B e S iR, A SRR (D .

10.2 4R
G R R S, I AR, B> 2,

10.3 &
1. HBUERIXE CHKFDD .
2. R4 B4 R AT R f
MR B A HATHE S, LA S A S A R RS 5
3. PR TR CRETRP) .
4. LR AT OB S EEA R CREOHE) .
5. FHEPIPIR CERFDD .

10.4 FREIL MR IT

1o [ BSR4 R, 388 S S 1 P 7E 2 e ) ST A ek I
CRATFEET . PREAT LR R

o MWLES R 4 TR

. EERER.

BNV SR T IV S

N

ot

Rt

u b W N

11 R E
7RI AL B 2 P BTG S XL TEIE B ORI SRR
>R A [ SOERIAL B R

113



12 R A R AN W HE R

12.1 ANz

— B

o IR R CRECTRDT . MEMRD |

o R ERME CERTRP . MERTD .

SOV I 2% P AF AN O 4 T 2L A6

o DU FTELE H S04 A B B TR CRECTRET . MORMRSD .

12.2 A4
G AR R R R R R, AR, B - 2. A

12.3 #4E

BAL: Al

> LRI, A R Y A B2k B A . AR DA R
o AN

o WH. ZH - 13 HARMEE.

B2 KA
1. 0F i BB A B AT S0 AN T A
2. RN IR R R AR A

3. A RN ORI A B AT B R o
R AETCIFAL I T SRR S g™ SR EIR AR Il 2 M- 4.3 58 [0

e

4, WIRCHERR SR A B B BT .

12.4 ik

2R M B IC AN )

W] BRI R A FFFER FITAR)

RPERICIATIE G 7Y WERATRER LT RY (B EIIMATD .

ANFVF SR MR FSME A, HS5E S ERE ST .
WS AR A ST R A SO IR I 22 B B K
Lt G AR

I 7 A A ZWAEL H R Rl (Bl AGD .

LEVE T TIENE BT A AT A (A BD .

Tt BB AT

F bz 82 2T

) A0S FFFER FITAR)

RPERICATIES TG 7Y ERATRER LT RY (B EIIMATD .

ANFVF SR THERAEFTE O EIETE R (R B AR .

EEZN SHETEIN A (AL AGD .

T A I

TR A BUTAR)

HAEPOCRATRERATARY  HRATERZ TR EEEIARD .

A FRVE I F1Ek VHERPE AL T LRI ik (B A RD .

AL, A S EEIMR R UR BT s (LA D o

IBAT IR ] A N

A BRI IR HEEERE GUTAR)
SAEPITRATIRBRER T AR ERATREBRE TR (REEIARD .
ARVFI T TR E T EROFTA k. (BRI GD .

AL, ASE A EERIE IR R T Rk A B .
7N

13 HARE

ARE AT I R BOR BRI . 2 BOREE S W R P
e

AVENTICS™ SPRA | R412028475-BAL-001-AE | H3C

MR

GER ) 32mm 40 mm 63 mm 100 mm
L Y 0...+50°C 0..+50°C 0..+50°C  -10...+50°C
AN IRIE GBI IRK95% (AERED
AN IR () BRA90% (AEAED
LR
A E an=s
14 [
PR AR 7 2 D0 S BR AR 5 i R ) P i T
114



Indice

1 Sobre esta documentacao 117
1.1 Validade da dOCUMENTACAO. ....cueeueeeieeietieeieietetet et e te et e s te e st eteete e st eseeseeseessessessessassessassanseesessaasesseesseseeasessessessessensessansansessansaeseesaaseessessessessessassensensansensansans 117

1.2 DOCUMENLACOES AAICIONAIS .vveuveerietietiiiteeteeeteesteeteeteeteeseeettesseeseesseessaesseassesssasseasseessaesseessesssanssesseensaesseesseessaassesseenssenseenseessasssesseenssanseenseensesssesseenssansens 117
1.2.1  Documentacdo adicional Para ProdULO SEM MOLOT .....ee.eeieieieieieieiertete et e stestestesteseeese s st eseeseeseeneeseessensensensessessessessessesseeseeneeneensensensansensensans 117

1.2.2  Documentacdo adicional Para ProdULO COM MOTOT .....ecuieieieieieieteietetestestestessassessesseesesseeseeseeseessessessesassesensassessassassessassesseessensessensensensensans 117

1.2.3  REGUIAMENTOS AAICIONAIS ..c.veuetinieiiieiietetetet ettt ettt ettt ettt et et et e ae bbb e st st e st e b et e be b e s et e st s s en e e b e st es et e s et eneesen b e b entese b ese et entebe st ebe s enesenenteneas 117

1.3 ApreSentagao das iNOMMIACOES ....eoveuirreirieietirteertetetetstestetesteteste st sesesteseesestesesseseesenessentesanteseseneeseneesenses et ese et eneeseneesentesensene et eneesentesensesensenesbeneesentesensenes 117

1.3.1 Avisos.....
1.3.2  Simbolos...

. 117
. 117

LI S e Ta g Vel Y=L UL Lo = 3 USRS 117

2 Seguranca 117
2.7 SODIE @STE CAPILUIO ..uevietiitetete ettt ettt ettt ettt et b et s et b et e ae b e st e b e st eb et e st et ea e e s em e e b em e e st b e st et e a e e s et e b et e Rt e b e Rt e b ea b e he b e s et en e be st e b et ebe b enenteneas 117

2.2 USO PIELENAIAD .uveueeviieiiieiieteteiete sttt ettt e bt st et st e et et e s e se st esesesbe st e s e ses et eaeeseneesenses et e s et entesentesars e st s en e et eatesen s e s et e st e b e Rt ek e nteRe s e R et e st ese st e R et esenteneetanees 117

2.3 USO IMIPTOPIIO ceututeuteutetestesiestestestesteeteeueeueeseestestetensessensansensassessesseeseaseeseestentensentensensensensentansesseeseeseeseeseesteseententensentans et et ansessesseeseeseeseeneeseententensensensensanen 118

2.4 ODIIGACOES 0 OPEIAUON ..eeueeeviteeterteeteeteeteettete et e e e teste st essessesseeseeseeseeseeseensentensensansensensensesseaseeseeseeseeneeseensensensentens et ansansessenseesesseeseeneeseeneensensansensansanen 118
2.4.1  Marcacghes € SiNAiS de AViSO MO PrOAULO ....e.vevertertertesteeteeteeeeseeeeeeteseetesetessessassassassessassesseesaeseessessassessensensessassansessessessessessessessseseessesensessensanen 118

2,42 MONEAGEM € INSTAIAGAD ...euvveveuiiteteiciie ettt ettt ettt b et b et e b b et e et b bt e bttt h et e b st a b sttt b et a et neaee 118

2.4.3  Colocagdo em funcionamento ... . 118

2.4.4  Obrigacdes do operador.......... . 118

2.4.5  LimMPeZa, MaANUEENCA0, FEPAI0 . ccuuteteeuteeteeuteettesteeateeateaiteauseeutesseeaseesseaseaaseeasaeaseastess e e st anseeaseaaeeeaeeeat e st e st e s eeabeesbeeateeseesheeaseenseenseeatesneesatenseansean 118

2.5 QUAITICACEA0 03 EQUIPE .. ettt ettt ettt ettt b et b e bt e at b et e b et e st b e st b ea e e b et e b et e st b e st b e At e b et eh et e h e et e Rt e b et e bt e b et en et e st e b et e bt et ebenteneas 118
2.6 FONLES A PEIIGO vuvuviueeuiieiieteietetettst et te et ete b et st e st sbe st et et eseste st esentsbe st es et e s et eat s e st e b eatese st e st s entesentebemt e st s es e b eatesentes et e st ese st et e st ese s e s e beneesentebentesebenesaneas 118
2.6.T  PEIIGO AE IESF0 .uvvirieuietenieieietieteieete et et ettt et te et et ssete st se st st e s eese e et et es e se st et enees et es et ese et e st eb e st e s et e s et e st s ene e s e st ese et e Rt e s e st ese e et et eneeteneesenteneneene 118

2.6.2  DANOS MALETIAIS ..euveririetiiiieiieiietet ettt ettt ettt sttt ettt e b e e s e s s e s e bt e b e bt e Rt s e e R R e R s e e e b e e s e R e bt h e e R e e Rt e Rt e bRt e ae et et n e b e n et enne 118

3 Escopo de fornecimento 118
4 Transporte e armazenamento 118
S T = T Ky oY T (<l [o 1 o] o Ya 1 o OO TRSRRSRSRRSRRNS 118

4.2 ArmazenNAMENTO O PIrOAULO ...ecveierieriesiesesteseeesteeeeteeeseesteseestestessesessessansassessassessesseaseeseesseseessessensassensensensansansensansensensenseesessesseesseseensessensensensensensensanen 119

4.3 DEVOIUGEO O PIOAULO ...ttt ettt ettt et ettt ettt et e bt s et e s et et e s e st e b et e st e b e st e b ea e es et eh e b e st b en s eb e st es et es e b entes e st e b et e st b entebentebe s eb et e st sse st ebentesetens 119

5 Descricao do produto 119
5.1  Resumo.....ccccooviiunnene . 119

5.2 Marcacao e identificacao. . 119

5.3 SiNQIS A€ QVISO MO PIOAULO .. .euveteeteetietieiieiiett ettt e e et e et e s testeste e st eseeseeseeateseeneensensansensentansesseeseeseeseeseeseeseenseneansensansensensensensenseeseeseaseeneeseentensensensensansanen 119
5.4 Visdo geral do produto (tamanho 32/40/63 MIM)......ecuererererereseeeeeeeeeeteeetesessessessessassessessassessessassesseessessassensassensensessessessessessessessesseeseessessensessessanen 119
5.4.1 ACIONAMIENTO ..ttt ettt e bt s et e bt e ebe e bt et e e b e s as e e st e bt e bt e b e e abeeaseeae e be et e e bt et e e as e e et e be e bt e b e e b e e as e s ae e be e bt e bt e b e e s e s aneeneene s 119

5.4.2  ACESSOTIOS A INSTAIACA0 ... v eeuieuieueeteieitestestesteste et eteete et ete e st eteesseaeessessessesassaseesasseaseessasseseessessessessessessensansessansanseeseesseseeaeesseseessessensessensensensanses 119

5.5  Visdo geral do produto (tamaniio TOO MMIM) ..c..ceieieieierieterterest s steste et et et et et e ee s etesse st e sessestesseeseeseeseeseesseneensentensensensansessensensesseesesaeeseenteneensensensensanee 120
5.5.1 FaYe 0] T T3 T o PP 120

5.5.2  ACESSOTIOS A INSTAIACA0 ... et eeueeuieeeieiestestetestestestestestesteeseeseeseeseeaeessassessessansassessaasessesseaseeseaseassessensansessensansessassansensesseasenseesseseessensansensansansensansen 120

5.6 FUNGAOD € APIICAGAD ... ettt ettt ettt ettt ettt e bt e b et et ebe st s b et e s et e s et ea e e b e st e b ea e be s e s et ea e esen e e b em e e st b e st et e a e e s et e b et e Rt e b e At e b entebe b e s et e st ebe st e b et ebeteneeteneas 120
6 Montagem e instalacdao 120
6.1  Planejamento 121
6.1.7  CONAIGOES A INSEAIACA0 ... veviitietieieeieete ettt ettt ettt et e et este e te e beesbeeabaessaessesseasssesseeasaesaeesseessassesseensaesseenseessaessesaeessanseenseensesssesssensnansean 121

6.1.2  AcessOrios, materiais € ferramentas MECESSATIOS .....c.eeuerirerieuireertetet et ettt ettt ettt b et ettt b et b et es et e st b et b et e st sa e st ebe st sb et e bt ntesenteneenentne 121

(T A =TT | - Tt Lo J OO OSSOSO SRRSO 121
6.2.1  Desembale € VETifIQUE 0 PrOAULO ..c..e.eeuiuirieieiiieerte ettt sttt ettt ettt ettt b et e b et a et e st et et e b et e b et e st et e st e b e st e bt b ese st estebe st ebenbenestesesbentesentene 121

6.2.2  EXECUGAO0 dE MEAIAAS A8 PrOTECAO c.vviviuirieuietiieiirietiete st etet ettt ste e te st et et et e te e st e st e s et e s e tesesseseeseseesentes e s eseesenesbensesensese s aneeseneesenseneseneeseneasanenn 121

6.3 INSTAlACA0 A UNIAAAE [INEAT ... .cuieeieeieieeteeee ettt ettt et et e et e et e te e bt eabeeteesseeseeass e seesseeasaesseeasaessaassesssasseesseessaesseessenseanssenseenseesseesnesssassenseensaensaans 121
6.4 Instalacdo do kit de montagem do motor em linha (tamanho 32/40/63 MIM) c..ecueiieieieieiereere ettt et et et e aestessessessessesseesesneeseeneeneensanes 122
6.4.1  Kit A€ MONTAGEM QO MOLOT...cuiitieiieieietetertestest e st e st e st et eeteeteesee st eseessetessessasessessassasseasaesesseesaeseeseessassessensansessansansesseasenseeseesenseessessensensensensensanen 122

6.4.2  Parafusos € tOrQUES A€ GPEITO My c.euvuirueuirieieiiteieriettete st ste ettt et st et ese st et et e s et e st st e st eb et e b et es et en e e b estes et es et es e s e st e b e st es et esesbentesentebensenesenesbentasentne 122

6.4.3  MONTAGEM O ACOPIAMENTO....iuiitiieiietiirieietirteerte e te st ete et tesesteseese st esastesessesessaseesaneeserseseasenessassesensesesesteseneesansesensesessaneesentesansenesenessaseasansase 122

AVENTICS™ SPRA | R412028475-BAL-001-AE | Alemado 115



6.4.4  Instalacdo do kit de MONTAGEM O MIOTOT....c..icieeieriireeeeeeeet ettt et et e et estesae st essesse et eeseeseesseseensensensessesensessensessesseasesseesseseensensensensensanen 123

6.5 Instalacdo do kit de montagem do motor paralelo (tamanho 32/40/63 MIM) ...c..eiriiirieiriirieieert ettt ettt sttt ettt sbe s be st e b st ese st eseebenesbensenens 123
6.5.1  ULIIIZAGE0 cuveuverieieeieetieteeteete ettt ettt et et et et e et et e te et e eseese et aesaeseessessessessessessassansassa s e seeseesaeseessesseseessensensens e st ens e s e s ease et eeseereeseeseeneensensensesesesetannn 123

6.5.2  Parafusos e torques de aperto M,.. 123

6.5.3  Montagem da placa intermediaria. 123

6.5.4 Montagem da correia dentada....... 123

6.5.5  Montagem da tampa da trANSIMISSA0 ......ceeeveuertererieietertriertetertesestettetestebeteueste st stestebetes et esesseseebestesentes et estesentsbesteb et ese st estesentebentenestenessentesentne 124

6.6 INSTAlaca0 (FAMANNO0 TOO MIM) .eviuieiirieiieieieieteterte st et et ete st eteste st ste st stesteseseeseteseesesessassesessesesentesensesansesenses et aneesensesenseseaseneeseneesentesenseseesensesansesersesesaneas 125
6.6.1  Kit de MONTAGEM A0 MOLOT ..cuiitieiieieieieteteste ettt ettt e ettt e et et et et et e se st e sesse st essesaeeseeseeseeseeaeensentensensensensesseasessesseeseeseeneentensensentensensanen 125

(o A/ Fo a1 =Y =T o W [o T Yo o] = =T a1 e J RO RRRTRTRSRRSRROY 125

6.6.3 Instalacdo do kit de montagem do MOTOr €M IINNA ....ceieieeieeeeeee ettt et et et e st e st e s sesseeseeseesseseensessensensensanen 125

6.6.4  Instalacdo do kit de Montagem dO MOLOT PATAIEIO .....c.ciiuiieuiriiirieieeee ettt ettt ettt b et et e st et et et et ebe st e sestenessenene 126

6.6.5  DeteCCA0 A0S DATENTES MECANICOS ...uveuveurerireiteeteeteeteeteeteeteeteeteee et essetessesessesessessaeseesaeseessesseseessessessessensensessaseseeseasaeseeseessessessessensensensensensanen 126

6.7 MONTAGEIM AOS SENSOTES ...veuverrireetertieseeueeueestestetetetensassassessassessessessesseeseeseessensentensensensensensensessessessesseeseestessensensensentensensensensessessessessessesseessensensensensensensanse 127
7 Colocacao em funcionamento 127

7.1 Orientacdes basicas

7.2 NOTQS SODIE SEGUIANGA . cuveuteteteeteetertiesieeeeeseestestetesesessassessassassesseaseeseesseseessessansessensansessensansenseassaseeseasseseessessassansansansensansansessenseesesssesenssessessessensensensensanen 127

7.3 PIOPATACA0D c.ecueeuteuteutetetest ettt et e et st et e eaeeaeea e st e st et e st et et et e b e b e bt e b e e a e e b eh e e Rt e R e ea s e Rt e et et e s et et e s e bt b e eae e Rt eR e e Rt e aeeat e et e et et et et e b e st ebeeheehteheeneeae e st ent et et esesentenee 127

7.4 Colocacdo em fUNCIONAMENTO PASSO @ PASSO ....veuveviriererreriererteesteststesessetesessesessesessesessansesessesessentesensesassesesesessensesensesensesessessesensesensesessesessensesensesessesensanes 127

8 Operacao 127
8.1 OIENTACOES DASICAS ..uveeuviiieeiieieeteete et eet et et e et e et e e teeete e beeaeeabeesseessesssesseeaseesseasseessassesssenseassaesseeasaessaassesssanseesseeasaasseesseeseanssenseenseenseesaeeseesseseensaensaans 127

L5307 W Ta . T ' 1T e SO RSP SRPSRSTRSRRS 127

9 Manutencao 127
L TR I [0 = 3o} o Y <Y [ U - 1 - RSP STUSRRNS 127

9.2 VISE0 GETAl ..ttt ettt ettt b e ettt a b st e h et a4 Rt b e a e b e At e b a b eh et e Rt et e At e b et e b e Rt e a e b oAt e h e Rt e A et e b et e At be Rt e b ea b e st e s e b entebe st e b et e bt beneebeneas 127

0.3 INSPEGAD cuveutiteuteutet ettt et stesteeteshe et e e ae e a e ea e e a e e st et eatea s et et e ke beeh e ekt ea e eh e eh e e Rt e At ea s e atea s e nEea s et et e teeh e e b e eaeeh e eh e e Rt e Rt e at oAt e at et et et et e heebeeheeheeheeaeeateaeeat et et etetetante 128
9.3.T  OFIENEAGOES GETQIS .uuveueeruteeutenutertteteeteeteeuteeutesut et e e bt e beeaseeateese e st e st e seeasesaseeateeseees e e st e aseeabeeabeeabeeat e st e st e b e e st eabeeateeseeebeeabe e s e eabe et eesbenntenaeesean 128

9.3.2  PrOCEAIMENTO ..ttt ettt ettt ettt ettt b et bt s st et bt e b et e bt b e st s e et e b et e b et e st b ea e e b e et e s et e b et e st b ene e b e et e b et e bt et e Rt et et e b et e bt et e st et et ne e ene 128

9.4 LIMIPOZA «eeteeieeeet ettt ettt et e ettt ettt e et e e bt e s st e e e ubeeea bt e e e bt e e n e e e eat e e e R ae e e bt e e he e e enseeeas e e e neeeeateeeaeeeeseeenteeeneeeeaseeeanteene e e ne et eab e e e beeeenbeeeabeeenteeneeeaneeeereeeneeeans 128
9.4.T  OrIENLAGOES GTAIS ..uvuviuvuiieiiitiiitiitei ettt ettt et s b et b et b e b e b e bt h et b e s b e s e b e b e e b et e b e s e b e b e bbb et e b e b e b e b et s b e bbbt e b e b e b e bt st et be it b 128

9.4.2 PrOCEAIMENTO «...uieitueiiirtetetctrteteteac ettt a sttt b s ettt ebe sttt e b s ea et et e b ehe st st s e es e st et e b b e et e et e b e b ea et s e b e et et e b b ea et et e b es ettt bes ettt ebeaene st eseneneaee 128

9.5 MANULENCA0. .ttt eutteetieeeteeeteeeteeeetteesteesteeeteesasseessseessseeasseeansseaasseaassseanseaessesansseeansseensseessseeasssessssessseesasssessssesssseesssssnssssssssessseesnsseesssseesseessseeenseeesnseensseesnes 128
9.5.1  Relubrificagdo do produto (tamanho TO0 MIM) ....ccueceeereeeeeeeeeeiee e e et e st e e s e s e sestessesseeseeseeseesseseessensensessesansessessessesseesesseesseseensensensensensanen 129

9.5.2  Verificagbes de manutencdo ... . 129

0.6 ADOS @ MANUEENGAO ..uteuteureteierterterteeteeueeueest et eut et eatessesessessessessesseeseeseeseesteateaseateasenseasensenseasenseeseeseeheeseeateaeeateateasemteat et e sensenbesseeseeseesesaeeseenteatentesensensanee 129

10 Desmontagem e substituicdo 129
TO.T  OFIENTACOES DASICAS ..veuvevivietietieteeteetiet et et et et et e stestesteeteeseeteeseeseeseeseeseessessessessansessessass e s e et aaseeseesseseeasessessessessessessansansesansaeseesaeseessessessensessansessensansensansans 129
T0.2  NOLAS SODIE SEGUIANGA 1 .euvivetertirteeueetieitetetetetetestestestessessestesseeseeseeseeseensesteneensansessansensessessessesseeseeseeseensentensentensensensensensansersessanseeseeseeneeneeneentensensensansansans 129
L0 B &< o - Tt To T OO OO RSO STR RO PRRIORN 129
10.4 DesSMONtAgemM da UNIAAAE [INEAT ....ccuieieieieieieiestes e e st te et e e et et e e et et et e e esaeae s e se st assesseesaeseeseesseseessessensessansensansansansessanseaseesaeseessessansessensansansansans 130

11 Descarte 130
12 Busca e solucao de problemas 130
12,7 OFIENTACOES DASICAS ..veuveviieeteetieteeietetet e et et et e st e te st e s testeeteeseeseeseeseeseesseseessessansassassansassesseasesseeseeseessessessessessansessansans et et arsessanseeseesseseessessansensensansensansans 130
12,2 NOLAS SODIE SEGUIANGA ... eveuietererieteuirtestrtestetetetesteutstesestesteseneesestesesenessestesentesesseseesentesentesensesesenteseneesensestaseseeseneesentesentes et eneesentesentesentesenseneebensesentesensenes 130
12.3 PrOCEAIMENTO ...ttt ettt sttt ettt et s h et bbbt bbbt e b e b b et e s e s e et e b et e e et e b et e st e b e et b et e b e bbb e st et et b et eb et e b et et sb et eb et ebenens 130
12,4 IMIAGENS B ITO cueeueeutetetieieeteeteeteeeeetestetetetetestesassessessessessesseeseeseeseeneenseneensentansensensensessessessesseeseeseaneensentensensensensansensensesensessenseeseeseeneentensensensensensensansans 130

13 Dados técnicos 130
14 Acessérios 130

AVENTICS™ SPRA | R412028475-BAL-001-AE | Alemado 116



1 Sobre esta documentacao
Leia esta documentacdo completamente e especialmente o capitulo
- 2.Seguranca, antes de trabalhar com o produto.

Estas instrucdes contém informagdes importantes para a montagem, operacao e
manutencdo seguras e adequadas do produto e para corrigir falhas simples por
conta propria.

1.1 Validade da documentacao

Esta documentacdo se aplica a unidade linear da série SPRA e aos produtos nos
quais a unidade linear da série SPRA estd instalada.

Este manual de instru¢des também é valido como manual de montagem.
Esta documentagdo destina-se a:

Operador de sistema, planejador de sistema, fabricante de maquinas,
montadores

1.2 Documentacgoes adicionais

1.2.1 Documentacao adicional para produto sem motor

Além desta documentacdo, vocé ndo recebera nenhum outro documento sobre
o produto ou o sistema/maquina em que o produto estd instalado.

No entanto, observe as seguintes documentacdes aplicaveis:
¢ Documentacdo do sistema do fabricante

1.2.2 Documentacdo adicional para produto com motor

Além desta documentacdo, vocé recebera outros documentos sobre o produto
ou o sistema ou a maquina em que o produto esta instalado.
» Observe todos os documentos fornecidos com o sistema ou a maquina.

Para o produto configurado com motor, observe também a sequinte
documentacdo aplicavel:

Produto Nimero do documento Tipo de documento

Servomotores rotativos GFK-3169C Manual de instalagdo e do
PACMotion™ usuario

1.2.3 Regulamentos adicionais
Além disso, observe sempre os seguintes regulamentos:

* Regulamentos gerais e outros regulamentos vinculativos aplicaveis da
legislagdo europeia ou nacional.

e Normas validas para prevencdo de acidentes e protecao ambiental.
1.3 Apresentacao das informacoes

1.3.1 Avisos

Apresentacao como caixa de destaque

Os avisos, apresentados na forma de caixas de destaque, referem-se ao capitulo
seguinte. As caixas de destaque tém a seguinte estrutura:

1 2 3
NOTiX

OTIXCE! Seals age faster Mr aggressive ambient conditions. Detective seals
will lead to pneumatic leaks and non-compliance with the degree of protection.
Inspect seals more frequently.

1
2
3 Risk of injury due to uncontrolled actuator movements when the pneumat-
‘ ics are switched on!
4 ‘ There is a danger of personal injury if the system is in an undefined state.

] » Putthe system in a defined state before switching it on.

1 Palavra de sinalizagdo 2 Tipo e fonte de perigo

3 Consequéncias do ndo cumprimento 4 Solugdo

Apresentacao com palavra de sinalizacao destacada

Em instrucdes e listas, os avisos sdo frequentemente integrados ao texto para
garantir uma boa legibilidade. Os avisos integrados tém a seguinte estrutura:

AVENTICS™ SPRA | R412028475-BAL-001-AE | Alemado

2 Informacgodes relacionadas a
seguranca

1 Palavra de sinalizacdo

3 Informagdes adicionais

Significado das palavras de sinalizacdao

Palavra de
sinalizacdo

Significado

Perigo Perigo iminente para a vida e a satde das pessoas.
0 ndo cumprimento destas instrucdes resulta em sérios efeitos a satide,

incluindo a morte.

P Aseguir, observe todas as especificagdes marcadas com “protecao
contra explosdo” e/ou “prote¢do contra acidentes”.
Exemplo: use ferramentas que ndo produzam faiscas (prote¢ao contra
explosdo).

Atengdo Possivel perigo iminente para a vida e a satide das pessoas.
0 ndo cumprimento destas instrugdes pode resultar em sérios efeitos a

satde, incluindo a morte.

P Aseguir, observe todas as especificagdes marcadas com “protecao
contra acidentes”.
Exemplo: colocar EPI (prote¢do contra acidentes).

Avis Possibilidade de danos materiais ou mau funcionamento.
0 ndo cumprimento destas instru¢des pode resultar em danos materiais ou
mau funcionamento, mas ndo em danos pessoais.

P Aseguir, observe todas as especificagdes marcadas com “protegdo do
material”.
Exemplo: limpe as partes sujas (prote¢do do material).

1.3.2 Simbolos

1.4 Designacdes usadas

Recomendacdo para o uso ideal dos nossos produtos.
Observe estas informagdes para garantir a melhor operacdo possivel.

As seguintes designacdes sdo usadas nesta documentacio:

Designacao Significado

Unidade linear  Acionamento elétrico com haste de pistdo da série SPRA
Atuador

Unidade linear da série SPRA incluindo kit de montagem do motor e
(servo)motor

2 Seguranca

2.1 Sobre este capitulo

* Leia este capitulo e toda a documentacdo completamente antes de trabalhar
com o produto.

e Armazene a documentacao de forma que esteja sempre acessivel a todos os
usudrios.

2.2 Uso pretendido

Finalidade
* Execucdo de movimentos lineares
e O produto destina-se apenas ao uso profissional.

» O produto destina-se exclusivamente a incorporagao em um produto final
(um sistema/maquina) ou a montagem com outros componentes para
formar um produto final.

Area e local de aplicacdo
o Areaindustrial
¢ Ambientes internos

 Os limites de aplicacdo do produto dentro do sistema/da maquina do usuario
devem ser definidos por uma avaliagdo de risco. As circunstdncias individuais
do usuéario devem ser levadas em consideracdo na avaliacdo de risco.

INFORMAGAO: Se o produto for usado em outra area: obtenha a aprovacio
individual do fabricante.

117



Notas

¢ O produto é uma maquina incompleta de acordo com a Diretiva de Maquinas
2006/42/CE.

2.3 Usoimpréprio

O uso imprdprio previsivel ocorre no caso de qualquer mau uso da maquina
incompleta e uso sob condicoes diferentes daquelas especificadas nesta
documentac3o.

O produto ndo se destina ao uso em dreas potencialmente explosivas (prote¢ao
contra explosdo).

2.4 Obrigacoes do operador

2.4.1 Marcacoes e sinais de aviso no produto

Como operador, certifique-se de que as marcagoes e avisos no produto estejam
sempre legiveis.

2.4.2 Montagem e instalacao

Conexdo ao sistema de PARADA DE EMERGENCIA

O produto ndo possui sistema préprio de PARADA DE EMERGENCIA. O operador
deve decidir se a conexao a um sistema de PARADA DE EMERGENCIA é
necessaria.

Como operador, certifique-se de que o produto esteja conectado a um sistema
de PARADA DE EMERGENCIA, se necessario.

2.4.3 Colocagao em funcionamento

e O produto s6 pode ser colocado em funcionamento quando for determinado
que todo o sistema/maquina esta em conformidade com as disposicdes da
Diretiva de Maquinas 2006/42/CE.

e O operador deve criar uma avaliacdo de risco para o sistema/maquina e
garantir que as medidas necessarias sejam implementadas.

2.4.4 Obrigacoes do operador

» O operador deve garantir que as pessoas que montam, operam, desmontam
ou mantém o produto ndo estejam sob a influéncia de dlcool, outras drogas
ou medicamentos que afetem sua capacidade de reacdo.

* O operador deve garantir o uso de EPI. Observe as especificacdes do sistema
completo.

2.4.5 Limpeza, manutencao, reparo
O operador deve garantir que os seguintes requisitos sejam atendidos:

* Osintervalos de limpeza sdo determinados e respeitados de acordo com as
tensdes ambientais no local de uso.

¢ Se ocorrer um defeito, nenhuma tentativa de reparo ndo autorizada deve ser
feita pelos funcionarios do operador.

2.5 Qualificacdo da equipe

As atividades descritas nesta documentagdo requerem conhecimentos basicos
nas sequintes dreas, bem como conhecimento dos termos técnicos associados:
* Mecanica

o Elétrica

As atividades descritas nesta documentacgdo sé podem ser realizadas pelas
seguintes pessoas:

e Porum especialista ou
e Poruma pessoa treinada sob a orientagdo e supervisao de um especialista

Definicao de especialista

Um especialista é alguém que, com base em sua formacao técnica,
seus conhecimentos e experiéncia, bem como seu conhecimento dos
regulamentos relevantes, pode avaliar o trabalho que Ihe é atribuido,
reconhecer possiveis perigos e tomar as medidas de seguranca
adequadas. Um especialista deve cumprir as regras técnicas
relevantes.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Alemado

2.6 Fontes de perigo

2.6.1 Perigo de lesao

Perigo de tropecar em cabos e linhas mal colocados

* Disponha os cabos e linhas de ar comprimido de forma que ninguém possa
tropecar neles.

Perigos mecanicos

* Perigo de esmagamento, impacto ou outros ferimentos (dependendo dos
acessorios utilizados).

¢ Aunidade linear ndo é autotravante.

* Quando exposta a forgas externas, a haste de pistdo e as pecas anexadas
podem se mover inesperadamente e causar riscos.

* No caso de instalacao inclinada ou vertical (peso) ou se forem aplicadas outras
forcas, providencie um freio adequado para a unidade linear ou tome outras
precaugdes adequadas.

2.6.2 Danos materiais

Danos devido a cargas mecanicas excessivas
O produto pode ser danificado por cargas mecanicas excessivas.
* Nunca torga, dobre ou fixe o produto sob tensdo.

* Nao carregue o produto pela lateral: evite o carregamento lateral por meio de
orientacdo e instalacdo apropriadas.

* N3o use o produto como alga ou degrau.

* Na&o coloque objetos sobre o produto.

» Certifique-se de que o produto nio seja danificado por pecas em queda ou
uso inadequado de ferramentas. Em particular, o tubo de impulso e as
vedacoes ndo devem ser danificados. Se necessdrio, instale o produto
protegido por uma cobertura.

Danos devido a temperatura excessiva da superficie

A temperatura excessiva da superficie reduz a vida Gtil do produto.

* Atemperatura da superficie ndo deve exceder 60 °C.

3 Escopo de fornecimento

* Pedido: unidade linear
- 1xUnidade linear (consulte: Pedido)
- T1xManual de montagem
e Pedido: kit de montagem do motor
- 1xkit de montagem do motor (consulte: Pedido)
- TIxManual de montagem
e Pedido: produto configurado. Consulte a tabela abaixo.

Tab. 1: Tipos de configuracdo

Escopo do Unidade linear X X X X
produto Kit de X X X
montagem do
motor
Motor X X
Acessorios de X X
montagem
Documenta¢d 1xManualde 1xManualde 2xManualde 2xManualde
o montagem montagem montagem montagem
Condi¢bes de entrega Pecas Pecas Pré-montado Pré-montado
individuais individuais

4 Transporte e armazenamento

4.1 Transporte do produto

Perigos durante o transporte

» Durante o descarregamento e transporte do produto embalado até o destino,
tenha cuidado e siga as informagdes contidas na embalagem.

* Retire o produto da embalagem apenas imediatamente antes da instalacdo.

118



e Certifique-se de que o produto ndo caia antes de soltd-lo dos fixadores.
» Tome precaugoes para evitar danos ao levantar o produto.
* Nunca pise sob cargas suspensas.

¢ Produtos e componentes pesados devem ser transportados por duas pessoas
ou por uma pessoa com equipamento de icamento.

e UseEPI

4.2 Armazenamento do produto

Danos devido ao armazenamento incorreto

Condicoes de armazenamento desfavoraveis podem levar a corrosdo e
envelhecimento do material.

* Armazene o produto apenas em locais secos e frescos.

* Proteja o produto da luz solar direta e da radiacao UV.

* Armazene sem poeira.

* Armazene longe de meios agressivos.

* Evite choques mecanicos.

¢ Mantenha o produto na embalagem até o momento da instalacdo.

* Se o produto for armazenado por mais de 3 meses: verifique mensalmente o
estado geral de todas as pecas. Se necessario: atualize ou renove a protecao.

4.3 Devolucao do produto

e Antes de devolver o produto: contate-nos em nosso endereco de contato.
Consulte o verso.

¢ Considere as condi¢oes de armazenamento até a devolucdo.

5 Descricdao do produto

5.1 Resumo

O produto é um acionamento mecanico para tecnologia de automacao. A

unidade linear é adequada apenas para movimentos centrais de tracdo e impulso.

5.2 Marcacao e identificacdao

Placa de identificacao
A placa de identificagdo contém as sequintes informacoes:

r

12 3 45 6 7
! y /
| / / /.
L1/ L

! ! !

L

C—4

E==-I
= | | |

13 12 1 10 9 8

Fig. 1: Placa de identificacdo (modelo)

1 Logotipo do fabricante 2 Namero do material (MNR)
3 Forga axial max. 4 Rotulagem de material
5 Comprimento do curso 6 Passo do fuso
7 Cbdigo QR para mais informacoes 8 Data de producdo
9 Torque max. 10 Aceleragdo max.
11 Velocidade linear méx. 12 Trabalho de acabamento
13 Fabricado em

Identificacdao do produto

O produto encomendado é claramente identificado pelo nimero do material.

Identificacdo do produto

O produto encomendado é claramente identificado pelo nimero do material. O
nimero do material pode ser encontrado no seguinte local:

e Na parte de tras do produto.
* Na placa de identificagdo.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Alemado

5.3 Sinais de aviso no produto

Etiqueta Explicagao

0O simbolo é colocado perto de uma superficie possivelmente
quente.

Superficies quentes podem causar queimaduras.
¢ Nao toque na superficie.

¢ Senecessario, tome medidas de protec¢do contra contato
acidental.

5.4 Visdo geral do produto (tamanho 32/40/63 mm)

5.4.1 Acionamento

Acionamento elétrico com haste de pistao (tamanho 32/40/63 mm)

Fig. 2: Visdo geral (tamanho 32/40/63 mm)

1 Rosca para montagem do cabegote Tubo de revestimento

3 Carcaga do acoplamento (opgao) Flange do motor (opgdo)
5 Acoplamento (opgdo)

7 Unidade linear

Motor (opgdo)

0 M N

Tubo de impulso

5.4.2 Acessorios de instalacao

Acessorios para atuador elétrico com haste de pistao (tamanho
32/40/63 mm)

Fig. 3: Acessorios (para o tamanho 32/40/63 mm)

Unidade linear Sensor de proximidade

Conjunto de fixagdo por pés axial Montagem de pivo central

Blocos de rolamentos Montagem do munhao frontal

o M N

Flange dianteiro Cabecadajunta

O N U W =

Cabeca do garfo

119



Kit de montagem de motor paralelo (para o tamanho 32/40/63 mm)

s T

Fig. 4: Kit de montagem de motor paralelo (para o tamanho 32/40/63 mm)

1 Placaintermediaria 2 Tampa datransmissao

3 Fixagdo do garfo

5.5 Visdo geral do produto (tamanho 100 mm)

5.5.1 Acionamento

Acionamento elétrico com haste de pistdo (tamanho 100 mm)

Fig. 5: Visao geral (tamanho 100 mm)

Rosca para montagem do cabecote 2 Tubo de revestimento

Transmissdo em linha (op¢do) 4 Adaptador do motor (opgao)

Acoplamento (op¢ao) 6 Motor (opgao)

~N W =

Unidade linear 8 Tubo de impulso

AVENTICS™ SPRA | R412028475-BAL-001-AE | Alemdo

5.5.2 Acessoérios de instalacao

Acessorios para atuador elétrico com haste de pistao
(tamanho 100 mm)

Fig. 6: Acessorios (para o tamanho 100 mm)

1 Unidade linear 2 Sensor de proximidade

3 Fixagdo por pés 4 Munhdo (par)

5 Rolamento central do munhdo (par) 6 Rolamento excéntrico do munhdo
(par)

7 Flange dianteiro 8 Cabecadajunta

9 Cabecado garfo

5.6 Funcao e aplicacao

Imagens:

* Paraotamanho 32/40/63 mm. Consulte - Fig. 2.
e Paraotamanho 100 mm. Consulte - Fig. 5.

A unidade linear (7) é acionada por um motor(6) através de um acoplamento (5).
Como acionamento direto, o motor (6) controla um fuso (rosca trapezoidal,
rosca de rolo ou fuso de esferas). O fuso converte o movimento rotativo do
motor (6) no movimento linear do tubo de impulso (8). A poténcia de
acionamento é fornecida na aplicagdo através do tubo de impulso e outros
elementos acessdrios.

Sentido de rota¢cao do motor ao estender a unidade linear

Fig. 7: Sentido de rotacao do motor ao estender a unidade linear

E- Sentido de rotagdo do motor E+ Sentido linear do tubo de impulso

6 Montagem einstalacao

Antes de iniciar a instalacdo: familiarize-se com as especificacdes basicas de
montagem com a maior antecedéncia possivel. Consulte = 6.1 Planejamento e
- 6.2 Preparacao.

120




6.1 Planejamento

6.1.1 Condi¢oes de instalagao

Orientacoes gerais

Certifique-se de que o produto seja instalado protegido contra qualquer
esforco mecanico.

Certifique-se de que o produto ndo seja danificado por pecas em queda ou
uso inadequado de ferramentas. Em particular, o tubo de impulso e as
vedac¢oes ndo devem ser danificados. Se necessario, instale o produto
protegido por uma cobertura.

Certifique-se de que haja espaco suficiente disponivel.

Especificacoes do produto

Posicdo de instalagdo. Consulte = 13. Dados técnicos.

A unidade linear pode ser danificada se os liquidos penetrarem durante o
movimento linear. Instale o produto de forma que a unidade linear fique
protegida de liquidos (prote¢do do material).

Conexdo a um sistema de PARADA DE EMERGENCIA: o produto n3o possui
sistema proprio de PARADA DE EMERGENCIA. O operador deve decidir se a
conexdo a um sistema de PARADA DE EMERGENCIA é necessaria.

Se for necessaria a conexdo a um sistema de PARADA DE EMERGENCIA:
conecte o produto ao sistema de PARADA DE EMERGENCIA de forma que a
interrup¢do do fornecimento de energia ou a reconexdo do fornecimento de
energia ap6s uma falha de energia ndo represente risco de danos ou
ferimentos.

Condi¢oes ambientais

Nunca opere o produto em uma atmosfera oleosa (protecdo do material).

Deixe o produto se aclimatar por algumas horas antes da instalacdo. Caso
contrario, pode ocorrer formagdo de condensagdo na carcaca.

O local de instalagdo deve estar livre de vibracdes.
Proteja o produto da luz solar direta e da radiagdo UV.

Evite tolerdncias aumentadas da pressio de saida: certifique-se de que a
radiacdo de alta frequéncia de dispositivos que emitem interferéncia seja
mantida longe do produto.

6.1.2 Acessorios, materiais e ferramentas necessarios

Escolha o material e a ferramenta adequados a configuracdo do seu produto.
Dependendo da configuragdo, vocé precisara de acessérios adicionais.

Material de fixacao

Vocé pode usar seu proprio material de fixagdo ou material de fixacdo AVENTICS.

Observe as dimensdes e os torques de aperto.

Ferramenta

Acessorios

Utilize apenas acessérios aprovados pelo fabricante. Consulte
- 14. Acessorios.

6.2 Preparacao

6.2.1 Desembale e verifique o produto

1.

Use o nimero do material para verificar se o produto corresponde ao seu
pedido.

. Verifique o produto quanto a danos de transporte e danos de

armazenamento.

Um produto danificado ndo deve ser instalado. Devolva os produtos
danificados juntamente com os documentos de entrega. Consulte
- 4.3 Devolugdo do produto.

. Prepare os acessorios, materiais e ferramentas necessarios.

6.2.2 Execucdo de medidas de protecao

Procedimento

1.

s WwN

N&o realize nenhum trabalho no sistema durante os preparativos.
Isole as areas de perigo.

Despressurize e desenergize o sistema ou parte do sistema.

Proteja o sistema contra religacdo.

Deixe o produto e os componentes adjacentes do sistema esfriarem.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Alemado

6.

Use EPI.

6.3 Instalacao da unidade linear

Requisitos

Todas as especificacoes do planejamento podem serimplementadas.
A preparacdo foi concluida.

Notas

Evite perigos ao instalar a unidade linear verticalmente devido a gravidade ou
partida inesperada: observe as instru¢des de seguranca. Consulte
- 2.6 Fontes de perigo.

Perigo devido a movimentos descontrolados.

AVIS! Quando nenhum torque de entrada é aplicado, o tubo de impulso pode
ser movido manualmente ou por gravidade.

Procedimento

A unidade linear é fixada usando um tubo de impulso e um pé de montagem.

1.

Se o produto ndo estiver pré-montado: conecte o motor a unidade linear.

- Kit de montagem de motor em linha para tamanho 32/40/63 mm. Consulte
- 6.4 Instalacdo do kit de montagem do motor em linha

(tamanho 32/40/63 mm).

- Kit de montagem do motor paralelo para o tamanho 32/40/63 mm.
Consulte - 6.5 Instalagdo do kit de montagem do motor paralelo

(tamanho 32/40/63 mm).

- Para o tamanho 100 mm. Consulte - 6.6 Instalacao (tamanho 100 mm).

. Fixe a cabeca do garfo ou a cabeca da junta (2) ao tubo de impulso. Consulte

> Fig. 8.
Use a chave de fenda do tubo de impulso para sequrar.

Fig. 8: Prenda a cabeca da junta ao tubo de impulso

2 Cabecadajunta

. Parafuse os acessorios de instalacao com a unidade linear.

- Para o tamanho 32/40/63 mm. Consulte = 5.4.2 Acessorios de instalacao.
- Para o tamanho 100 mm. Consulte = 5.5.2 Acessorios de instalacao.

. Proteja as pecas da maquina ou sistema no qual a unidade linear sera

instalada.

. Parafuse a cabeca da junta (2) e os acessorios de instalagdo (1) na maquina ou

sistema. Consulte - Fig. 9.
Dimensoes dos furos para os parafusos de fixagdo. Consulte o catdlogo on-
line.

¢ . 1

Fig. 9: Parafuse bem a cabeca da junta e os acessérios de instalagdo

1 Acessorios de instalagdo 2 (Cabecadajunta

121




6. Durante ainstalacdo, certifique-se de que as forcas de instalagdo atuem
apenas diretamente no centro da unidade linear.

7. Certifique-se de que a unidade linear possa se mover livremente ao longo de
todo o curso. Se necessario, realize um teste de colisdo.

8. Verifique a conformidade com os requisitos de instalagdo para as opgoes.

9. Se necessario: anexe sinais de proibicdo e aviso da maquina ou sistema na
unidade linear. Consulte = 2.4.1 Marcacdes e sinais de aviso no produto.

6.4 Instalacdao do kit de montagem do motor em linha
(tamanho 32/40/63 mm)

6.4.1 Kit de montagem do motor
O kit de montagem do motor permite que os servomotores especificados sejam

fixados axialmente.

6.4.2 Parafusos e torques de aperto M,

6.4.3 Montagem do acoplamento

Fig. 10: Kit de montagem do motor em linha: posi¢do dos parafusos

Tab. 2: Instala¢do do kit de montagem do motor em linha: parafusos e torque de
aperto M, para adaptador do motor e motor

Adaptador do motor  Motor (11)
(€)]
Kit de montagem do Parafuso M, [Nm] Parafuso M,[Nm]
motor
R412028538  SPRA-32/ 1FK7015 M3x12 1,3£0,2 M4x16 3,003
R412028539  SPRA-32/ 1FK7022 M4x12 3,0£0,5 M5%x20 59:0,8
R412028542  SPRA-40 [ TFK7022 M4x12 3,0£0,5 M5%20 59+0,8
R412028543  SPRA-40 [ TFK7034 M4x12 3,0£0,5 M6%20 10,1:0,8
R412028545  SPRA-63 [ TFK7034 M6%16 10,1:0,8 M6%20 10,1+£0,8
R412028546  SPRA-63 | TFK7044 M6x25 10,1+0,8 M6x%25 10,1+0,8
R412028526  SPRA-32[1C830M2xx-Kx Md4x12 3,0£0,5 M5x18 59:0,8
R412028528  SPRA-40[1C830M2xx-Cx M4x12 3,0£0,5 M5x18 59:0,8
R412028530  SPRA-63/1C830M4xx-Gx M6x16 10,1+0,8 M6x%25 10,1+0,8

Tab. 3: Instalacdo do kit de montagem do motor em linha: parafusos e torque de
aperto M, para carcaca do acoplamento e acoplamento

Carcacado Acoplamento (12)
acoplamento (9)
Kit de montagem do Parafuso M,[Nm] Parafuso M,[Nm]
motor
R412028538  SPRA-32/ 1FK7015 M6x20 4,0+0,5 M2x6 0,6+0,2
R412028539  SPRA-32/ 1FK7022 M6%30 4,0£0,5 M4x12 4,0£0,5
R412028542  SPRA-40 [ TFK7022 M6x30 4,0+0,5 M4x12 4,0+0,5
R412028543  SPRA-40 [ TFK7034 M6x30 4,0+0,5 M4x12 4,0+0,5
R412028545  SPRA-63 [ 1FK7034 M8x30 8,0+0,8 M5x18 8,0+0,8
R412028546  SPRA-63 [ TFK7044 M8x30 8,0+0,8 M5x18 8,0+0,8
R412028526  SPRA-32/1C830M2xx-Kx M6%30 4,0+0,5 M4x12 3,0£0,3
R412028528  SPRA-40 [ 1C830M2xx-Cx M6x30 4,0£0,5 M4x12 4,0£0,5
R412028530  SPRA-63 /[ 1C830M4xx-Gx M8x30 8,0+0,8 M5x18 8,0+0,8

AVENTICS™ SPRA | R412028475-BAL-001-AE | Alemdo

Fig. 11: Montagem do acoplamento

12 Parafusos

1. Separe as metades do acoplamento.

2. Alinhe as metades do acoplamento com o eixo do motor e da unidade linear.
Observe as informacdes sobre as dimensoes:
- Para acoplamento sem fixagdo por pés. Consulte - Fig. 12 e = Tab. 4.
- Para acoplamento com fixacdo por pés. Consulte - Fig. 13 e = Tab. 5.

3. Aperte os parafusos (12).
Torques de aperto. Consulte - Tab. 3.

Dimensoes da posicao para acoplamento sem fixacdo por pés

X1 Y1

!
lﬁ

Fig. 12: Dimensdes da posi¢do para acoplamento sem fixagdo por pés

j:

Tab. 4: Dimensdes da posicdo para acoplamento sem fixagdo por pés

Kit de montagem do motor Padrao Unidade linear Y1
Motor X1 [mm]
[mm]
R412028538  SPRA-32/1FK7015 18,5 16,2
R412028539  SPRA-32/ 1FK7022 20,0 18,3
R412028542  SPRA-40 [ 1FK7022 20,2 18,2
R412028543  SPRA-40 [ 1FK7034 26,5 14,7
R412028545  SPRA-63 [ TFK7034 23,8 23,5
R412028546  SPRA-63 [ 1FK7044 32,2 23,5
R412028526  SPRA-32[1C830M2xx-Kx 211 18,2
R412028528  SPRA-40 [ IC830M2xx-Cx 24,6 14,7
R412028530  SPRA-63 [ IC830M4xx-Gx 25,2 23,5

Dimensoes da posicao para acoplamento com fixacdo por pés

X2 Y2

I
e

j:

=9
=i
:ﬁz

Il

—

Fig. 13: Dimensdes da posi¢do para acoplamento com fixacdo por pés
Tab. 5: Dimensdes da posicao para acoplamento com fixa¢do por pés

Unidade z
Motor X2 linear Y2 [mm]
[mm] [mm]

SPRA-32 [ 1FK7015 20,9 18,1 4

Padrdo

Kit de montagem do motor

R412028538

122



Kit de montagem do motor  Padrio Unidade 6.5.2 Parafusos e torques de aperto M,
[olpancage Posicdo dos parafusos. Consulte - Fig. 15
[mm] [mm]
R412028539  SPRA-32/ 1FK7022 23,7 18,9 4 Tab. 6: Instalacdo do kit de montagem do motor paralelo: parafusos e torque de
RA12028542  SPRA-40 | 1FK7022 2.5 202 2 aperto M, para motor e placa intermediaria
R412028543  SPRA-40 [ 1FK7034 30,8 14,7 4 Motor (1) Placa intermediaria
R412028545  SPRA-63 | 1FK7034 29,1 23,5 5 (12)
Kit de montagem do Parafuso M,[Nm] Parafuso M,[Nm]
R412028546  SPRA-63 | 1FK7044 37,5 23,5 5 motor
R412028526  SPRA-32 [ IC830M2xx-Kx 254 18,2 4 R412028537 SPRA-32/1FK7015 M4x16  3,0£03 M6x20 59:0,8
R412028528  SPRA-40 [ IC830M2xx-Cx 28,9 14,7 4 R412028540 SPRA-40 | 1FK7022 M5x20  59:0,8 M6x20 59:0,8
R412028530  SPRA-63 | IC830M4xx-Gx 30,5 23,5 5 R412028541 SPRA-40 | 1FK7034 M6x20  10,1:0,8 M6x16  59:0,8
R412028544 SPRA-63 | 1FK7034 M6x20  10,1:0,8 M8x24  10,1:0,8
6.4.4 Instalacdo do kit de montagem do motor R412028525 SPRA-32/IC830M2xx-Kx  M5x16 4,0 M6x16 5.9
R412028527 SPRA-40[IC830M2xx-Cx ~ M5x16 4,0 M6x16 59
R412028529 SPRA-63/IC830M4xx-Gx  M6x20 4,0 M8x25 59

Fig. 14: Instalagdo do kit de montagem do motor

1 Motor 2 Vedacdo
3 Parafuso 4 Vedacao redonda
5 Vedagdo quadrada com recesso 5b Vedagdo quadrada com recesso

(somente op¢ao com fixagdo por pé)

6 Unidade linear 7 Fixacdo por pés (somente op¢do com
fixacdo por pés)
8 Carcaca do acoplamento 9 Parafusos Allen
10 Flange do motor 11 Parafuso

INFORMAGAO: As vedacdes entre os componentes individuais s3o necessarias
para garantir a classe de protecdo IP necessaria.

1. Monte a carcaca do acoplamento (8) na unidade linear (6) — sem usar o
suporte de pé (opgdo):
Insira a vedacdo quadrada com recesso (5) entre ambos os componentes e
fixe a carcaca (8) na unidade linear (6) apertando os 4 parafusos Allen (9).

2. Monte a carcaga do acoplamento (8) na unidade linear (6) - com usar o
suporte de pé (opgdo):
Monte a fixagdo por pé (7) primeiro na unidade linear (6) e depois na carcaca
do acoplamento (8): insira uma veda¢do quadrada com um recesso (5) entre
todos os componentes e fixe a carcaga (8) na unidade linear (6) apertando os
4 parafusos Allen (9).

3. Monte o flange do motor (10) na carcaca do acoplamento (8): insira a
vedacdo redonda (4) entre o flange do motor e a carcaca do acoplamento e
aperte com 4 parafusos (3).

Certifique-se de que o acoplamento esteja instalado de acordo com as
informacdes sobre as dimensdes de localizacdo dependendo da configuragdo
(com/sem kit de fixagdo por pés):

- Para acoplamento sem fixacdo por pés. Consulte = Tab. 4.

- Para acoplamento com fixagdo por pés. Consulte - Tab. 5.

- Torques de aperto para parafusos. Consulte = Tab. 2.

4. Monte o flange do motor (10) no motor (1): insira a vedac¢do (2) entre os dois
componentes e aperte com 4 parafusos (11).

6.5 Instalacdo do kit de montagem do motor paralelo
(tamanho 32/40/63 mm)

6.5.1 Utilizacao

O kit de montagem do motor paralelo permite a fixacdo do motor paralelo a uma
unidade linear da série SPRA.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Alemdo

Tab. 7: Instalacdo do kit de montagem do motor paralelo: parafusos e torque de
aperto M, para tampas da transmissao (9) e (10)

Tampada
transmissao (9)

Tampada
transmissao (10)

Kit de montagem do Parafuso M,[Nm] Parafuso M,[Nm]

motor
R412028537 SPRA-32/1FK7015 M4x30 4,0:0,5 M6%20 4,0:0,5
R412028540 SPRA-40 [ 1FK7022 M4x35 4,0+0,5 M6%20 4,0+0,5
R412028541 SPRA-40 [ 1FK7034 M6x20 10,1+£0,8 M6x16 59+0,8
R412028544 SPRA-63 [ 1FK7034 M4x45 4,0+£0,5 M8x24 59+0,8
R412028525 SPRA-32/IC830M2xx-Kx  M4x45 4,0 M8x50 5,9
R412028527 SPRA-40/1C830M2xx-Cx  M4x45 4,0 M8x50 5,9
R412028529 SPRA-63/1C830M4xx-Cx  M8x70 4,0 M8x70 4,0

6.5.3 Montagem da placa intermediaria

Fig. 15: Instalacdo da placa intermedidria

1 Parafuso Allen 2 Motor
3 Vedagdo quadrada sem recesso 4 Placaintermedidria
5 Marca de alinhamento 6 Correia dentada
7 Polia da correia dentada 8 Juntaplana
9 Parafuso 10 Parafuso
11 Polia de correia dentada com roda 12 Parafuso especial

flangeada

—_
£

13 Parafuso de pré-tensdo
15 Unidade linear

Vedagao quadrada com recesso

1. Monte o motor (2) na placa intermediaria (4): insira a vedacdo quadrada sem
recesso (3) e aperte todos os parafusos Allen (1).
Observe a marca de alinhamento (5) na placa intermediaria.

2. Monte a unidade linear (15) na placa intermediaria (4): insira a vedacao
quadrada com recesso (14) e fixe com os 4 parafusos especiais (12).
Importante: ndo aperte os parafusos (12) ainda!

6.5.4 Montagem da correia dentada
Numeros de posicdo até 15. Consulte = Fig. 15.

123



Fig. 16: Instalagdo da correia dentada

16 Luva de fixagdo 17 Ferramenta de montagem

Fig. 17: Polias de correia dentada (vista detalhada)

11 Polia de correia dentada com roda
flangeada

Y3 DistanciaY3

7 Polia da correia dentada

X3 Distancia X3

-

. Empurre a unidade linear (15) o méximo possivel no motor (2) e aperte os
parafusos (12) com a mdo.

N

. Coloque uma luva de fixacdo (16) no eixo da unidade linear e no eixo do
motor.

w

. Insira as polias da correia dentada (7/11) na correia dentada (6).
. Deslize as polias da correia dentada (7/11) sobre as mangas de fixacdo (16).

v b

. Alinhe a polia da correia dentada (11) e a luva de fixacdo: consulte a tabela
seqguinte.

Tab. 8: Alinhamento da polia da correia dentada (11) no eixo da unidade linear

MNR Kit de montagem do Polia da correia dentada com roda flangeada
motor (11)

R412028537  SPRA-32/1FK7015 Avance a polia da correia dentada o méximo

R412028540  SPRA-40 | 1FK7022 possivel.

R412028544  SPRA-63 [ 1FK7034

R412028525  SPRA-32[1C830M2xx-Kx

R412028541  SPRA-40/ 1FK7034 Observe a distdncia do eixo X3 - luva de fixagdo.
Consulte = Fig. 17: X3=21,6 mm

R412028527  SPRA-40[1C830M2xx-Cx Observe a distdncia do eixo X3 - luva de fixagdo.
Consulte = Fig. 17: X3 =24,5mm

R412028529  SPRA-63/1C830M4xx-Gx Observe a distdncia do eixo X3 - luva de fixagdo.

Consulte = Fig. 17: X3 =33,8 mm

6. Alinhe a polia da correia dentada (7) e a segunda luva de fixacdo do lado do
motor. Consulte a tabela abaixo.

Tab. 9: Alinhamento da polia da correia dentada (7) no lado do motor

MNR Kit de montagem do Polia da correia dentada (7)
motor
R412028537  SPRA-32/1FK7015 Avance a polia da correia dentada o méximo

possivel.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Alemdo

MNR Kit de montagem do Polia da correia dentada (7)

motor

R412028540  SPRA-40 [ 1FK7022 Posicione a polia da correia dentada colocando

R412028544  SPRA-63 | 1FK7034 aferramenta de montagem (17) na placa
intermediaria e empurre a polia da correia
dentada o maximo possivel para a frente.

R412028541  SPRA-40 [ 1FK7034 Observe a distancia Y3. Consulte = Fig. 17:
Y3=10,2mm

R412028525  SPRA-32/1C830M2xx-Kx Observe a distancia Y3. Consulte - Fig. 17:
Y3=19,1 mm

R412028527  SPRA-40/1C830M2xx-Cx Observe a distancia Y3. Consulte = Fig. 17:
Y3=14,1mm

R412028529  SPRA-63 [ 1C830M4xx-Gx Observe a distdncia Y3. Consulte = Fig. 17:
Y3=27,5mm

7. Fixe as polias da correia dentada (7/11) apertando a porca.
Fixe-as no lugar com a chave Allen.
Torque de aperto. Consulte a tabela abaixo.

Tab. 10: Fixa¢do das polias da correia dentada: torque de aperto M,

MNR Kit de montagem do Polia da correia M, [Nm]
motor dentada

R412028537  SPRA-32/1FK7015 GT3-3M-Z18 5
R412028540  SPRA-40 [ 1FK7022 GT3-3M-Z224 20
R412028541 SPRA-40 [ TFK7034 GT3-5M-Z222 40
R412028544  SPRA-63 [ 1FK7034 GT3-5M-222 40
R412028525  SPRA-32/1C830M2xx-Kx GT3-5M-Z222 40
R412028527  SPRA-40[1C830M2xx-Cx GT3-5M-722 40
R412028529  SPRA-63[1C830M4xx-Gx GT3-5M-Z44 70

8. Insira o parafuso de pré-tensdo (13) no orificio lateral da placa intermediaria
(4) e aperte a correia dentada (6) com o parafuso de pré-tensdo até que
ambas as guias estejam retas e paralelas.

Importante: Se a correia dentada ndo puder ser apertada: desaperte o
parafuso especial (12).

9. Meca a tensdo da correia dentada com um frequencimetro adequado.
10.Ajuste o parafuso de pré-tensdo (13) até atingir a tensdo desejada da correia.

11.Aperte os parafusos especiais (12).
Torques de aperto. Consulte - Tab. 6.
AVIS! Apertar o parafuso de pré-tensao (13) aumenta a frequéncia natural da
correia dentada. Consulte - Tab. 11. A pré-tensdo excessiva pode levar a um
maior desgaste nos rolamentos da unidade linear ou do motor devido a carga
radial (protecdo do material).

Tab. 11: Frequéncia natural/deflexdo de amplitude

MNR Kit de montagem do Frequéncia Deflexdo de amplitude
motor natural

R412028537  SPRA-32 [ 1FK7015 557...573Hz 8N@1mm

R412028540  SPRA-40 [ 1FK7022 517..533Hz 1I5N@1,2mm

R412028541  SPRA-40 [ 1FK7034 345+ [ -8Hz 20N@ 1,6 mm

R412028544  SPRA-63 [ 1FK7034 337...353Hz 20N@ 1,6 mm

R412028525  SPRA-32/1C830M2xx-Kx  193...203 Hz 6,01..6,41N@ 1,29 mm

R412028527  SPRA-40[1C830M2xx-Cx 276...290 Hz 10,1...10,9N@ 1,29 mm

R412028529  SPRA-63/1C830M4xx-Gx 199...208 Hz 14,1...153N@ 1,88 mm

12.Assim que a frequéncia correta estiver definida: aperte os parafusos especiais
(12) e verifique novamente a frequéncia da correia dentada.

¢ Intervalo de substituicdo para todas as correias dentadas: 2 milhdes
de ciclos

* Instalagdo de motores de terceiros: a frequéncia natural de um
motor de terceiros pode divergir dos valores especificados. A
frequéncia é normalmente limitada pela carga radial maxima
permitida no eixo do motor.

6.5.5 Montagem da tampa da transmissao
Ndmeros de posicdo até 15. Consulte = Fig. 15.

124



Fig. 18: Instalagdo da tampa da transmissao

18 Disco de vedagao 19 Tampa da transmissdo

1. Coloque ajunta plana (8) entre a tampa da engrenagem (19) e a placa
intermediaria (4).

2. Deslize os discos de vedacgdo (18) sobre os parafusos Allen (9/10).

3. Aperte a tampa da transmissdo. Consulte - Fig. 18.
Parafusos e torques de aperto. Consulte —Parafusos e torques de aperto M,.

Fixador opcional

Fig. 19: Instalagdo com fixador (opgdo)

1 Vedagdo 2 Parafuso Allen

3 Anel de vedagao

1. Alinhe os anéis de vedacdo (3) entre a tampa da transmissdo e o fixador.
2. Deslize as vedagoes (1) sobre os parafusos Allen (2).

3. Fixe o fixador apertando os parafusos Allen (2).
Torques de aperto. Consulte a tabela abaixo.

Tab. 12: Torques de aperto M, dos parafusos Allen (2) para o fixador

Kit de montagem do Fixador

motor
MF1, MP2, MS1

SPRA-32 [ 1FK7015  M6x30 5+0,5
SPRA-40 [ TFK7022  M6x30 M6x35 5+0,5
SPRA-40 [ 1TFK7034  M8x70 8+0,8
SPRA-63 [ TFK7034  M8x35 M8x40 8+0,8
SPRA-32/ M8x70 8+0,8
1C830M2xx-Kx

SPRA-40 | M8x70 8+0,8
1C830M2xx-Cx

SPRA-63 | M8x70 8+0,8

1C830M4xx-Gx

AVENTICS™ SPRA | R412028475-BAL-001-AE | Alemado

6.6 Instalacdo (tamanho 100 mm)

6.6.1

O kit de montagem do motor permite a montagem de um motor com eixo axial.

Kit de montagem do motor

6.6.2 Montagem do acoplamento

Fig. 20: Montagem do acoplamento

13 Parafusos

1. Empurre o primeiro cubo de acoplamento com engrenagem o maximo
possivel no fuso roscado da unidade linear.

2. Deslize o cubo de acoplamento no eixo do motor e alinhe o furo de
acoplamento com a extremidade do eixo do motor.

3. Aperte os parafusos (13).
Torques de aperto:
- Para kit de montagem de motor em linha. Consulte - Tab. 14.
- Para kit de montagem de motor paralelo. Consulte = Tab. 16.

6.6.3 Instalacdo do kit de montagem do motor em linha

Fig. 21: Instalacdo do kit de montagem do motor em linha

1 Parafuso 2 Vedacdo

3 Parafuso 4 Vedacgdo

5 Parafuso 6 Vedacdo

7 Unidade linear 8 Acoplamento

9 Transmissao em linha 10 Adaptador do motor
11 Acoplamento 12 Motor

Fig. 22: Instalacdo do kit de montagem do motor em linha: posicao dos parafusos

13 Parafuso

125




Tab. 13: Instalacdo do kit de montagem do motor em linha: parafusos e torques
de aperto M, para motor e adaptador do motor

13 1

9 6
Motor (1) Adaptador do motor ﬂ ‘
(3) P
Kit de montagem do Parafuso M, [Nm] Parafuso M, [Nm] 4
motor a’ B
R412028547 SPRA-100 [ TFK704x M6x30 10 M8x30 20
R412028548 SPRA-100 [ TFK706x M8x30 20 M8x30 20 = '
R412028549 SPRA-100 [ TFK708x M10x30 40 M8x30 20 — = -
R412028550 SPRA-100/ TFK710x M12x40 75 M8x30 20 ]
R412028535 SPRA-100/1C830M6xx-BK M8%30 20 M8x30 20 @
R412028536 SPRA-100 /1C830M7xx-KK M12x35 75 M8x30 20

~ . ) Fig. 24: Instalagdo do kit d t d t lelo: posicdo d fi
Tab. 14: Instalacdo do kit de montagem do motor em linha: parafusos e torques '9 nstalacao do kit de montagem do mOtor paralelo: posicao dos parafusos

de aperto M, para transmissdo e acoplamento 13 Parafuso

Transmissao (5) Acoplamento (13)
Tab. 15: Instalacdo do kit de montagem do motor paralelo: parafusos e torques
de aperto M, para transmissao e adaptador do motor

Kit de montagem do Parafuso M, [Nm] Parafuso M,[Nm]
motor

R412028547 SPRA-100 [ TFK704x M12x40 75 M6x%20 15 Transmissao (1) Adaptador do motor
R412028548 SPRA-100/ TFK706x M12x40 75 M6x20 15 y p - (6) -
Kit t P M, [N P M, [N
R412028549 SPRA-100 / 1FK708x M12x40 75 Mex20 15 rotor arafuso M, [Nm] Parafuso M, [Nm]
R412028550 SPRA-100/1FK710x M12x40 75 Mex20 15 R412028547 SPRA-100 | 1FK704x M12x110- 40..75 M8x30 20
R412028535 SPRA-100 /1C830M6xx-BK M12x40 75 M6x%20 15 M12x140
R412028536 SPRA-100/1C830M7xx-KK M12x40 75 M6%20 15 R412028548 SPRA-100/ TFK706x M12x110- 40...75 M8x30 20
M12x140

Procedimento R412028549 SPRA-100 [ TFK708x M12x110-  40..75  M8x30 20
1. Fixe o acoplamento (8) na unidade linear (7) com o parafuso (13). Consulte o M12x140

capl'tulo - 6.6.2 Montagem do acoplamento. R412028550 SPRA-100 [ 1FK710x M12x110- 40...75 M8x30 20
2. Monte a transmissdo em linha (9) na unidade linear (7): insira a vedacdo (6) M12x140

entre ambos os componentes e aperte a carcaca com 4 parafusos (5). R412028535 SPRA-100 /IC830M6xx-BK mgx]lg 40..75 M8x30 20

X

3. Coloque a vedacao (4) na transmissdo em linha (9) , depois conecte o
.~ R R412028536 SPRA-100/1C830M7xx-KK M12x110- 40...75 M8x30 20
adaptador do motor (10) na transmissdo em linha e aperte os parafusos (3). M12x140

4. Fixe o acoplamento (11) ao motor (12) com o parafuso (13).
5. Coloque avedacdo (2) na ranhura do adaptador do motor (10).

Tab. 16: Instalacdo do kit de montagem do motor paralelo: parafusos e torques
de aperto M, para motor e adaptador do motor

6. Fixe o motor (12) no adaptador do motor (10): aperte os parafusos (1).

Motor (9) Acoplamento (13)
6.6.4 Instalacdo do kit de montagem do motor paralelo Kit de montagem do Parafuso  M,[Nm] Parafuso M, [Nm]
motor
R412028547 SPRA-100 [ 1FK704x M6x30 10 M6x20 15
R412028548 SPRA-100 | 1FK706x M8x30 20 M6x20 15
R412028549 SPRA-100 | TFK708x M10x30 40 M6x20 15
R412028550 SPRA-100 [ 1FK710x M12x40 75 M6x20 15
R412028535 SPRA-100 [ IC830M6xx-BK M8x30 20 M6x20 15
R412028536 SPRA-100/1C830M7xx-KK M12x35 75 M6x20 15

Procedimento

1. Monte a unidade linear (11) na transmissao (2): insira a vedagdo (12) entre
ambos os componentes e aperte os parafusos (1).

2. Fixe o acoplamento (10) ao motor (8) com o parafuso (13). Consulte o
capitulo = 6.6.2 Montagem do acoplamento.

3. Monte o adaptador do motor (5) na transmissdo (2): insira a vedagdo (4) entre
os dois componentes e aperte os parafusos (6).

4. Insira avedacdo (7) no recesso do adaptador do motor (5) e aperte o

Fig. 23: Instalacdo do kit de montagem do motor paralelo

1 Parafuso 2 Transmissao adaptador do motor com 4 parafusos (9).
3 Acoplamento 4 Vedagao
5 Adaptador do motor 6 Parafuso 6.6.5 Deteccao dos batentes mecanicos
7 Vedacao 8 Motor * Os batentes mecanicos da unidade linear n3o s3o projetados para absorver
9 Parafuso 10 Acoplamento choques em uso normal:
11 Unidade linear 12 Vedacdo — Fixe a chave fim de curso de forma que os batentes ndo sejam atingidos

durante o uso normal (protecdo do material).

- Aoinstalar a chave fim de curso: considere a distancia de seguranca para
uma ultrapassagem suficiente.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Alemdo 126



6.7 Montagem dos sensores

Fig. 25: Montagem dos sensores

Monte os sensores por cima:
1. Alinhe as extremidades do cabo em dire¢ao ao motor.

2. Insira os sensores por cima na posi¢do desejada na ranhura e fixe com um
parafuso excéntrico.

3. Guie o cabo ao longo da ranhura do perfil.

4. Insira os cabos nas ranhuras das tampas plasticas e deslize a tampa junto com
o cabo naranhura.

Outras informagdes. Consulte a impressdo na embalagem do sensor e no
catdlogo on-line.

7 Colocacdao em funcionamento

7.1 Orientagoes basicas

Especificacoes do produto

* Seaunidade linear precisar ser conectada a um sistema de PARADA DE
EMERGENCIA: certifique-se de que a unidade linear esteja conectada aum
sistema de PARADA DE EMERGENCIA.

7.2 Notas sobre seguranca

Para evitar riscos durante a colocagdo em funcionamento, observe as instrucoes
de seguranca. Consulte - 2. Seguranca.

7.3 Preparacao

Orientacoes gerais

 Limpe as partes sujas (prote¢do do material). Consulte o capitulo
- 9.4 Limpeza.

7.4 Colocacao em funcionamento passo a passo

1. Comece o percurso de referéncia com carga e velocidade limitadas.

AVIS! Durante a operacdo, os batentes mecanicos da unidade linear nao
devem ser alcancados. Caso contrario, a unidade linear serd danificada
permanentemente (prote¢do do material).

2. Certifique-se de que a energia cinética maxima por tamanho especificado
abaixo ndo seja excedida durante o percurso de referéncia. A energia cinética
da unidade linear é calculada da sequinte forma: E=% * m * v2
m: massa movida em kg
v: velocidade linear em m/s

Avelocidade maxima para o percurso de referéncia depende, portanto, da massa
movel da aplicacdo especifica. A massa moével da unidade linear também deve ser
levada em considerac¢do.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Alemado

Energia cinética maxima em | (joules)

32mm Méx. 0,1x107)
40 mm Méx. 0,2x1073)
63 mm Méx. 0,4x 107
100 mm Maéx. 1x 1073 |

8 Operacao

8.1 Orientacgoes basicas

Orientacodes gerais

* Evite o superaquecimento: use interruptores de prote¢do térmica integrados
(protecdao do material).

* Nunca desative, modifique ou ignore as protecoes.

Em caso de interrupgdes durante a operacao

* Seocorrer uma falha que represente um perigo imediato para funcionarios ou
sistemas: desligue o produto.

8.2 Ligar/desligar

O produto ndo possui elementos de controle proprios. A operacao é controlada
através de um elemento de controle separado. Consulte o manual separado.

9 Manutencao

9.1 Notas sobre segurancga

Para evitar riscos durante a manutencao, observe as instru¢des de seguranca.
Consulte = 2. Sequranca.

9.2 Visao geral

Orientacoes gerais

e Em caso de desgaste aumentado: reduza os intervalos de manuten¢do de
acordo com o grau de desgaste.

e Seaunidade linear for operada fora das condi¢des ambientais especificadas
neste manual: verifique os componentes uma vez por més quanto a
alteracoes visiveis (oxidagdo, sujeira etc.).

Atividades de manutencao

Tab. 17: Intervalos de manutencao

Aserrealizada Detalhes
por

Intervalo  Tarefa

Diariament Verifique a unidade linear quanto a
e danos visiveis.

Pessoa instruida Consulte o capitulo
- 9.3.2 Procediment
0

Limpe a unidade linear. Pessoa instruida Consulte o capitulo

- 9.4.2 Procediment

0
Mensalmen Verifique a haste e as pegas adicionais Especialista
te quanto ao ajuste firme, corrija se
necessario.
Verifique se a conexdo esta bem Especialista
ajustada.
Tamanho 100 mm: verifique o Especialista Consulte o capitulo
intervalo de relubrificacdo. - 9.5.1 Relubrificaga
o do produto
(tamanho 100 mm)
Semestralm Verifique todas as pegas quanto a Especialista Consulte o capitulo
ente danos visiveis. - 9.3.2 Procediment
o
Anualmente Verifique os sinais e avisos quantoa  Especialista
legibilidade e substitua se necessario.
Verifique as vedagdes quanto a Especialista Consulte o capitulo

- 9.3.2 Procediment
0

danos.

127



9.3 Inspecao

9.3.1 Orientacdes gerais

Use em condicOes ambientais normais

e O operador é responsavel por testar o produto e todo o sistema.

Use sob condi¢cdes ambientais agressivas

Condigoes ambientais agressivas sdo por exemplo:

e Altatemperatura

e Sujeira pesada

* Proximidade de liquidos ou vapores que dissolvem gordura

Como resultado de condi¢bes ambientais agressivas, existem outras
especificagdes para a inspec¢ao:

¢ Adapte ointervalo de verificagcdo das vedacdes as condi¢des ambientais.

AVIS! As vedacdes envelhecem mais rapidamente sob condi¢oes ambientais
agressivas. Vedacdes defeituosas levam a vazamentos pneumaticos e perda
da classe de protecdo. Verifique as vedagdes com mais frequéncia (protecao
do material).

* Insira os intervalos de inspecao ajustados no plano de manutencao especifico
do sistema (prevencdo de acidentes, protecdo do material).

9.3.2 Procedimento

Preparacao

N&o realize nenhum trabalho no sistema durante os preparativos.
Isole as areas de perigo.

Despressurize e desenergize o sistema ou parte do sistema.

Proteja o sistema contra religagdo.

Deixe o produto e os componentes adjacentes do sistema esfriarem.
Use EPI.

O s WwWwN=

Inspecao visual
» Realize uma inspecdo visual quanto a integridade.

Fig. 26: Realizacdo da inspecao visual

1 Carcaca 2 Perfil

3 Tubo deimpulso

e Verifique a carcaca (1) quanto a rachaduras e folgas.
« Verifique o perfil (2) quanto a rachaduras, folgas e danos.
 Verifique o tubo de impulso (3) quanto a arranhdes e penetracgao.

Verificacdo dos detalhes

e Marcagdes e avisos no produto: o operador deve substituirimediatamente as
marcagdes ou avisos de dificil leitura.

» Verifique o aperto de todas as conexdes do parafuso.
¢ Verifique os dispositivos de protecdo do sistema.
» Controle as fung¢des do produto.

AVENTICS™ SPRA | R412028475-BAL-001-AE | Alemado

Verificacdo das vedacgoes

Fig. 27: Verifique as vedagoes

1 Vedagdo 2 Conexdo

3 Juntaplana

AVIS! Se os anéis de vedacao estiverem danificados ou incorretos, a classe de
protecdo IP54S nao é mais garantida. Por isso: substitua imediatamente os anéis
de vedacdo danificados.

1. Verifique as vedac¢des (1) quanto a danos.
2. Verifique a conexdo (2) quanto a danos.

3. Verifique ajunta plana (3) quanto a danos.
4. Verifique o produto quanto a vazamentos.

9.4 Limpeza

9.4.1 Orientacgoes gerais

Intervalos de limpeza

e O operador determina os intervalos de limpeza de acordo com a tensao
ambiental no local de uso.

e Observe asinformacoes na documentacao do sistema.

Recursos
* Limpe o produto apenas com um pano Umido.

* Utilize somente agua e, se necessario, um agente de limpeza suave para a
limpeza (protecao do material).

» Adgua utilizada para a limpeza (incluindo aditivos quimicos) deve ter pH
neutro.
Notas

* Osliquidos penetrantes destroem as vedac¢des e causam danos ao produto
(protecdo material).

 Certifique-se de que a unidade linear ndo entre em contato com liquidos.

9.4.2 Procedimento

1. Feche todas as aberturas com protecdes adequadas para impedir a entrada de
agentes de limpeza no sistema.

2. Remova todos os depésitos de poeira no produto e nas partes adjacentes do
sistema.

3. Se necessario, remova outros depdsitos relacionados a producdo do produto
e das pecas do sistema adjacente.

9.5 Manutencao

Notas

e Observe o plano de manutencdo de todo o sistema: outros trabalhos de
manuten¢do podem resultar do plano de manutencao para todo o sistema e
dos intervalos de manutencao ali especificados.

128



9.5.1 Relubrificacdo do produto (tamanho 100 mm)

Fig. 28: Bujao de relubrificagdo no tubo de protecdo

Preparacao

1. Isole as areas de perigo (prevencao de acidentes).

2. Mova a unidade linear para a posi¢ao de relubrificacdo.

3. Despressurize o sistema ou parte do sistema (prevencao de acidentes,
protecdo de material).

4. Proteja o sistema contra religacdo (prevencao de acidentes).

5. Deixe o produto e as pecas adjacentes do sistema esfriarem (prevencdo de

acidentes).

6. Coloque roupas de prote¢do (preven¢ao de acidentes).

Procedimento

1. Abraobujdo (1).
2. Relubrifique o produto.

Tipo e quantidade de lubrificante. Consulte - Tab. 18.
A compatibilidade ndo pode ser garantida se forem usadas outras graxas.

CUIDADO! Perigo devido a ingredientes incompativeis! Ao manusear
lubrificantes, observe a ficha de dados de seguranca do fabricante do

lubrificante.

» Feche o orificio de relubrificacao.
Tab. 18: Intervalo de relubrificacdo SPRA-100

Kit de montagem
do motor

SPRA-BS-100 Posicdo de Curso nominal: 40 mm
relubrificacdo A partir do batente 41 mm
mecanico:
Intervalo de relubrificacdo A cada 10 Mrot* ou 100 km
Quantidade de lubrificante 8cm3
Lubrificante BERUTOX FH 28 EPK / Il
Fabricante: Bechem
Parafuso BS 32x10
SPRA-BN-100 Posi¢do de Curso nominal: 15,5 mm
relubrificacdo "y partirdo batente 18,5 mm
mecanico:
Intervalo de relubrificagdo A cada 5 Mrot™ ou 50 km
Quantidade de lubrificante 17 cm3
Lubrificante BERUTOX FH 28 EPK / Il
Fabricante: Bechem
Parafuso BS 40%x10
SPRA-BL-100 Posi¢do de Curso nominal: 3mm
relubrificacdo "y partir do batente 6 mm
mecanico:
Intervalo de relubrificagdo A cada 5 Mrot* ou 100 km
Quantidade de lubrificante 7 cm3
Lubrificante BERUTOX FH 28 EPK [ Il
Fabricante: Bechem
Parafuso BS 40%20
SPRA-RN-100 Posicdo de Curso nominal: 2mm
relubrificacdo 5 partir do batente 5 mm
mecanico:

Intervalo de relubrificagdo

A cada 20 Mrot™ ou 200 km™**

Quantidade de lubrificante

14 cm3

AVENTICS™ SPRA | R412028475-BAL-001-AE | Alemado

Kit de montagem
do motor

Lubrificante STABUTHERM GH 461
Fabricante: Klueber
Parafuso RS 30x10

* Mrot = milhdo de rotacdes
** Primeira relubrificacdo ap6s 100.000 rotagdes.

9.5.2 Verificagoes de manutencao

Execute as seguintes verificacdes em cada intervalo de manutencao:

* Fuso deslizante “LS”: a folga axial deve ser menor que os sequintes valores:
- Tamanho 32 mm: 0,35 mm
- Tamanho 40 mm: 0,6 mm
- Tamanho 63 mm: 1,0 mm

Se a folga estiver acima dos valores especificados: substitua a unidade linear
(prevencdo de acidentes).

ATENCAO! A ndo substituicio pode levar a uma falha total do sistema
(movimento descontrolado de uma massa em movimento).

* Fuso de esferas "BS/BN/BL": o desgaste excessivo do fuso de esferas pode levar
aum aumento do ruido e possivel travamento da unidade linear.

* No caso de uma forma em U (acionamento por correia), faca as seguintes
verificagoes:
- Verifique a correia dentada quanto a sinais de fadiga prematura
(rachaduras e/ou desgaste severo).

— Substitua apds 2 milhdes de ciclos, independentemente do desgaste.
* Instrugoes de configuracdo. Consulte = 6.5.4 Montagem da correia dentada.

9.6 Apo6sa manutencao

Apds concluir as atividades de manutencao, execute as seguintes etapas:

1. Remova todas as ferramentas e equipamentos da area de trabalho.

2. Remova todas as barreiras e avisos anexados.

3. Limpe a area de trabalho, limpe os liquidos e remova os materiais de trabalho.
4. Registre as atividades de manutengdo no plano apropriado.

Se nenhum dano for encontrado e o operador ndo tiver relatado nenhuma falha,
o produto pode ser reconectado a fonte de alimentacdo e colocado em
operagao.

10 Desmontagem e substituicao

A remocao s6 é necessaria se o produto precisar ser substituido, realocado ou
descartado.

10.1 OrientacGes basicas

Manuseio de produtos e componentes pesados
 Certifique-se de que o produto ndo caia antes de solta-lo dos fixadores.
e Tome precaucdes para evitar danos ao levantar o produto.

* Produtos e componentes pesados devem ser transportados por duas pessoas
ou por uma pessoa com equipamento de icamento.

* Proteja pecas maiores do produto ou pecas do sistema para que ndo caiam ou
tombem (prevencdo de acidentes).

10.2 Notas sobre seguranca

Para evitar riscos durante a desmontagem, observe as instru¢des de seguranca.
Consulte = 2. Sequranca.

10.3 Preparagao

1. Isole as dreas de perigo (prevencio de acidentes).

2. Despressurize e desenergize o sistema ou parte do sistema.
Ventile o sistema lentamente para evitar movimentos descontrolados dos
componentes do sistema.

3. Proteja o sistema contra religacdo (prevencao de acidentes).

N

. Deixe o produto e as pecas adjacentes do sistema esfriarem (prevengdo de
acidentes).

5. Coloque roupas de protecao (prevencao de acidentes).

129



10.4 Desmontagem da unidade linear

1. Fixe as pecas da maquina ou sistema de forma que nenhuma carga possa
atuar no garfo e na cabeca da dobradiga da unidade linear.

Solte os parafusos de fixacdo nos pivos, flanges e hastes.
Remova o produto da maquina ou sistema.
Limpe o produto.

s WwN

Embale cuidadosamente o produto pronto para transporte.

11 Descarte
O descarte ndo pretendido do produto e da embalagem leva a poluicdo. As
matérias-primas ndao podem mais ser recicladas.

» Descarte o produto e aembalagem de acordo com os regulamentos nacionais
aplicaveis.

12 Busca e solucao de problemas

12.1 Orientacoes basicas

Requisitos gerais para reparo

* Nunca desmonte ou modifique o produto (protecdo contra acidentes,
protecdo de material).

* Na&o realize nenhuma tentativa de reparo por conta prépria (protegdo contra
acidentes, protecdo de material).
Pecas de reposicao e kits de troca permitidos

e Use apenas pecas de reposicdo ou kits de troca do catalogo on-line (protecdo
contra acidentes, protecdo de material).

12.2 Notas sobre sequranca

Para evitar riscos durante a busca e solu¢do de problemas, observe as instrucdes
de seguranca. Consulte = 2. Seguranca.

12.3 Procedimento

Passo 1: verificagao do sistema

» No caso de falhas, primeiro verifique o sistema ou a parte do sistema na qual o
produto estd instalado. Verifique os seguintes pontos:

* Todas as conexdes
e Ajustes. Consulte - 13. Dados técnicos.

Passo 2: verificacao do produto
1. Despressurize e desenergize o sistema ou parte do sistema.
2. Verifique o produto com base nas imagens de erro descritas abaixo.

3. Execute a correcdo de falhas usando as informacdes em “Solucao”.
Se a falha ndo puder ser remediada como descrito: desmonte e devolva o
produto. Consulte - 4.3 Devolucdo do produto.

4. Se afalha foi remediada: coloque o sistema e o produto de volta em
funcionamento.
12.4 Imagens de erro

A unidade linear ndo se move

Possivel causa Solucdo (executor)

Corpos estranhos no caminho  Remova os corpos estranhos no caminho de elevagao
de elevagdo da unidade linear  (pessoa instruida).

Carga inaceitavel Meca a carga estatica e dindmica e compare-o com as
informacdes na placa de identificacdo.

Quando a capacidade de carga é excedida: verifique a
carga nominal e, se necessario, incorpore uma unidade

linear mais forte (especialista).

Avida (til do produto foi
excedida

Consulte o diagrama de desempenho no catalogo on-line
(especialista).

A unidade linear ndo pode ser
colocada de voltaem
funcionamento por nenhuma
das medidas listadas

Substitua o produto (especialista).

AVENTICS™ SPRA | R412028475-BAL-001-AE | Alemdo

Movimento de elevacao perturbado

Possivel causa

Solucgdo (executor)

Corpos estranhos no caminho
de elevagdo da unidade linear

Remova os corpos estranhos no caminho de elevagao
(pessoa instruida).

Carga inaceitavel Remova todas as cargas que afetam os elementos (pessoa

instruida).

Porca orbital danificada Substitua o produto (especialista).

Velocidade claramente muito baixa

Possivel causa Solucdo (executor)

Corpos estranhos no caminho
de elevagdo da unidade linear

Remova os corpos estranhos no caminho de elevagao
(pessoa instruida).

Carga inaceitavel Remova todas as cargas que afetam os elementos (pessoa

instruida).

Motor, transmissao ou porcas
circulantes danificadas

Substitua o produto (especialista).

Ruido operacional significativamente aumentado

Possivel causa Solucdo (executor)

Corpos estranhos no caminho
de elevacdo da unidade linear

Remova os corpos estranhos no caminho de elevagao
(pessoa instruida).

Carga inaceitavel Remova todas as cargas que afetam os elementos (pessoa

instruida).

Motor, transmissdo ou porca
esférica circulante danificada

Substitua o produto (especialista).

13 Dados técnicos

Vocé pode encontrar mais dados técnicos na pagina do produto na loja Emerson.

Informagoes gerais

Especificagao

Tamanho 32mm 40 mm 63 mm 100 mm
Faixa de temperatura 0...+50°C 0..+50°C 0...+50°C -10...+50°C
Umidade relativa do ar Max. 95 % (sem condensagao)

(operagdo)

Umidade relativa Max. 90 % (sem condensagao)
(armazenamento)

Montagem

Especificacdao

Posicdo de instalagao Qualquer

14 Acessorios

Vocé pode encontrar informacdes sobre acessérios na pagina do produto na loja
Emerson.

130



Emerson Automation Solutions

AVENTICS GmbH

Ulmer StraRe 4

30880 Laatzen, GERMANY
phone +495112136-0
fax+495112136-269
www.emerson.com/aventics
aventics@emerson.com

Further addresses:
www.emerson.com/contactus

The data specified above only serve to describe the product. No statements concerning a cer-
tain condition or suitability for a certain application can be derived from our information. The
given information does not release the user from the obligation of own judgement and verifi-
cation. It must be remembered that our products are subject to a natural process of wear and
aging.

An example configuration is depicted on the title page. The delivered product may thus vary
from that in the illustration.

Translation of the original operating instructions. The original operating instructions were
created in the German language.

Subject to modifications. © All rights reserved by AVENTICS GmbH, even and especially in ca-
ses of proprietary rights applications. This document may not be reproduced or given to third
parties without our consent.

The Emerson logo is a trademark and service mark of Emerson Electric Co. AVENTICS is a mark
of one of the Emerson Automation Solutions family of business units. All other marks are pro-
perty of their respective owners.

EMERSON


https://www.emerson.com/aventics
mailto:aventics@emerson.com
https://www.emerson.com/contactus

	Deutsch
	Inhaltsverzeichnis
	1 Zu dieser Dokumentation
	1.1 Gültigkeit der Dokumentation
	1.2 Zusätzliche Dokumentationen
	1.2.1 Zusätzliche Dokumentation für Produkt ohne Motor
	1.2.2 Zusätzliche Dokumentation für Produkt mit Motor
	1.2.3 Zusätzliche Vorschriften

	1.3 Darstellung von Informationen
	1.3.1 Warnhinweise
	1.3.2 Symbole

	1.4 Verwendete Bezeichnungen

	2 Sicherheit
	2.1 Zu diesem Kapitel
	2.2 Bestimmungsgemäße Verwendung
	2.3 Nicht bestimmungsgemäße Verwendung
	2.4 Pflichten des Betreibers
	2.4.1 Kennzeichnungen und Warnschilder am Produkt
	2.4.2 Montage und Installation
	2.4.2.1 Anschluss an NOT-HALT-System

	2.4.3 Inbetriebnahme
	2.4.4 Pflichten des Betreibers
	2.4.5 Reinigung, Wartung, Reparatur

	2.5 Qualifikation des Personals
	2.6 Gefahrenquellen
	2.6.1 Verletzungsgefahr
	2.6.1.1 Stolpergefahr durch unsachgemäß verlegte Kabel und Leitungen
	2.6.1.2 Mechanische Gefährdungen

	2.6.2 Materialschäden
	2.6.2.1 Beschädigung durch zu hohe mechanische Belastungen
	2.6.2.2 Beschädigung durch zu hohe Oberflächentemperatur



	3 Lieferumfang
	4 Transport und Lagerung
	4.1 Produkt transportieren
	4.2 Produkt lagern
	4.3 Produkt zurücksenden

	5 Produktbeschreibung
	5.1 Kurzbeschreibung
	5.2 Kennzeichnung und Identifikation
	5.3 Warnschilder am Produkt
	5.4 Produktübersicht (Baugröße 32/40/63 mm)
	5.4.1 Antrieb
	5.4.2 Einbauzubehör

	5.5 Produktübersicht (Baugröße 100 mm)
	5.5.1 Antrieb
	5.5.2 Einbauzubehör

	5.6 Funktion und Anwendung

	6 Montage und Installation
	6.1 Planung
	6.1.1 Einbaubedingungen
	6.1.2 Benötigtes Zubehör, Material und Werkzeug

	6.2 Vorbereitung
	6.2.1 Produkt auspacken und prüfen
	6.2.2 Schutzmaßnahmen durchführen

	6.3 Einbau der Lineareinheit
	6.4 Montage Inline-Motoranbausatz (Baugröße 32/40/63 mm)
	6.4.1 Motoranbausatz
	6.4.2 Schrauben und Anzugsmomente MA
	6.4.3 Montage der Kupplung
	6.4.4 Montage des Motoranbausatzes

	6.5 Montage Parallel-Motoranbausatz (Baugröße 32/40/63 mm)
	6.5.1 Verwendungszweck
	6.5.2 Schrauben und Anzugsmomente MA
	6.5.3 Montage der Zwischenplatte
	6.5.4 Montage des Zahnriemens
	6.5.5 Montage des Getriebedeckels

	6.6 Montage (Baugröße 100 mm)
	6.6.1 Motoranbausatz
	6.6.2 Montage der Kupplung
	6.6.3 Montage des Inline-Motoranbausatzes
	6.6.4 Montage des Parallel-Motoranbausatzes
	6.6.5 Erkennung der mechanischen Endanschläge

	6.7 Montage der Sensoren

	7 Inbetriebnahme
	7.1 Grundlegende Vorgaben
	7.2 Hinweise zur Sicherheit
	7.3 Vorbereitung
	7.4 Schrittweise Inbetriebnahme

	8 Betrieb
	8.1 Grundlegende Vorgaben
	8.2 Einschalten/Ausschalten

	9 Instandhaltung
	9.1 Hinweise zur Sicherheit
	9.2 Übersicht
	9.3 Inspektion
	9.3.1 Allgemeine Vorgaben
	9.3.2 Vorgehen

	9.4 Reinigung
	9.4.1 Allgemeine Vorgaben
	9.4.2 Vorgehen

	9.5 Wartung
	9.5.1 Produkt nachschmieren (Baugröße 100 mm)
	9.5.2 Wartungskontrollen

	9.6 Nach der Instandhaltung

	10 Demontage und Austausch
	10.1 Grundlegende Vorgaben
	10.2 Hinweise zur Sicherheit
	10.3 Vorbereitung
	10.4 Lineareinheit demontieren

	11 Entsorgung
	12 Fehlersuche und Fehlerbehebung
	12.1 Grundlegende Vorgaben
	12.2 Hinweise zur Sicherheit
	12.3 Vorgehen
	12.4 Fehlerbilder

	13 Technische Daten
	14 Zubehör

	English
	Contents
	1 About this documentation
	1.1 Documentation validity
	1.2 Additional documentation
	1.2.1 Additional documentation for product without motor
	1.2.2 Additional documentation for product with motor
	1.2.3 Additional regulations

	1.3 Presentation of information
	1.3.1 Warnings
	1.3.2 Symbols

	1.4 Designations used

	2 Safety
	2.1 About this chapter
	2.2 Intended use
	2.3 Improper use
	2.4 Obligations of the operator
	2.4.1 Identifications and warning signs on the product
	2.4.2 Assembly and installation
	2.4.2.1 Connection to emergency STOP system

	2.4.3 Commissioning
	2.4.4 Obligations of the operator
	2.4.5 Cleaning, maintenance, repair

	2.5 Personnel qualifications
	2.6 Hazards
	2.6.1 Danger of injury
	2.6.1.1 Trip hazard due to improperly laid cables and lines
	2.6.1.2 Mechanical hazards

	2.6.2 Material damage
	2.6.2.1 Damage due to too high mechanical loads
	2.6.2.2 Damage due to excessive surface temperature



	3 Scope of delivery
	4 Transport and storage
	4.1 Transporting the product
	4.2 Storing the product
	4.3 Returning the product

	5 Product description
	5.1 Brief description
	5.2 Identification
	5.3 Warning signs on the product
	5.4 Product overview (sizes 32/40/63 mm)
	5.4.1 Actuator
	5.4.2 Installation accessories

	5.5 Product overview (size 100 mm)
	5.5.1 Actuator
	5.5.2 Installation accessories

	5.6 Function and application

	6 Assembly and installation
	6.1 Planning
	6.1.1 Installation conditions
	6.1.2 Required accessories, materials and tools

	6.2 Preparation
	6.2.1 Unpacking and checking the product
	6.2.2 Implementing safety measures

	6.3 Installing the linear unit
	6.4 Assembling the inline motor attachment kit (sizes 32/40/63 mm)
	6.4.1 Motor attachment kit
	6.4.2 Screws and tightening torques MA
	6.4.3 Assembling the coupling
	6.4.4 Assembling the motor attachment kit

	6.5 Assembling the parallel motor attachment kit (sizes 32/40/63 mm)
	6.5.1 Purpose
	6.5.2 Screws and tightening torques MA
	6.5.3 Assembling the intermediate plate
	6.5.4 Assembling the toothed belt
	6.5.5 Assembling the gearbox cover

	6.6 Assembly (size 100 mm)
	6.6.1 Motor attachment kit
	6.6.2 Assembling the coupling
	6.6.3 Assembling the inline motor attachment kit
	6.6.4 Assembling the parallel motor attachment kit
	6.6.5 Detection of mechanical end stops

	6.7 Assembling the sensors

	7 Commissioning
	7.1 Basic requirements
	7.2 Notes on safety
	7.3 Preparation
	7.4 Step-by-step commissioning

	8 Operation
	8.1 Basic requirements
	8.2 Switching on/off

	9 Service
	9.1 Notes on safety
	9.2 Overview
	9.3 Inspection
	9.3.1 General requirements
	9.3.2 Procedure

	9.4 Cleaning
	9.4.1 General requirements
	9.4.2 Procedure

	9.5 Maintenance
	9.5.1 Relubricating the product (size 100 mm)
	9.5.2 Maintenance checks

	9.6 After service

	10 Disassembly and exchange
	10.1 Basic requirements
	10.2 Notes on safety
	10.3 Preparation
	10.4 Disassembling the linear unit

	11 Disposal
	12 Troubleshooting
	12.1 Basic requirements
	12.2 Notes on safety
	12.3 Procedure
	12.4 Malfunctions

	13 Technical data
	14 Accessories

	Français
	Sommaire
	1 A propos de cette documentation
	1.1 Validité de la documentation
	1.2 Documentation supplémentaire
	1.2.1 Documentation supplémentaire pour le produit sans moteur
	1.2.2 Documentation supplémentaire pour le produit avec moteur
	1.2.3 Prescriptions supplémentaires

	1.3 Présentation d’informations
	1.3.1 Avertissements
	1.3.2 Symboles

	1.4 Désignations utilisées

	2 Sécurité
	2.1 À propos de ce chapitre
	2.2 Utilisation conforme
	2.3 Utilisation non conforme
	2.4 Obligations de l’exploitant
	2.4.1 Marquages et panneaux d’avertissement sur le produit
	2.4.2 Montage et installation
	2.4.2.1 Raccordement à un système d’arrêt d’urgence

	2.4.3 Mise en service
	2.4.4 Obligations de l’exploitant
	2.4.5 Nettoyage, maintenance et réparation

	2.5 Qualification du personnel
	2.6 Sources de danger
	2.6.1 Risque de blessure
	2.6.1.1 Risque de trébuchement dû à des câbles et conduites mal posés
	2.6.1.2 Risques mécaniques

	2.6.2 Dommages matériels
	2.6.2.1 Dommages dus à des charges mécaniques excessives
	2.6.2.2 Dommages dus à une température de surface excessive



	3 Fourniture
	4 Transport et stockage
	4.1 Transport du produit
	4.2 Stockage du produit
	4.3 Retour du produit

	5 Description du produit
	5.1 Brève description
	5.2 Marquage et identification
	5.3 Panneaux d’avertissement sur le produit
	5.4 Aperçu du produit (tailles 32/40/63 mm)
	5.4.1 Entraînement
	5.4.2 Accessoires de montage

	5.5 Aperçu du produit (taille 100 mm)
	5.5.1 Entraînement
	5.5.2 Accessoires de montage

	5.6 Fonction et application

	6 Montage et installation
	6.1 Planification
	6.1.1 Conditions d’installation
	6.1.2 Accessoires, matériel et outils requis

	6.2 Préparation
	6.2.1 Déballage et vérification du produit
	6.2.2 Exécution des mesures préventives

	6.3 Pose de l’unité linéaire
	6.4 Montage du kit de montage de moteur en ligne (tailles 32/40/63 mm)
	6.4.1 Kit de montage de moteur
	6.4.2 Vis et couples de serrage MA
	6.4.3 Montage du coupleur
	6.4.4 Montage du kit de montage de moteur

	6.5 Montage du kit de montage de moteur parallèle (pour tailles 32/40/63 mm)
	6.5.1 Utilisation prévue
	6.5.2 Vis et couples de serrage MA
	6.5.3 Montage de la plaque intermédiaire
	6.5.4 Montage de la courroie dentée
	6.5.5 Montage du couvercle de réducteur

	6.6 Montage (taille 100 mm)
	6.6.1 Kit de montage de moteur
	6.6.2 Montage du coupleur
	6.6.3 Montage du kit de montage de moteur en ligne
	6.6.4 Montage du kit de montage de moteur parallèle
	6.6.5 Détection des butées de fin de course mécaniques

	6.7 Montage des capteurs

	7 Mise en service
	7.1 Spécifications générales
	7.2 Consignes relatives à la sécurité
	7.3 Préparation
	7.4 Mise en service progressive

	8 Fonctionnement
	8.1 Spécifications générales
	8.2 Mise en marche / Arrêt

	9 Entretien
	9.1 Consignes relatives à la sécurité
	9.2 Aperçu
	9.3 Inspection
	9.3.1 Spécifications générales
	9.3.2 Procédure

	9.4 Nettoyage
	9.4.1 Spécifications générales
	9.4.2 Procédure

	9.5 Maintenance
	9.5.1 Relubrification du produit (taille 100 mm)
	9.5.2 Contrôles de maintenance

	9.6 Après l’entretien

	10 Démontage et remplacement
	10.1 Spécifications de base
	10.2 Consignes relatives à la sécurité
	10.3 Préparation
	10.4 Démontage de l’unité linéaire

	11 Elimination
	12 Recherche et élimination de défauts
	12.1 Spécifications générales
	12.2 Consignes relatives à la sécurité
	12.3 Procédure
	12.4 Erreurs possibles

	13 Données techniques
	14 Accessoires

	Italiano
	Indice
	1 Sulla presente documentazione
	1.1 Validità della documentazione
	1.2 Documentazione aggiuntiva
	1.2.1 Documentazione aggiuntiva per il prodotto senza motore
	1.2.2 Documentazione aggiuntiva per il prodotto con motore
	1.2.3 Disposizioni aggiuntive

	1.3 Presentazione delle informazioni
	1.3.1 Avvertenze di sicurezza
	1.3.2 Simboli

	1.4 Definizioni utilizzate

	2 Sicurezza
	2.1 Sul presente capitolo
	2.2 Uso a norma
	2.3 Uso non a norma
	2.4 Obblighi del gestore
	2.4.1 Marcature e segnali di avvertimento sul prodotto
	2.4.2 Montaggio e installazione
	2.4.2.1 Collegamento al sistema di arresto di emergenza

	2.4.3 Messa in funzione
	2.4.4 Obblighi del gestore
	2.4.5 Pulizia, manutenzione, riparazione

	2.5 Qualifica del personale
	2.6 Fonti di pericolo
	2.6.1 Pericolo di lesioni
	2.6.1.1 Pericolo di inciampare dovuto a cavi e condotte non posati correttamente
	2.6.1.2 Pericoli meccanici

	2.6.2 Danni materiali
	2.6.2.1 Danno provocato da sollecitazioni meccaniche troppo elevate
	2.6.2.2 Danno provocato da temperatura superficiale troppo alta



	3 Fornitura
	4 Trasporto e stoccaggio
	4.1 Trasporto del prodotto
	4.2 Stoccaggio del prodotto
	4.3 Restituzione del prodotto

	5 Descrizione del prodotto
	5.1 Descrizione breve
	5.2 Marcatura e identificazione
	5.3 Segnali di avvertimento sul prodotto
	5.4 Panoramica sul prodotto (grandezza 32/40/63 mm)
	5.4.1 Azionamento
	5.4.2 Accessori di montaggio

	5.5 Panoramica sul prodotto (grandezza 100 mm)
	5.5.1 Azionamento
	5.5.2 Accessori di montaggio

	5.6 Funzione e uso

	6 Montaggio e installazione
	6.1 Pianificazione
	6.1.1 Condizioni di montaggio
	6.1.2 Accessori, materiale e utensili necessari

	6.2 Preparazione
	6.2.1 Disimballaggio e controllo del prodotto
	6.2.2 Esecuzione delle misure di protezione

	6.3 Montaggio dell'unità lineare
	6.4 Montaggio del kit motore inline (grandezza 32/40/63 mm)
	6.4.1 Kit motore
	6.4.2 Viti e coppie di serraggio MA
	6.4.3 Montaggio del giunto
	6.4.4 Montaggio del kit motore

	6.5 Montaggio del kit motore parallelo (per grandezza 32/40/63 mm)
	6.5.1 Scopo d’uso
	6.5.2 Viti e coppie di serraggio MA
	6.5.3 Montaggio della piastra intermedia
	6.5.4 Montaggio della cinghia dentata
	6.5.5 Montaggio del coperchio del riduttore

	6.6 Montaggio (grandezza 100 mm)
	6.6.1 Kit motore
	6.6.2 Montaggio del giunto
	6.6.3 Montaggio del kit motore inline
	6.6.4 Montaggio del kit motore parallelo
	6.6.5 Identificazione dei finecorsa meccanici

	6.7 Montaggio dei sensori

	7 Messa in funzione
	7.1 Disposizioni di base
	7.2 Indicazioni sulla sicurezza
	7.3 Preparazione
	7.4 Messa in funzione graduale

	8 Funzionamento
	8.1 Disposizioni di base
	8.2 Accensione/spegnimento

	9 Manutenzione
	9.1 Indicazioni sulla sicurezza
	9.2 Panoramica
	9.3 Revisione
	9.3.1 Disposizioni generali
	9.3.2 Procedura

	9.4 Pulizia
	9.4.1 Disposizioni generali
	9.4.2 Procedura

	9.5 Manutenzione
	9.5.1 Lubrificare il prodotto (grandezza 100 mm)
	9.5.2 Controlli di manutenzione

	9.6 Dopo la manutenzione

	10 Smontaggio e sostituzione
	10.1 Disposizioni di base
	10.2 Indicazioni sulla sicurezza
	10.3 Preparazione
	10.4 Smontaggio dell'unità lineare

	11 Smaltimento
	12 Ricerca e risoluzione errori
	12.1 Disposizioni di base
	12.2 Indicazioni sulla sicurezza
	12.3 Procedura
	12.4 Errori

	13 Dati tecnici
	14 Accessori

	Español
	Índice
	1 Acerca de esta documentación
	1.1 Validez de la documentación
	1.2 Documentación adicional
	1.2.1 Documentación adicional para producto sin motor
	1.2.2 Documentación adicional para producto con motor
	1.2.3 Normas adicionales

	1.3 Representación de información
	1.3.1 Avisos de advertencia
	1.3.2 Símbolos

	1.4 Denominaciones utilizadas

	2 Seguridad
	2.1 Acerca de este capítulo
	2.2 Uso previsto
	2.3 Uso no previsto
	2.4 Obligaciones de la empresa explotadora
	2.4.1 Identificaciones y placas de advertencia en el producto
	2.4.2 Montaje e instalación
	2.4.2.1 Conexión al sistema de PARADA DE EMERGENCIA

	2.4.3 Puesta en servicio
	2.4.4 Obligaciones de la empresa explotadora
	2.4.5 Limpieza, mantenimiento, reparación

	2.5 Cualificación del personal
	2.6 Fuentes de peligro
	2.6.1 Riesgo de lesiones
	2.6.1.1 Riesgo de tropiezo debido a cables y conductos mal colocados
	2.6.1.2 Peligros mecánicos

	2.6.2 Daños materiales
	2.6.2.1 Daños debidos a cargas mecánicas excesivas
	2.6.2.2 Daños debidos a una temperatura superficial excesiva



	3 Volumen de suministro
	4 Transporte y almacenamiento
	4.1 Transporte del producto
	4.2 Almacenamiento del producto
	4.3 Devolución del producto

	5 Descripción del producto
	5.1 Breve descripción
	5.2 Marcado e identificación
	5.3 Placas de advertencia en el producto
	5.4 Vista general del productos (tamaño 32/40/63 mm)
	5.4.1 Accionamiento
	5.4.2 Accesorios para el montaje

	5.5 Vista general del productos (tamaño 100 mm)
	5.5.1 Accionamiento
	5.5.2 Accesorios para el montaje

	5.6 Funcionamiento y aplicación

	6 Montaje e instalación
	6.1 Planificación
	6.1.1 Condiciones de montaje
	6.1.2 Accesorios, material y herramientas necesarios

	6.2 Preparación
	6.2.1 Desenvasado y comprobación del producto
	6.2.2 Ejecución de medidas de protección

	6.3 Montaje de la unidad lineal
	6.4 Montaje del kit de montaje del motor en línea (tamaño 32/40/63 mm)
	6.4.1 Kit de montaje del motor
	6.4.2 Tornillos y pares de apriete MA
	6.4.3 Montaje del acoplamiento
	6.4.4 Montaje del kit de montaje del motor

	6.5 Montaje del kit de montaje del motor paralelo (para el tamaño 32/40/63 mm)
	6.5.1 Uso previsto
	6.5.2 Tornillos y pares de apriete MA
	6.5.3 Montaje de la placa intermedia
	6.5.4 Montaje de la correa dentada
	6.5.5 Montaje de la tapa del engranaje

	6.6 Montaje (tamaño 100 mm)
	6.6.1 Kit de montaje del motor
	6.6.2 Montaje del acoplamiento
	6.6.3 Montaje del kit de montaje del motor en línea
	6.6.4 Montaje del kit de montaje del motor en paralelo
	6.6.5 Detección de los topes finales mecánicos

	6.7 Montaje de los sensores

	7 Puesta en servicio
	7.1 Especificaciones básicas
	7.2 Notas sobre seguridad
	7.3 Preparación
	7.4 Puesta en servicio paso a paso

	8 Funcionamiento
	8.1 Especificaciones básicas
	8.2 Conexión/desconexión

	9 Mantenimiento
	9.1 Notas sobre seguridad
	9.2 Resumen
	9.3 Inspección
	9.3.1 Especificaciones generales
	9.3.2 Procedimiento

	9.4 Limpieza
	9.4.1 Especificaciones generales
	9.4.2 Procedimiento

	9.5 Mantenimiento
	9.5.1 Relubricar el producto (tamaño 100 mm)
	9.5.2 Controles de mantenimiento

	9.6 Tras el mantenimiento

	10 Desmontaje y sustitución
	10.1 Especificaciones básicas
	10.2 Notas sobre seguridad
	10.3 Preparación
	10.4 Desmontaje de la unidad lineal

	11 Eliminación
	12 Localización de fallos y su eliminación
	12.1 Especificaciones básicas
	12.2 Notas sobre seguridad
	12.3 Procedimiento
	12.4 Imágenes de error

	13 Datos técnicos
	14 Accesorios

	Svensk
	Innehåll
	1 Om denna dokumentation
	1.1 Dokumentationens giltighet
	1.2 Ytterligare dokumentation
	1.2.1 Ytterligare dokumentation för produkt utan motor
	1.2.2 Ytterligare dokumentation för produkt med motor
	1.2.3 Ytterligare föreskrifter

	1.3 Presentation av information
	1.3.1 Varningsinformation
	1.3.2 Symboler

	1.4 Beteckningar som används

	2 Säkerhet
	2.1 Om detta kapitel
	2.2 Ändamålsenlig användning
	2.3 Ej ändamålsenlig användning
	2.4 Den driftsansvariges skyldigheter
	2.4.1 Märkningar och varningsskyltar på produkten
	2.4.2 Montering och installation
	2.4.2.1 Anslutning till NÖDSTOPP-system

	2.4.3 Driftstart
	2.4.4 Den driftsansvariges skyldigheter
	2.4.5 Rengöring, underhåll, reparation

	2.5 Personalens kvalifikationer
	2.6 Farokällor
	2.6.1 Risk för personskador
	2.6.1.1 Risk för att snubbla på felaktigt placerade kablar och anslutningskontakter
	2.6.1.2 Mekaniska faror

	2.6.2 Materialskador
	2.6.2.1 Skada på grund av för hög mekanisk belastning
	2.6.2.2 Skada på grund av för höga yttemperatur



	3 Leveransomfattning
	4 Transport och förvaring
	4.1 Transportera produkten
	4.2 Förvara produkten
	4.3 Skicka tillbaka produkten

	5 Produktbeskrivning
	5.1 Kort beskrivning
	5.2 Märkning och identifiering
	5.3 Varningsskyltar på produkten
	5.4 Produktöversikt (storlek 32/40/63 mm)
	5.4.1 Drivning
	5.4.2 Installationstillbehör

	5.5 Produktöversikt (storlek 100 mm)
	5.5.1 Drivning
	5.5.2 Installationstillbehör

	5.6 Funktion och tillämpning

	6 Montering och installation
	6.1 Planering
	6.1.1 Monteringsvillkor
	6.1.2 Tillbehör, material och verktyg som krävs

	6.2 Förberedelse
	6.2.1 Packa upp och kontrollera produkten
	6.2.2 Vidta skyddsåtgärder

	6.3 Montering av linjärenheten
	6.4 Montering inline-motorpåbyggnadssats (storlek 32/40/63 mm)
	6.4.1 Motorpåbyggnadssats
	6.4.2 Skruvar och åtdragningsmoment MA
	6.4.3 Montering av kopplingen
	6.4.4 Montering av motorpåbyggnadssats

	6.5 Montering parallell-motorpåbyggnadssats (för storlek 32/40/63 mm)
	6.5.1 Avsedd användning
	6.5.2 Skruvar och åtdragningsmoment MA
	6.5.3 Montering av mellanplatta
	6.5.4 Montering av kuggrem
	6.5.5 Montering av växellock

	6.6 Montering (storlek 100 mm)
	6.6.1 Motorpåbyggnadssats
	6.6.2 Montering av kopplingen
	6.6.3 Montering av inline-motorpåbyggnadssats
	6.6.4 Montering av parallell-motorpåbyggnadssats
	6.6.5 Identifiering av mekaniska ändanslag

	6.7 Montering av sensorer

	7 Driftstart
	7.1 Grundläggande föreskrifter
	7.2 Säkerhetsinformation
	7.3 Förberedelse
	7.4 Driftstart steg för steg

	8 Drift
	8.1 Grundläggande föreskrifter
	8.2 Inkoppling/avstängning

	9 Underhåll
	9.1 Säkerhetsinformation
	9.2 Översikt
	9.3 Inspektion
	9.3.1 Allmänna föreskrifter
	9.3.2 Tillvägagångssätt

	9.4 Rengöring
	9.4.1 Allmänna föreskrifter
	9.4.2 Tillvägagångssätt

	9.5 Underhåll
	9.5.1 Eftersmörja produkten (storlek 100 mm)
	9.5.2 Underhållskontroller

	9.6 Efter underhåll

	10 Demontering och byte
	10.1 Grundläggande föreskrifter
	10.2 Säkerhetsinformation
	10.3 Förberedelse
	10.4 Demontera linjärenheten

	11 Avfallshantering
	12 Felsökning och åtgärder
	12.1 Grundläggande föreskrifter
	12.2 Säkerhetsinformation
	12.3 Tillvägagångssätt
	12.4 Felbeskrivningar

	13 Tekniska data
	14 Tillbehör

	Chinese (simplified)
	目录
	1 关于本文档
	1.1 文档有效性
	1.2 附加文档
	1.2.1 针对无电机产品的附加文档
	1.2.2 针对带电机产品的附加文档
	1.2.3 附加规定

	1.3 信息显示
	1.3.1 警告提示
	1.3.2 图标

	1.4 所使用的名称

	2 安全
	2.1 关于本章节
	2.2 按规定使用
	2.3 违规使用
	2.4 运营方义务
	2.4.1 产品上的标志和警告牌
	2.4.2 装配和安装
	2.4.2.1 连接到紧急停止系统

	2.4.3 调试
	2.4.4 运营方义务
	2.4.5 清洁、维护、维修

	2.5 人员资质
	2.6 危险源
	2.6.1 受伤危险
	2.6.1.1 电缆和管路敷设不当会导致绊倒危险
	2.6.1.2 机械危险

	2.6.2 材料损坏
	2.6.2.1 机械负载过高会造成损坏
	2.6.2.2 表面温度过高会造成损坏



	3 供货范围
	4 运输和存放
	4.1 运输产品
	4.2 存放产品
	4.3 退回产品

	5 产品说明
	5.1 简要说明
	5.2 标志和识别
	5.3 产品上的警告牌
	5.4 产品概览（结构尺寸 32/40/63 mm）
	5.4.1 驱动装置
	5.4.2 安装附件

	5.5 产品概览（结构尺寸 100 mm）
	5.5.1 驱动装置
	5.5.2 安装附件

	5.6 功能和应用

	6 装配和安装
	6.1 规划
	6.1.1 安装条件
	6.1.2 所需的附件、材料和工具

	6.2 准备
	6.2.1 拆开包装并检查产品
	6.2.2 采取保护措施

	6.3 线性单元的安装
	6.4 安装直列式电机安装套件（结构尺寸 32/40/63 mm）
	6.4.1 电机安装套件
	6.4.2 螺栓和拧紧力矩 MA
	6.4.3 安装连接器
	6.4.4 安装电机安装套件

	6.5 安装平行式电机安装套件（用于结构尺寸 32/40/63 mm）
	6.5.1 用途
	6.5.2 螺栓和拧紧力矩 MA
	6.5.3 安装中间板
	6.5.4 安装齿形皮带
	6.5.5 安装变速器盖

	6.6 安装（结构尺寸 100 mm）
	6.6.1 电机安装套件
	6.6.2 安装连接器
	6.6.3 安装直列式电机安装套件
	6.6.4 安装平行式电机安装套件
	6.6.5 检测机械末端挡块

	6.7 安装传感器

	7 调试
	7.1 基本规定
	7.2 安全提示
	7.3 准备
	7.4 逐步调试

	8 运行
	8.1 基本规定
	8.2 接通/关闭

	9 保养
	9.1 安全提示
	9.2 概述
	9.3 检查
	9.3.1 一般规定
	9.3.2 操作

	9.4 清洁
	9.4.1 一般规定
	9.4.2 操作

	9.5 维护
	9.5.1 补充润滑产品（结构尺寸 100 mm）
	9.5.2 维护检查

	9.6 保养后

	10 拆卸和更换
	10.1 基本规定
	10.2 安全提示
	10.3 准备
	10.4 拆卸线性单元

	11 废弃处置
	12 故障查找和故障排除
	12.1 基本规定
	12.2 安全提示
	12.3 操作
	12.4 故障表

	13 技术数据
	14 附件

	
	Índice
	1 Sobre esta documentação
	1.1 Validade da documentação
	1.2 Documentações adicionais
	1.2.1 Documentação adicional para produto sem motor
	1.2.2 Documentação adicional para produto com motor
	1.2.3 Regulamentos adicionais

	1.3 Apresentação das informações
	1.3.1 Avisos
	1.3.2 Símbolos

	1.4 Designações usadas

	2 Segurança
	2.1 Sobre este capítulo
	2.2 Uso pretendido
	2.3 Uso impróprio
	2.4 Obrigações do operador
	2.4.1 Marcações e sinais de aviso no produto
	2.4.2 Montagem e instalação
	2.4.2.1 Conexão ao sistema de PARADA DE EMERGÊNCIA

	2.4.3 Colocação em funcionamento
	2.4.4 Obrigações do operador
	2.4.5 Limpeza, manutenção, reparo

	2.5 Qualificação da equipe
	2.6 Fontes de perigo
	2.6.1 Perigo de lesão
	2.6.1.1 Perigo de tropeçar em cabos e linhas mal colocados
	2.6.1.2 Perigos mecânicos

	2.6.2 Danos materiais
	2.6.2.1 Danos devido a cargas mecânicas excessivas
	2.6.2.2 Danos devido à temperatura excessiva da superfície



	3 Escopo de fornecimento
	4 Transporte e armazenamento
	4.1 Transporte do produto
	4.2 Armazenamento do produto
	4.3 Devolução do produto

	5 Descrição do produto
	5.1 Resumo
	5.2 Marcação e identificação
	5.3 Sinais de aviso no produto
	5.4 Visão geral do produto (tamanho 32/40/63 mm)
	5.4.1 Acionamento
	5.4.2 Acessórios de instalação

	5.5 Visão geral do produto (tamanho 100 mm)
	5.5.1 Acionamento
	5.5.2 Acessórios de instalação

	5.6 Função e aplicação

	6 Montagem e instalação
	6.1 Planejamento
	6.1.1 Condições de instalação
	6.1.2 Acessórios, materiais e ferramentas necessários

	6.2 Preparação
	6.2.1 Desembale e verifique o produto
	6.2.2 Execução de medidas de proteção

	6.3 Instalação da unidade linear
	6.4 Instalação do kit de montagem do motor em linha (tamanho 32/40/63 mm)
	6.4.1 Kit de montagem do motor
	6.4.2 Parafusos e torques de aperto MA
	6.4.3 Montagem do acoplamento
	6.4.4 Instalação do kit de montagem do motor

	6.5 Instalação do kit de montagem do motor paralelo (tamanho 32/40/63 mm)
	6.5.1 Utilização
	6.5.2 Parafusos e torques de aperto MA
	6.5.3 Montagem da placa intermediária
	6.5.4 Montagem da correia dentada
	6.5.5 Montagem da tampa da transmissão

	6.6 Instalação (tamanho 100 mm)
	6.6.1 Kit de montagem do motor
	6.6.2 Montagem do acoplamento
	6.6.3 Instalação do kit de montagem do motor em linha
	6.6.4 Instalação do kit de montagem do motor paralelo
	6.6.5 Detecção dos batentes mecânicos

	6.7 Montagem dos sensores

	7 Colocação em funcionamento
	7.1 Orientações básicas
	7.2 Notas sobre segurança
	7.3 Preparação
	7.4 Colocação em funcionamento passo a passo

	8 Operação
	8.1 Orientações básicas
	8.2 Ligar/desligar

	9 Manutenção
	9.1 Notas sobre segurança
	9.2 Visão geral
	9.3 Inspeção
	9.3.1 Orientações gerais
	9.3.2 Procedimento

	9.4 Limpeza
	9.4.1 Orientações gerais
	9.4.2 Procedimento

	9.5 Manutenção
	9.5.1 Relubrificação do produto (tamanho 100 mm)
	9.5.2 Verificações de manutenção

	9.6 Após a manutenção

	10 Desmontagem e substituição
	10.1 Orientações básicas
	10.2 Notas sobre segurança
	10.3 Preparação
	10.4 Desmontagem da unidade linear

	11 Descarte
	12 Busca e solução de problemas
	12.1 Orientações básicas
	12.2 Notas sobre segurança
	12.3 Procedimento
	12.4 Imagens de erro

	13 Dados técnicos
	14 Acessórios


